
������� ����	
�� 
�	���
���������� LADA 4x4 M

Parts catalogue
Vehicles LADA 4x4 M

Catalogue des piŁces dØtachØes
Voitures LADA 4x4 M

Ersatzteilkatalog
Personenkraftwagen LADA 4x4 M

CatÆlogo de recambios
Automóviles LADA 4x4 M

OAO AVTOVAZ € TOGLIATTI € RUSSIA

2011



���������	 LADA 4x4 M. 


������ 
������ � ��������� �
���� �� �������, ����������, �����������, �������� � ��������� ������. 

© ����������� 	
� ��� �

�
�� �� ��������� �� 08.2010�. 

������-����������� … �.��������, �.������, �.��������, �.��!��������, �."�#���� 

$#%�&���� … 
.'�(����, 
.����(������, 
."���������, 
.����(�������.

© �)��(����� � ��(�*������� �������  … �.�������	
+�����% � �#������ … �.�������, �.
�������, E.���(�����, /.���(���, �.��%������, '.3#���. 

- 2 -



������� ����	�
� 
�����
��� ��
���	� ��� 
�
����	��� ������ �� ����
��	 
�
��.

���	�������� �	���	� � �����, ��
�����	��� ��������� � ����
��	 
�
��, ���	�	��	�
� �	�
�����	� 
�	��!�����	� ����
��� 
�
�	�

("#�$).������� ��	������
	� ��� ���������� �	�������, �������� � ��
��%������� ��	�������� � �����������, � ���%	 ��� ����	�&�	� 

���������	�. ������� ���������	� �� 
�
������ �� 08.2010.

The present catalogue has been designed as a guide for making up applications for spare parts.

Range of parts and assemblies being delivered by AvtoVAZ as replacement is based on the effective spare parts specification.

The Catalogue is intended for personnel involved in repair, sales and service and for car owners.

The Catalogue as per 08. 2010.

Ce Catalogue sert d�ouvrage de rØfØrence lors de la formation des commandes des piŁces dØtachØes.

La nomenclature des piŁces et ensembles fournis en rechange par l�AvtoVAZ est determinØe par la spØcification des piŁces dØtachØes en vigueur.

Le catalogue s�adresse au personnel des entreprises de rØparation, commerciales et de services ainsi qu�aux propriØtaires des vØhicules.

Le catalogue a ØtØ mis à jour le 08. 2010.

Der vorliegende Katalog ist ein Nachschlagenwerk, das bei Erstellen der Aufträge für jeweilige Ersatzteile zum Einsatz kommen soll.

Das Angebot an Einzelteilen und Baugruppen, die das Lieferprogramm von AvtoVAZ enthält, wird durch das jeweils gültige Ersatzteilverzeichnis festgelegt.

Der Katalog soll in erster Linie den Reparatur-, Handels- und Service-Werkstätten sowie auch den Fahrzeugbesitzer dienen.

Stand: 08. 2010.

El catÆlogo es un material de información para conformar los pedidos de recambios.

La nomenclatura de piezas y conjuntos que la planta AvtoVAZ suministra en calidad de recambios, se determina por la especificación de recambios vigentes.

El catÆlogo estÆ destinado para los empleados de las empresas y organizaciones de reparación, comercio, de los servicios de asistencia tØcnica, así como para los pro-

pietarios de los coches. El catÆlogo estÆ preparado  segœn el estado  al  08. 2010.

- 3 -



Contents

How to use the catalogue . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
List of vehicle models, versions and specifications . . . . . . . . . . . . . . . . . . . . . . . 18
List of figures . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Figures . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Tables . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 380
List of spare parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 397

Sommaire

Mode d�emploi du catalogue . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Modifica tions des vØhicules et leur niveaux d�Øquipement . . . . . . . . . . . . . . . . . 21
Liste des illustrations . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Illustrations. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Tableaux . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 380
Indicateur numØrique . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 397

Inhalt

Hinweise für benutzer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
Liste von modellen, versionen und ausstattung der fahrzeuge . . . . . . . . . . . . . . 24
Verzeichnis der Bilder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Bildteil . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Tabellen. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 380
Nummerverzeichnis. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 397

Contenido

Reglas del uso del catÆlogo . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Lista de los modelos, versiones y equipamientos de los automóviles. . . . . . . . 27
Lista de figuras . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Figuras . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Tablas . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 380
Indicador numØrico . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 397

- 4 -

��
�������

������� ���	������� ��������� . . . . . . . . . . . . . . . . . . . . . . . . . . 5
�������	 ��
����, ��
�������� � ������������ ����������� . . . 15
�������	 ���!������� . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
"��!������� . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
#������ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 380
$� ��� ��� ��� �� ���	. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 397



�%�&"'� �(')*(&�$"+ 
�#�'(/(6


 �� ��� ��( ��� %� �� �� �� �� �� «"� �! � � �� ��� � �� �� ���	 
� �� ��� � ��� -
��� ��� �
� ���» %� �� �� � ��� ��! ��� �%� �� 4� ��� (� �� �� �� )#�� 4� � ���* �� (#
��� ��� �#. +�% ��& %�5 �� �� � � �� 4� �5 6���. 17 #�� �� �� �� � (� �� �� ���, �� �� %��� �
��� ��� (� %� ��5, %�� �� �� ��9 %�� ��� �� �� � � �� 4�� (� &�� ���* ��� (� �� ��.

"��� �� �� �� �� � � �� 4�� �� (� ��� �� �� !��* 6���.27 �� �� ��� ��9 �� ��5 %� �� -
��5 � ��� ��! ��9 �%� ��4. '� �� %� ���* �� ���� �� �� �� � �� ��� ��� !� � ��, �� �� ��%
�� (� ��( %� �� �� ��� �� «:».

+� �� (� �# �� �� �� ��� � ��� %� �� «"� �� �� ���» (�& �� #� ���* �#�* � %� �#
��� �� �� %�� �� �� �� (� �� ���.


 ��� %� �� «$� ��� ��� ��� �� ���	» �� �� !�� �� �� � �� ��% �� ��� �� � �� ��� �� -
(� ��� %� �� ��, ���� !�� ��� � �� �� ��� 6��� (� ���� %�� �� �� ��� ��97.

;�� �� �� ���� ��� 
� �� �� �� �� 
� ���	 �� �� ���, �� �� �� 
� ��<
- � «+� ��! �� �� �� � � �� 4�5» �� �� � (� �� �� ��� �� �� %� ���* �� %��� �� �� � -

� �� 4��,
- �� �� %�� �# ��5 �� �� �� � � �� 4��,
- �� �� �� � � �� 4�� �� �� %� ���* �� (�� �� �� 4��,
- � ������ %�����5 �� �� (� �# �� �� 4�� �� �� %� ���* �� (�� %� �� ��.

;�� �� �� �� �� �� ��� �� 
� ���	 �� �� �! � � �� ���, �� �� �� 
� ��<
- � «�� (�� ��( #�� �� �� ��» �� �� %� ���* �� %��� �� �� � � �� 4�� � �� (�� �� �� -

4��,
- �� �� %�� �# ��5 �� �� �� � � �� 4��,
- �� �� �� � � �� 4�� �� �� (� �# �� �� 4�� ��5 �� %� ���*.

�� &� ��� �� %� �� =� ��� ��� ��� ��� �� ��� , ����� !� � �� � �� � �� �� �� ��.

1 - �� �� ��� �� � ��� ��5 �� �� %� !�;

- �� �� ��� �� � ��% �� (# 9� %#;

> - �� �� !� �� �� �� �� ���� �� � �� 6� ��� )� �� �� !� �� ��7;

>? - %��#������� ��(��� %�#��(� ������(� 6� ���)� «
������»7;

~ - ������� �� �����#;

@ - ��� (� ���* ���(�����;

^ - %����* ���(����* (���%�( ��%����; 

E-3 - %�� ����(�����5 � �����(�5 ���&���� �����!����� «E-:»;

E-4 - %�� ����(�����5 � �����(�5 ���&���� �����!����� «E-<»;

E-5 - %�� ����(�����5 � �����(�5 ���&���� �����!����� «E-=»;

�-��� - 
���
� ������	
�	����� ��
��� �� �	������
� � �
��������� 
��
�
�� ����
�������;

40,41 - %����* �� #�������������� �� <0,<1 ��(������4��.

00001-00B1008-11 - ����%������������ %����*, ���%�����%��� 4�)�� - ��%
(�������� %����� 6
����4�17, �����%��� - ��% ��������
6
����4� 27.
��������, � 	
���� 00001-0025742-12 �����
�
��	��
����� •1Ž ���������,��
 ����
� ���
�
�
�	� �� ���
� �
�����

� ��
�	
��� 	� ������ 
� 490 �
 784 ���, �
�
�
��	�� ����� •2Ž 
�	�����, ��
 ����
� ��
��������.


 ��� %� �� «#�� �� ��» ��� �� %� �� ���� %�� �� �� ��� ��� %� �� ��, ���* �� �� �
��% ��� �� �� �� !� ���, %�� �� �# ��� ��& %�5 %� �� �� � #�� �� �� �( �� ��� ��9 ��� (� -
���. ��(��� ���� %�� �� �� ��� ��9 %� �� ��5, ����!� ���� �� �� %�#��9 ���*��
�����%��(� %�#(� 4�)��(�, � %����( ���%��� �� ��������.

- 5 -


����4� 1


�
 6�������

"���* � ���%���( ���!����� ��

������, /+� 6���>(( 27?

0 ::: - <@0 6:< - =07

1 <@0 - A8< 6=0 - 807

2 A8< - @80 680 - 1007

: @80 - 11AB 6100 - 1207

< 3��#�*

= 3����5 �����

B /�%*

A 	�#��� (������!����� (��������,

���(� ��������!�������9

8 ��(������!����5

@ "(������5


����4� 2


�
 ��������

0 ���#������ ��������
1 C���������
2 $��(��������
: D��)����������
< 3#&����
= ������������� ���������
B ����%��������

A,8,@ "��4���*��� ��������



- 6 -

���. 1 ���. 2

����� �������
(��. ���. 2)

���� ����	
����
�������� ����
���

��
���
�

��������

���	����
�

��������

��
�!������ (��
�
� � 	���-
��� ����
�����) �	������
�



� ������� 
����� �

�-
������� �����
���

����� �������
(��. ���. 1)

����"� 
���
�
	�������������"

����
�
�����	
�����

	 ���#����

$�
�#���	� 
���
�� ��

����� �

��������

�������	����

���
�

��
���
�

��������

�����

���
�

%��
 ������� ��
�

�������� K400

����
� ������	
�	����� ��
��� 
�� 40, 41 ����
������.



- 7 -

HOW TO USE THE CATALOGUE

«Illustrations and List of Spare Parts» is the main section of this catalogue, which
lists spare parts by their function. At the buttom of the page (fig. 1) there is a caption with
the group title, illustration index and a list of models for which the illustration may be applied. 

To the right from the illustration there is a table listing all the spare parts shown (fig.2).
Notification numbers may be used in conjunction with the «Modifications» section to find
the date when the modification was introduced as well as replacement standards.

Section «List of Spare Parts» lists part numbers in a growing order used in this cat-
alogue (except standard metalware).

If you know where the part is used do the following to find its number:
- in the «List of Illustrations» find the illustration index,
- go to the page with this illustration index,
- find the position number of the component in the illustration,
- in the table on the next page find the part number using its position number.

If you know the part number and want to find this part in the illustration do the fol-
lowing:

- use the «List of Spare Parts» section to find the illustration index and the part
position number,

- go to the page with this illustration index,
- use the position number to locate the part in the illustration.

The legend below describes notation system used in the catalogue:

1 - refers to 1st gear;

- refers to reverse gear;

* - quantity on demand (in the Qty column);

*) - other classes may be used for replacement (in the Qty co lumn);

~ - option;

! - to be used together;

^ - part is to be used by fitting method;

E-3 - for Euro-3 compliant vehicles;

E-4 - for Euro-4 compliant vehicles;

E-5 - for Euro-5 compliant vehicles;

�-��� - the part  is mounted at the cars with electronic accelerator pedal only;

40,41 - not to be fitted on vehicle with 40,41 spec code;

00001-0061008-11 - standard metalware. The second digit from the right is a material
code (see Table 1), the first digit from the right is a coating code (see
Table 2).
Example: in 00001-0025742-12 the second digit from the right is 1,
which indicates that the component is made of steel with tensile
strength of 490 to 784 MPa, and the first digit from the right indicates
that the part is chrome-plated.

Section «Tables» details standard metalware, oil seals and bearings, providing a
sketch for each item with its overal dimensions. Codes of the standard hardware, which dif-
fer only in the last two digits, are not shown in this section.

Table 1

Code Material

Steel with tensile strength at yield
as listed below, MPa (kgf/sq.mm):

0 333 - 490 (34 - 50)
1 490 - 784 (50 - 80)
2 784 - 980 (80 - 100)
3 980 - 1176 (100 - 120)
4 Brass
5 Light-metal alloy
6 Copper
7 Other metals besides those listed

above
8 Nonmetallic
9 Composite

Table 2

Code Coating

0 None
1 Zink plating
2 Chrome plating
3 Phosphating
4 Tin plating
5 Nickel plating, bright
6 Oxidizing

7,8,9 Special coating



- 8 -

Fig. 1 Fig. 2

Item number
(see Fig. 2) Date when this

page was last
updated

Illustration index Group title Vehicle (model, version) for
which this illustration is relevant

Item number
(see Fig. 1)

Interchangeable 
components

Available as
spare part

Occurences in this 
illustration Part

Illustration Index

Part 
number

Item is shown in
Fig. K400

This part is only used in cars
with spec. code 40, 41



- 9 -

MODE D�EMPLOI DU CATALOGUE

Dans le titre principal du Catalogue «Illustrations et nomenclature des piŁces
dØtachØes» les piŁces dØtachØes sont rØparties d�aprŁs leur fonction. En bas de
l�illustration (fig. 1) l�on trouvra sa dØsignation, son index et la liste des modŁles pour
lesquels cette illustration peut Œtre appliquØe. La nomenclature des piŁces dØtachØes (fig.
2) prØsentØes sur l�illustration est faite sous forme de tableau. Elle est in scrite à droite de
l�illustration.

Si la piŁce est livrØe comme piŁce dØtachØe, le signe «+» est mis avant le numØro de
la piŁce dØtachØe.

Pour les renseignements concernant le fond de la modification et la date de sa rØali-
sation se reporter au titre «Modifications».

Le titre «Indicateur numØrique» contient, dans l�ordre croissant, les nu mØ ros des
piŁces compris dans le catalogue (les piŁces normalisØes excep tØes).

Pour dØterminer le numØro de la piŁce d�aprŁs sa fonction, procØder comme
suit:

- d�aprŁs la dØsignation de la piŁce trouver l�index de la figure dans la «Liste des illus-
trations»,

- selon l�index trouver la figure,
- dØterminer le numØro de position («It.») de la piŁce à la figure,
- dans la nomenclature des piŁces dØterminer le numØro de la piŁce d�aprŁs le

numØro de position.

Pour trouver la piŁce à la figure d�aprŁs son numØro, procØder comme suit:
- dans «Indicateur numØrique» dØterminer l�index de la figure et le numØro de position

de la piŁce («It.») à la figure,
- selon l�index trouver la figure,
- d�aprŁs le numØro de position trouver la piŁce.

Ci-dessous les Symboles employØs dans le Catalogue:

1 - se rapporte à la premiŁre vitesse;

- se rapporte à la marche AR;

* - la quantitØ au besoin (colonne «QTY»);

*) - admissible de remplacer par d�autres classes (colonne «QTY»);

~ - version selon choix;

! - utiliser ensemble;

^ - piŁce est à appliquer par mØthode de sØlection;

E-3 - pour vØhicules rØpondant aux normes antipollution «E-3»;

E-4 - pour vØhicules rØpondant aux normes antipollution «E-4».;

E-5 - pour vØhicules rØpondant aux normes antipollution «E-5».;

E-��� - la piŁce n’est montØe que sur les vØhicules avec la pØdale d’accØlØrateur
Ølectronique

40,41 - ne pas utiliser sur les vØhicules à niveau d�Øquipement 40,41;

00001-0061008-11� la piŁce normalisØe, l�avant-dernier chiffre indique le code du
matØriau de la piŁce (Tableau1), le dernier chiffre est un code de
revŒtement (Tableau 2).

Par exemple, l•avant-dernier chiffre «1» dans le numéro 
00001-0025742-12 indique que la pièce est fabriquée en acier à 
limite de rupture de 490 à 784 MPa et le dernier chiffre «2» signifie 
que la pièce est chromée.

Dans le titre «Tableaux» sont groupØs les piŁces normalisØes, les garnitures
d�ØtanchØitØ et les roulements avec le croquis de chaque piŁce et l�indication des dimen-
sions principales. Le titre «Tableaux» ne comporte pas de numØros qui ne diffŁrent que par
deux derniers chiffres.

Tableau 1

Code MatØriau

Acier à limite de rupture, MPa (kg/mm2):
0 333 - 490 (34 - 50)
1 490 - 784 (50 - 80)
2 784 - 980 (80 - 100)
3 980 - 1176 (100 - 120)
4 Laiton
5 Alliage lØger
6 Cuivre
7 Autres matØriaux sauf les matØriaux citØs
8 Non mØtallique
9 Mixte

Tableau 2

Code RevŒtement

0 Sans revŒtement
1 Zincage
2 Chromage
3 Phosphatation
4 Etamage
5 Nickelage brillant
6 Oxydation

7,8,9 RevŒtement spØcial



1

- 10 -

Fig. 1 Fig. 2

NumØro de posi-
tion (fig. 2) Date de mise à jour

de la page du cata-
logue

Index de
l�illustration

DØsignation de
l�illustration

VØhicule (modŁle, version) pour
lequel cette illustration est rele-

vante

NumØro de posi-
tion (fig. 1)

Ces piŁces sont inter-
changeables

LivrØe comme
piŁce de
rechange

QuantitØ des piŁces sur
cette illustration

DØsignation de la
piŁce

Index de
l�illustration

NumØro
de piŁce

Sous-ensemble est
prØsentØ sur
l�illustration  K400

PiŁce est applicable sur 
le vØhicule avec le niveau

d�Øquipement 40, 41



HINWEISE FÜR BENUTZER

Im Hauptabschnitt von Katalog «Bilder und Liste der Teile für Monta ge ein heiten»
sind Teile und Montageeinheiten nach Funktionsprinzip zugeordnet. Unter jedem Bild (Abb.
1) sind Benennung, Teilindex und Liste der Modelle, für welche dieses Bild verwenden
kann, angegeben. Rechts vom Bild ist die Liste (Abb. 2) der im Bild gezeigten Teile und
Montageeinheiten in Form der Tabelle gezeigt.

Falls ein Teil als Ersatzteil  geliefert wird, so steht vor Teilnummer «+».

Anhand von «Notif. N.» in der Spalte «˜nderung» kann man  Inhalt und Datum der
durchgeführten ˜nderung erkennen.

Im Abschnitt «Nummerverzeichnis» sind in der steigenden Nummer fol ge die Teile
aufgezählt, die in den Katalog eingetragen sind (ausgenommen Normteile).

Um nach Funktion des Teils seine Nummer zu finden, ist es erforderlich:
- in der Bilderliste anhand Benennung Bildindex zu finden,
- anhand Index ein Bild zu finden,
- im Bild die Positionsnummer zu finden,
- anhand der Positionsnummer die Teilnummer zu finden.

Um nach Nummer ein Tel im Bild zu finden ist es erforderlich:
- in «der Nummerliste» ein Bildindex und Positionsnummer zu finden,
- nach Index ein Bild zu finden,
- im Bild nach der Positionsnummer ein Teil zu finden.

Unten sind die im Katalag benutzten Symbole angeführt:

1 - gilt für den ersten Gang;

- gilt für den Rückwärtsgang;

* - Anzahl nach Bedarf (in der Spalte «QTY»);

*) - erlaubt ist Ersatz durch andere Klassen (in der Spalte «QTY»);

~ - Wariante nach Wahl;

! - gemeinsam verwenden;

^ - das Bauteil nach dem Versuchsverfahren anwenden;

E-3 - für Fahrzeuge nach Emissionvorschrifte «E-3»;

E-4 - für Fahrzeuge nach Emissionvorschrifte «E-4»;

E-5 - für Fahrzeuge nach Emissionvorschrifte «E-5»;

E-��� - teil wird nur bei den Fahrzeugen mit elektronischem Akzeleratorpedal 
installiert;

40,41 - dürfen nicht bei den Fahrzeugen in der Ausstattung 40,41 eingesetzt 
werden;

00001-0061008-11 - Normteil, vorletzte Ziffer, Werkstoffcode des Teils (Tabelle 1), letzte
Ziffer - Code der Beschichtung (Tabelle 2). 

Z.B. in der Nummer 100001-0025742-12 zeigt vorletzte Ziffer «1», dass
das Teil aus Stahl mit Reissfestigkeit von 490 bis 784 mPa gefertigt ist,
und Ziffer «2» zeigt, das das Teil verchromt ist.

In dem Abschnitt «Tabellen» sind Normteile, Stopfbuchsen und Wälzlager angeführt,
sowie gibt�s Bilder einzelner Teile mit Angaben über Hauptab mes sungen. Nummern der
Normteile, die sich von den anderen nur duch zwei letzte Ziffern unterscheiden, sind in
diesem Abschnitt nicht  angeführt.

- 11 -

Tabelle 1

Code Werkstoff

Stahl mit Zugfestigkeit, Mpa (kg/mm2):
0 333-490 (34-50)
1 490-784 (50-80)
2 784-980 (80-100)
3 980-1176 (100-120)
4 Messing
5 Legierung
6 Kupfer
7 Sonstige Metalle
8 Nichtmetalle
9 Gemischt

Tabelle 2

Code Beschichtung

0 Keine Beschichtung
1 Verzinken
2 Verchromen
3 Phosphatieren
4 Verzinnen
5 Vernickeln
6 Oxidieren

7,8,9 Sonderbeschichtungen



Bild 1 Bild 2

Positionsnumme
r (Bild 2) Revisionsdatum der

Katalogseite

Bildindex Bildbenennung
Modifikation (Modell und

Ausführungsvariante) des
Fahrzeugs, für die dieses Bild

betrifft

Positionsnummer
(Bild 1)

Diese Teile sind gegenseitig
austauschbar

Teil wird als
Ersatzteil
geliefert

Anzahl der Teile in dieser
Abbildung Teile-Benennung

Bildindex

Teile-Nr.

Baugruppe ist auf
dem Bild K400

dargestellt

Das Teil existiert nur in der
Ausstattung 40, 41

- 12 -



REGLAS DEL USO DEL CATALOGO

En el capítulo del CatÆlogo «Figuras y lista de las piezas y de las unidades de
montaje» las piezas y las unidades de montaje estÆn localizadas segœn su síntoma fun-
cional. Por debajo de cada figura (fig. 1) estÆn indicados el nombre, su indice y la lista de
los modelos para los cuales puede ser usada esta figura. A la derecha de la figura se da la
tabla (fig. 2) con la lista de las piezas y de la unidades de montaje.

Si la pieza va suministrada en calidad de recambio frente al nœmero de la pieza se
pone «+».

Segœn el nœmero de la notificación en el capítulo «Modificaciones» se puede saber
el fondo y la fecha de la modificación realizada.

En el capítulo «Indicador numØrico» se dan los nœmeros de las piezas en orden cre-
ciente,  incluidas en el catÆlogo (excepto las estandartizadas).

Para determinar el nœmero de la pieza segœn su función es necesario:
- en el artículo «Lista de figuras» definir el índice de la figura,
- segœn el índice definir la figura,
- en la figura definir el nœmero de la posición,
- segœn el nœmero de la posición definir el nœmero de la pieza.

Para definir la pieza en la figura segœn su nœmero es necesario:
- en el «Indicador numØrico» definir el índice de la figura y el nœmero de la posi-

ción,
- segœn el indice definir la figura,
- en la figura segœn el nœmero de la posición definir la pieza.

MÆs abajo se da la «Simbología», que se encuentra en el catÆlogo.

1 - se refiere a la primera velocidad;

- se refiere a la marcha atrÆs;

* - cantidad segœn la necesidad (en columna QTY);

*) - se admite la sustitución por otras clases (en columna QTY);

~ - versión a opción;

! - emplear conjuntamente;

^ - emplear la pieza con el mØdodo de selección;

E-3 - para los vehículos con el sistema de reducción de la toxicidad «E-3»;

E-4 - para los vehículos con el sistema de reducción de la toxicidad «E-4»;

E-5 - para los vehículos con el sistema de reducción de la toxicidad «E-5»;

�-��� - la pieza se monta sólo en los automóviles con el pedal electrónico de acel
eración;

40,41 - no usar en los automóviles del equipamiento 40,41;

00001-0061008-11� pieza estandartizada, penœltima cifra -código del materiale de la
pieza (Tabla1), œltima cifra - código del revestimiento (Tabla 2).
Por ejemplo, en el número 00001-0025742-12 la penúltima cifra «1»
indica, que la pieza está fabricada de acero con límite de resistencia a
la ruptura de 490 a 784 MPa, la última cifa «2» dice,que la pieza va cro-
mada.

En el capítulo «Tablas» se dan las piezas estandartizadas, retenes y rodamientos,
tambiØn la figura para cada pieza con indicación de las cotas principales. Este capítulo no
comprende los nœmeros de las piezas estandatizadas las cuales se diferencian de las otras
solamente por dos œltimas cifras.

- 13 -

Tabla 1

Código Material

Acero con límite de resistencia
a la ruptura, MPa (kgf/mm2)

0 333-490 (34-50)
1 490-784 (50-80)
2 784-980 (80-100)
3 980-1176 (100-120)
4 Latón
5 Aleación ligera
6 Cobre
7 Otros materiales metÆlicos, 

excepto arribacitados
8 No metÆlico
9 Mixto

Tabla 2

Código Recubrimiento

0 Sin recubrimiento
1 Cincado
2 Cromado
3 Fosfatación
4 Estaæado
5 Niquelado brillante
6 Oxidación

7,8,9 Recubrimiento especial



- 14 -

Fig. 1 Fig. 2

Nœmero de posi-
ción (fig.2) Fecha de reno-

vación de la pÆgina
del catÆlogo

Indice de la
figura

Denominación
de la figura

Modificación (modelo y versión)
del automóvil, para la cual esta

figura es actual

Nœmero de posi-
ción (fig. 1)

Estas piezas son intercam-
biables 

Pieza va
sumini strada
como recam-

bio 

Cantidad piezas en la pre-
sente figura

Denominación de
la pieza

Indice de la figura

Nœmero
de pieza

Grupo se ínica en la
figura K400

Pieza se monta solo para el
equipamieno 40, 41



- 15 -

���������� ������������ ��������� 

����
��
�����

���������,
�

�����
���	�
-

�	��

��
������� "	���
�
��

21214-20

45

21214-32

1,7

&	��-3

21214-1411020-20

�
� 	���������� 
�"���46

47

140

*������ 

� ����� 
+�<146

147

160

21214-37 &	��-4 *������ 

� ����� 
&*+161

162

#$�"%"��&"" " �$#’(��/�&"" �;/$#$<"(�=



- 16 -

���������� ������������ ��������� 

����
��
�����

���������,
�

�����
���	�
-

�	��

��
������� "	���
�
��

21214-30

10

21214-00

1,7

&	��-3 21214-1411020-50

�
� 	����������
�"���, &-���

11

110
*������ 

� �����

+�<, &-���
111

21214-50

110

21214-00 &	��-5 21214-1411020-60 *������ 

� �����
+�<, &-���

111

2131-30

10

21214-00 &	��-3 21214-1411020-50

�
� 	����������
�"���, &-���, ���
�����	��������

������"11

110
*������ 

� �����

+�<, &-���
111



- 17 -

���������� ������������ ��������� 

����
��
�����

���������,
�

�����
���	�
-

�	��

��
������� "	���
�
��

2131-41

40

21214-32 1,7 &	��-3 21214-1411020-20

�
� 	����������
�"���, ���

�����	��������
������"

41

140

*������ 

� ����� +�<,
��� �����	��������

������"

141



- 18 -

Model Package Engine  Capacity, l Emission
standard ECU Version

21214-20

45

21214-32

1,7

Euro-3

21214-1411020-20

For domestic market46

47

140

Export for CIS 
countries146

147

160

21214-37 Euro-4 Export for EES coun-
tries161

162

CAR MODIFICATIONS AND VERSIONS



- 19 -

Model Package Engine  Capacity, l Emission
standard ECU Version

21214-30

10

21214-00

1,7

Euro-3 21214-1411020-50

For domestic market,
&-���

11

110
Export for CIS coun-

tries, &-���
111

21214-50

110

21214-00 Euro-5 21214-1411020-60 Export for CIS coun-
tries, &-���

111

2131-30

10

21214-00 Euro-3 21214-1411020-50

For domestic market,
&-���, 

without antitheft  sys-
tem11

110
Export for CIS coun-

tries, &-���
111



- 20 -

Model Package Engine  Capacity, l Emission
standard ECU Version

2131-41

40

21214-32 1,7 Euro-3 21214-1411020-20

For domestic market
without antitheft  

system

41

140
Export for CIS 

countries, without
antitheft  
system

141



- 21 -

VØhicule Niveau
d>Øquipement Moteur CylindrØe, l

Normes
antipollu-

tion
Calculateur d>injection Variante de fabrication

21214-20

45

21214-32

1,7

Euro-3

21214-1411020-20

Pour le marchØ
intØrieur46

47

140

Exportation pour 
les pays SNG146

147

160

21214-37 Euro-4 Exportation pour 
les pays CEE161

162

Versions et niveaux d>Øquipement des vØhicules



- 22 -

VØhicule Niveau
d>Øquipement Moteur CylindrØe, l

Normes
antipollu-

tion
Calculateur d>injection Variante de fabrica-

tion

21214-30

10

21214-00

1,7

Euro-3 21214-1411020-50

Pour le marchØ
intØrieur,

&-���11

110
Exportation pour les

pays SNG, &-���
111

21214-50

110

21214-00 Euro-5 21214-1411020-60 Exportation pour les
pays SNG, &-���

111

2131-30

10

21214-00 Euro-3 21214-1411020-50

Pour le marchØ
intØrieur,

&-���, 
sans systŁme
antidØmmarage

11

110
Exportation pour les

pays SNG, &-���
111



- 23 -

VØhicule Niveau
d>Øquipement Moteur CylindrØe, l

Normes
antipollu-

tion
Calculateur d>injection Variante de fabrication

2131-41

40

21214-32 1,7 Euro-3 21214-1411020-20

Pour le marchØ 
intØrieur, sans systŁme

antidØmmarage

41

140
Exportation pour les

pays SNG, 
sans systŁme
antidØmmarage

141



- 24 -

Fahrzeug Ausstattung Motor  Hubraum,
L

Abgasvor-
schriften ECU Ausführung 

21214-20

45

21214-32

1,7

Euro-3

21214-1411020-20

Für Innenmarkt46

47

140

Export GUS-Länder146

147

160

21214-37 Euro-4 Export EWG161

162

FAHRZEUGAUSFÜHRUNGEN UND -AUSSTATTUNGEN



- 25 -

Fahrzeug Ausstattung Motor  Hubraum, L Abgasvor-
schriften ECU Ausführung 

21214-30

10

21214-00

1,7

Euro-3 21214-1411020-50

Für Innenmarkt,
&-���

11

110
Export GUS-Länder, 

&-���
111

21214-50

110

21214-00 Euro-5 21214-1411020-60 Export GUS-Länder,
&-���

111

2131-30

10

21214-00 Euro-3 21214-1411020-50

Für Innenmarkt,
&-���, 

ohne Wegfahrsperre11

110
Export GUS-Länder, 

&-���
111



- 26 -

Fahrzeug Ausstattung Motor  Hubraum,
L

Abgasvor-
schriften ECU Ausführung 

2131-41

40

21214-32 1,7 Euro-3 21214-1411020-20

Für Innenmarkt, 
ohne 

Wegfahrsperre

41

140

Export GUS-Länder,
ohne 

Wegfahrsperre

141



- 27 -

Automóvil Equipamiento Motor Cilindrada,
L

Normas de
emision Unidad de control Versión

21214-20

45

21214-32

1,7

Euro-3

21214-1411020-20

Para el mercado 
interior46

47

140
Exportación para los

países de Comunidad
de Estados

Independientes
146

147

160

21214-37 Euro-4 Exportación para los
países de la CEE161

162

MODIFICACIONES Y EQUIPAMIENTOS DE AUTOMÓVILES



- 28 -

Automóvil Equipamiento Motor Cilindrada,
L

Normas de
emision Unidad de control Versión

21214-30

10

21214-00

1,7

Euro-3 21214-1411020-50

Para el mercado 
interior,

&-���11

110
Exportación para los

países de Comunidad
de Estados

Independientesr, 
&-���

111

21214-50

110

21214-00 Euro-5 21214-1411020-60

Exportación para los
países de Comunidad

de Estados
Independientes,

&-���
111

2131-30

10

21214-00 Euro-3 21214-1411020-50

Para el mercado 
interior, &-���, 
sin el sistema

antirrobo11

110
Exportación para los

países de Comunidad
de Estados

Independientes, 
&-���

111



- 29 -

Automóvil Equipamiento Motor Cilindrada,
L

Normas de
emision Unidad de control Versión

2131-41

40

21214-32 1,7 Euro-3 21214-1411020-20

Para el mercado 
interior, sin el 

sistema antirrobo

41

140 Exportación para los
países de Comunidad 

de Estados
Independientes, 
sin el sistema 

antirrobo141



- 30 -

’���?��@ "((JX/��&"=
LIST OF FIGURES
LISTE DES ILLUSTRATIONS
VERZEICHNIS DER ABBILDUNGEN
LISTA DE FIGURAS

�������	����  
�

�������� Names of figures DØsignation Benennung Denominación de 

las figuras

��
�=
Index
Index
Index
Indice

>������"
Versions
Niveaux

Varianten
Versiones          

1 2 3 4 5 6 7

A. ��������� A. Engine A. Moteur A. Motor A. Motor

A0. ��������� � 	���� A0. Engine assembly A0. Moteur complet A0. Motor, komplett A0. Conjunto del motor 
�	�����
� Engine Moteur Motor Motor A001
?�
	���� 
	�����
� Engine mounting Suspension de moteur Motoraufhängung Suspensión del motor A010

A1. $	
��
�� [����
��
���������

A1. Main engine components A1. ElØments principaux du
moteur

A1. Hauptteile des Motors A1. Elementos principales del
motor

@
�� ��
��
��	 Cylinder block Bloc-cylindres Zylinderblock Bloque de cilindros A100
<�
�	�� �
��� ��
��
��	 Cylinder block head Culasse Zylinderkopf Culata A101
$����� ���
��"� Oil sump Carter d’huile Ölwannenunterteil Carter de aceite A110
>�
 ��
��#��"� � ��=�	�� Crankshaft and flywheel Vilebrequin et volant Kurbelwelle und Schwungrad Cigüeæal y volante A120
J����" � ���X�� Connecting rods and pistons Bielles et pistons Pleuel und Kolben Bielas y pistones A130
��=����� ����������
�
���
��"� Valve train MØcanisme de distribution des gaz Ventieltrieb Mecanismo de distribución de gas A140

?��	�
 ������
�
���
����� 	�
� Camshaft drive Commande d’arbre à cames Nockenwellenantrieb Mando del Ærbol de distribución A150

A2. X�	���� ����
� ������� A2. Fuel supply system A2. SystŁme d>alimentation en car-
burant

A2. Kraftstoffversorgungsanlage A2. Sistema de alimentación de
combustible

@�� ���
�	�"� Fuel tank RØservoir à carburant Kraftstofftank Depósito de combustible A200
@�� ���
�	�"� Fuel tank RØservoir à carburant Kraftstofftank Depósito de combustible A201
[�������	�
" ���
�	�"� Fuel lines Canalisations de carburant Kraftstoffleitungen Tubería de combustible A210
[�������	�
" ���
�	�"� Fuel lines Canalisations de carburant Kraftstoffleitungen Tubería de combustible A211
+������ �
�	
�	���� ����	
������� (�
������)

Evaporative emission control 
system

SystŁme d’adsorption de vapeurs
d’essence 

Tankentlüftungsanlage Sistema de captación de vapores de
gasolina

A220

+������ �
�	
�	���� ����	
�������  (�
������)

Evaporative emission control 
system

SystŁme d’adsorption de vapeurs
d’essence 

Tankentlüftungsanlage Sistema de captación de vapores de
gasolina

A221 &-���

+������ �
�	
�	���� ����	
������� (+��������)

Evaporative emission control 
system

SystŁme d’adsorption de vapeurs
d’essence 

Tankentlüftungsanlage Sistema de captación de vapores de
gasolina

A230



- 31 -

1 2 3 4 5 6 7

A3. X�	���� ����
�� A3. Air\fuel supply system A3. SystŁme d>alimentation A3. Kraftstoffanlage A3. Sistema de alimentación

\�
��� 	��
�X�"� Air cleaner Filtre à air Luftfilter Filtro de aire A300
?�
�
� ���	�
� ����
������� Throttle drive pedal PØdale de commande d’accØlØrateur Gaspedal Pedal del mando del acelerador A310

?�
�
� ���	�
� ����
������� Throttle drive pedal PØdale de commande d’accØlØrateur Gaspedal Pedal del mando del acelerador A311 &-���

?��	�
 ����
������� Throttle drive unit Commande d’accØlØrateur Gaspedalbetätigung Mando del acelerador A320
+������ ��
�#� 	��
�=� Air supply system SystŁme d’alimentation en air Luftansauglsystem Sistema de alimentación de aire A330

+������ ��
�#� 	��
�=� Air supply system SystŁme d’alimentation en air Luftansauglsystem Sistema de alimentación de aire A331 &-���

?������� 
�����
��"� Throttle manifold Boîtier de papillon Stutzen mit der Drosselrkappe Tubuladura de mariposa A340
����� ���
�	��� Fuel rail Rampe des injecteurs Kraftstoffleiste Rampa y inyectores A350

A4. X�	���� ���]	��
���������^�� �����

A4. Exhaust system A4. SystŁme d>Øvacuation des 
gaz d>Øchappement

A4. Abgasanlage A4. Sistema de escape de gases
de desecho

[���� 	������� Intake manifold Tubulure d’admission Ansaugrohr Tubo de admisión A400

$�

����� 	"������� Exhaust manifold Collecteur d’Øchappement Auslaßkrümmer Colector de escape A410

����	�� Receiver Collecteur d’admission Sammelrohr Recipiente A420

����	�� Receiver Collecteur d’admission Sammelrohr Recipiente A421 &-���

[���� 	"=
����� Exhaust pipe Tube d’Øchappement Auspuffrohr Tubo de escape A430

[���� 	"=
����� Exhaust pipe Tube d’Øchappement Auspuffrohr Tubo de escape A431 &-���
<
�X���
� Silencers Silencieux Schalldämpfer Silenciadores A440

A5. X�	���� 	����� A5. Lubrication system A5. Lubrification A5. Schmieranlage A5. Sistema de lubricación
����� ���
��"� � ���	�
 Oil pump and its drive Pompe à huile et commande Ölpumpe und Ölpumpenantrieb Bomba de aceite y mando A500

���
���
�
���
� � !�
���
���
��"�

Oil separator and oil cleaner DØshuileur et filtre à huile Ölabscheider und Ölfilter Separador del aceite y filtro 
de aceite

A510

���
���
�
���
� � !�
���
���
��"�

Oil separator and oil cleaner DØshuileur et filtre à huile Ölabscheider und Ölfilter Separador del aceite y filtro 
de aceite

A511 &-���

����� ���
��"� Oil pump Pompe à huile Ölpumpe Bomba de aceite A520

A6. X�	���� ����_��
�� A6. Cooling system A6. Refroidissement A6. Kühlanlage A6. Sistema de refrigeración

��
����� � ��#��
���X�����
��"�

Radiator and expansion tank Radiateur et vase d’expansion Kühler und Ausdehnungsbehälter Radiador y depósito de expansión A600

����� 	�
���� � ��������	�
" Water pump and lines Pompe à eau et durits Wasserpumpe und Rohrleitungen Bomba de agua y tuberÌas A610

����� 	�
���� Water pump Pompe à eau Wasserpumpe Bomba de agua A620

?��	�
 	���������
��"=
��������	

Accessory drive Commande des organes auxiliaires Antrieb der Nebenaggregate Mando de accesorios A630



- 32 -

1 2 3 4 5 6 7
B. /��
	��		�� B. Power train B. Transmission B. Antriebsstrang B. Transmisión 

B1. X�����
�� B1. Clutch B1. Embrayage B1. Kupplung B1. Embrague
��=����� ����	
����
����
�����

Clutch control mechanism MØcanisme de contrôle d’embrayage Kupplungsbetätigung Mecanismo de mando del embrague B100

?��	�
 ����
���� Clutch drive Commande d’embrayage Kupplungs-Hydraulik Mando de embrague B110
]�
��
� �
�	�"� ����
���� Main clutch cylinder Cylindre-Ømetteur de dØbrayage Kupplungshauptzylinder Cilindro maestro del embrague B120
+���
���� Clutch Embrayage Kupplung Embrague B140
$����� ����
���� � �������
����
�#

Clutch bellhousing Carter d’embrayage et boîte de
vitesses

Kupplungsgehäuse und Getriebe Carter de embrague y caja de cam-
bios

B150

B2. ������� ������
 B2. Gearbox B2. Boîte de vitesses B2. Schaltgetriebe B2. Caja de cambios
$������ ����
�# Gearbox Boîte de vitesses Schaltgetriebe Caja de cambios B200
>�
" ���	�#�"� � 	����#�"�
������� ����
�#

Gearbox input and output shafts Arbres primaire et secondaire de
boîte de vitesses

Eingangs- und Hauptwellen des
Schaltgetriebes

Arboles primario y secundario de la
caja de cambios

B210

>�
 �����^���#�"� �������
����
�#

Gearbox intermediate shaft Arbre intermØdiaire de boîte de
vitesses

Vorgelegewelle des SchaltgetriebesArbol intermedio de la caja de cam-
bios

B211

J������� ������� ����
�# Gearbox gears Pignonnerie de boîte de vitesses Getrieberäder Engranajes de caja de cambios B220
J������� ��
���� =�
� Reverse gears Pignonnerie de marche arriŁre Rückwärtszahnräder Piæones de la marcha atrÆs B221
?��	�
 ��=������ �����
�#����
����
�#

Gearshifting drive Commande de boîte de vitesses Gangschaltung-Gestänge Mando de cambio velocidades B230

��=����� �����
�#���� ����
�# Gearshifting mechanism SØlection des vitesses Gangschaltung Mecanismo de cambio velocidades B240
?��	�
 ���
������ Speedometer drive Câble du compteur de vitesse Tachometerantrieb Mando de velocimetro B290

;3. ������� �������

�� B3. Transfer case B3. Boîte de transfert B3. Verteilergetriebe B3. Caja de transferencia
$������ ���
���#��� Transfer case Boîte de transfert Verteilergetriebe Caja de transferencia B300
$������ ���
���#��� Transfer case Boîte de transfert Verteilergetriebe Caja de transferencia B301
J������� ���
���#��� ������� Transfer case gears Pignonnerie de boîte de transfert Verteilergetrieberäder Piæones de la caja de transferencia B310
��!!�������
 ���
���#���
�������

Transfer case differential DiffØrentiel de boîte de transfert Differential Verteilergetriebe Diferencial de la caja de transferencia B320

?��	�
 ����	
���� ���
���#���
��������

Transfer case control Commande de boîte de transfert Betätigung Verteilergetriebe Mando de la caja de transferencia B330

��=����� ����	
����
���
���#��� ��������

Transfer case control mechanism MØcanisme de commande de boîte
de transfert

Steuerung Verteilergetriebe Mecanismo de mando de la caja de
transferencia

B340

;4. ’����� ��	��� B4. Wheel drive B4. Commande des trains B4. Antrieb der Achsen B4. Mando de las ruedas
?��	�
 ���
���#��� ������� �
�����	

Front wheel drive Commande de boîte de transfert et 
des trains

Antrieb der Verteilergetriebe und
der Achsen

Mando de la caja de transferencia y
puentes

B400

?��	�
 ���
���#��� ������� �
�����	

Front wheel drive Commande de boîte de transfert 
et des trains

Antrieb der Verteilergetriebe und
der Achsen

Mando de la caja de transferencia y
puentes

B401

>�
 ���
���"� �����^���#�"� Layshaft Arbre de transmission intermØdiaire Kardan-Zwischenwelle Arbol cardÆn intermedio B410
>�
 ���
���"� �����^���#�"�
��
���

Layshaft Arbre de transmission intermØdiaire Kardan-Zwischenwelle Arbol cardÆn intermedio B411

>�
" ���
���"� Propeller shafts Arbres de transmission Kardanwellen Arboles cardÆn B420
?��	�
 ����
��= ��
_� Front wheel drive Transmission aux roues avant Vorderradantrieb Mando de las ruedas delanteras B430



- 33 -

1 2 3 4 5 6 7

;5. #�	�� B5. Axles B5. Trains B5. Achsen B5. Puentes
���� ����
��� Front axle Train avant Vorderachse Puente delantero B500
$����� � ��"X�� ��
������ Reducer housing and covers Corps et couvercles de rØducteur Achsgetriebegehäuse und �deckel Cuerpo y tapas del reductor B510
��
����� � 
�!!�������

����
���� �����

Front axle reducer and differential RØducteur et diffØrentiel du train
avant

Vorderachsgetriebe 
und �differential

Reductor y diferencial del puente
delantero

B520

���� ��
��� � ��
���� Rear axle and axle shafts Train arriŁre et demi-arbres de rouesHinterachse und Achswellen Puente trasero y semiejes B530
��
����� � 
�!!�������

��
���� �����

Rear axle reducer and differential RØducteur et diffØrentiel du train
arriŁre

Hinterachsgetriebe und �differential Reductor y diferencial del puente
trasero

B540

��!!�������
 Differential DiffØrentiel Differential Diferencial B550

C. X�	���� ������
�� C. Brake system C. SystŁme de freinage C. Bremsanlage C. Sistema de frenos

C1. ’����� �������� C1. Brake drive C1. Commande des freins C1. Bremsantrieb C1. Mando de frenos
?�
�
� ������� Brake pedal PØdale de frein Bremspedal Pedal del freno C100
*
�����" ���	�
� �������	 Brake drive components ElØments de commande des freins Hauptteile des Bremsantriebs Elementos de mando de frenos C110

?��	�
 ��
���������	 Hydraulic brakes drive Commande hydraulique des freins Antrieb der Hydraulikbremse Mando de frenos hidrÆulicos C120

?��	�
 ����
����� 
�	
���� Pressure regulator actuator Commande du limiteur de pression Druckreglerantrieb Mando del regulador de presión C130

]�
��
� ��
���"� ��
����
�������

Rear brake wheel cylinder Cylindre rØcepteur de frein AR Hinterradbremszylinder Cilindro de ruedas del freno trasero C150

?��	�
 ������#���� ������� Parking brake drive Commande de frein de station-
nement

Feststellbremsbetätigung Mando del freno de estacionamiento C170

?��	�
 ������#���� ������� Parking brake drive Commande de frein de station-
nement

Feststellbremsbetätigung Mando del freno de estacionamiento C171

C2. /�����
�� ����
���� C2. Brake mechanisms C2. Freins C2. Bremsvorrichtungen C2. Mecanismos de freno
[������ ����
��� Front brakes Freins avant Vordere Bremsbackenträger Frenos delanteros C200
+������" ����
��= �������	 Front brakes components Supports des freins avant Hauptteile der Vorderbremsen Elementos de los frenos delanteros C210

[������ ��
��� 	 ����� Rear brakes assembly Freins arriŁre complets Hinterradbremse, komplett Conjunto de frenos traseros C220
[������ ��
��� Rear brakes Freins arriŁre Hinterradbremse Frenos traseros C230

D. ‘������
�� �]�����,
�����	�� � ����	�

D. Steering system, 
suspension and wheels 

D. Direction, suspension 
et roues

D. Lenkung, Aufhängung und
Räder

D. Dirección, suspensión y 
ruedas

D1. ‘������
�� �]����� D1. Steering system D1. Direction D1. Lenkung D1. Dirección
$�
���� ��
�	�� Steering column Colonne de direction Lenksäule Columna de dirección D100

��=����� ��
�	�� Steering mechanism MØcanisme de direction Lenkung Mecanismo de dirección D110

?��	�
 ��
�	�� Steering drive Timonerie de direction Lenkantrieb Mando de dirección D120

+������ ��
�����
���
� 
��
�	��� ����	
����

Hydraulic steering system Direction à assistance hydraulique Hydraulische Servolenkung Sistema de la servodirección 
hidrÆulica

D130

�"#�� ��������	"� �
����X������

Idler arm with bracket Levier de renvoi avec support Schwinghebel mit Träger Palanca pendular con soporte D150

[��� ��
�	"� ������� Steering links extreme Biellettes de direction extrŒmes Endspurstangen Bieleta de dirección extremas D160



- 34 -

1 2 3 4 5 6 7

D2. ’����	�� �����
�� D2. Front suspension D2. Suspension avant D2. Vorderradaufhängung D2. Suspensión delantera
?�����#��� ����
��� ��
	���� 	
�����

Front suspension cross-member
assembly

Traverse de suspension avant com-
plŁte

Querträger komplett Conjunto del travesaæo de suspen-
sión delantera 

D200

*
�����" ����
��� ��
	���� Front suspension components ÉlØments de suspension avant Hauptteile der Vorderradaufhängung Elementos de la suspensión
delantera 

D210

�����������" � �����
������
������#��� �����#�	����

Anti-roll bar Barre stabilisatrice et amortisseurs Stossdämpfer und Querstabilisator Amortiguadores y barra estabilizadora
trasversal 

D220

�"#��� ��^��� Lower arms Bras infØrieurs Untere Hebel Brazos inferiores D230
�"#��� 	��=��� Upper arms Bras supØrieurs Obere Hebel Brazos superiores D240
?�����#��� ����
��� ��
	���� Front suspension cross-member Traverse de suspension avant Querträger der

Vorderradaufhängung
Travesaæo de suspensión delantera D250

D3. ’����	�� ���
�� D3. Rear suspension D3. Suspension arriŁre D3. Hinterradaufhängung D3. Suspensión trasera
?�
	���� ��
��� Rear suspension Suspension arriŁre Hinterradaufhängung Suspensión trasera D300
����������� ��
��� ��
	���� Rear suspension shock absorber Amortisseur de suspension arriŁre Hinterachsstoßfänger Amortiguador de Suspensión trasera D310

D4. ����	� D4. Wheels D4. Roues D4. Räder D4. Ruedas
$�
��� ��	�����"� � ������" Steering knuckles and hubs Pivots et moyeux Achsschenkel und Naben Manguetas y cubos D400
$�
��� Wheels Roues Räder Ruedas D410

E. ‘	����	��� �	����������-

��

E. Comfort and convenience
equipment

E. Dispositifs auxiliaires E. Hilfseinrichtungen E. Dispositivos auxiliares

E1. �������
�	��� ]	��
���� E1. Climate control E1. Climatisation E1.  Klimaanlage E1. Climatización

+������ 	����
���� � ����
���� Heating and ventilation system Chauffage-ventilation Heizungs- und Lüftungsanlage Sistema de ventilación y de calefac-
ción

E100

‘������
� Heater Bloc de chauffage Heizgerät Calefactor E110
%���	
���� 	����
����� �
����
�����

Heating and ventilation control Commande de chauffage-ventilation Steuerung für Heizung und Lüftung Comando de ventilación y de calefac-
ción

E120

E2. $�������� E2. Washers E2. Lave-glaces E2. Wascher E2. Lavadores
‘�"	���
� 	����	��� ����
� Windscreen washer Lave-glace du pare-brise Windschutzscheibenwäscher Lavaparabrisas E200
‘�"	���
� ����
� 
	��� ��
�� Tailgate window washer Lave-glace de hayon Heckscheibenwäscher Lavaluneta del portón trasero E220

E3. X������
�	������ E3. Wipers E3. Essuie-glaces E3. Wischer E3.Limpiacristales
+���
��#������
� Wipers Essuie-glaces Wischer Limpiacristales E300

+���
��#������
� ��
��� Rear wiper Essuie-glace arriŁre Heckscheibenwischer Limpialuneta trasera E310

K. {����������]����
�� K. Electrical equipment K. Equipement Ølectrique K. Elektrik K. Equipos elØctricos

K1. {����������]����
��
���������

K1. Engine electrical equipment K1. Equipement Ølectrique du
moteur

K1. Motorelektrik K1. Equipos elØctricos del motor

$�����

�� ������" ����	
����

	�����
��

Engine management system 
control unit

Calculateur d’injection Motorsteuergerät Controller del sistema de mando
motor

K100

$�����

�� ������" ����	
����

	�����
��

Engine management system 
control unit

Calculateur d’injection Motorsteuergerät Controller del sistema de mando
motor

K101 &-���



- 35 -

1 2 3 4 5 6 7

>"�
�#���
� ��^������ Ignition switch Contact d’allumage Zündschalter Interruptor de encendido K110
��
�
� � �	�#� ��^������ Modules and spark plugs Module d’allumage et bougies Zündmodul und Zündkerzen Módulo y bujías de encendido K120

@������ ������
������� Battery Batterie Batterie Batería de acumuladores K130

+������ � ��������� Crank motor and accessories DØmarreur et ses fixations Anlasser mit Träger Arrancador con armadura K140
<�������� � ��������� Alternator and fixtures Alternateur et ses fixations Generator mit Träger Alternador con accesorios K150

K2. X�	���� �	��|�
�� K2. Lighting system K2. SystŁme d>Øclairage K2. Beleuchtung K2. Sistema de alumbrado
?�����" �	���	"� ����
��� Front lights Eclairage avant Vordere Leuchtgeräte Alumbrado delantero K200
<�
����������� !�� Hydraulic headlight adjuster Commande de rØglage de phares

hydraulique
Leuchtweitenregler Corrector hidrÆulico de faros K210

‘�	�{���� ��
��� Interior lighting Eclairage de l’habitacle Innenraumbeleuchtung Alumbrado del habitÆculo K220

?�����" �	���	"� ��
��� Rear lights Eclairage arriŁre Hintere Leuchtgeräte Luces traseras K230

K3. ’��
����_
�	�� K3. Accessories K3. Accessoires K3. Zubehör K3. Accesorios
+����
" Tell-tales Avertisseurs Signale Seæales K300
?�����" � ��
�	���� Instruments and backlighting Instruments et leur Øclairage Instrumente und Aufhellung Instrumentos y iluminación K310

?����
�#���
� Switches Interrupteurs Schalter Interruptores K320
��
� � �
��� ���
�=������
�� Fuse block and relay Relais et blocs des fusibles Zentralelektrik und Relais Caja fusibles y relØ K330

K4. }�]�� �������� K4. Wire harnesses K4. Faisceaux de câbles K4. Kabelstränge K4. Mazos de cables 
|���" ���	�
�	 ��������� ������ Engine bay wire harness Faisceaux du compartiment moteur Kabelstränge für Motorraum Mazos de cables del compartimiento

del motor 
K400

|���" ���	�
�	 ��
��� � ����
�
�������	

Passenger compartment wire 
harness

Faisceaux de l’habitacle et de la
planche de bord

Kabelstränge für Innenraum und
Armaturenbrett

Mazos de cables del habitÆculo y
tablero de instrumentos

K410

M. �]��� M. Body M. Carrosserie M. Karosserie M. CarrocerÌa

M0. �]��� � 	���� M0. Body assembly M0. Carrosserie complŁte M0. Karosierie, komplett M0. CarrocerÌa en conjunto

$���	 Body Carrosserie Karosserie CarrocerÌa M001

M1. "
������ 	���
� M1. Body interior M1. Habitacle M1. Innenraum M1. HabitÆculo
+�
���� ����
��� Front seats SiŁges avant Vordersitze Asientos delanteros M100

+�
���� ����
��� Front seats SiŁges avant Vordersitze Asientos delanteros M101

��=����� ������	�� ����
��=
��
����

Front seats adjustment mecha-
nism

MØcanisme de rØglage des siŁges
avant

Vorderes
Sitzbefestigungsmechanismus

Mecanismo de instalación de los
asientos  delanteros

M110

��=����� ������	�� ����
��=
��
����

Front seats adjustment mecha-
nism

MØcanisme de rØglage des siŁges
avant

Vorderes
Sitzbefestigungsmechanismus

Mecanismo de instalación de los
asientos  delanteros

M111

+�
���� ��
��� Rear seat SiŁge arriŁre Rücksitze Asiento trasero M120

+�
���� ��
��� Rear seat SiŁge arriŁre Rücksitze Asiento trasero M121

��=����� ������	�� ��
����
��
����

Front seats adjustment mecha-
nism

MØcanisme de rØglage de la ban-
quette arriŁre

Hinteresr
Sitzbefestigungsmechanismus 

Mecanismo de instalación del 
asiento trasero 

M130



- 36 -

1 2 3 4 5 6 7

����� ������������ Safety belts Ceintures de sØcuritØ Sicherheitsgurte Cinturones de seguridad M135
[����X������
���� ��
��� Interior thermal and noise insula-

tion
Isolations thermique et phonique de
l’habitacle 

Wärmeisolation und
Schalldämpfung 

Aislamiento tØrmosonoro del
habitÆculo

M140

$�	���� Mats Tapis Bodenmatten Alfombras M150

$�	���� Mats Tapis Bodenmatten Alfombras M151

‘��	�� ��
��� Interior trim Garniture de l’habitacle Innenraumverkleidung Guarnecido del habitÆculo M160 11,47,111,
147,162

‘��	�� ��
��� Interior trim Garniture de l’habitacle Innenraumverkleidung Guarnecido del habitÆculo M161

‘��	�� ��
��� Interior trim Garniture de l’habitacle Innenraumverkleidung Guarnecido del habitÆculo M162

?�
�� ����^���� Rear parcel shelf Plage arriŁre Ablagefach Repisa de portaequipajes M170
?����

�^����� ��
��� Interior accessories and mirrors Accessoires de l’habitacle Innenraumzubehör Accesorios del habitÆculo y retrovi-

sores
M180

?���
� �������	 Instrument panel Planche de bord Armaturenbrett Tablero de instrumentos M190

}{�� 	�{�	�� Glove box Boîte à gants Handschuhfach Guantera M195

M2. $	
��
�� [����
��
�]����

M2. Main body components M2. ElØments principaux de la 
carrosserie

M2. Hauptteile der Karosserie M2. Elementos principales de la
carrocerÌa

$���� Hood Capot de moteur Motorhaube Capó M200
?�
 ����	� Body floor Plancher de la carrosserie Boden Piso de la carrocería M230
$����� ����	���� ����	� Underbody frame Carcasse de bas de caisse Karosserieboden-Gerippe Armadura de la base de la carrocería M235

$����� ����
�� Body front frame Carcasse de la partie avant Vorbau Armadura del frente M240

$����� ����	��" � ��
�� Body side and rear frame Carcasse des parties latØrale et
arriŁre

Seitenwand und Boden hinten Armadura del lateral y de la parte
trasera

M250

$����� ����	��" � ��
�� Body side and rear frame Carcasse des parties latØrale et
arriŁre

Seitenwand und Boden hinten Armadura del lateral y de la parte
trasera 

M251

?���
� ����	� Body panels Panneaux de la carrosserie Außenteile Paneles de la carrocería M260
?���
� ����	� Body panels Panneaux de la carrosserie Außenteile Paneles de la carrocería M261

M3. ����� � ��
� M3. Doors and windows M3. Portes et vitres M3. Türen und Fenster M3. Puertas y lunas

�	��� ����
��� Front doors Portes avant Vordertüren Puertas delanteras M300

�	��� ����
��� Front doors Portes avant Vordertüren Puertas delanteras M301 11,111
�	��� ����
��� Front doors Portes avant Vordertüren Puertas delanteras M302

�	��� ��
��� Rear doors Portes arriŁre Hintertüren Puertas traseras M310
~���� � ��#�� ����
��= 
	���� Front door locks and handles Serrures et poignØes de portes

avant
Vordertürschlösser und -griffe Cerraduras y manijas de las puertas

delanteras
M320

~���� � ��#�� ��
��= 
	���� Rear door locks and handles Serrures et poignØes de portes
arriŁre

Hintertürschlösser und -griffe Cerraduras y manijas de las puertas
traseras

M330

‘��� ����
��= 
	���� Front door windows Vitres des portes avant Vordertürscheiben Lunas de las puertas delanteras M340

‘��� ��
��= 
	���� Rear door windows Vitres des portes arriŁre Hintertürscheiben Lunas de las puertas traseras M350



- 37 -

1 2 3 4 5 6 7

+���
���
������� ����
��=

	����

Front window regulator LŁve-vitres des portes avant Fensterheber, vorne Elevalunas delanteras M360

+���
���
������� ��
��=

	����

Rear window regulator LŁve-vitres des portes arriŁre Fensterheber, hinten Elevalunas traseras M370

‘��� Windows Vitres Fenster Lunas M380

‘��� Windows Vitres Fenster Lunas M381

�	��� ��
�� Tailgate Hayon Heckklappe Portón trasero M390

M4. {����
�� ��������

�� M4. Trim components M4. Enjoliveurs M4. Zierelemente M4. Elementos de revestimiento

‘�
���	�� ��
������ Radiator trim Calandre de radiateur Kühlermaske Rejilla del radiador M400

����� Covers Tôles de protection Zierschilde Guardabarros M410

����� Covers Tôles de protection Zierschilde Guardabarros M411

���
�
�� ��
���	�#�"� Trim panels Enjoliveurs Auflagen Embellecedores M420

@����� ����
��� Front bumper Pare-chocs avant Stoßstange, vorne Paragolpes delantero M430

@����� ��
��� Rear bumper Pare-chocs arriŁre Stoßstange, hinten Paragolpes trasero M440

Y. "
	��]��
� Y. Tools Y. Outillage Y. Werkzeug Y. Herramientas

Y1. "
	��]��
� ^����	��� Y1. Driver>s tools Y1. Outillage de bord Y1. Fahrerwerkzeug Y1. Herramientas del conductor 
���������� X�!������ Driver’s tools Outillage de bord Fahrerwerkzeug Herramientas del conductor Y100

Z. ����]^�� Z. Plugs Z. Obturateurs Z. Verschlussstopfen Z. Tapones
+=��� ������	�� ���
�X�� Plug Layout SchØma d�emplacement des 

obturateurs
Anordnung der Verschlußstopfen Esquema de instalaición de tapones Z100

+=��� ������	�� ���
�X�� Plug Layout SchØma d�emplacement des 
obturateurs

Anordnung der Verschlußstopfen Esquema de instalaición de tapones Z101



- 38 -

21214-20
21214-30
21214-50
2131-30
2131-41

A001
���������
Engine
Moteur
Motor
Motor

"((JX/��&""
FIGURES

ILLUSTRATION
BILDTEIL

FIGURAS

Catalogue LADA 4x4  08.2010



’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 39 -

A001

1 � 21214-1000260-32 1 �	�����
� ��
 ����"
�����#����� &	��-3

Engine Evro-3 Moteur Evro-3 Motor Evro-3 Motor Evro-3

1 � 21214-1000260-37 (160,161,162) 1 �	�����
� ��
 ����"
�����#����� &	��-4

Engine Evro-4 Moteur Evro-4 Motor Evro-4 Motor Evro-4

2 � 21214-1000260-00 (&-���) 1 �	�����
� ��
 ����"
�����#����� &	��-3, 
&	��-5

Engine Evro-3, 
Evro-5

Moteur Evro-3, 
Evro-5

Motor Evro-3, 
Evro-5

Motor Evro-3, 
Evro-5



21214-20
21214-30
21214-50
2131-30
2131-41

- 40 -

Catalogue LADA 4x4  08.2010

A010
’����	�� ���������
Engine mounting
Suspension de moteur
Motoraufhängung
Suspensión del motor



A010

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 41 -

1 � 21110-1001074-00 * 1 �"� ����
��� Eye-bolt Support de levage Öse Levantamotor
2 � 00001-0061008-11 15 <���� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
3 � 00001-0005166-70 15 J���� 8 ���^����� Spring washer 8 Rondelle Ølastique 8 Federscheibe 8 Arandela 8 elÆstica
4 � 21214-1001010-00 * 1 $���X���� ���	"� �

��
�X��� 	 �����
Bracket, RH Support D Träger rechts Soporte der.

5 � 21210-1001003-00 ** 1 $���X���� ���	"� Bracket, RH Support D Träger rechts Soporte der.
6 � 21210-1001006-00 ** 1 $���X���� 
�	"� Bracket, LH Support G Träger links Soporte izq.
7 � 21210-1001029-00 2 J���� Washer Rondelle Scheibe Arandela
8 � 00001-0005168-70 2 J���� 10 ���^����� Spring washer 10 Rondelle Ølastique 10 Federscheibe 10 Arandela 10 elÆstica
9 � 00001-0021647-11 2 <���� �10=1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

10 � 21010-1001075-00 * 1 �"� ��
��� ���	"� Eye-bolt Support de levage Öse Levantamotor
11 � 21010-1001076-00 * 1 �"� ��
��� 
�	"� Eye-bolt Support de levage Öse Levantamotor
12 � 00001-0005170-70 * 2 J���� 12 ���^����� Spring washer 12 Rondelle Ølastique 12 Federscheibe 12 Arandela 12 elÆstica
13 � 00001-0055407-21 * 2 @�
� �12=1,25=45 Bolt M12x1.25x45 Boulon M12x1,25x45 Schraube M12x1,25x45 Tornillo M12x1,25x45
14 � 00001-0035166-21 8 J��
��� �8=16 Stud M8x16 Goujon M8x16 Stift M8x16 EspÆrrago M8x16
15 � 21010-1001101-00 2 J��
��� Stud M8x15 Goujon M8x15 Stift M8x15 EspÆrrago M8x15
16 � 21213-1001040-00 1 $���X���� ��
��� ����" Rear bracket Support arriŁre complet Träger, hinten Soporte trasero
17 � 00001-0011983-73 1 J���� 10 ���^�����

����#�����
Spring washer 10, 
tapered

Rondelle à ressort 
conique 10

Federscheibe 10 Arandela 10 elÆstica 
cónica

18 � 00001-0059713-21 1 @�
� �10=1,25=75 Bolt M10x1.25x75 Boulon M10x1,25x75 Schraube M10x1,25x75 Tornillo M10x1,25x75
19 � 21210-1001100-20 1 ?�����#��� Crossmember Traverse Querträger Travesaæo
20 � 00001-0026467-01 4 J���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
21 � 21214-1001011-00 * 1 $���X���� 
�	"� �

��
�X��� 	 �����
Bracket assy, LH Support G Träger links Soporte en conjunto izq.

� - 	=�
�� 	 �����	 
	�����
� 

� ���.#����� (�001)
�� - 	=�
�� 	 �����	 ������#��" ����
��� ��
	���� (D250)



21214-20
21214-30
21214-50
2131-30
2131-41

<��� ����
����
Cylinder block
Bloc-cylindres
Zylinderblock
Bloque de cilindros

A100

- 42 -

Catalogue LADA 4x4  08.2010



A100

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 43 -

1 � 21214-1002011-20 1 @
�� ��
��
��	 	 ����� Cylinder block Bloc-cylindres Zylinderblock Bloque cilindros
2 � 00001-0043299-01 5 ~��
�X�� 40 #�X�#��� Cup stopper 40 Obturateur cuvette 40 Schalenverschlußkappe

40
Obturador 40 a taza

3 � 00001-0043289-01 1 ~��
�X�� 25 #�X�#��� Cup stopper 25 Obturateur cuvette 25 Schalenverschlußkappe
25

Obturador 25 a taza

4 � 21010-1006050-00 1 ?�
�� ���� ���	�
�
������
.	�
�

Pin Ergot limiteur Bolzen Perno

5 � 21083-1002046-00 2 ~��
�X�� Plug Obturateur Stopfen Obturador
6 � 00001-0001586-01 1 ~��
�X�� 16 �!���#����� Spherical plug 16 Obturateur sphØrique16 Stopfen 16 Obturador esfØrico 16
7 � 00001-0042343-30 10 @�
� �10=1,25=65 Bolt M10x1.25x65 Boulon M10x1,25x65 Schraube M10x1,25x65 Tornillo M10x1,25x65
8 � 21010-1002040-00 2 >��
�� ������	�#��� Mounting bush Douille de centrage Stellhülse Buje ajuste
9 � 21010-1002042-00 2 >��
�� ������	�#��� Mounting bush Douille de centrage Stellhülse Buje ajuste

10 � 21120-3855020-01 ~ 1 ���#�� 
�������� Knock sensor Knock-senseur Klopfsensor Sensor de picado
10 � 21120-3855020-02 ~ 1 ���#�� 
�������� Knock sensor Knock-senseur Klopfsensor Sensor de picado
11 � 00001-0060436-21 1 @�
� �8=25 Bolt M8x25 Boulon M8x25 Schraube M8x25 Tornillo M8x25



21214-20
21214-30
21214-50
2131-30
2131-41

������� �����
Cylinder block head
Culasse 
Zylinderkopf 
Culata 

A101

- 44 -

Catalogue LADA 4x4  08.2010



’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

A101

- 45 -

1 � 00001-0058962-11 8 <���� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
2 � 00001-0011977-73 8 J���� 6 ���^�����

����#�����
Spring washer 6, tapered Rondelle à ressort

conique 6
Federscheibe 6 Arandela 6 elÆstica cónica

3 � 21010-1003275-00 2 ?
������ ����
��� Plate, front Plaque de fixation avant Blechstück vorn Placa delantera
4 � 00001-0035410-21 7 J��
��� �6=18 Stud M6x18 Goujon M6x18 Stift M6x18 EspÆrrago M6x18
4 � 00001-0035412-21 1 J��
��� �6=22 Stud M6x22 Goujon M6x22 Stift M6x22 EspÆrrago M6x22
5 � 21213-1003271-01 10 @�
� Bolt Boulon Schraube Tornillo
6 � 21110-3706042-00 1 $�
��� ��
������
���� Sealing ring Bague d’ØtanchØitØ Dichtring Anillo de empaquetadura
7 � 21110-3706040-00 ~ 1 ���#�� !�� Cam phaser Capteur d’arbre à cames Nockenwellensensor Sensor fases distribución

de gas
7 � 21110-3706040-01 ~ 1 ���#�� !�� Cam phaser Capteur d’arbre à cames Nockenwellensensor Sensor fases distribución

de gas
7 � 21110-3706040-02 ~ 1 ���#�� !�� Cam phaser Capteur d’arbre à cames Nockenwellensensor Sensor fases distribución

de gas
8 � 00001-0005194-01 1 J���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
9 � 00001-0009024-21 1 @�
� �6=20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20

10 � 00001-0060441-30 1 @�
� �8=45 Bolt M8x45 Boulon M8x45 Schraube M8x45 Tornillo M8x45
11 � 00001-0011980-73 1 J���� 8 ���^�����

����#�����
Spring washer 8, tapered Rondelle à ressort

conique 8
Federscheibe 8 Arandela 8 elÆstica cónica

12 � 21214-1003260-10 1 $�"X�� ��
�	�� �
���
��
��
��	

Valve cover Couvre-culasse Zylinderkopfdeckel Tapa de culata

13 � 21010-1003276-00 6 ?
������ ����	�� Plate, side Plaque de fixation latØrale Blechstück seitlich Placa lateral
14 � 21010-1003270-00 1 ?���
�
�� Valve cover gasket �oint de couvre-culasse Zylinderkopfdeckel-

Dichtung
�unta tapa culata

15 � 21214-1003011-30 1 <�
�	�� �
��� ��
��
��	 Cylinder head Culasse Zylinderkopf Culata
16 � 00001-0002697-50 3 ?����� �18=1,5 

����#�����
Taper plug 18x1.5 Bouchon conique 18x1,5 Verschlußschraube mit

Kegelgewinde 18x1,5
Tapón cónico 18x1,5

17 � 00001-0002699-50 1 ?����� �28=1,5 
����#�����

Taper plug 28x1.5 Bouchon conique 28x1,5 Verschlußschraube mit
Kegelgewinde 28x1,5

Tapón cónico 28x1,5

18 � 21213-1003020-10 ~ 1 ?���
�
�� Cylinder head gasket �oint de culasse Zylinderkopfdichtung �unta de la culata
18 � 21213-1003020-12 ~ 1 ?���
�
�� Cylinder head gasket �oint de culasse Zylinderkopfdichtung �unta de la culata
18 � 21214-1003020-00 (&-���) 1 ?���
�
�� Cylinder head gasket �oint de culasse Zylinderkopfdichtung �unta de la culata



21214-20
21214-30
21214-50
2131-30
2131-41

������ ��	��
�� � ���^�� �����
Oil sump 
Carter d>huile 
Ölwannenunterteil
Carter de aceite 

A110

- 46 -

Catalogue LADA 4x4  08.2010



A110

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 47 -

1 � 00001-0061008-11 3 <���� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
2 � 00001-0011980-73 3 J���� 8 ���^�����

����#�����
Spring washer 8, tapered Rondelle à ressort

conique 8
Federscheibe 8 Arandela 8 elÆstica cónica

3 � 00001-0035436-21 1 J��
��� �8=30 Stud M8x30 Goujon M8x30 Stift M8x30 EspÆrrago M8x30
4 � 21214-1011371-00 1 \������� X�������

���	�
� ���
����� ������
Detent Fixateur Riegel Fijador

5 � 21214-1011384-00 1 $�
��� ��
������
���� Sealing ring Bague d’ØtanchØitØ Dichtring Anillo de empaquetadura
6 � 00001-0015002-21 3 J��
��� �6=16 Stud M6x16 Goujon M6x16 Stift M6x16 EspÆrrago M6x16
7 � 00001-0058962-11 5 <���� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
8 � 00001-0011977-73 17 J���� 6 ���^�����

����#�����
Spring washer 6, tapered Rondelle à ressort

conique 6
Federscheibe 6 Arandela 6 elÆstica cónica

9 � 21214-1002058-10 1 $�"X�� ���	�
�
������
.	�
� 	 �����

Timing cover Couvercle de commande Deckel
Nockenwellenantrieb

Tapa de mando

10 � 21214-1005040-00 1 +�
���� Oil seal Garniture d’ØtanchØitØ Dichtring RetØn
11 � 00001-0009024-21 12 @�
� �6=20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
12 � 21214-1002064-00 1 ?���
�
�� ��"X�� ���	�
�

������
.	�
�
Cylinder block front cover
gasket

�oint du couvre-culasse Dichtung f. vorderen
Zylinderblockdeckel

�unta tapa delantera
bloque cilindros

13 � 21010-1009070-00 1 ?���
�
�� �������
���
�����

Gasket �oint Dichtung �unta

14 � 21230-1009010-00 1 $����� ���
��"� Oil sump Carter d’huile Kurbelgehäuse-Unterteil Carter de aceite
15 � 00001-0035437-21 2 J��
��� �8=35 Stud M8x35 Goujon M8x35 Stift M8x35 EspÆrrago M8x35
16 � 00001-0005196-01 2 J���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
17 � 21010-1005155-10 ~ 1 ?���
�
�� 
��^���
�

��
�����
Gasket, retainer �oint de porte-garniture Halterdichtung �unta de porta retØn

17 � 21070-1005155-00 ~ 1 ?���
�
�� 
��^���
�
��
�����

Gasket, retainer �oint de porte-garniture Halterdichtung �unta de porta retØn

18 � 21214-1005162-00 1 +�
���� Oil seal Garniture d’ØtanchØitØ Dichtring RetØn
19 � 21010-1005153-00 1 ���^���
� ��
����

��
�����
Retainer, oil seal Porte-garniture

d’ØtanchØitØ arriŁre
Halter f. Wellendichtring,
hinten

Porta retØn trasero

20 � 00001-0019444-01 2 @�
� �6=16 � �	�
������
��
�	���

Square-head bolt M6x16 Boulon M6x16 à tŒte car-
rØe

Vierkantenschraube
M6x16

Tornillo M6x16 de cabeza
cuadrada

21 � 21214-1002046-00 1 ~��
�X�� Plug Obturateur Stopfen Obturador
22 � 21080-1106171-00 ~ 1 ?���
�
�� Gasket 1.2 mm �oint 1,2 mm Dichtung 1,2 mm �unta 1,2 mm
22 � 21080-1106171-01 ~ 1 ?���
�
�� Gasket 1.2 mm �oint 1,2 mm Dichtung 1,2 mm �unta 1,2 mm
23 � 00001-0011974-73 19 J���� 6 ������
���� Special washer 6 Rondelle spØciale 6 Sonderscheibe 6 Arandela 6 especial
24 � 00001-0009021-21 19 @�
� �6=14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14
25 � 00001-0043253-01 1 ?����� 22=1,5 ����#����� Tapered plug 22x1.5 Bouchon conique 22x1,5 Verschlußschraube mit

Kegelgewinde 22x1,5
Tapón cónico 22x1,5



21214-20
21214-30
21214-50
2131-30
2131-41

A120
;�� ����

���� � �������
Crankshaft and flywheel
Vilebrequin et volant 
Kurbelwelle und Schwungrad
Cigüeæal y volante

- 48 -

Catalogue LADA 4x4  08.2010



A120

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 49 -

1 � 00001-0032764-01 1 >��� �6=20 Screw M6x20 Vis M6x20 Schraube M6x20 Tornillo M6x20
2 � 00001-0005164-70 1 J���� 6 ���^����� Spring washer 6 Rondelle Ølastique 6 Federscheibe 6 Arandela 6 elÆstica
3 � 21120-3847010-00 ~ 1 ���#�� ��
�^���� ��
��#�����

	�
�
Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de inducción

3 � 21120-3847010-04 ~ 1 ���#�� ��
�^���� ��
��#�����
	�
�

Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de inducción

4 � 21214-1005058-10 ~ 1 ����!�� Crankshaft damper pulley Poulie de vilebrequin avec amor-
tisseur

Schwingungsdämpfer Amortiguador

4 � 21214-1005058-11 ~ 1 ����!�� Crankshaft damper pulley Poulie de vilebrequin avec amor-
tisseur

Schwingungsdämpfer Amortiguador

5 � 21230-1005012-00 1 >�
 ��
��#��"� 	 ����� Crankshaft Vilebrequin Kurbelwelle Cigüeæal

6 � 21230-1005030-00 1 ~	��
�#�� Sprocket, crankshaft Pignon de vilebrequin Kettenrad Rueda dentada de cigüeæal
7 � 00001-0002059-20 1 J����� ���������� Woodruff key Clavette disque Scheibenkeil Chaveta de disco

� 21213-1005015-00 1 >�
 ��
��#��"� Crankshaft Vilebrequin Kurbelwelle Cigüeæal
9 � 00001-0043282-01 4 ~��
�X�� 10 #�X�#��� Cup stopper 10 Obturateur cuvette 10 Schalenverschlußkappe 10 Obturador 10 a taza

10 � 21010-1701031-00 ~ 1 ?�
X����� Bearing Roulement Lager Cojinete
10 � 21010-1701031-01 ~ 1 ?�
X����� Bearing Roulement Lager Cojinete
10 � 21010-1701031-02 ~ 1 ?�
X����� Bearing Roulement Lager Cojinete
10 � 21010-1701031-03 ~ 1 ?�
X����� Bearing Roulement Lager Cojinete
11 � 21010-1005183-00 ~ 1 ?�
���
��� Half-ring Demi-rondelle Anlaufscheibe Semianillo
11 � 21010-1005183-01 ~ 1 ?�
���
��� Half-ring Demi-rondelle Anlaufscheibe Semianillo
12 � 21060-1005183-00 1 ?�
���
��� Half-ring Demi-rondelle Anlaufscheibe Semianillo
13 � 21230-1005115-00 1 ��=�	�� Flywheel Volant Schwungrad Volante
14 � 21010-1005126-00 3 J��!� ������	�#�"� Dowel pin Pied de centrage Stellstift Pasador de ajuste
15 � 21010-1005127-00 6 @�
� ��=�	��� Bolt M10x1.25x23.5, self-locking Boulon M10x1,25x23,5 autoblo-

quant
Schraube M10x1,25x23,5 selb-
stsperrende

Tornillo M10x1,25x23,5 autoblo-
cante

16 � 21010-1005128-00 1 J���� ��
��	 ��=�	��� Washer, bolts Rondelle de boulons Scheibe Arandela
17 � 21010-1000102-01 � 1 $���
��� ������"= 	�
�
"X�� Set of main bearing shells �eu de coussinets de paliers de

vilebrequin
Hauptlagerschalensatz �uego casquillos de bancada

17 � 21010-1000102-11 � 1 $���
��� ������"= 	�
�
"X�� -
0,25��

Set of main bearing shells
0,25��

�eu de coussinets de paliers de
vilebrequin 0,25��

Hauptlagerschalensatz 0,25�� �uego casquillos de bancada
0,25��

17 � 21010-1000102-12 � 1 $���
��� ������"= 	�
�
"X�� -
0,50��

Set of main bearing shells
0,50��

�eu de coussinets de paliers de
vilebrequin 0,50��

Hauptlagerschalensatz 0,50�� �uego casquillos de bancada
0,50��

17 � 21010-1000102-13 � 1 $���
��� ������"= 	�
�
"X�� -
0,75��

Set of main bearing shells
0,75��

�eu de coussinets de paliers de
vilebrequin 0,75��

Hauptlagerschalensatz 0,75�� �uego casquillos de bancada
0,75��

17 � 21010-1000102-14 � 1 $���
��� ������"= 	�
�
"X�� -
1,00��

Set of main bearing shells
1,00��

�eu de coussinets de paliers de
vilebrequin 1,00��

Hauptlagerschalensatz 1,00�� �uego casquillos de bancada
1,00��

17 � 21010-1000102-15 � 1 $���
��� ������"= 	�
�
"X�� -
0,05��

Set of main bearing shells
0,05��

�eu de coussinets de paliers de
vilebrequin 0,05��

Hauptlagerschalensatz 0,05�� �uego casquillos de bancada
0,05��

17 � 21010-1000102-40 � 1 $���
��� ������"= 	�
�
"X�� Set of main bearing shells �eu de coussinets de paliers de
vilebrequin

Hauptlagerschalensatz �uego casquillos de bancada

17 � 21010-1000102-41 � 1 $���
��� ������"= 	�
�
"X�� -
0,125��

Set of main bearing shells
0,125��

�eu de coussinets de paliers de
vilebrequin 0,125��

Hauptlagerschalensatz 0,125�� �uego casquillos de bancada
0,125��

17 � 21010-1000102-42 � 1 $���
��� ������"= 	�
�
"X�� -
0,25��

Set of main bearing shells
0,25��

�eu de coussinets de paliers de
vilebrequin 0,25��

Hauptlagerschalensatz 0,25�� �uego casquillos de bancada
0,25��

17 � 21010-1000102-43 � 1 $���
��� ������"= 	�
�
"X�� -
0,50��

Set of main bearing shells
0,50��

�eu de coussinets de paliers de
vilebrequin 0,50��

Hauptlagerschalensatz 0,50�� �uego casquillos de bancada
0,50��

17 � 21010-1000102-44 � 1 $���
��� ������"= 	�
�
"X�� -
0,75��

Set of main bearing shells
0,75��

�eu de coussinets de paliers de
vilebrequin 0,75��

Hauptlagerschalensatz 0,75�� �uego casquillos de bancada
0,75��

17 � 21010-1000102-45 � 1 $���
��� ������"= 	�
�
"X�� -
1,00��

Set of main bearing shells
1,00��

�eu de coussinets de paliers de
vilebrequin 1,00��

Hauptlagerschalensatz 1,00�� �uego casquillos de bancada
1,00��



21214-20
21214-30
21214-50
2131-30
2131-41

A130
���]
� � ���^
�
Connecting rods and pistons
Bielles et pistons 
Pleuel und Kolben 
Bielas y pistones 

- 50 -

Catalogue LADA 4x4  08.2010



A130

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 51 -

1 � 21213-1004015-00 *) 4 ?��X���, �
��� � Piston, class A Piston, classe A Kolben, Klasse A Pistón, clase A

1 � 21213-1004015-02 *) 4 ?��X���, �
��� + Piston, class C Piston, classe C Kolben, Klasse C Pistón, clase C

1 � 21213-1004015-04 *) 4 ?��X���, �
��� & Piston, class E Piston, classe E Kolben, Klasse E Pistón, clase E

1 � 21213-1004015-31 *) 4 ?��X��� �������"� N1 Oversize piston �0.4 mm Piston de rØparation �0,4 mm Kolben, Reparaturmaß �0,4
mm

Pistón �0,4 mm

1 � 21213-1004015-32 *) 4 ?��X��� �������"� N2 Oversize piston �0.8 mm Piston de rØparation �0,8 mm Kolben, Reparaturmaß �0,8
mm

Pistón �0,8 mm

2 � 21213-1004022-00 8 $�
��� ��������� Circlip Bague d’arrŒt Haltering Anillo de fijación
3 � 21083-1000100-00 � 1 $���
��� ���X��	"= ��
�� 0,0 Set of piston rings 82,0 �eu de segments de piston

82,0
Kolbenringsatz 82,0 �uego de anillos 82,0

3 � 21083-1000100-31 � 1 $���
��� ���X��	"= ��
��
�0,4

Set of piston rings �0.4 mm �eu de segments de piston
�0,4 mm

Kolbenringsatz �0,4 mm �uego de anillos �0,4 mm

3 � 21083-1000100-32 � 1 $���
��� ���X��	"= ��
��
�0,8

Set of piston rings �0.8 mm �eu de segments de piston
�0,8 mm

Kolbenringsatz �0,8 mm �uego de anillos �0,8 mm

3 � 21083-1004029-00 � 1 $���
��� ���X��	"= ��
�� 0,0 Set of piston rings 82,0 �eu de segments de piston
82,0

Kolbenringsatz 82,0 �uego de anillos 82,0

4 � 21010-1000104-10 � 1 $���
��� X�����"= 	�
�
"X��
0,00 mm

Set of big end bearing shells �eu de coussinets de bielle Pleuellagerschalensatz �uego de casquillos de biela

4 � 21010-1000104-11 � 1 $���
��� X�����"= 	�
�
"X��
-0,25 mm

Set of big end bearing shells -
0.25 mm

�eu de coussinets de bielle -
0.25 mm

Pleuellagerschalensatz -0.25
mm

�uego de casquillos de biela
-0.25 mm

4 � 21010-1000104-12 � 1 $���
��� X�����"= 	�
�
"X��
-0,50 mm

Set of big end bearing shells -
0.50 mm

�eu de coussinets de bielle -
0.50 mm

Pleuellagerschalensatz -0.50
mm

�uego de casquillos de biela
-0.50 mm

4 � 21010-1000104-13 � 1 $���
��� X�����"= 	�
�
"X��
-0,75 mm

Set of big end bearing shells -
0.75 mm

�eu de coussinets de bielle -
0.75 mm

Pleuellagerschalensatz -0.75
mm

�uego de casquillos de biela
-0.75 mm

4 � 21010-1000104-14 � 1 $���
��� X�����"= 	�
�
"X��
-1,00 mm

Set of big end bearing shells -
1.00 mm

�eu de coussinets de bielle -
1.00 mm

Pleuellagerschalensatz -1.00
mm

�uego de casquillos de biela
-1.00 mm

4 � 21010-1000104-15 � 1 $���
��� X�����"= 	�
�
"X��
-0,05 mm

Set of big end bearing shells -
1.00 mm

�eu de coussinets de bielle -
1.00 mm

Pleuellagerschalensatz -1.00
mm

�uego de casquillos de biela
-1.00 mm

4 � 21010-1000104-40 � 1 $���
��� X�����"= 	�
�
"X��
0,00 mm

Set of big end bearing shells �eu de coussinets de bielle Pleuellagerschalensatz �uego de casquillos de biela

4 � 21010-1000104-41 � 1 $���
��� X�����"= 	�
�
"X��
-0,125 mm

Set of big end bearing shells -
0.125 mm

�eu de coussinets de bielle -
0.125 mm

Pleuellagerschalensatz -0.125
mm

�uego de casquillos de biela
-0.125 mm

4 � 21010-1000104-42 � 1 $���
��� X�����"= 	�
�
"X��
-0,25 mm

Set of big end bearing shells -
0.25 mm

�eu de coussinets de bielle -
0.25 mm

Pleuellagerschalensatz -0.25
mm

�uego de casquillos de biela
-0.25 mm

4 � 21010-1000104-43 � 1 $���
��� X�����"= 	�
�
"X��
-0,50 mm

Set of big end bearing shells -
0.50 mm

�eu de coussinets de bielle -
0.50 mm

Pleuellagerschalensatz -0.50
mm

�uego de casquillos de biela
-0.50 mm

4 � 21010-1000104-44 � 1 $���
��� X�����"= 	�
�
"X��
-0,75 mm

Set of big end bearing shells -
0.75 mm

�eu de coussinets de bielle -
0.75 mm

Pleuellagerschalensatz -0.75
mm

�uego de casquillos de biela
-0.75 mm

4 � 21010-1000104-45 � 1 $���
��� X�����"= 	�
�
"X��
-1,00 mm

Set of big end bearing shells -
1.00 mm

�eu de coussinets de bielle -
1.00 mm

Pleuellagerschalensatz -1.00
mm

�uego de casquillos de biela
-1.00 mm

5 � 21213-1004020-00 *) 4 ?�
�� ���X��	��, �
��� 1 Gudgeon pin, class 1 Axe de piston, classe 1 Kolbenbolzen, Klasse 1 Perno de pistón clase 1
5 � 21213-1004020-01 *) 4 ?�
�� ���X��	��, �
��� 2 Gudgeon pin, class 2 Axe de piston, classe 2 Kolbenbolzen, Klasse 2 Perno de pistón clase 2

5 � 21213-1004020-02 *) 4 ?�
�� ���X��	��, �
��� 3 Gudgeon pin, class 3 Axe de piston, classe 3 Kolbenbolzen, Klasse 3 Perno de pistón clase 3

6 � 21213-1004045-00 *) 4 J����, �
��� 1 Connecting rod, class 1 Bielle, classe 1 Pleuelstange, Klasse 1 Biela, clase 1

6 � 21213-1004045-01 *) 4 J����, �
��� 2 Connecting rod, class 2 Bielle, classe 2 Pleuelstange, Klasse 2 Biela, clase 2
6 � 21213-1004045-02 *) 4 J����, �
��� 3 Connecting rod, class 3 Bielle, classe 3 Pleuelstange, Klasse 3 Biela, clase 3
7 � 21213-1004062-00 8 @�
� X����� Bolt, connecting rod Boulon de bielle Pleuelschraube Tornillo de biela
8 � 00001-0025550-20 8 <���� �9=1 Nut M9x1 Ecrou M9x1 Mutter M9x1 Tuerca M9x1



21214-20
21214-30
21214-50
2131-30
2131-41

#���
��� ������	�����������
��
Valve train
MØcanisme de distribution des gaz
Ventieltrieb
Mecanismo de distribución de gas

A140

- 52 -

Catalogue LADA 4x4  08.2010



A140

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 53 -

1 � 00001-0024307-21 7 J��
��� �8=75 Stud M8x75 Goujon M8x75 Stift M8x75 EspÆrrago M8x75

2 � 21214-1006008-00 1 >�
 ������
�
���
��"� �
�������� ��
X������	 	 ��.

Camshaft Arbre à cames Nockenwelle Arbol de levas

3 � 21214-1006033-00 1 $����� ��
X������	
������
	�
�

Bearing housing Chapeau de paliers Lagerrahmen Soporte del arbol de levas

4 � 00001-0009024-21 2 @�
� �6=20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
5 � 00001-0011977-73 2 J���� 6 ���^����� ����#����� Spring washer 6, tapered Rondelle à ressort conique 6 Federscheibe 6 Arandela 6 elÆstica cónica
6 � 21010-1006018-00 1 \
���� �����"� ������
	�
� Thrust flange Bride de butØe Anschlagflansch Brida tope
7 � 21214-1006010-00 1 >�
 ������
�
���
��"� 	 ����� Camshaft Arbre à cames Nockenwelle Arbol de levas
8 � 00001-0043288-01 1 ~��
�X�� 22 #�X�#��� Cup stopper 22 Obturateur cuvette 22 Schalenverschlußkappe 22 Obturador 22 a taza
9 � 21214-1007116-30 8 �"#�� �
����� Rocker arm, valve Culbuteur Ventilhebel Balancín de la vÆlvula

10 � 21010-1007028-00 16 +�=��� �
����� Collet, valve Taquet de soupape Ventilkegelstück Dado de la vÆlvula
11 � 21010-1007025-00 8 [���
�� ���^��" �
����� Spring cap Cuvette de ressort Federteller Platillo del muelle
12 � 21010-1007020-00 ~ 8 ?��^��� �
����� ����^��� Outer valve spring Ressort extØrieur Außenfeder Muelle exterior
12 � 21214-1007020-00 ~ 8 ?��^��� �
����� ����^��� Outer valve spring Ressort extØrieur Außenfeder Muelle exterior
13 � 21010-1007012-01 4 $
���� 	"������� Outlet valve Soupape d’Øchappement Auslaßventil VÆlvula de escape
14 � 21010-1007033-20 ~ 4 >��
�� 	"������� �
����� �0,02 Guide sleeve �0.02 mm Guide de soupape �0,02 mm Führungsbuchse �0,02 mm Casquillo guía �0,02 mm
14 � 21010-1007033-22 ~ 4 >��
�� 	"�������� �
����� �0,22Guide sleeve �0.22 mm Guide de soupape �0,22 mm Führungsbuchse �0,22 mm Casquillo guía �0,22 mm
15 � 21010-1007035-00 8 $�
��� ��������� 	��
��

�
�����
Circlip Bague d’arrŒt Haltering Anillo de fijación

16 � 21080-1007026-02 ~ 8 $�
��#�� ���
�����^���
��"�
�
�����

Oil deflector cap Capuchon pare-huile Ventilschaftdichtung Capacete deflector de aceite

16 � 21080-1007026-03 ~ 8 $�
��#�� ���
�����^���
��"�
�
�����

Oil deflector cap Capuchon pare-huile Ventilschaftdichtung Capacete deflector de aceite

17 � 21010-1007032-20 ~ 4 >��
�� 	�������� �
����� �0,02 Guide sleeve �0.02 mm Guide de soupape �0,02 mm Führungsbuchse �0,02 mm Casquillo guía �0,02 mm
17 � 21010-1007032-22 ~ 4 >��
�� 	�������� �
����� �0,22 Guide sleeve �0.22 mm Guide de soupape �0,22 mm Führungsbuchse �0,22 mm Casquillo guía �0,22 mm
18 � 21010-1007010-00 4 $
���� 	������� Inlet valve Soupape d’admision Einlaßventil VÆlvula de admisión
19 � 21010-1007021-00 ~ 8 ?��^��� �
����� 	��������� Inner valve spring Ressort intØrieur Innenfeder Muelle interior
19 � 21214-1007021-00 ~ 8 ?��^��� �
����� 	��������� Inner valve spring Ressort intØrieur Innenfeder Muelle interior
20 � 21100-3701686-00 8 <���� Nut Ecrou Mutter Tuerca
21 � 21010-1003017-00 2 >��
�� ������	�#��� Locating bush Douille de centrage Stellhülse Buje ajuste
22 � 00001-0024308-21 2 J��
��� �8=80 Stud M8x80 Goujon M8x80 Stift M8x80 EspÆrrago M8x80
23 � 00001-0061008-11 1 <���� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
24 � 21214-1007180-30 1 ����� ��
	�
� ���
�  Oil supply rail Tube de distribution d’huile Ölverteilerleiste Tubo distribuidor aceite
25 � 21214-1007160-30 8 ‘���� ��
��	
�#����� �"#���

�
�����
Hydraulic valve lifter ButØe hydraulique de linguet Hydraulischer Spielausgleich Apoyo hidrÆulico de vÆlvula

26 � 21214-1007206-30 ~ 4 >��
�� Bush Douille Buchse Buje
26 � 21214-1007206-31 ~ 4 >��
�� Bush Douille Buchse Buje
27 � 21214-1007077-30 ~ 8 >��
�� ��
������" Bush Douille Buchse Buje
27 � 21214-1007077-31 ~ 8 >��
�� ��
������" Bush Douille Buchse Buje
27 � 21214-1007077-36 ~ 8 >��
�� ��
������" Bush Douille Buchse Buje
28 � 21214-1007200-30 ~ 4 ?�����	�� Spacer plate Intercalaire Zwischenstück Inserción
28 � 21214-1007200-33 ~ 4 ?�����	�� Spacer plate Intercalaire Zwischenstück Inserción
28 � 21214-1007200-34 ~ 4 ?�����	�� Spacer plate Intercalaire Zwischenstück Inserción
29 � 21010-1007023-00 8 J���� ������� 	���������

���^��" �
�����
Backing washer Rondelle d’appui Unterlegscheibe Arandela de apoyo

30 � 21010-1007022-00 8 J���� ������� ����^���
���^��" �
�����

Backing washer Rondelle d’appui Unterlegscheibe Arandela de apoyo



21214-20
21214-30
21214-50
2131-30
2131-41

A150
’����� ��	�����������
��� ����
Camshaft drive
Commande d>arbre à cames 
Nockenwellenantrieb 
Mando del Ærbol de distribución

- 54 -

Catalogue LADA 4x4  08.2010



A150

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 55 -

1 � 21230-1006019-00 1 ~	��
�#��
������
�
���
����� 	�
� 	
�����

Sprocket, camshaft Pignon d’arbre à cames Kettenrad Rueda dentada de Ærbol
de levas

2 � 21230-1006020-00 1 ~	��
�#��
������
�
���
����� 	�
�

Sprocket, camshaft Pignon d’arbre à cames Kettenrad Rueda dentada de Ærbol
de levas

3 � 21010-1006021-00 2 J���� Washer Rondelle Scheibe Arandela
4 � 21010-1006022-00 2 J���� ��������� Lockwasher Rondelle d’arrØt Sicherungsblech Arandela de fijación
5 � 00001-0059707-21 2 @�
� �10=1,25=25 Bolt M10x1.25x25 Boulon M10x1,25x25 Schraube M10x1,25x25 Tornillo M10x1,25x25
6 � 21214-1006082-00 1 ?���
�
�� Gasket, tensioner �oint de tendeur Plungerdichtung �unta del tensor
7 � 21214-1006060-30 ~ 1 ����^���
� ����

��
��	
�#�����
Hydraulic tensioner Tendeur de chaîne

hydraulique
Kettenspannvorrichtung,
hydraulisch

Tensor de cadena hidrÆuli-
co

7 � 21214-1006060-31 ~ 1 ����^���
� ����
��
��	
�#�����

Hydraulic tensioner Tendeur de chaîne
hydraulique

Kettenspannvorrichtung,
hydraulisch

Tensor de cadena hidrÆuli-
co

8 � 00001-0002844-60 2 ?���
�
�� Gasket �oint Dichtring �unta
9 � 21010-3506078-00 1 @�
� ����������� Union bolt Boulon de by-pass Überlaufschraube Tornillo de paso

10 � 21214-1006201-30 1 [����� ��
	�
� ���
� 	
�����

Oil delivery pipe Tube d’amenØe d’huile Ölzulaufrohr Tubo de alimentación
aceite

11 � 00001-0058962-11 2 <���� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
12 � 00001-0011977-73 4 J���� 6 ���^�����

����#�����
Spring washer 6, tapered Rondelle à ressort

conique 6
Federscheibe 6 Arandela 6 elÆstica cónica

13 � 00001-0035408-21 2 J��
��� �6=14 Stud M6x14 Goujon M6x14 Stift M6x14 EspÆrrago M6x14
14 � 21214-1006090-00 ~ 1 @�X��� ����^���
� ���� Tensioner shoe Patin de tendeur Spannerschuh Zapata del tensor
14 � 21214-1006090-01 ~ 1 @�X��� ����^���
� ���� Tensioner shoe Patin de tendeur Spannerschuh Zapata del tensor
15 � 21100-3701686-00 1 <���� ����
���� ����" Nut Ecrou Mutter Tuerca
16 � 21214-1006240-30 2 +���� 	 ����� Clamp assy Etrier complet Klammer komplett Grapa en conjunto
17 � 21214-1006203-30 1 $���X���� Bracket Support Halter Soporte
18 � 21010-1006098-00 1 @�
� Bolt Boulon Schraube Tornillo
19 � 21010-1006016-00 2 J��!� Dowel pin Pied de centrage Stellstift Pasador de ajuste
20 � 21214-1006100-00 ~ 1 %��������
� ���� Vibration damper Patin amortisseur Kettendämpfer Amortiguador
20 � 21214-1006100-01 ~ 1 %��������
� ���� Vibration damper Patin amortisseur Kettendämpfer Amortiguador
21 � 21214-1006107-00 2 @�
� Bolt Boulon Schraube Tornillo
22 � 21230-1011220-00 1 ~	��
�#�� ���	�
�

���
����� ������
Sprocket Pignon Kettenrad Rueda dentada

23 � 21214-1006040-00 ~ 1 ]��� Chain Chaîne Kette Cadena
23 � 21214-1006040-03 ~ 1 ]��� Chain Chaîne Kette Cadena



21214-20
21214-30
21214-50A200

<�� ������
��
Fuel tank
RØservoir à carburant 
Kraftstofftank 
Depósito de combustible

- 56 -

Catalogue LADA 4x4  08.2010



A200

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 57 -

1 � 00001-0060433-21 4 @�
� �8=18 Bolt M8x18 Boulon M8x18 Schraube M8x18 Tornillo M8x18
2 � 00001-0011981-73 4 J���� 8  ���^�����

����#�����
Spring washer 8, tapered Rondelle à ressort

conique 8
Federscheibe 8 Arandela 8 elØstica cónica

3 � 21214-1101010-60 (&-3) 1 @�� ���
�	�"� 	 ����� Fuel tank RØservoir à carburant Kraftstofftank Depósito de combustible
3 � 21214-1101010-70 (&-4)(&-5) 1 @�� ���
�	�"� 	 ����� Fuel tank RØservoir à carburant Kraftstofftank Depósito de combustible
4 � 00001-0007940-11 9 <���� �4 ������ Thin nut M4 Ecrou bas M4 Flachmutter M4 Tuerca M4 baja
5 � 00001-0011953-70 8 J���� 4 ���^����� Spring washer 4 Rondelle Ølastique 4 Federscheibe 4 Arandela 4 elÆstica
6 � 21214-1139009-20 ~ 1 *
��������������� Electric fuel pump Pompe à essence Ølec-

trique
E-Kraftstoffpumpe Bomba de combusible

elØctrica
6 � 21214-1139009-21 ~ 1 *
��������������� Electric fuel pump Pompe à essence Ølec-

trique
E-Kraftstoffpumpe Bomba de combusible

elØctrica
7 � 21214-1139200-00 1 \�
��� ���#��"� Screen filter Filtre à crØpine Siebfilter Filtro de malla
8 � 21214-1101138-20 1 ?���
�
�� Gasket �oint Dichtung �unta
9 � 21214-1101274-00 1 $�
��� ������#���
���� Collar Bague Ring Anillo

10 � 21214-1101011-21 (&-3) 1 @�� ���
�	�"� Fuel tank RØservoir à carburant Kraftstofftank Depósito de combustible
10 21214-1101011-41 (&-4)(&-5) 1 @�� ���
�	�"� Fuel tank RØservoir à carburant Kraftstofftank Depósito de combustible
11 � 00001-0007259-11 1 <���� �6 ������ Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja
12 � 00001-0026444-01 1 J���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
13 � 00001-0005164-70 1 J���� 6 ���^����� Spring washer 6 Rondelle Ølastique 6 Federscheibe 6 Arandela 6 elÆstica
14 � 21103-1103010-01 ~ 1 ?����� ���
�	���� ���� Fuel filler cap Bouchon de rØservoir à

carburant
Tankverschluß Tapón de depósito com-

bustible
14 � 21103-1103010-02 ~ 1 ?����� ���
�	���� ���� Fuel filler cap Bouchon de rØservoir à

carburant
Tankverschluß Tapón de depósito com-

bustible
14 � 21103-1103010-03 ~ 1 ?����� ���
�	���� ���� Fuel filler cap Bouchon de rØservoir à

carburant
Tankverschluß Tapón de depósito com-

bustible
15 � 00001-0026051-71 1 J���� 4 ��������� Lock washer 4 Rondelle d’arrŒt 4 Sicherungsscheibe 4 Arandela 4 de fijación
16 � 21214-1101054-50 ~ (&-3) 1 [���� ��
�	��� 	 ����� Fuel filler Goulotte de remplissage Einfüllrohr Tubo de llenado
16 � 21214-1101054-51 ~ (&-3) 1 [���� ��
�	��� 	 ����� Fuel filler Goulotte de remplissage Einfüllrohr Tubo de llenado
16 � 21214-1101054-60 ~ (&-4)(&-5) 1 [���� ��
�	��� 	 ����� Fuel filler Goulotte de remplissage Einfüllrohr Tubo de llenado
16 � 21214-1101054-61 ~ (&-4)(&-5) 1 [���� ��
�	��� 	 ����� Fuel filler Goulotte de remplissage Einfüllrohr Tubo de llenado
17 21214-1101060-40 (&-3) 1 [���� ��
�	��� Fuel filler Goulotte de remplissage Einfüllrohr Tubo de llenado
17 21214-1101060-50 (&-4)(&-5) 1 [���� ��
�	��� Fuel filler Goulotte de remplissage Einfüllrohr Tubo de llenado
18 � 21080-1300080-60 ~ 2 ����� 	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal
18 � 21080-1300080-61 ~ 2 ����� 	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal
19 � 21214-1101080-30 ~ 1 J
��� 135�� Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de unión
19 � 21214-1101080-31 ~ 1 J
��� 135�� Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de unión
20 � 21080-1101400-00 ~ 2 ����� 	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal
20 � 21080-1101400-01 ~ 2 ����� 	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal
21 � 21214-1101070-00 ~ 1 J
��� ���
�����
��"�

200��
Hose 230 mm Tuyau 230 mm Schlauch 230 mm Manguera 230 mm

21 � 21214-1101070-01 ~ 1 J
��� ���
�����
��"�
200��

Hose 230 mm Tuyau 230 mm Schlauch 230 mm Manguera 230 mm



2131-30
2131-41

A201
<�� ������
��
Fuel tank
RØservoir à carburant 
Kraftstofftank 
Depósito de combustible

- 58 -

Catalogue LADA 4x4  08.2010



A201

- 59 -

1 � 00001-0060433-21 4 @�
� �8=18 Bolt M8x18 Boulon M8x18 Schraube M8x18 Tornillo M8x18
2 � 00001-0011981-73 4 J���� 8 ���^�����

����#�����
Spring washer 8,
tapered

Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elØstica
cónica

3 � 21103-1101070-10 1 J
��� ���
�����
��"� Hose 250 mm Tuyau 250 mm Schlauch 250 mm Manguera 250 mm
4 � 21101-1103010-02 ~ 1 ?����� ���
�	���� ���� End cap Bouchon Stopfen Tapón
4 � 21101-1103010-03 ~ 1 ?����� ���
�	���� ���� End cap Bouchon Stopfen Tapón
5 � 21313-1101060-30 ~ 1 [���� ��
�	��� Fuel filler Goulotte de remplis-

sage
Einfüllrohr Tubo de llenado

5 � 21313-1101060-31 ~ 1 [���� ��
�	��� Fuel filler Goulotte de remplis-
sage

Einfüllrohr Tubo de llenado

5 � 21313-1101060-32 ~ 1 [���� ��
�	��� Fuel filler Goulotte de remplis-
sage

Einfüllrohr Tubo de llenado

6 � 21080-3401228-00 1 ����� Clip Collier Schelle Abrazadera
7 � 21313-1101010-50 1 @�� ���
�	�"� 	 ����� Fuel tank RØservoir à carburant Kraftstofftank Depósito de com-

bustible
8 � 00001-0007940-11 8 <���� �4 ������ Thin nut M4 Ecrou bas M4 Flachmutter M4 Tuerca M4 baja
9 � 00001-0011953-70 8 J���� 4 ���^����� Spring washer 4 Rondelle Ølastique 4 Federscheibe 4 Arandela 4 elÆstica

10 � 21313-1139009-20 1 *
��������������� Electric fuel pump Pompe à essence
Ølectrique

E-Kraftstoffpumpe Bomba de combusible
elØctrica

11 � 21214-1101138-20 1 ?���
�
�� Gasket �oint Dichtung �unta
12 � 21214-1101274-00 1 $�
��� ������#���
���� Collar Bague Ring Anillo
13 � 21080-1300080-10 ~ 2 �����  	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal
13 � 21080-1300080-61 ~ 2 �����  	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal
14 � 21080-1101400-00 2 ����� 	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal
15 � 21313-1101080-30 1 J
��� ���
�����
��"� Connecting hose Tuyau de raccorde-

ment
Verbindungsschlauch Manguera de unión

16 � 00001-0038321-01 1 <���� �6 � ���#��"�
��������

Toothed collar nut M6 Ecrou M6 à collet
dentØ

Zahnbundmutter M6 Tuerca M6 de collar
dentado

17 21099-1101082-00 1 ����� Clip Collier Bandschelle Abrazadera
18 � 21313-1101266-30 1 ?���
�
�� ��
�	��� ����" Gasket �oint Dichtung �unta

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.



21214-20
21214-30
21214-50A210

/�]��������� ������
��
Fuel lines
Canalisations de carburant 
Kraftstoffleitungen 
Tubería de combustible 

- 60 -

Catalogue LADA 4x4  08.2010



A210

- 61 -

1 � 21214-1104142-10 1 +���� Clamp Etrier Klammer Grapa

2 � 21214-1104136-00 1 >��� ��^��� Screw Vis Schraube Tornillo

3 � 21214-1104116-00 1 ~�^�� Clamp Bride de serrage de support Halterklemme Fiador del soporte

4 � 21214-1104220-20 ~ 1 [����� ����
���� ���
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

4 � 21214-1104220-21 ~ 1 [����� ����
���� ���
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

4 � 21214-1104220-22 ~ 1 [����� ����
���� ���
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

5 � 21214-1104224-00 ~ 1 [����� ����
���� �
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

5 � 21214-1104224-01 ~ 1 [����� ����
���� �
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

5 � 21214-1104224-02 ~ 1 [����� ����
���� �
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

6 � 21044-1104013-10 ~ 1 [����� ���
�	��� ����
��� Front fuel pipe Tube d’arrivØe de carburant
avant

Kraftstoffzuleitung vorn Tubo de combustible
delantero

6 � 21044-1104013-11 ~ 1 [����� ���
�	��� ����
��� Front fuel pipe Tube d’arrivØe de carburant
avant

Kraftstoffzuleitung vorn Tubo de combustible
delantero

7 � 21110-1144025-02 1 >��� Pressure regulator screw Vis de limiteur de pression Stellschraube des
Druckreglers

Tornillo regulador de presión

8 � 00001-0026053-71 1 J����  6 ��������� Lock washer 6 Rondelle d’arrŒt 6 Sicherungsscheibe 6 Arandela 6 de fijación

9 � 21044-1104054-10 ~ 1 [����� �
�	��� ����
��� Return pipe, front Tube de vidange avant Kraftstoffrücklaufleitung vorn Tubo de drenaje delantero

9 � 21044-1104054-11 ~ 1 [����� �
�	��� ����
��� Return pipe, front Tube de vidange avant Kraftstoffrücklaufleitung vorn Tubo de drenaje delantero

10 � 21120-1117010-02 ~ 1 \�
��� ������ �#����� ���
�	� Fuel filter Filtre à carburant Kraftstoffilter Filtro de combustible
10 � 21120-1117010-03 ~ 1 \�
��� ������ �#����� ���
�	� Fuel filter Filtre à carburant Kraftstoffilter Filtro de combustible

10 � 21120-1117010-04 ~ 1 \�
��� ������ �#����� ���
�	� Fuel filter Filtre à carburant Kraftstoffilter Filtro de combustible
10 � 21120-1117010-05 ~ 1 \�
��� ������ �#����� ���
�	� Fuel filter Filtre à carburant Kraftstoffilter Filtro de combustible

11 � 21214-1104226-10 ~ 1 J
��� ������ � !�
���� Fuel supply hose, fuel tank Tuyau d’arrivØe de carburant Tankschlauch Manguera de alimentación

11 � 21214-1104226-11 ~ 1 J
��� ������ � !�
���� Fuel supply hose, fuel tank Tuyau d’arrivØe de carburant Tankschlauch Manguera de alimentación

12 � 21214-1104012-20 ~ 1 [����� �
�	��� �� X
����� 	
�����

Return pipe Tube de retour Rücklaufleitung Tubo de drenaje

12 � 21214-1104012-21 ~ 1 [����� �
�	��� �� X
����� 	
�����

Return pipe Tube de retour Rücklaufleitung Tubo de drenaje

13 � 21073-1104089-00 1 %�
������
� ��������� Grommet �oint d’ØtanchØitØ Dichtung Empaquetadura
14 � 00001-0038321-01 2 <���� �6 � ���#��"� �������� Toothed collar nut M6 Ecrou M6 à collet dentØ Zahnbundmutter M6 Tuerca M6 de collar dentado
15 � 21120-1117020-00 1 $���X���� Bracket Support Halter Soporte
16 � 00001-0038246-11 1 @�
� �6=25 � ���^�����

X�����
Bolt M6x25 w/spring washer Boulon M6x25 avec rondelle

Ølastique
Schraube M6x25 mit
Federring

Tornillo M6x25 con arandela
elÆstica

17 � 00001-0026444-01 1 J���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
18 � 21214-1104017-20 ~ 1 [����� ���
�	��� �� X
����� 	

�����
Fuel pipe Tube d’arrivØe de carburant Kraftstoffrohr Tubo de combustible

18 � 21214-1104017-21 ~ 1 [����� ���
�	��� �� X
����� 	
�����

Fuel pipe Tube d’arrivØe de carburant Kraftstoffrohr Tubo de combustible

19 � 21120-1104252-00 ~ 2 $�
��� ��
������
���� Sealing ring Bague d’ØtanchØitØ Dichtring Anillo de empaquetadura

19 � 21120-1104252-03 ~ 2 $�
��� ��
������
���� Sealing ring Bague d’ØtanchØitØ Dichtring Anillo de empaquetadura

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.



- 62 -

2131-30
2131-41

A211
/�]��������� ������
��
Fuel lines
Canalisations de carburant 
Kraftstoffleitungen 
Tubería de combustible 

Catalogue LADA 4x4  08.2010



- 63 -

A211

1 � 21214-1104142-10 1 +���� Clamp Etrier Klammer Grapa
2 � 21214-1104136-00 1 >��� ��^��� Screw Vis Schraube Tornillo
3 � 21214-1104116-00 1 ~�^�� Clamp Bride de serrage de support Halterklemme Fiador del soporte

4 � 21214-1104220-20 ~ 1 [����� ����
���� ���
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

4 � 21214-1104220-21 ~ 1 [����� ����
���� ���
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

5 � 21214-1104224-00 ~ 1 [����� ����
���� �
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

5 � 21214-1104224-01 ~ 1 [����� ����
���� �
�	����
��������	�
�

Return hose, front Tuyau de retour avant Schlauch, vorne Manguera de drenaje
delantera

6 � 21110-1144025-02 1 >��� Pressure regulator screw Vis de limiteur de pression Stellschraube des
Druckreglers

Tornillo regulador de presión

7 � 00001-0026053-71 1 J����  6 ��������� Lock washer 6 Rondelle d’arrŒt 6 Sicherungsscheibe 6 Arandela 6 de fijación
8 � 21044-1104013-10 ~ 1 [����� ���
�	��� ����
��� Front fuel pipe Tube d’arrivØe de carburant

avant
Kraftstoffzuleitung vorn Tubo de combustible

delantero
8 � 21044-1104013-11 ~ 1 [����� ���
�	��� ����
��� Front fuel pipe Tube d’arrivØe de carburant

avant
Kraftstoffzuleitung vorn Tubo de combustible

delantero
9 � 21044-1104054-10 ~ 1 [����� �
�	��� ����
��� Return pipe, front Tube de vidange avant Kraftstoffrücklaufleitung vorn Tubo de drenaje delantero

9 � 21044-1104054-11 ~ 1 [����� �
�	��� ����
��� Return pipe, front Tube de vidange avant Kraftstoffrücklaufleitung vorn Tubo de drenaje delantero

10 � 21120-1117010-02 ~ 1 \�
��� ������ �#����� ���
�	� Fuel filter Filtre à carburant Kraftstoffilter Filtro de combustible
10 � 21120-1117010-03 ~ 1 \�
��� ������ �#����� ���
�	� Fuel filter Filtre à carburant Kraftstoffilter Filtro de combustible
10 � 21120-1117010-04 ~ 1 \�
��� ������ �#����� ���
�	� Fuel filter Filtre à carburant Kraftstoffilter Filtro de combustible

10 � 21120-1117010-05 ~ 1 \�
��� ������ �#����� ���
�	� Fuel filter Filtre à carburant Kraftstoffilter Filtro de combustible
11 � 21310-1104076-11 1 [����� ���
�	��� ��
��� 	

�����
Fuel supply pipe, rear Tube d’arrivØe de carburant,

arriŁre
Kraftstoffleitung, hinten Tubo de combustible trasero

12 � 21310-1104078-11 1 [����� �
�	��� ��
��� 	 ����� Return pipe, rear Tube de retour arriŁre Rücklaufleitung, hinten Tubo de drenaje trasero

13 21310-1104243-00 1 [����� �
���������������� �
!�
����

Pipe Tube Rohr Tubo

14 � 21073-1104089-00 1 %�
������
� ��������� Grommet �oint d’ØtanchØitØ Dichtung Empaquetadura

15 � 21310-1104057-00 1 [����� �
�	��� Return pipe Tube de retour Rücklaufleitung Tubo de drenaje
16 � 00001-0038321-01 2 <���� �6 � ���#��"� �������� Toothed collar nut M6 Ecrou M6 à collet dentØ Zahnbundmutter M6 Tuerca M6 de collar dentado

17 � 21120-1117020-00 1 $���X���� Bracket Support Halter Soporte

18 � 00001-0009024-21 1 @�
� �6=20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20

19 � 00001-0005164-70 1 J���� 6 ���^����� Spring washer 6 Rondelle Ølastique 6 Federscheibe 6 Arandela 6 elÆstica

20 � 21214-1104017-20 ~ 1 [����� ���
�	��� �� X
����� 	
�����

Fuel pipe Tube d’arrivØe de carburant Kraftstoffrohr Tubo de combustible

20 � 21214-1104017-21 ~ 1 [����� ���
�	��� �� X
����� 	
�����

Fuel pipe Tube d’arrivØe de carburant Kraftstoffrohr Tubo de combustible

21 � 21120-1104252-00 ~ 10 $�
��� ��
������
���� Sealing ring Bague d’ØtanchØitØ Dichtring Anillo de empaquetadura

21 � 21120-1104252-03 ~ 10 $�
��� ��
������
���� Sealing ring Bague d’ØtanchØitØ Dichtring Anillo de empaquetadura

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.



- 64 -

21214-20�01)
2131-41�01)

A220
X�	���� ]�������
�� ����� ��
��
� ���	�����)
Evaporative emission control system �Canister)
SystŁme d>adsorption de vapeurs d>essence �Canister)
Tankentlüftungsanlage �Aktivkohlebehälter)
Sistema de captación de vapores de gasolina �Adsorbedor)

Catalogue LADA 4x4  08.2010



- 65 -

A220

1 � 00001-0001685-90 ~ 5 ����� 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
1 � 21214-1164322-00 ~ 5 ����� ����
���� X
����	 Clip Collier Schelle Abrazadera
2 � 21214-1164009-50 1 �
������ �� X
������ 	

�����
EVAP canister assy Canister avec les tuyaux

complet
Benzindampfspeicher mit
Schlauchen komplett

Conjunto del canister y
tubos flexibles

3 � 21103-1164109-10 1 J
��� 900�� Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
4 21214-1164244-00 1 [����� �������	�
� 	 �����Vapour discharge pipe,

front
Tube d’Øvacuation des
vapeurs avant

Dampfableitung, vorne Tubo de escape de vapor
delantero

5 � 11180-1104410-00 1 +��
�����
� Connection assy ElØment de liaison com-
plet

Verbindungsstück kom-
plett

Conexión en conjunto

6 21214-1164245-00 1 [����� 200�� Tube, 200 mm Tuyau 200 mm Rohr 200 mm Tubo 200 mm
7 � 21103-1164010-01 ~ 1 �
������ Canister Canister Aktivkohlebehälter Adsorbedor
7 � 21103-1164010-02 ~ 1 �
������ Canister Canister Aktivkohlebehälter Adsorbedor
7 � 21103-1164010-03 ~ 1 �
������ Canister Canister Aktivkohlebehälter Adsorbedor
8 � 00001-0026444-01 1 J���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
9 � 00001-0009030-21 1 @�
� �6=35 Bolt M6x35 Boulon M6x35 Schraube M6x35 Tornillo M6x35

10 � 00001-0005164-70 1 J���� 6 ���^����� Spring washer 6 Rondelle Ølastique 6 Federscheibe 6 Arandela 6 elÆstica
11 � 21214-1164075-10 1 $���X���� ����
����

�
�������
Bracket Support Halter Soporte

12 � 00001-0021647-11 1 <���� �10=1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
13 � 00001-0005168-70 1 J���� 10 ���^����� Spring washer 10 Rondelle Ølastique 10 Federscheibe 10 Arandela 10 elÆstica
14 � 00001-0026386-01 1 J���� 10 Washer 10 Rondelle 10 Scheibe 10 Arandela 10
15 � 00001-0009021-21 2 @�
� �6=14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14
16 � 00001-0011977-73 2 J���� 6 ���^�����

����#�����
Spring washer 6, tapered Rondelle à ressort

conique 6
Federscheibe 6 Arandela 6 elÆstica cónica

17 � 21214-1164100-00 1 $���X���� Bracket, valve Support de clapet Ventilhalter Soporte de vÆlvula
18 � 21214-1164042-10 1 $
���� ���
�	�� �
�������

	 �����
Canister purge solenoid Vanne de purge du canis-

ter
Tankentlüftungsventil VÆlvula de purga del

adsorbedor
19 � 21103-1164200-01 ~ 1 $
���� ���
�	�� �
������� Canister purge solenoid Vanne de purge du canis-

ter
Tankentlüftungsventil VÆlvula de purga del

adsorbedor
19 � 21103-1164200-02 ~ 1 $
���� ���
�	�� �
������� Canister purge solenoid Vanne de purge du canis-

ter
Tankentlüftungsventil VÆlvula de purga del

adsorbedor
19 � 21103-1164200-03 ~ 1 $
���� ���
�	�� �
������� Canister purge solenoid Vanne de purge du canis-

ter
Tankentlüftungsventil VÆlvula de purga del

adsorbedor
20 � 21083-1164103-10 ~ 1 J
��� 700�� Hose 700 mm Tuyau 700 mm Schlauch 700 mm Tubo 700 mm
20 � 21083-1164103-11 ~ 1 J
��� 700�� Hose 700 mm Tuyau 700 mm Schlauch 700 mm Tubo 700 mm
21 � 00001-0003961-80 1 $�
��� ��
������
���� Sealing ring Bague d’ØtanchØitØ Dichtring Anillo de empaquetadura
22 � 21214-1164084-00 (01) 1 [����� �������	�
� Vapour discharge pipe Tube d’Øvacuation des

vapeurs
Dampfaustrittsrohr Tubo de escape de vapor

22 � 21314-1164084-00 (02) 1 [����� �������	�
� Vapour discharge pipe Tube d’Øvacuation des
vapeurs

Dampfaustrittsrohr Tubo de escape de vapor

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.



- 66 -

21214-30�01)
21214-50�01)
2131-30�02)A221

X�	���� ]�������
�� ����� ��
��
� ���	�����) ��-���)
Evaporative emission control system �Canister) ��-���)
SystŁme d>adsorption de vapeurs d>essence �Canister) ��-���)
Tankentlüftungsanlage �Aktivkohlebehälter) ��-���)
Sistema de captación de vapores de gasolina �Conjunto) ��-���)

Catalogue LADA 4x4  08.2010



- 67 -

A221

1 � 00001-0021700-90 1 ����� 16 
����#�"� Retaining strap 16 Collier à ruban 16 Bandschelle 16 mm d Abrazadera 16 de cinta
2 � 21214-1164009-50 1 �
������ �� X
������ 	

�����
EVAP canister assy Canister avec les tuyaux

complet
Benzindampfspeicher mit
Schlauchen komplett

Conjunto del canister y
tubos flexibles

3 � 21103-1164109-10 1 J
��� 900�� Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
4 � 00001-0001685-90 ~ 5 ����� 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
4 � 21214-1164322-00 ~ 5 ����� ����
���� X
����	 Clip Collier Schelle Abrazadera
5 21214-1164244-00 1 [����� �������	�
� 	 �����Vapour discharge pipe,

front
Tube d’Øvacuation des
vapeurs avant

Dampfableitung, vorne Tubo de escape de vapor
delantero

6 � 11180-1104410-00 1 +��
�����
� Connection assy ElØment de liaison com-
plet

Verbindungsstück kom-
plett

Conexión en conjunto

7 21214-1164245-00 1 [����� 200�� Tube, 200 mm Tuyau 200 mm Rohr 200 mm Tubo 200 mm
8 � 21103-1164010-01 ~ 1 �
������ Canister Canister Aktivkohlebehälter Adsorbedor
8 � 21103-1164010-02 ~ 1 �
������ Canister Canister Aktivkohlebehälter Adsorbedor
8 � 21103-1164010-03 ~ 1 �
������ Canister Canister Aktivkohlebehälter Adsorbedor
9 � 00001-0026444-01 1 J���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

10 � 00001-0009030-21 1 @�
� �6=35 Bolt M6x35 Boulon M6x35 Schraube M6x35 Tornillo M6x35
11 � 00001-0005164-70 1 J���� 6 ���^����� Spring washer 6 Rondelle Ølastique 6 Federscheibe 6 Arandela 6 elÆstica
12 � 21214-1164075-10 1 $���X���� ����
����

�
�������
Bracket Support Halter Soporte

13 � 00001-0021647-11 1 <���� �10=1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
14 � 00001-0005168-70 1 J���� 10 ���^����� Spring washer 10 Rondelle Ølastique 10 Federscheibe 10 Arandela 10 elÆstica
15 � 00001-0026386-01 1 J���� 10 Washer 10 Rondelle 10 Scheibe 10 Arandela 10
16 � 21214-1014292-00 1 J����� Union Raccord Stutzen Racor
17 � 00001-0009021-21 2 @�
� �6=14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14
18 � 00001-0011977-73 2 J���� 6 ���^�����

����#�����
Spring washer 6, tapered Rondelle à ressort

conique 6
Federscheibe 6 Arandela 6 elÆstica cónica

19 � 21214-1164100-00 1 $���X���� Bracket, valve Support de clapet Ventilhalter Soporte de vÆlvula
20 � 21214-1164042-20 1 $
���� ���
�	�� �
�������

	 �����
Canister purge solenoid Vanne de purge du canis-

ter
Tankentlüftungsventil VÆlvula de purga del

adsorbedor
21 � 21103-1164200-01 ~ 1 $
���� ���
�	�� �
������� Canister purge solenoid Vanne de purge du canis-

ter
Tankentlüftungsventil VÆlvula de purga del

adsorbedor
21 � 21103-1164200-02 ~ 1 $
���� ���
�	�� �
������� Canister purge solenoid Vanne de purge du canis-

ter
Tankentlüftungsventil VÆlvula de purga del

adsorbedor
21 � 21103-1164200-03 ~ 1 $
���� ���
�	�� �
������� Canister purge solenoid Vanne de purge du canis-

ter
Tankentlüftungsventil VÆlvula de purga del

adsorbedor
22 � 21103-1164104-10 1 J
��� 500�� �et Gicleur Düse Surtidor
23 � 00001-0003961-80 1 $�
��� ��
������
���� Sealing ring Bague d’ØtanchØitØ Dichtring Anillo de empaquetadura
24 � 21214-1164084-00 (01) 1 [����� �������	�
� Vapour discharge pipe Tube d’Øvacuation des

vapeurs
Dampfaustrittsrohr Tubo de escape de vapor

24 � 21314-1164084-00 (02) 1 [����� �������	�
� Vapour discharge pipe Tube d’Øvacuation des
vapeurs

Dampfaustrittsrohr Tubo de escape de vapor

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.



- 68 -

21214-20
21214-30
21214-50
2131-30�01)
2131-41�01)

A230
X�	���� ]�������
�� ����� ��
��
� �X��������)
Evaporative emission control system �Separator)
SystŁme d>adsorption de vapeurs d>essence �SØparateur)
Tankentlüftungsanlage �Tankentlüftung)
Sistema de captación de vapores de gasolina �Conjunto)

Catalogue LADA 4x4  08.2010



- 69 -

A230

1 � 00001-0026052-70 2 J���� 5 ��������� Lock washer 5 Rondelle d’arrŒt 5 Sicherungsscheibe 5 Arandela 5 de fijación
2 � 00001-0076710-01 2 >��� 4,9=9,5

�����������{��
Self-tapping screw Vis taraudeuse Blechschraube

Tornillo autorroscante
3 � 00001-0003964-80 1 $�
��� ��
������
���� Sealing ring 14x1.5 Bague d’ØtanchØitØ 14x1,5Dichtring 14x1,5 Anillo de empaquetadura

14x1,5
4 � 00001-0045702-80 (01) 2 C���� 24 Clamp 24 Etrier 24 Kabelschelle 24 Grapa 24
5 � 00001-0001687-90 ~ 4 ����� 15,5 Clip 15.5 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5
5 � 21214-1164324-00 ~ 4 ����� ����
���� X
����	 Clip Collier Schelle Abrazadera
6 � 21214-1164005-00 (&-3) 1 +�������� �� X
������ 	

�����
Separator assy SØparateur complet Tankentlüftung komplett

Conjunto del separador
6 � 21214-1164005-10 ~ (&-4)(&-5) 1 +�������� �� X
������ 	

�����
Separator assy SØparateur complet Tankentlüftung komplett

Conjunto del separador
6 � 21214-1164005-11 ~ (&-4)(&-5) 1 +�������� �� X
������ 	

�����
Separator assy SØparateur complet Tankentlüftung komplett

Conjunto del separador
6 � 21314-1164005-30 (01) 1 +�������� �� X
������ 	

�����
Separator assy SØparateur complet Tankentlüftung komplett

Conjunto del separador
7 � 21214-1164242-10 1 J
��� 1100�� Hose 1100 mm Tuyau 1100 mm Schlauch 1100 mm Manguera 1100 mm
8 � 21103-1164150-00 1 ?���=�
��� Servis test port Raccord en T de service T-Stück für

Servicearbeiten
Racor de tres vias de ser-
vicio

9 � 21103-1164087-10 1 J
��� 170�� Hose 170 mm Tuyau 170 mm Schlauch 170 mm Manguera 170 mm
9 � 21103-1164097-10 (01) 1 J
��� 550�� Hose 700 mm Tuyau 700 mm Schlauch 700 mm Manguera 700 mm

10 � 21210-1164130-00 1 $���X���� Bracket Support Halter Soporte
11 � 21070-1164034-01 1 $
���� ���	��������"� Gravity valve Soupape de gravitØ Roll-Over-Ventil VÆlvula de gravitación
12 � 21103-1164087-10 1 J
��� 170�� Hose 170 mm Tuyau 170 mm Schlauch 170 mm Manguera 170 mm
12 � 21103-1164109-10 (01) 1 J
��� 900�� Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
13 � 21214-1164050-00 (01)(&-3) 1 +�������� Separator SØparateur Separator Separador
13 � 21214-1164050-10 (&-4)(&-5) 1 +�������� Separator SØparateur Separator Separador
14 � 00001-0005194-01 2 J���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
15 � 00001-0058962-11 2 <���� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
16 � 00001-0001685-90 ~ 4 ����� 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
16 � 21214-1164322-00 ~ 4 ����� ����
���� X
����	 Clip Collier Schelle Abrazadera
17 � 21214-1101079-00 ~ 1 J
��� 600�� Hose 600 mm Tuyau 600 mm Schlauch 600 mm Manguera 600 mm
17 � 21214-1101079-01 ~ 1 J
��� 600�� Hose 600 mm Tuyau 600 mm Schlauch 600 mm Manguera 600 mm
17 � 21313-1101079-30 ~ (01) 1 J
��� 900�� Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
17 � 21313-1101079-31 ~ (01) 1 J
��� 900�� Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
18 � 00001-0025995-71 2 J���� 6 ��������� Lock washer 6 Rondelle d’arrŒt 6 Sicherungsscheibe 6 Arandela 6 de fijación
19 � 00001-0058962-11 2 <���� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
20 � 21080-3401228-00 3 ����� Clip Collier Schelle Abrazadera

’��. � ���. ���� ����� ������ ’����
����	�� ���. �����
���
�� Description DØsignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.



- 70 -

21214-20
21214-30
21214-50
2131-30
2131-41

A300
������ ��	
��
��
Air cleaner
Filtre à air
Luftfilter
Filtro de aire

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 71 -

A300

1 + 21214-1109179-00 1 ��������� Bracket Support Halter Soporte

2 + 21120-1109249-00 ~ 4 	
��� ��
������� ������� Air cleaner mounting Butée de filtre à air Luftfilterträger Apoyo del filtro de aire

2 + 21120-1109249-01 ~ 4 	
��� ��
������� ������� Air cleaner mounting Butée de filtre à air Luftfilterträger Apoyo del filtro de aire

3 + 00001-0038321-01 4 ����� �6 � 
�������
��������

Toothed collar nut M6 Ecrou M6 à collet denté Zahnbundmutter M6 Tuerca M6 de collar den-
tado

4 + 21214-1109251-00 1 ��������� Bracket Support Halter Soporte

5 + 21214-1109010-00 ~ 1 ������ ��
������ � ����� Air cleaner assy Filtre à air complet Luftfilter komplett Filtro de aire en conjunto

5 21214-1109010-02 ~ 1 ������ ��
������ � ����� Air cleaner assy Filtre à air complet Luftfilter komplett Filtro de aire en conjunto

6 + 21214-1109360-00 1 ���������� 
�������� End piece, hose Embout de durit Schlauchansatz Punta de manguera

7 21120-1109244-00 4 ���� ���
����!

������
����

Screw Vis Schraube Tornillo

8 + 21230-1109016-00 1 "������
�� ��
�������
������� ���#���

Upper shell Demi-corps supérieur Filtergehäuse-Oberteil Semicuerpo superior

9 + 21120-1109080-00 ~ 1 $������ �������%&�� Filter element Elément filtrant Filtereinsatz Elemento filtrante

9 + 21120-1109080-02 ~ 1 $������ �������%&�� Filter element Elément filtrant Filtereinsatz Elemento filtrante

9 + 21120-1109080-03 ~ 1 $������ �������%&�� Filter element Elément filtrant Filtereinsatz Elemento filtrante

9 + 21120-1109080-06 ~ 1 $������ �������%&�� Filter element Elément filtrant Filtereinsatz Elemento filtrante

10 + 21214-1109012-00 1 "������
�� ��'��� Lower shell Demi-corps inférieur Filtergehäuse-Unterteil Semicuerpo inferior

11 + 21214-1109302-00 1 (������� #�������� 
��
��#�

Cold air intake Prise d)air froid Kaltluftansaugstutzen Toma de aire frío

12 + 21214-1109189-00 1 ��������� Bracket Support Halter Soporte



- 72 -

21214-20
21214-30
2131-30
2131-41

A310
��
��� �����
� ������������
Throttle drive pedal
Pédale de commande d'accélérateur
Gaspedal
Pedal del mando del acelerator

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 73 -

A310

1 + 21214-1108273-00 1 (������� Plug Obturateur Stopfen Obturador

2 + 21214-1108021-00 1 ��������� � ����� Bracket, accelerator link-
age

Support de commande
d)accélérateur

Halter Soporte de mando de
acelerador

3 + 00001-0005196-01 1 *���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

4 + 21080-1108052-00 2 ������ Bush Douille Buchse Buje

5 + 21080-1108036-00 1 "��'��� ��
������! 
������ 

Return spring Ressort de rappel Rückholfeder Muelle de retorno

6 21212-1108020-00 1 "�������� �
��� ������ Gasket Joint de béquille Dichtung Junta

7 + 00001-0007342-01 1 *
���� 2#15 Split pin 2x15 Goupille 2x15 Splint 2x15 Clavija 2x15

8 + 21214-1108015-00 1 .���� 
������
������������

Operating lever, accelera-
tor

Levier de commande
d)accélérateur

Gaspedal Palanca de mando del
acelerador

9 + 21010-1108014-10 1 "����� 
������
������������

Accelerator pedal Pédale d)accélérateur Gaspedal Pedal del acelerador

10 + 21080-1107148-00 1 *���� ���
����! Spring washer Rondelle élastique Federring Arandela elástica



- 74 -

21214-30
21214-50
2131-30A311

��
��� �����
� ������������ (�-��	)
Throttle drive pedal (�-��	)
Pédale de commande d'accélérateur (�-��	)
Gaspedal (�-��	)
Pedal del mando del acelerator (�-��	)

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 75 -

A311

1 + 00001-0038322-01 3 ����� �8 � 
�������
��������

Toothed collar nut M8 Ecrou M8 à collet denté Zahnbundmutter M8 Tuerca M8 de collar denta-
do

2 + 00001-0038321-01 3 ����� �6 � 
�������
��������

Toothed collar nut M6 Ecrou M6 à collet denté Zahnbundmutter M6 Tuerca M6 de collar denta-
do

3 + 21214-1108500-00 ~ 1 "����� ������������
/���������!

Electronic accelerator
pedal

Pédale électronique
d`accélérateur

Electronische Gaspedale Pedal de acelerador elec-
trónico

3 + 21214-1108500-01 ~ 1 "����� ������������
/���������!

Electronic accelerator
pedal

Pédale électronique
d`accélérateur

Electronische Gaspedale Pedal de acelerador elec-
trónico

4 + 21214-1108510-00 1 ��������� Bracket Support Träger Soporte



- 76 -

21214-20
2131-41

A320
�����
 ������������
Throttle drive
Commande d'accélérateur
Gaspedalbetåtigung
Mando del acelerador

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 77 -

A320

1 + 00001-0009022-21 2 :��� �6#16 Bolt M6x16 Boulon M6x16 Schraube M6x16 Tornillo M6x16

2 + 00001-0005164-70 2 *���� 6 
��'����! Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

3 + 21214-1108054-10 1 ;��� 
������ ������������
� �����

Accelerator cable Câble de commande
d)accélérateur

Gaszug Cable de mando del acel-
erador

4 + 21214-1108069-20 1 ��������� Bracket Support Tragbock Soporte

5 + 00001-0045701-80 1 <���� 20#3 Clamp 20 Etrier 20 Kabelschelle 20 Grapa 20

6 + 21100-1108157-00 1 <���� ���
����! ������ Clamp Etrier Klammer Grapa

7 + 21073-1104093-00 2 ��������� Bracket Support Halter Soporte



- 78 -

21214-20
2131-41

A330
������� ��
��� ��	
�!�
Air supply system
Système d'amenée d'air
Luftansauglsystem
Sistema de alimentación de aire 

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 79 -

A330

1 + 21083-1130020-00 1 "�������� Gasket Joint Dichtung Junta

2 + 21083-1130010-20 1 =����� ���#��� ��
��#� MAF sensor Capteur de débit d)air Luftmassenmesser Transmisor consumo de
aire

3 + 21214-1148030-00 1 *���� �
������ ����� �
�����

Hose assy Manchon Schlauch, komlett Manguera en conjunto

4 + 21214-1148034-00 1 *���� Hose Manchon Schlauch Manguera

5 + 21214-1148041-00 1 "�������� Insert Raccord Einsatz Inserción

6 + 21214-1148035-00 1 *���� Hose Manchon Schlauch Manguera

7 + 21120-1148080-00 4 >���� Clip Collier Bandschelle Abrazadera

8 + 21080-1107063-00 1 *���� 270�� Hose 270 mm Tuyau 270 mm Schlauch 270 mm Manguera 270 mm

9 + 00001-0009022-21 2 :��� �6#16 Bolt M6x16 Boulon M6x16 Schraube M6x16 Tornillo M6x16

10 + 00001-0026397-01 2 *���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

11 + 21120-1148015-00 1 "�������� 
������� Gasket Joint de tubulure Stutzendichtung Junta de la tubadura

12 + 00001-0011980-73 2 *���� 8 
��'����!
���������!

Spring washer 8, tapered Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elástica cónica

13 + 00001-0061008-21 2 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

14 + 00001-0021700-90 4 >���� 16 ��������� Retaining strap 16 Collier à ruban 16 Bandschelle 16 mm d Abrazadera 16 de cinta

15 + 21120-1148038-00 1 *���� 470�� Hose 480 mm Tuyau 480 mm Schlauch 480 mm Manguera 480 mm



- 80 -

21214-30
21214-50
2131-30A331

������� ��
��� ��	
�!� (�-��	)
Air supply system (�-��	)
Système d'amenée d'air (�-��	)
Luftansauglsystem (�-��	)
Sistema de alimentación de aire (�-��	)

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 81 -

A331

1 + 21083-1130020-00 1 "�������� Gasket Joint Dichtung Junta

2 + 21700-1130010-00 1 =����� ���#��� ��
��#� MAF sensor Capteur de débit d)air Luftmassenmesser Transmisor consumo de
aire

3 + 21214-1148030-10 1 *���� �
������ ����� �
�����

Hose assy Manchon Schlauch, komlett Manguera en conjunto

4 + 21214-1148034-00 1 *���� Hose Manchon Schlauch Manguera

5 + 21214-1148041-00 1 "�������� Insert Raccord Einsatz Inserción

6 + 21214-1148035-10 1 *���� Hose Manchon Schlauch Manguera

7 + 21120-1148080-00 4 >���� Clip Collier Bandschelle Abrazadera

8 + 00001-0009022-21 2 :��� �6#16 Bolt M6x16 Boulon M6x16 Schraube M6x16 Tornillo M6x16

9 + 00001-0026397-01 2 *���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

10 + 21126-1148010-00 1 "������� ����������� Throttle valve housing
assy

Tubulure à papillon com-
plet

Drosselklappenstutzen
komplett

Tubuladura de mariposa
en conjunto

11 + 21214-1148015-00 1 "�������� 
������� Gasket Joint de tubulure Stutzendichtung Junta de la tubadura

12 + 00001-0011977-73 2 *���� 6 
��'����!
���������!

Spring washer 6, tapered Rondelle à ressort
conique 6

Federscheibe 6 Arandela 6 elástica cónica

13 + 00001-0058962-21 2 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6



- 82 -

21214-20
2131-41

A340
�����"��  
�������
��
Throttle manifold
Boîtier de papillon
Stutzen mit der Drosselrkappe
Tubuladura de mariposa

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 83 -

A340

1 + 21230-1148010-00 ~ 1 "������� ����������� �
�����

Throttle valve housing
assy

Tubulure à papillon com-
plet

Drosselklappenstutzen
komplett

Tubuladura de mariposa
en conjunto

1 + 21230-1148010-01 ~ 1 "������� ����������� �
�����

Throttle valve housing
assy

Tubulure à papillon com-
plet

Drosselklappenstutzen
komplett

Tubuladura de mariposa
en conjunto

2 + 21120-1148176-02 1 ������ Gasket, sensor Joint de capteur Sensordichtung Junta del captador

3 + 21120-1148200-00 1 =����� 
���'���!
����������� 
�������

Throttle position sensor Capteur de papillon Drosselklappenschalter Potenciometro mariposa
gases

4 21100-1107892-01 4 ���� �4#0,7x14 Screw M4x0?7x14 Vis M4x0,7x14 Schraube M4x0,7x14 Tornillo M4x0,7x14

5 21203-1148300-00 ~ 1 .����!��� #�������� #��� Idle air control valve Régulateur de ralenti Leerlaufregler Motor paso a paso ralentí

5 21203-1148300-01 ~ 1 .����!��� #�������� #��� Idle air control valve Régulateur de ralenti Leerlaufregler Motor paso a paso ralentí

6 + 21120-1148376-02 1 ����@� �
������������ Sealing ring Bague d)étanchéité Dichtring Anillo de empaquetadura



- 84 -

21214-20
21214-30
21214-50
2131-30
2131-41

A350
#���� ������
��
Fuel rail 
Rampe d'alimentation des injecteurs
Kraftstoffleiste 
Rampa y inyectores

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 85 -

A350

1 + 21050-1127020-00 1 *���� 150�� Hose 150 mm Tuyau 150 mm Schlauch 150 mm Manguera 150 mm

2 + 21214-1144010-00 ~ 1 .��
� � ����� Fuel rail assy Rampe d)injecteurs com-
plète

Kraftstoffverteiler kom-
plett

Tubo distribuidor com-
bustible en conjunto

2 21214-1144010-01 ~ 1 .��
� � ����� Fuel rail assy Rampe d)injecteurs com-
plète

Kraftstoffverteiler kom-
plett

Tubo distribuidor com-
bustible en conjunto

3 + 21110-1144025-02 2 ���� �����!���� �������! Pressure regulator screw Vis de limiteur de pressionStellschraube des
Druckreglers

Tornillo regulador de pre-
sión

4 + 21120-1160010-00 1 .����!��� �������! Pressure regulator Régulateur de pression
d)essence

Kraftstoffdruckregler Regulador de presión

5 + 21110-1132188-00 9 ����@� �
������������ Sealing ring Bague d)étanchéité Dichtring Anillo de empaquetadura

6 + 21110-1144026-10 2 ���� ���
����! ���
� Bolt Boulon Schraube Tornillo

7 + 00001-0011977-73 2 *���� 6 
��'����!
���������!

Spring washer 6, tapered Rondelle à ressort
conique 6

Federscheibe 6 Arandela 6 elástica cónica



- 86 -

21214-20
21214-30
21214-50
2131-30
2131-41

A400
$��"� �����
��
Intake manifold
Tubulure d'admission
Ansaugrohr
Tubo de admisión

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 87 -

A400

1 + 21230-1008116-10 2 *
����� ���
����!
��������

Stud Goujon Gewindestift Espárrago

2 + 21230-1008014-00 1 ;���� �
�����! � ����� Intake manifold Tubulure d)admission Saugrohr Tubo de admisión

3 + 21230-1008015-00 ~ 1 ;���� �
�����! Intake manifold Tubulure d)admission Saugrohr Tubo de admisión

3 + 21230-1008015-02 ~ 1 ;���� �
�����! Intake manifold Tubulure d)admission Saugrohr Tubo de admisión

3 + 21230-1008015-03 ~ 1 ;���� �
�����! Intake manifold Tubulure d)admission Saugrohr Tubo de admisión

3 + 21230-1008015-04 ~ 1 ;���� �
�����! Intake manifold Tubulure d)admission Saugrohr Tubo de admisión

3 + 21230-1008015-05 ~ 1 ;���� �
�����! Intake manifold Tubulure d)admission Saugrohr Tubo de admisión

4 + 00001-0035435-21 5 *
����� �8#25 Stud M8x25 Goujon M8x25 Stift M8x25 Espárrago M8x25

5 + 00001-0060438-21 1 :��� �8#30 Bolt M8x30 Boulon M8x30 Schraube M8x30 Tornillo M8x30

6 + 00001-0005166-70 3 *���� 8 
��'����! Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

7 + 21230-1008056-00 1 ��������� �
����� Bracket Support Halter Soporte

8 + 00001-0060436-21 1 :��� �8#25 Bolt M8x25 Boulon M8x25 Schraube M8x25 Tornillo M8x25

9 + 21214-1008078-00 1 ���������

�����'���%&��

Bracket Support Halter Soporte

10 + 00001-0061008-11 3 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

11 + 00001-0005196-01 2 *���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

12 + 21230-1008081-10 1 "�������� ��
�
������ Gasket Joint Dichtung Junta



- 88 -

21214-20
21214-30
21214-50
2131-30
2131-41

A410
��������� ������
��
Exhaust manifold
Collecteur d'échappement
Auslaßkrümmer
Colector de escape

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 89 -

A410

1 + 00001-0011980-73 3 *���� 8 
��'����!
���������!

Spring washer 8, tapered Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elástica cóni-
ca

2 + 00001-0061008-11 3 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

3 + 21214-1008042-00 1 $���� ���������� Shield, manifold Ecran de collecteur Abschirmblech Pantalla del collector

4 + 21214-1008024-10 QX-4Y 1 ��������� ��
������ �
�����

Exhaust manifold Collecteur d)échappementAuslaßkrümmer Colector de escape

5 + 00001-0035166-11 2 *
����� �8#16 Stud M8x16 Goujon M8x16 Stift M8x16 Espárrago M8x16

6 + 00001-0035168-30 4 *
����� �8#20 Stud M8x20 Goujon M8x20 Stift M8x20 Espárrago M8x20

7 + 21214-1008082-20 2 *
����� ���
����!
��
�
������, L[46��

Stud Goujon Gewindestift Espárrago

8 + 21230-1008024-00 QX-3YQX-5Y 1 ��������� ��
������ �
�����

Exhaust manifold Collecteur d)échappementAuslaßkrümmer Colector de escape

9 + 21214-1008083-00 7 ����� ���
����!
��
�
������

Nut M8 Ecrou M8 Mutter M8 Tuerca M8

10 + 00001-0005196-01 3 *���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

11 + 21214-1008156-00 1 ������ ������@�����! Distance sleeve Douille entretoise Distanzhülse Buje espaciador

12 + 00002-0204136-01 4 *���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

13 + 21214-1008082-00 3 *
����� ���
����!
��
�
������, L[54��

Stud Goujon Gewindestift Espárrago

14 + 21214-1008082-10 1 *
����� ���
����!
��
�
������, L[41��

Stud Goujon Gewindestift Espárrago

15 + 21230-1008082-10 1 *
����� ���
����!
��
�
������, L[96��

Stud Goujon Gewindestift Espárrago



- 90 -

21214-20
2131-41

A420
#������
Receiver
Collecteur d'admission
Sammelrohr
Recipiente

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 91 -

A420

1 + 21230-1008027-00 1 .������ � ����� Receiver unit Récipient Sammelrohr Recipiente

2 + 21030-1008021-00 1 "������� Union Raccord Stutzen Racor

3 + 00001-0043299-01 1 (������� 40 �������! Cup stopper 40 Obturateur cuvette 40 Schalenverschlußkappe
40

Obturador 40 a taza

4 + 00001-0035434-21 2 *
����� �8#28 Stud M8x28 Goujon M8x28 Stift M8x28 Espárrago M8x28

5 + 00001-0061008-11 5 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

6 + 00001-0011980-73 5 *���� 8 
��'����!
���������!

Spring washer 8, tapered Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elástica cóni-
ca

7 + 21230-1008055-00 ~ 1 "�������� �������� Gasket, plegnum Joint de récipient Sammelrohr-Dichtung Junta del recipiente

7 + 21230-1008055-01 ~ 1 "�������� �������� Gasket, plegnum Joint de récipient Sammelrohr-Dichtung Junta del recipiente

8 + 21044-1104092-00 1 ���������
��
����
�������

Bracket Support Halter Soporte

9 + 21230-1008033-00 ~ 1 "��������  Gasket Joint de récipient Dichtung Junta

9 + 21230-1008033-01 ~ 1 "��������  Gasket Joint de récipient Dichtung Junta

10 + 21230-1008122-00 1 "������� ������������ Manifold Tubulure Stutzen Tubuladura



- 92 -

21214-30
21214-50
2131-30A421

#������ (�-��	)
Receiver (�-��	)
Collecteur d'admission (�-��	)
Sammelrohr (�-��	)
Recipiente (�-��	)

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 93 -

A421

1 + 21214-1008027-00 1 .������ � ����� Receiver unit Récipient Sammelrohr Recipiente

2 + 21030-1008021-00 1 "������� Union Raccord Stutzen Racor

3 + 00001-0043299-01 1 (������� 40 �������! Cup stopper 40 Obturateur cuvette 40 Schalenverschlußkappe
40

Obturador 40 a taza

4 + 00001-0035434-21 2 *
����� �8#28 Stud M8x28 Goujon M8x28 Stift M8x28 Espárrago M8x28

5 + 00001-0061008-11 5 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

6 + 00001-0011980-73 5 *���� 8 
��'����!
���������!

Spring washer 8, tapered Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elástica cónica

7 + 21230-1008055-00 ~ 1 "�������� �������� Gasket, plegnum Joint de récipient Sammelrohr-Dichtung Junta del recipiente

7 + 21230-1008055-01 ~ 1 "�������� �������� Gasket, plegnum Joint de récipient Sammelrohr-Dichtung Junta del recipiente

8 + 21044-1104092-00 1 ���������
��
����
�������

Bracket Support Halter Soporte

9 + 21230-1008033-00 ~ 1 "��������  Gasket Joint de récipient Dichtung Junta

9 + 21230-1008033-01 ~ 1 "��������  Gasket Joint de récipient Dichtung Junta

10 + 21230-1008122-00 1 "������� ������������ Manifold Tubulure Stutzen Tubuladura



- 94 -

21214-20
2131-41

A430
$��"� ��!���
��
Exhaust pipes 
Tubes d'échappement 
Auspuffröhre
Tubos de escape

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 95 -

A430

1 + 21214-1206044-00 1 ��������� ���
����!
/�����

Bracket Support Haltebock Soporte

2 + 21214-1206018-00 1 $���� � ����� Screen Ecran Abschirmung Pantalla

3 + 00001-0045694-80 1 <���� 10#3,8 Clamp 10 Etrier 10 Kabelschelle 10 Grapa 10

4 + 11180-3850010-00 1 =����� ���@�����@��
���������

Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda

5 + 21214-3850016-00 1 ��������� Bracket Support Halter Soporte

6 + 21030-1203020-11 ~ 1 "�������� Gasket Joint Dichtung Junta

6 + 21030-1203020-12 ~ 1 "�������� Gasket Joint Dichtung Junta

6 + 21030-1203020-14 ~ 1 "�������� Gasket Joint Dichtung Junta

6 + 21030-1203020-17 ~ 1 "�������� Gasket Joint Dichtung Junta

6 + 21030-1203020-18 ~ 1 "�������� Gasket Joint Dichtung Junta

7 + 21210-1203075-00 2 "������� ��������� ���� Plate Plaque Platte Placa

8 + 21080-1203019-01 4 ����� Nut Ecrou Mutter Tuerca

9 + 00001-0038321-01 5 ����� �6 � 
�������
��������

Toothed collar nut M6 Ecrou M6 à collet denté Zahnbundmutter M6 Tuerca M6 de collar den-
tado

10 + 00001-0019475-00 1 :��� �8#25 � ����������
��������

Bolt M8x25 Boulon M8x25 Schraube M8x25 Tornillo M8x25

11 + 00001-0005166-70 5 *���� 8 
��'����! Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

12 + 00001-0061008-11 4 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

13 + 21214-1203025-10 1 ��������� Bracket Support Haltebock Soporte

14 + 21100-1203021-12 1 "�������� Gasket Joint Dichtung Junta

15 + 00001-0060438-21 4 :��� �8#30 Bolt M8x30 Boulon M8x30 Schraube M8x30 Tornillo M8x30

16 + 11180-3850010-00 1 =����� ���������������
���@�����@�� ���������

Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda

17 + 00001-0005196-01 1 *���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

18 + 21214-1203010-30 ~ QX-3Y 1 ;���� 
������! Exhaust downpipe Tube avant Vorrohr Tubo de admisión

18 + 21214-1203010-31 ~ QX-3Y 1 ;���� 
������! Exhaust downpipe Tube avant Vorrohr Tubo de admisión

18 + 21214-1203010-40 QX-4Y 1 ;���� 
������! Exhaust downpipe Tube avant Vorrohr Tubo de admisión

19 + 21210-1203043-00 1 >���� Clip Collier Schraubenschelle Abrazadera



- 96 -

21214-30
21214-50
2131-30A431

$��"� ��!���
�� (�-%&*)
Exhaust pipes (�-%&*)
Tubes d'échappement (�-%&*)
Auspuffröhre (�-%&*)
Tubos de escape (�-%&*)

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 97 -

A431

1 + 21214-1206044-00 1 ��������� ���
����!
/�����

Bracket Support Haltebock Soporte

2 + 21214-1206018-00 1 $���� � ����� Screen Ecran Abschirmung Pantalla

3 + 00001-0045694-80 1 <���� 10#3,8 Clamp 10 Etrier 10 Kabelschelle 10 Grapa 10

4 + 11180-3850010-00 1 =����� ���@�����@��
���������

Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda

5 + 21214-3850016-00 1 ��������� Bracket Support Halter Soporte

6 + 21230-1203020-00 ~ 1 "�������� Gasket Joint Dichtung Junta

6 + 21230-1203020-14 ~ 1 "�������� Gasket Joint Dichtung Junta

7 + 21210-1203075-00 2 "������� ��������� ���� Plate Plaque Platte Placa

8 + 21080-1203019-01 4 ����� Nut Ecrou Mutter Tuerca

9 + 00001-0038321-01 5 ����� �6 � 
�������
��������

Toothed collar nut M6 Ecrou M6 à collet denté Zahnbundmutter M6 Tuerca M6 de collar den-
tado

10 + 00001-0019475-00 1 :��� �8#25 � ����������
��������

Bolt M8x25 Boulon M8x25 Schraube M8x25 Tornillo M8x25

11 + 00001-0005166-70 5 *���� 8 
��'����! Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

12 + 00001-0061008-11 4 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

13 + 21214-1203025-20 1 ��������� Bracket Support Haltebock Soporte

14 + 21100-1203021-12 1 "�������� Gasket Joint Dichtung Junta

15 + 00001-0060438-21 4 :��� �8#30 Bolt M8x30 Boulon M8x30 Schraube M8x30 Tornillo M8x30

16 + 11180-3850010-00 1 =����� ���������������
���@�����@�� ���������

Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda

17 + 00001-0005196-01 1 *���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

18 + 21214-1203010-32 ~ QX-3Y 1 ;���� 
������! Exhaust downpipe Tube avant Vorrohr Tubo de admisión

18 + 21214-1203010-33 ~ QX-3Y 1 ;���� 
������! Exhaust downpipe Tube avant Vorrohr Tubo de admisión

18 + 21214-1203010-50 QX-5Y 1 ;���� 
������! Exhaust downpipe Tube avant Vorrohr Tubo de admisión



- 98 -

21214-20(01)
21214-30(01)
21214-50(01)
2131-30(02)
2131-41(02)

A440
%��������
Silencers
Silencieux 
Schalldämpfer
Silenciadores 

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 99 -

A440

1 + 21213-1203073-00 2 "������ 
������� Suspension ring, silencer Tampon de suspension de
silencieux

Gummilager Casquillo elástico de
silencioso

2 + 00001-0060448-21 1 :��� �8#80 Bolt M8x80 Boulon M8x80 Schraube M8x80 Tornillo M8x80

3 + 00001-0005196-01 2 *���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

4 + 21010-1203031-00 1 >���� Clip Collier Schraubenschelle Abrazadera

5 + 21214-1200020-20 ~ Q01Y 1 ��������� ��
����������� Intermediate silencer Silencieux additionnel Nachschalldämpfer Silenciador adicional

5 + 21214-1200020-22 ~ Q01Y 1 ��������� ��
����������� Intermediate silencer Silencieux additionnel Nachschalldämpfer Silenciador adicional

6 + 21313-1200020-30 Q02Y 1 ��������� ��
����������� Intermediate silencer Silencieux additionnel Nachschalldämpfer Silenciador adicional

7 + 21214-1200010-00 ~ 1 ��������� �������� Main silencer Silencieux principal Vorschalldämpfer Silenciador principal

7 + 21214-1200010-02 ~ 1 ��������� �������� Main silencer Silencieux principal Vorschalldämpfer Silenciador principal

8 + 00001-0005166-70 1 *���� 8 
��'����! Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

9 + 00001-0061008-11 1 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8



- 100 -

21214-20
21214-30
21214-50
2131-30
2131-41

A500
����� �����
�� � �����

Oil pump and its drive
Pompe à huile et commande
Ölpumpe und Ölpumpenantrieb
Bomba de aceite y mando

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 101 -

A500

1 + 21214-1011235-00 1 ����� 
������ Shaft Arbre Welle Eje de mando de bomba

2 + 21010-1011240-01 + 1 "����
��� 
������� Bearing, front Palier avant Vorderer Lager Cojinete delantero

3 + 00001-0009022-21 2 :��� �6#16 Bolt M6x16 Boulon M6x16 Schraube M6x16 Tornillo M6x16

4 + 00001-0011977-73 2 *���� 6 
��'����!
���������!

Spring washer 6, tapered Rondelle à ressort
conique 6

Federscheibe 6 Arandela 6 elástica cónica

5 + 21010-1006018-00 1 �����@ �
����� Thrust flange Bride de butée Anschlagflansch Brida tope

6 + 00001-0011980-73 2 *���� 8 
��'����!
���������!

Spring washer 8, tapered Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elástica cónica

7 + 00001-0060454-21 1 :��� �8#110 Bolt M8x110 Boulon M8x110 Schraube M8x110 Tornillo M8x110

8 + 21010-1011241-01 + 1 "����
��� 
����� Bearing, rear Palier arrière Hinterer Lager Cojinete trasero

9 + 21213-1011228-20 1 *������! 
������ ������ Gear, oil pump Pignon de pompe Ölpumpenritzel Piñón de bomba

10 + 21010-1011229-00 + 1 ������ Bush Douille Buchse Buje

11 + 21070-1011021-01 1 "�������� ������ Pump gasket Joint de pompe Pumpendichtung Junta de la bomba

12 + 00001-0060450-21 1 :��� �8#90 Bolt M8x90 Boulon M8x90 Schraube M8x90 Tornillo M8x90

13 + 21210-1011010-00 1 ����� ����!��� Oil pump Pompe à huile Ölpumpe Bomba de aceite

\ - �#���� � ������ ����� @�������� Q]100Y



- 102 -

21214-20
2131-41

A510
,������
������� � /����� �����
��
Oil separator and oil cleaner
Déshuileur et filtre à huile
Ölabscheider und Ölfilter
Separador del aceite y filtro de aceite

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 103 -

A510

1 + 00001-0021700-90 2 >���� 16 ��������� Retaining strap 16 Collier à ruban 16 Bandschelle 16 mm d Abrazadera 16 de cinta

2 + 21230-1014240-00 1 ;����� ������!@�� ������� 710
��

Vent hose 810 mm Tuyau de ventilation 810 mm Schlauch 810 mm Tubo de ventilación 810 mm

3 + 21230-1014059-10 1 "������� �������������� Connection pipe Tubulure de liaison Verbindungsrohr Tubuladura

4 + 21080-1300080-60 ~ 2 >���� �������� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

4 + 21080-1300080-61 ~ 2 >���� �������� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

5 + 21100-3724308-00 2 >���� Clip Collier Schelle Abrazadera

6 + 21230-1014054-00 1 *���� ���!'��� ������!@�� �
�����

Discharge hose assy Tuyau d)aspiration Entlüftungsschlauch, komlett Manguera de aspiración en
conjunto

7 + 21230-1014056-00 1 *���� Discharge hose Tuyau d)aspiration Entlüftungsschlauch Manguera de aspiración

8 21230-1014063-00 1 ;����� ��
���
��!@�����! Tube 200 mm Tube 200 mm Rohr 200 mm Tubo 200 mm

9 + 21230-1014210-00 1 ������ ��
��� Breather cover Couvercle de reniflard Entlüfterdeckel Tapa respiradero

10 + 21010-1014214-00 1 ����@� ���������'�������� Oil deflector ring Segment râcleur d)huile Ring Anillo reflector de aceite

11 + 00001-0021706-90 1 >���� 25 ��������� Retaining strap 25 Collier à ruban 25 Bandschelle 25 mm d Abrazadera 25 de cinta

12 + 21210-1009050-00 1 �̂�
����� �����! ����� Oil level dipstick Jauge à huile Ölmeßstab Indicador del nivel de aceite

13 + 21210-1014200-00 1 ��������������� Oil separator Déshuileur Ölabscheider Separador de aceite

14 + 21010-1014205-00 1 �������� Retainer Verrou Riegel Fijador

15 + 00001-0038241-11 1 :��� �6#12 � 
��'�����
������

Bolt M6x12 w_spring washer Boulon M6x12 avec rondelle
élastique

Schraube M6x12 mit
Federring

Tornillo M6x12 con arandela
elástica

16 + 21230-1009146-00 1 ������ Cover Couvercle Deckel Tapa

17 + 21010-1009055-00 1 
̂��������� Seal Joint d)étanchéité Ölmeßstabdichtung Empaquetadura

18 + 00001-0061096-11 1 ����� �8 ���#�! Blind nut M8 Ecrou borgne M8 Hutmutter M8 Tuerca M8 clega

19 + 00001-0002600-60 1 "�������� Gasket Joint Dichtung Junta

20 + 21010-1014218-00 1 *
����� ��
��� Stud Goujon Gewindestift Espárrago

21 + 21030-3810310-00 1 *��@�� Union Raccord de transmetteur Geberstutzen Racor de fijación

22 + 21060-3829010-00 ~ 1 =����� ����������� ���
�
�������! �����

Sensor, oil pressure warning
lamp

Manocontact de pression
d)huile

Öldruckgeber Sensor de presión de aceite

22 + 21060-3829010-01 ~ 1 =����� ����������� ���
�
�������! �����

Sensor, oil pressure warning
lamp

Manocontact de pression
d)huile

Öldruckgeber Sensor de presión de aceite

22 + 21060-3829010-02 ~ 1 =����� ����������� ���
�
�������! �����

Sensor, oil pressure warning
lamp

Manocontact de pression
d)huile

Öldruckgeber Sensor de presión de aceite

22 + 21060-3829010-03 ~ 1 =����� ����������� ���
�
�������! �����

Sensor, oil pressure warning
lamp

Manocontact de pression
d)huile

Öldruckgeber Sensor de presión de aceite

23 + 00001-0002824-60 2 "�������� Gasket Joint Dichtring Junta

24 + 21010-1014215-10 1 "�������� Gasket Joint Dichtung Junta

25 + 21050-1012005-00 ~ 1 ������ ����!��� Oil filter Filtre à huile Ölfilter Filtro de aceite

25 + 21080-1012005-00 ~ 1 ������ ����!��� Oil filter Filtre à huile Ölfilter Filtro de aceite

25 + 21080-1012005-08 ~ 1 ������ ����!��� Oil filter Filtre à huile Ölfilter Filtro de aceite

25 + 21080-1012005-09 ~ 1 ������ ����!��� Oil filter Filtre à huile Ölfilter Filtro de aceite

26 + 21010-1012150-00 1 *��@�� Union Raccord Stutzen Racor



- 104 -

21214-30
21214-50
2131-30A511

,������
������� � /����� �����
�� (�-��	)
Oil separator and oil cleaner (�-��	)
Déshuileur et filtre à huile (�-��	)
Ölabscheider und Ölfilter (�-��	)
Separador del aceite y filtro de aceite(�-��	)

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 105 -

A511

1 + 21214-1014240-00 1 ;���� ������!@�� �������
630��

Vent hose 260 mm Tuyau de ventilation 260 mm Schlauch 260 mm Tubo de ventilación 260 mm

2 + 21214-1014295-00 1 {����� Jet Gicleur Düse Surtidor

3 + 21214-1014292-00 1 *��@�� ������!@�� ������� Union Raccord Stutzen Racor

4 + 21230-1014059-10 1 "������� �������������� Connection pipe Tubulure de liaison Verbindungsrohr Tubuladura

5 + 21080-1300080-60 ~ 2 >���� �������� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

5 + 21080-1300080-61 ~ 2 >���� �������� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

6 + 21100-3724308-00 2 >���� Clip Collier Schelle Abrazadera

7 + 21230-1014054-00 1 *���� ���!'��� ������!@�� �
�����

Discharge hose assy Tuyau d)aspiration Entlüftungsschlauch, komlett Manguera de aspiración en
conjunto

8 + 21230-1014056-00 1 *���� Discharge hose Tuyau d)aspiration Entlüftungsschlauch Manguera de aspiración

9 21230-1014063-00 1 ;����� ��
���
��!@�����! Tube 200 mm Tube 200 mm Rohr 200 mm Tubo 200 mm

10 + 21230-1014210-00 1 ������ ��
��� Breather cover Couvercle de reniflard Entlüfterdeckel Tapa respiradero

11 + 21010-1014214-00 1 ����@� ���������'�������� Oil deflector ring Segment râcleur d)huile Ring Anillo reflector de aceite

12 + 00001-0021706-90 1 >���� 25 ��������� Retaining strap 25 Collier à ruban 25 Bandschelle 25 mm d Abrazadera 25 de cinta

13 + 21210-1009050-00 1 �̂�
����� �����! ����� Oil level dipstick Jauge à huile Ölmeßstab Indicador del nivel de aceite

14 + 21210-1014200-00 1 ��������������� Oil separator Déshuileur Ölabscheider Separador de aceite

15 + 21010-1014205-00 1 �������� Retainer Verrou Riegel Fijador

16 + 00001-0038241-11 1 :��� �6#12 � 
��'�����
������

Bolt M6x12 w_spring washer Boulon M6x12 avec rondelle
élastique

Schraube M6x12 mit
Federring

Tornillo M6x12 con arandela
elástica

17 + 00001-0021700-90 2 >���� 16 ��������� Retaining strap 16 Collier à ruban 16 Bandschelle 16 mm d Abrazadera 16 de cinta

18 + 21100-3724308-00 1 >���� Clip Collier Schelle Abrazadera

19 + 21230-1009146-00 1 ������ Cover Couvercle Deckel Tapa
20 + 21010-1009055-00 1 
̂��������� Seal Joint d)étanchéité Ölmeßstabdichtung Empaquetadura

21 + 00001-0061096-11 1 ����� �8 ���#�! Blind nut M8 Ecrou borgne M8 Hutmutter M8 Tuerca M8 clega

22 + 00001-0002600-60 1 "�������� Gasket Joint Dichtung Junta

23 + 21010-1014218-00 1 *
����� ��
��� Stud Goujon Gewindestift Espárrago
24 + 21030-3810310-00 1 *��@�� Union Raccord de transmetteur Geberstutzen Racor de fijación

25 + 21060-3829010-00 ~ 1 =����� ����������� ���
�
�������! �����

Sensor, oil pressure warning
lamp

Manocontact de pression
d)huile

Öldruckgeber Sensor de presión de aceite

25 + 21060-3829010-01 ~ 1 =����� ����������� ���
�
�������! �����

Sensor, oil pressure warning
lamp

Manocontact de pression
d)huile

Öldruckgeber Sensor de presión de aceite

25 + 21060-3829010-02 ~ 1 =����� ����������� ���
�
�������! �����

Sensor, oil pressure warning
lamp

Manocontact de pression
d)huile

Öldruckgeber Sensor de presión de aceite

25 + 21060-3829010-03 ~ 1 =����� ����������� ���
�
�������! �����

Sensor, oil pressure warning
lamp

Manocontact de pression
d)huile

Öldruckgeber Sensor de presión de aceite

26 + 00001-0002824-60 2 "�������� Gasket Joint Dichtring Junta

27 + 21010-1014215-10 1 "�������� Gasket Joint Dichtung Junta

28 + 21050-1012005-00 ~ 1 ������ ����!��� Oil filter Filtre à huile Ölfilter Filtro de aceite

28 + 21080-1012005-00 ~ 1 ������ ����!��� Oil filter Filtre à huile Ölfilter Filtro de aceite
28 + 21080-1012005-08 ~ 1 ������ ����!��� Oil filter Filtre à huile Ölfilter Filtro de aceite
28 + 21080-1012005-09 ~ 1 ������ ����!��� Oil filter Filtre à huile Ölfilter Filtro de aceite

29 + 21010-1012150-00 1 *��@�� Union Raccord Stutzen Racor



- 106 -

21214-20
21214-30
21214-50
2131-30
2131-41

A520
����� �����
��
Oil pump
Pompe à huile
Ölpumpe
Bomba de aceite

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 107 -

A520

1 21010-1011015-00 1 ���
�� ������ Pump body Corps de pompe Pumpengehäuse Cuerpo de bomba

2 21010-1011052-00 1 ������ Pump cover Couvercle de pompe Ölpumpendeckel Tapa de  bomba

3 + 21010-1011090-00 1 ���
�� �����@������ Pressure relief valve Soupape de décharge Druckminderer Válvula reductora

4 + 21010-1011058-00 1 "��'��� Spring Ressort Feder Muelle

5 + 21010-1011060-00 1 *���� Washer Rondelle Scheibe Arandela

6 + 21210-1011070-00 1 "������� Oil pump inlet pipe Tubulure Stutzen Tubuladura

7 + 00001-0009028-21 1 :��� �6#30 Bolt M6x30 Boulon M6x30 Schraube M6x30 Tornillo M6x30

8 + 21010-1011040-00 1 ����� Shaft Arbre Welle Eje

9 + 21010-1011032-00 1 *������! ������! Driven gear Pignon entraîné Ölpumpenzahnrad Piñón conducido

10 + 00001-0009030-21 2 :��� �6#35 Bolt M6x35 Boulon M6x35 Schraube M6x35 Tornillo M6x35

11 + 00001-0011977-73 2 *���� 6 
��'����!
���������!

Spring washer 6, tapered Rondelle à ressort
conique 6

Federscheibe 6 Arandela 6 elástica cóni-
ca



- 108 -

21214-20
21214-30
21214-50
2131-30
2131-41

A600
#�
����� � "���� �����������
��
Radiator and expansion tank 
Radiateur et vase d'expansion
Kühler und Ausdehnungsbehälter
Radiador y depósito de expansión

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 109 -

A600

1 + 00001-0021706-90 2 >���� 25 ��������� Retaining strap 25 Collier à ruban 25 Bandschelle 25 mm d Abrazadera 25 de cinta

2 + 21073-1304010-00 1 "����� ��������� � ����� Radiator cap Bouchon de radiateur Kühlerverschlußdeckel Tapón del radiador

3 + 21214-1303095-01 1 *���� �������������� Connecting hose Flexible de raccordement Verbindungsschlauch Manguito de unión

4 + 21214-1300024-41 ~ 1 $������������!��� �
������������ � �����

Electric fans with cowl
assy

Motoventilateurs avec
capot complet

Lüfter mit Gehäuse,
kompl?

Ventiladores eléctrico con
soporte en conjunto

4 + 21214-1300024-43 ~ 1 $������������!��� �
������������ � �����

Electric fans with cowl
assy

Motoventilateurs avec
capot complet

Lüfter mit Gehäuse,
kompl?

Ventiladores eléctrico con
soporte en conjunto

5 + 11110-1302060-00 2 	
��� ��������� ��'�!! Radiator mounting rubber Appui de radiateur Kühlerlager Soporte del radiador

6 + 21050-1311065-00 1 "����� ���������������
�����

Expansion tank cap Bouchon de vase
d)expansion

Ausgleichsbehälterverschl
ußdeckel

Tapón de depósito de
expansión

7 + 21010-1311067-00 1 "�������� 
����� Gasket Joint Dichtung Junta

8 + 21050-1311090-00 1 .����� Expansion tank rubber
strip

Courroie de vase
d)expansion

Ausgleichsbehälterriemen Correa de depósito de
expansión

9 + 21214-1311014-00 1 :���� �������������� Expansion tank Vase d)expansion Ausgleichsbehälter Depósito de expansión

10 + 00001-0076710-01 3 ���� 4,9#9,5
��������
�%&��

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

11 + 21214-1311082-00 1 ��������� ���
����! �����
���������������

Bracket Support Halter Soporte

12 + 00001-0009024-21 2 :��� �6#20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20

13 + 00001-0005164-70 2 *���� 6 
��'����! Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

14 + 00001-0026437-01 2 *���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

15 + 00001-0003961-80 2 ����@� �
������������ Sealing ring Bague d)étanchéité Dichtring Anillo de empaquetadura

16 + 21010-1302065-00 2 ������ ���
����! Bush Douille entretoise Buchse Buje

17 + 21214-1301012-20 1 .������� � ����� Radiator Radiateur Kühler Radiador

18 + 21080-1305027-00 1 "����� ������! ��������� Drain plug Bouchon de vidange Ablaßschraube Tapón de drenaje

19 + 21080-1305029-00 1 ����@� �
������������
������� 
�����

Sealing ring Bague d)étanchéité Dichtring Anillo de empaquetadura

20 + 21010-1302060-00 2 	
��� ��������� ��'�!! Radiator mounting rubber Appui de radiateur Kühlerlager Soporte del radiador



- 110 -

21214-20
21214-30
21214-50
2131-30
2131-41

A610
����� ��
�
�� � ���"������
�
Water pump and lines
Pompe à eau et durits
Wasserpumpe und Rohrleitungen 
Bomba de agua y tuberÌas

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 111 -

A610

1 + 21214-1303025-00 1 *���� 
�����!&�� ��������� Supply hose Tuyau d)arrivée Einlaufschlauch Manguera de entrada

2 + 00001-0061008-11 2 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

3 + 00001-0011980-73 5 *���� 8 
��'����! ���������! Spring washer 8, tapered Rondelle à ressort conique 8 Federscheibe 8 Arandela 8 elástica cónica

4 + 00001-0035435-21 2 *
����� �8#25 Stud M8x25 Goujon M8x25 Stift M8x25 Espárrago M8x25

5 + 21214-1303017-00 1 "�������� Gasket Joint Dichtung Junta

6 + 00001-0060439-21 2 :��� �8#35 Bolt M8x35 Boulon M8x35 Schraube M8x35 Tornillo M8x35

6 + 00001-0060451-21 1 :��� �8#95 Bolt M8x95 Boulon M8x95 Schraube M8x95 Tornillo M8x95

7 + 21070-1307048-00 ~ 1 "�������� Gasket Joint Dichtung Junta

7 + 21070-1307048-01 ~ 1 "�������� Gasket Joint Dichtung Junta

8 + 21010-3808600-00 ~ 1 =����� ���
����! ���
�������
����

Water temperature sensor Sonde de température d)eau Kühlmitteltemperaturfühler Transmisor temperatura de
agua

8 + 21010-3808600-02 ~ 1 =����� ���
����! ���
�������
����

Water temperature sensor Sonde de température d)eau Kühlmitteltemperaturfühler Transmisor temperatura de
agua

9 + 21210-8101440-00 1 ;���� 
�����!&�! Supply pipe Tube d)arrivée Zulaufrohr Tubo de entrada

10 + 21010-1305026-00 1 "����� ������! Drain plug Bouchon de vidange Ablaßschraube Tapón de drenaje

11 + 21214-1303042-00 1 "�������� Gasket Joint Dichtung Junta

12 + 00001-0035408-21 2 *
����� �6#14 Stud M6x14 Goujon M6x14 Stift M6x14 Espárrago M6x14

13 + 00001-0011977-73 4 *���� 6 
��'����! ���������! Spring washer 6, tapered Rondelle à ressort conique 6 Federscheibe 6 Arandela 6 elástica cónica

14 + 00001-0058962-11 4 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

15 + 21070-1303018-00 1 ;���� �����!&�! Return pipe Tube de départ Ableitrohr Tubo de salida

16 + 00001-0035408-11 2 *
����� �6#14 Stud M6x14 Goujon M6x14 Stift M6x14 Espárrago M6x14

17 + 21214-1303033-00 1 "�������� Gasket Joint Dichtung Junta

18 + 00001-0021700-90 QX-��
Y 2 >���� 16 ��������� Retaining strap 16 Collier à ruban 16 Bandschelle 16 mm d Abrazadera 16 de cinta

19 + 21214-1303097-00 QX-��
Y 1 ;����� ������! Return pipe Tube de retour Rücklaufleitung Tubo de drenaje

20 + 21120-3851010-00 ~ 1 =����� ���
�������
�#��'��%&�� '�������

Coolant temperature sender Sonde de température Temperaturfühler Sensor de temperatura

20 + 21120-3851010-05 ~ 1 =����� ���
�������
�#��'��%&�� '�������

Coolant temperature sender Sonde de température Temperaturfühler Sensor de temperatura

21 + 21080-1300080-20 5 >���� �������� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

22 + 21073-1303014-00 1 "������� �����!&�� Connection Tubulure de sortie Auslaufstutzen Tubuladura

23 + 21213-1300040-00 ~ 1 ;�������� � ����� Thermostat Thermostat Thermostat Termóstato

23 + 21213-1300040-01 ~ 1 ;�������� � ����� Thermostat Thermostat Thermostat Termóstato

24 + 21213-1303090-00 1 *���� 
���
������ ���������� Hose Tuyau Schlauch Manguera de paso

25 + 21080-1300080-70 ~ 3 >���� �������� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

25 + 21080-1300080-71 ~ 3 >���� �������� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal
26 + 21010-1306010-02 ~ 1 ;�������� Thermostat Thermostat Thermostat Termóstato
26 + 21073-1306010-00 ~ 1 ;�������� Thermostat Thermostat Thermostat Termóstato
27 + 21213-1303010-00 1 *���� �����!&�� ��������� Return hose Tuyau de départ Auslaufschlauch Manguera de salida

28 + 21213-1303092-00 1 ����� �������������!
���������� � ���?������

Connecting hose Flexible de raccordement Verbindungsschlauch Manguito de unión

29 + 21214-1307010-00 1 ����� ���!��� � ����� Water pump assy Pompe à eau complète Wasserpumpe komplett Bomba de agua en conjunto



- 112 -

21214-20
21214-30
21214-50
2131-30
2131-41

A620
����� ��
�
��
Water pump
Pompe à eau 
Wasserpumpe 
Bomba de agua

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 113 -

A620

1 + 21073-1307011-00 1 ����� ���!��� Q��

���
���Y

Water pump Pompe à eau Wasserpumpe Bomba de agua

2 21073-1307030-10 1 ���������� ������ Pump impeller Turbine de pompe Flügelrad Rueda de paletas

3 + 21073-1307013-00 1 <������ ������ Oil seal, water pump Garniture d)étanchéité de
pompe à eau

Dichtring, Wasserpumpe Retén de bomba de agua

4 21010-1307045-00 1 ������ ������ Pump cover Couvercle de pompe Pumpendeckel Tapa de  bomba

5 + 00001-0035461-21 1 *
����� �10#20 Stud M10x1?25x20 Goujon M10x1,25x20 Stift M10x1,25x20 Espárrago M10x1,25x20

6 + 21230-1307027-00 ~ 1 "����
��� ������ Water pump bearing Roulement de pompe à
eau

Pumpenwelle Cojinete de bomba de
agua

6 + 21230-1307027-01 ~ 1 "����
��� ������ Water pump bearing Roulement de pompe à
eau

Pumpenwelle Cojinete de bomba de
agua

7 + 00001-0037463-30 1 ���� �6#10 ������������ Mounting screw M6x10 Vis de calage M6x10 Stellschraube M4x10 Tornillo M6x10 de ajuste

8 21010-1307024-01 1 <��
�@� ���!���� ������ Hub, water pump Moyeu de pompe à eau Pumpennabe Cubo de la bomba

9 + 00001-0061008-11 4 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

10 + 00001-0011980-73 4 *���� 8 
��'����!
���������!

Spring washer 8, tapered Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elástica cónica

11 + 00001-0035433-21 2 *
����� �8#1,25#20 Stud M8x20 Goujon M8x20 Stift M8x20 Espárrago M8x20

12 21010-1307015-00 ~ 1 ���
�� ���!���� ������ Water pump body Corps de pompe Wasserpumpengehäuse Cuerpo de bomba

12 21073-1307015-00 ~ 1 ���
�� ���!���� ������ Water pump body Corps de pompe Wasserpumpengehäuse Cuerpo de bomba

13 + 00001-0035437-21 2 *
����� �8#35 Stud M8x35 Goujon M8x35 Stift M8x35 Espárrago M8x35

14 + 21214-1307046-00 1 "�������� ������ ���!����
������

Gasket Joint Dichtung Junta



- 114 -

21214-20
21214-30
21214-50
2131-30
2131-41

A630
������ ����	�
��
����� �
�

����
Accessory drive
Commandes des organes auxiliaires
Antrieb der Nebenaggregate
Mando de accesorios

Catalogue LADA 4x4  08.2010



��	. � �	�. ���� ����� 
����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 115 -

A630

1 + 21010-1308024-00 ~ 1 *��� ���!���� ������ Pulley Poulie Riemenscheibe Polea

1 + 21073-1308024-00 ~ 1 *��� ���!���� ������ Pulley Poulie Riemenscheibe Polea

2 + 00001-0011980-73 5 *���� 8 
��'����!
���������!

Spring washer 8, tapered Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elástica cónica

3 + 00001-0060430-21 3 :��� �8#12 Bolt M8x12 Boulon M8x12 Schraube M8x12 Tornillo M8x12

4 + 21070-1308020-00 2 .����� 944�� Belt Courroie Riemen Correa

5 + 21310-3407184-10 ~ 1 *��� 
������ ������
�������������!

Power steering pump pul-
ley

Poulie d)entraînement çde
la pompe d)assitance

Pumpenscheibe_hydraulis
che Lenkung

Polea de la bomba 

5 + 21310-3407184-11 ~ 1 *��� 
������ ������
�������������!

Power steering pump pul-
ley

Poulie d)entraînement çde
la pompe d)assitance

Pumpenscheibe_hydraulis
che Lenkung

Polea de la bomba 

6 + 21214-3407178-00 1 ����� Nut Ecrou Mutter Tuerca

7 + 21214-3407192-00 1 "�������� 
������ ������
�������������!

Spacer plate Intercalaire Zwischenstück Inserción

8 + 00001-0061008-11 1 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

9 + 00001-0060438-21 1 :��� �8#30 Bolt M8x30 Boulon M8x30 Schraube M8x30 Tornillo M8x30



- 116 -

21214-20
21214-30
2131-30
2131-41

B100
�������� 	
���
���� ���

�����
Clutch control mechanism
Mécanisme de contrôle d'embrayage
Kupplungsbetätigung
Mecanismo de mando del embrague

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 117 -

B100

1 + 00001-0007259-11 1 ����� �6 �����	 Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja

2 + 21010-1602100-00 1 
��� �
�������������
������ ��������	

Limiting screw Vis de butée Anschlagschraube Tornillo limitador

3 + 21010-1602102-00 1 �������� �
�������������
����� ������ ��������	

Cap Capuchon Kappe Casquete

4 + 21213-1602063-00 1 ��������� Bracket Support Träger Soporte

5 + 00001-0061036-11 1 ����� �12�1,25 �����	 Thin nut M12x1.25 Ecrou bas M12x1,25 Flachmutter M12x1,25 Tuerca M12x1,25 baja

6 + 00001-0005170-70 1 ����� 12 ��������	 Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

7 + 21030-1602078-00 1 
����� Distance sleeve Douille entretoise Distanzhülse Buje espaciador

8 + 21214-1602568-00 1 !�������� �����	 
�����
�
��������

Pushrod Poussoir Stößel Empujador

9 + 00001-0007343-01 1 ������ 2�20 Split pin 2x20 Goupille 2x20 Splint 2x20 Clavija 2x20

10 + 21214-1602006-00 1 "����� � ����������# � 
�.
��������# � �����

Pedals, bracket and mas-
ter cylinder assy

Pédales  avec le support
et le maître-cylindre

Pedale mit Halter und
Hauptzylinder komplett

Conjunto de los pedales
con soporte y cilindro mae

11 + 21214-1602006-10 ($-
��) 1 "����� � ����������# � 
�.
��������# � �����

Pedals, bracket and mas-
ter cylinder assy

Pédales  avec le support
et le maître-cylindre

Pedale mit Halter und
Hauptzylinder komplett

Conjunto de los pedales
con soporte y cilindro mae

12 + 21010-1602094-00 1 "������ ���	���	 Retracting spring Ressort de rappel Feder Muelle

13 + 21010-1602072-00 2 
����� �������	 Outer bush Douille extérieure Außenhülse Buje exterior

14 + 21010-1602069-00 1 
����� ��������		 Inner bush Douille intérieure Innenbuchse Buje interior

15 + 00001-0026386-01 1 ����� 10 Washer 10 Rondelle 10 Scheibe 10 Arandela 10

16 + 21030-1602084-00 1 ����� Washer Rondelle Scheibe Arandela

17 + 21010-1602048-00 1 %������� Pedal pad Couvre-pédale Pedalauflage Goma de pedal

18 + 00001-0055422-21 1 &��� �12�1,25�160 Bolt M12x1.25x160 Boulon M12x1,25x160 Schraube M12x1,25x160 Tornillo M12x1,25x160

19 + 21030-1602010-00 1 "����� ��������	 Clutch pedal Pédale d'embrayage Kupplungspedal Pedal de embrague



- 118 -

21214-20
21214-30
2131-30
2131-41

B110
������ ���

����
Clutch drive
Commande d'embrayage 
Kupplungs-Hydraulik 
Mando de embrague 

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 119 -

B110

1 + 00001-0005166-70 2 ����� 8 ��������	 Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

2 + 00001-0061008-11 2 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

3 + 21210-1602610-00 1 *������ 
������ Master cylinder Maître-cylindre Hauptzylinder Cilindro maestro

4 + 21214-1602602-00 1 !����� Pipe Tube Rohr Tubo

5 + 21010-3506073-00 1 /���� Clamp Etrier Klammer Grapa

6 + 21230-1602507-00 1 *������ 
�����������
��������	 � ����������# �
��.

Slave cylinder, clutch
operation

Cylindre de commande
d'embrayage

Kupplungszylinder Cilindro de mando de
embrague

7 + 21010-1602590-00 1 ����
 
����� Hose Durit Schlauch Manguera

8 + 21010-1602596-00 1 "�������� �����������

����
� ����
�

Gasket Joint Dichtung Junta

9 + 21230-1602494-00 1 "������� ������	
�������� �������
��������	

Plate Plaque Platte Placa

10 + 21230-1602510-01 1 *������ 
�����������
��������	 � �����

Slave cylinder, clutch
operation

Cylindre de commande
d'embrayage

Kupplungszylinder Cilindro de mando de
embrague

11 + 21230-1602518-00 1 :���� ��;����� Gaiter Soufflet de protection Schutzhülle Funda protectora

12 + 21230-1602492-00 1 ��������� ������
�
�������� �������
��������	

Bracket Support Träger Soporte

13 + 00001-0005166-70 2 ����� 8 ��������	 Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

14 + 00001-0060442-21 2 &��� �8�50 Bolt M8x50 Boulon M8x50 Schraube M8x50 Tornillo M8x50

15 + 21210-1602574-00 1 <�#�� Clip Collier Schelle Abrazadera

16 + 00001-0058962-11 2 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

17 + 00001-0005164-70 2 ����� 6 ��������	 Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

18 + 21010-1602560-00 1 &���� 
�����
� �������� Brake fluid reservoir Réservoir Behälter Depósito

19 + 00001-0021700-90 2 <�#�� 16 ��������� Retaining strap 16 Collier à ruban 16 Bandschelle 16 mm d Abrazadera 16 de cinta

20 + 21210-1602575-00 1 ����
 Hose 400 mm Tuyau 400 mm Schlauch 400 mm Manguera 400 mm

21 + 00001-0005168-70 1 ����� 10 ��������	 Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica

22 + 21010-1601215-00 1 ������	 ����� Ball socket Rotule de fourchette Kugelzapfen Bola apoyo

23 + 21010-1601200-00 1 
���� Clutch release fork Fourchette de débrayage Kupplungsgabel Horquilla de embrague

24 + 21010-1601211-00 1 :���� ����� Boot, fork Gaine de fourchette de
débrayage

Ausrückgabelmanschette Funda de la horquilla de
embrague



- 120 -

21214-20
21214-30
2131-30
2131-41

B120
��
���� �
����� ���

����
Main clutch cylinder
Cylindre-émetteur de débrayage
Kupplungshauptzylinder
Cilindro maestro del embrague

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 121 -

B120

1 + 21010-3505094-00 1 ����� ��������	 Lockwasher Rondelle d'arrét Sicherungsblech Arandela de fijación

2 + 21012-3505090-00 1 ������ 
����
� ����
� Union Raccord Stutzen Racor

3 + 21010-3505092-00 1 "�������� ������� Gasket Joint de raccord Stutzendichtung Junta del racor

4 + 21010-1602618-00 1 "�������� Gasket Joint Dichtung Junta

5 + 21010-1602620-00 1 "������ �����	 
�����
�
��������

Spring Ressort Feder Muelle

6 + 21010-1602516-00 2 =���������� 
������ ����� Grommet Joint d'étanchéité Dichtung Empaquetadura

7 + 21010-1602550-00 1 �������� ��;�����

�����
� ��������

Protective cap Capuchon de protection Schutzkappe Casquete de protección

8 + 21010-1602546-00 1 "������ 
�����
� �������� Piston Piston Kolben Pistón

9 + 00001-0010578-76 2 ������  ������� Thrust ring 20 Bague de butée 20 Seegerring 20 Anillo de tope 20



- 122 -

21214-20
21214-30
2131-30
2131-41

B140
���

����
Clutch 
Embrayage
Kupplung
Embrague

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 123 -

B140

1 + 21080-1601207-00 6 &���  ��������	 ������
��������	

Bolt Boulon Schraube Tornillo

2 + 21233-1601085-00 1 >��� ����#��� Pressure plate Mécanisme d'embrayage Kupplungsdruckplatte Mecanismo de embrague

3 + 21233-1601180-00 1 ��?��  ����������
����@����	 ��������	 �
�����

Release bearing assy Butée de débrayage Kupplung Collarín de embrague en
conjunto

4 + 21233-1601130-00 1 >��� ����#�� Clutch disc Disque d'embrayage Kupplungsscheibe Disco embrague



- 124 -

21214-20
21214-30
2131-30
2131-41

B150
������ ���

���� � ����!�� 
�����"
Clutch bellhousing
Carter d'embrayage et boîte de vitesses
Kupplungsgehäuse und Getriebe
Carter de embrague y caja de cambios

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 125 -

B150

1 + 11110-1700022-00 1 �������� ������ Breather cap Capuchon de reniflard Entlüfterkappe Casquete del respiradero

2 + 21230-1700021-00 1 ������ ������ Breather housing Corps de reniflard Entlüftergechäuse Cuerpo del respiradero

3 + 21010-1601120-00 Q 1 ������ ������� ��������	 Cover Couvercle de carter Kupplungsgehäusedeckel Tapa del carter

4 + 00001-0005164-70 2 ����� 6  ��������	 Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

5 + 00001-0009020-21 2 &���  �6�12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12

6 + 21010-1601015-00 1 ������ ��������	 Clutch bellhousing Carter d'embrayage Kupplungsgehäuse Carter de embrague

7 + 00001-0005170-70 4 ����� 12 ��������	 Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

8 + 00001-0055407-21 2 &��� �12�1,25�45 Bolt M12x1.25x45 Boulon M12x1,25x45 Schraube M12x1,25x45 Tornillo M12x1,25x45

9 + 21074-1700010-43 1 ������� ������� � ����� Gearbox Boîte de vitesses Schaltgetriebe Caja de cambios

9 + 21074-1700010-23 (2345-00000310-30 ) 1 ������� ������� � ����� Gearbox Boîte de vitesses Schaltgetriebe Caja de cambios

10 + 00001-0055414-21 2 &��� �12�1,25�80 Bolt M12x1.25x80 Boulon M12x1,25x80 Schraube M12x1,25x80 Tornillo M12x1,25x80

Q - ������ � ������ ���
����	 ��	 ��������� (X001)



- 126 -

21214-20
21214-30
2131-30
2131-41

B200
����!�� 
�����"
Gearbox
Boîte de vitesses
Schaltgetriebe 
Caja de cambios

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 127 -

B200

1 + 21230-1701326-00 1 "����� �28�1,5 �������	 Filler plug 28x1.5 Bouchon de remplissage,
28x1,5

Einfuellstopfen 28 x 1,5 Tapón de relleno 28x1,5

2 + 21010-1702091-03 1 "�������� ?���������
�����

Gasket Joint Dichtung Junta

3 + 21010-3401018-00 2 &��� ��������	 ������
?���������

Screw Vis Schraube Tornillo

4 + 21010-1702090-00 1 ������  ?��������� ����� Cover plate, gear
detents

Plaque des verrouillages Riegeldeckel Tapa de fiadores

5 + 21070-1701010-00 ~ 1 ������ ������� ������� Gearbox casing Carter de boîte de
vitesses

Schaltgetriebegehäuse Carter de caja de cambios

5 + 21070-1701010-01 ~ 1 ������ ������� ������� Gearbox casing Carter de boîte de
vitesses

Schaltgetriebegehäuse Carter de caja de cambios

6 + 21010-1701018-03 1 "�������� Gasket Joint Dichtung Junta

7 + 21070-1701038-01 1 ������ ��������� Thrust ring Bague de butée Anschlagring Anillo de tope

8 + 21010-1701036-00 1 ������ ������		 Cover, front Couvercle avant Vorderer Deckel Tapa delantera

9 + 21010-1701042-00 1 ������ �������������� Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
10 + 00001-0035466-21 6 ������� �10�1,25�35 Stud M10x1.25x35 Goujon M10x1,25x35 Stift M10x1,25x35 Espárrago M10x1,25x35

11 + 00001-0005168-70 6 ����� 10 ��������	 Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica

12 + 00001-0021647-11 6 ����� �10�1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

13 + 00001-0061008-11 7 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

14 + 00001-0005166-70 7 ����� 8 ��������	 Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

15 + 00001-0035173-21 1 ������� �8�35 Stud M8x35 Goujon M8x35 Stift M8x35 Espárrago M8x35

16 + 21010-1701202-00 1 ������� ��������	 ������
������

Stud Goujon Gewindestift Espárrago

17 + 21010-1701017-00 2 ���?� ��������@;�� Pin Cheville Stift Pasador

18 21210-1702010-20 1 ������ ����		 Rear cover, gearbox Couvercle de boîte de
vitesses arrière

Hinterdeckel Tapa de caja de cambios
trasera

19 + 00001-0024301-21 3 ������� �8�45 Stud M8x45 Goujon M8x45 Stift M8x45 Espárrago M8x45

20 + 21010-1702177-03 1 "�������� ������ ������ Gasket Joint Dichtung Junta
21 + 00001-0035434-21 1 ������� �8�28 Stud M8x28 Goujon M8x28 Stift M8x28 Espárrago M8x28

22 + 21070-1701021-00 ~ 1 "�������� ������ ������ Gasket Joint Dichtung Junta

22 + 21070-1701021-01 ~ 1 "�������� ������ ������ Gasket Joint Dichtung Junta

23 + 21230-1701322-00 1 "����� 22�1,5 ���������	 Tapered plug 22x1.5 Bouchon conique 22x1,5 Verschlußschraube mit
Kegelgewinde 22x1,5

Tapón cónico 22x1.5

24 + 21230-1701020-00 1 ������ ������� �������
����		

Cover Couvercle Deckel Tapa

25 + 21230-2401046-00 1 "����� #�
�����	 Cap Bouchon Stopfen Tapón

26 + 00001-0015000-21 10 ������� �6�12 Stud M6x12 Goujon M6x12 Stift M6x12 Espárrago M6x12

27 + 00001-0005164-71 10 ����� 6 ��������	 Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

28 + 00001-0058962-11 10 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6



- 128 -

21214-20
21214-30
2131-30
2131-41

B210
#�
� 
����"��� � �����"��� ����!�� 
�����"
Gearbox input and output shafts
Arbres primaire et secondaire de boîte de vitesses
Eingangs- und Hauptwellen des Schaltgetriebes
Arboles primario y secundario de la caja de cambios

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 129 -

B210

1 + 00001-0033037-11 3 
��� �8�25 Screw M8x25 Vis M8x25 Schraube M8x25 Tornillo M8x25

2 + 00001-0026069-70 3 ����� 8 ��������	 Lock washer 8 Rondelle d'arrêt 8 Sicherungsscheibe 8 Arandela 8 de fijación
3 + 21070-1701094-00 1 "������� ��������	 Thrust plate Plaque de butée Halteblech Placa de tope

4 + 21010-1701192-01 1 ������ ������������ Thrust ring Bague de butée Sicherungsring Anillo de tope

5 + 21070-1701190-01 ~ 1 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

5 + 21070-1701190-03 ~ 1 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

5 + 21070-1701190-04 ~ 1 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

5 + 21070-1701190-05 ~ 1 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

5 + 21070-1701190-06 ~ 1 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

5 + 21070-1701190-07 ~ 1 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

6 + 21010-1701033-01 ~ 1 "��������  ��������
� ����
������

Bearing Roulement Lager Cojinete

6 + 21010-1701033-02 ~ 1 "��������  ��������
� ����
������

Bearing Roulement Lager Cojinete

6 + 21010-1701033-03 ~ 1 "��������  ��������
� ����
������

Bearing Roulement Lager Cojinete

6 + 21010-1701033-04 ~ 1 "��������  ��������
� ����
������

Bearing Roulement Lager Cojinete

6 + 21070-1701033-00 ~ 1 "�������� ��������
� ����
������

Bearing Roulement Lager Cojinete

7 + 21010-1701034-00 ~ 1 ������ ������������ Backing ring Bague de calage Stellring Anillo de ajuste
7 + 21010-1701034-01 ~ 1 ������ ������������ Backing ring Bague de calage Stellring Anillo de ajuste
8 + 21010-1701037-00 1 ������ ��������� Circlip Bague d'arrêt Haltering Anillo de fijación
9 21010-1701043-00 ~ 1 /������ Oil seal Garniture d'étanchéité Dichtring Retén

9 + 21010-1701043-01 ~ 1 /������ Oil seal Garniture d'étanchéité Dichtring Retén

10 + 21010-1701035-00 1 ������ ��������� Backing ring Bague de calage Stellring Anillo de ajuste

11 + 21050-1701026-01 1 
�� ��������� Input shaft Arbre primaire Eingangswelle Arbol primario
12 + 21010-1701108-01 ~ 1 "�������� �
�������� Needle bearing Roulement à aiguilles Nadelhülse Cojinete de agujas
12 + 21010-1701108-02 ~ 1 "�������� �
�������� Needle bearing Roulement à aiguilles Nadelhülse Cojinete de agujas

12 + 21010-1701108-04 ~ 1 "�������� �
�������� Needle bearing Roulement à aiguilles Nadelhülse Cojinete de agujas

13 + 21230-1701105-00 1 
�� ��������� Output shaft Arbre secondaire Hauptwelle Arbol secundario

14 + 21230-1701117-01 1 ������  ��������� Circlip Bague d'arrêt Haltering Anillo de fijación

15 + 21230-1701188-00 1 ����� ������	 � ����� Thrust washer assy Rondelle de butée Anschlagscheibe, komplet Arandela tope en conjunto

16 + 21070-1701073-00 ~ 1 "�������� ������ Bearing Roulement Lager Cojinete
16 + 21070-1701073-01 ~ 1 "�������� ������ Bearing Roulement Lager Cojinete

16 + 21070-1701073-02 ~ 1 "�������� ������ Bearing Roulement Lager Cojinete

17 + 21010-1701210-00 ~ 1 /������ Oil seal Garniture d'étanchéité Dichtring Retén

17 + 21010-1701210-01 ~ 1 /������ Oil seal Garniture d'étanchéité Dichtring Retén
18 + 21070-1701243-00 1 ����� ��������	 Spring washer Rondelle élastique Federscheibe Arandela elástica
19 + 21213-1701247-00 1 ������ ��������@;�� Centering ring Bague de centrage Führungsring Anillo de centraje

20 + 21010-1701245-00 1 =���������� Seal Joint d'étanchéité Dichtung Empaquetadura

21 + 21010-1701244-00 1 ����� Nut Ecrou Mutter Tuerca
22 + 21070-1701238-00 1 Y����� Flange Bride Flansch Brida
23 + 21230-1701194-00 1 
����� Bush Douille Buchse Buje



- 130 -

21214-20
21214-30
2131-30
2131-41

B211
#�
 
����$	��"��� ����!�� 
�����"
Gearbox intermediate shaft
Arbre intermédiaire de boîte de vitesses
Vorgelegewelle des Schaltgetriebes
Arbol intermedio de la caja de cambios

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 131 -

B211

1 + 21010-1701068-01 ~ 1 "�������� ���#��������
�
���� ��������

Bearing Roulement Lager Cojinete

1 + 21070-1701068-00 ~ 1 "�������� ���#��������
�
���� ��������

Bearing Roulement Lager Cojinete

1 + 21070-1701068-02 ~ 1 "�������� ���#��������
�
���� ��������

Bearing Roulement Lager Cojinete

2 + 21010-1701069-00 ~ 1 ������ ������������ Backing ring Bague de calage Stellring Anillo de ajuste

2 + 21010-1701069-01 ~ 1 ������ ������������ Backing ring Bague de calage Stellring Anillo de ajuste

3 + 00001-0005170-70 1 ����� 12 ��������	 Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

4 + 00001-0055404-21 1 &��� �12�1,25�30 Bolt M12x1.25x30 Boulon M12x1,25x30 Schraube M12x1,25x30 Tornillo M12x1,25x30

5 + 21010-1701067-00 1 ����� ����#��	 Clamping washer Rondelle Spannscheibe Arandela de apriete

6 + 21070-1701073-00 ~ 1 "�������� ���#��������
�
���� ������

Bearing Roulement Lager Cojinete

6 + 21070-1701073-01 ~ 1 "�������� ���#��������
�
���� ������

Bearing Roulement Lager Cojinete

6 + 21070-1701073-02 ~ 1 "�������� ���#��������
�
���� ������

Bearing Roulement Lager Cojinete

7 + 21070-1701050-00 1 &��� �������� Gear unit Pignonnerie Vorgelegeblock Bloque de engranajes



- 132 -

21214-20
21214-30
2131-30
2131-41

B220
%������� ����!�� 
�����"
Gearbox gears
Pignonnerie de boîte de vitesses
Getrieberäder
Engranajes de caja de cambios

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 133 -

B220

1 + 21010-1701168-00 5 ������ ��������� Thrust ring Bague de butée Sicherungsring Anillo de tope

2 + 21010-1701164-00 5 ������ �������@;�� Baulk ring Bague de blocage de syn-
chronisation

Synchronring Anillo de bloqueo del sin-
cronizador

3 + 21010-1701170-00 5 "������ �������������� Spring, synchroniser Ressort de syncro Feder Muelle del sincronizador

4 + 21010-1701169-00 3 ����� ������	 Thrust washer Rondelle de butée Anschlagscheibe Arandela tope

5 + 21010-1701115-00 1 ����� ��������	 Spring washer Rondelle élastique Federscheibe Arandela elástica

6 + 21010-1701117-00 1 ������ ��������� Circlip Bague d'arrêt Haltering Anillo de fijación

7 + 21010-1701119-00 2 /������ #�?�� Synchro hub Moyeu baladeur Synchronkörper Cubo del sincronizador

8 + 21010-1701116-00 2 ��?�� �������������� Synchro sleeve Baladeur Schaltmuffe Collarín del sincronizador

9 + 21010-1701131-00 1 �������	 ������� �������� 3rd speed gear Pignon de 3-e 3. Gangrad Engranaje 3-a velocidad

10 + 21010-1701127-00 1 �������	 ������ �������� 2nd speed gear Pignon de 2-e 2. Gangrad Engranaje 2-a velocidad

11 + 21010-1701142-00 1 ����� ��������	 Spring washer Rondelle élastique Federscheibe Arandela elástica

12 + 21230-1701174-00 1 /������ ������	;�� #�?�� Synchro hub Moyeu baladeur Synchronkörper Cubo del sincronizador

13 + 21050-1701112-00 1 �������	 ������ �������� 1st speed gear Pignon de 1-re 1. Gangrad Engranaje 1-a velocidad

14 + 21010-1701113-00 1 
����� �������� Bush Douille de pignon Gangradbuchse Buje de engranaje

15 21230-1701154-10 1 �������	 �	���  ��������
�  �����

5th speed gear assy Pignon de 5-e 5. Gangrad, komplet Engranaje 5-a velocidad
en conjunto

16 + 21230-1701157-10 1 �������	  5-� �������� 5th speed gear Pignon de 5-e 5. Gangrad Engranaje 5-a velocidad

17 + 21230-1701159-00 1 ����� ������	 Thrust washer Rondelle de butée Anschlagscheibe Arandela tope

18 + 21230-1701117-01 1 ������  ��������� Circlip Bague d'arrêt Haltering Anillo de fijación

19 + 21070-1701176-00 1 ��?�� 5-� �������� Synchro sleeve Baladeur Schaltmuffe Collarín del sincronizador



- 134 -

21214-20
21214-30
2131-30
2131-41

B221
%������� ������� ����
Reverse gears
Pignonnerie de marche arrière
Rückwärtszahnräder
Piñones de la marcha atrás

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 135 -

B221

1 + 21230-1701140-00 1 �������	 �����
� ����
��������
� ����

Reverse gear Pignon de marche arrière R-Gang-Rad Engranaje de la marcha
atrás

2 + 00001-0011987-70 1 ����� 12 ��������	
���������	

Spring washer 12, taperedRondelle à ressort
conique 10

Federscheibe 12 Arandela 12 elástica cóni-
ca

3 + 00001-0061015-11 2 ����� �12�1,25 Nut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

4 + 21070-1701092-00 ~ 1 Z�� ���#���������
��������

Shaft, reverse idler gear Axe de pignon intermédi-
aire

[wischenradachse Eje del piñón loco

4 21070-1701092-01 ~ 1 Z�� ���#���������
��������

Shaft, reverse idler gear Axe de pignon intermédi-
aire

[wischenradachse Eje del piñón loco

5 + 00001-0042348-30 1 &���  �10�1,25x90
��#������	;���	

Bolt M10x1.25x90 Boulon M10x1,25x90 Schraube M10x1,25x90 Tornillo M10x1,25x90

6 + 21070-1701183-00 1 ������ ��������� Thrust ring Bague de butée Sicherungsring Anillo de tope

7 + 21070-1701184-00 ~ 1 \�
����� Plug Obturateur Stopfen Obturador

7 + 21070-1701184-01 ~ 1 \�
����� Plug Obturateur Stopfen Obturador

8 + 21080-1701031-01 ~ 1 "�������� ����� �������� Bearing Roulement Lager Cojinete

8 + 21080-1701031-02 ~ 1 "�������� ����� �������� Bearing Roulement Lager Cojinete

8 + 21080-1701031-03 ~ 1 "�������� ����� �������� Bearing Roulement Lager Cojinete

8 + 21080-1701031-04 ~ 1 "�������� ����� �������� Bearing Roulement Lager Cojinete

9 + 21230-1701138-10 ~ 1 &��� �������� 5-�
�������� � �����
� ����

5th speed gear unit Pignonnerie de 5-e 5-Gang-[ahnräder Bloque de engranajes 5
velocidad

9 21230-1701138-11 ~ 1 &��� �������� 5-�
�������� � �����
� ����

5th speed gear unit Pignonnerie de 5-e 5-Gang-[ahnräder Bloque de engranajes 5
velocidad

10 + 21230-1701080-00 1 �������	 �����
� ����
���#��������	 � �����

Reverse gear Pignon de marche arrière R-Gang-Rad Engranaje de la marcha
atrás



- 136 -

21214-20
21214-30
2131-30
2131-41

B230
������ ��������� 
����
&"���� 
�����"
Gearshifting drive
Commande de boîte de vitesses 
Gangschaltung-Gestänge
Mando de cambio velocidades 

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 137 -

B230

1 + 00001-0076808-01 4 
��� ��#�������@;��
�4,9�25,4

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

2 + 21010-1703100-01 1 ������ Cover Couvercle Deckel Tapa

3 + 00001-0041897-71 4 /���� Clip Etrier Bügel Grapa

4 + 21010-1703096-00 1 :���� ����
� Boot Soufflet protecteur Schutzhülle Funda

5 + 21010-1703099-00 1 ������� �������@;�	 Collar Coupelle Manschette Manguito

6 + 00001-0058962-11 3 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

7 + 00001-0005164-70 3 ����� 6 ��������	 Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

8 + 21230-1703386-00 1 ������  �����#��� Tensioning ring Bague de serrage Andrückring Anillo de apriete

9 + 21070-1703092-00 1 Y����� Flange Bride Flansch Brida

10 + 21070-1703089-03 2 "�������� Gasket Joint Dichtung Junta

11 + 00001-0010661-76 1 ������  ������� Thrust ring 13 Bague de butée 13 Seegerring 13 Anillo de tope 13

12 + 21010-1703095-00 1 ����� ������� Thrust washer Rondelle d'appui Scheibe Arandela de apoyo

13 + 21070-1703086-00 1 "������ ����
� Spring, lever Ressort de levier Hebelfeder Muelle de palanca

14 + 21230-1703094-00 1 ����� �?��������	 Washer Rondelle Scheibe Arandela

15 + 21070-1703091-00 1 Z���� ������	 Ball end Rotule de levier Schaltkugel Rotula de palanca

16 + 00001-0035409-21 3 ������� �6�16 Stud M6x16 Goujon M6x16 Stift M6x16 Espárrago M6x16

17 + 21070-1703076-00 4 "������ Spring Ressort Feder Muelle

18 21050-1703078-20 1 /������� ����
� � ����� Lever rod assy Tige du levier complet Hebelstange komplett Conjunto de la barra de
palanca

19 + 21010-1703101-00 1 :���� Boot Soufflet protecteur Schutzhülle Funda

20 + 21050-1703088-10 1 ]���	��� Grip Pommeau Griff Manecilla

21 + 21010-1703106-00 1 "������ ��#�?��� Damper pad Coussinet d'amortisseur Dämpfergummi Tope del amortiguador

22 + 21010-1703107-00 2 
����� ��#�?��� Bush, damper Douille d'amortisseur Dämpferbuchse Casquillo amortiguador

23 + 21010-1703109-00 1 
����� Bush Douille Buchse Casquillo

24 + 21010-1703111-00 1 
����� �������	 Locking bush Douille Sperrbuchse Casquillo de cierre

25 + 21010-1703103-00 1 /������� ����
� Lever core Tige de levier Hebelschaft Varilla de palanca

26 + 21070-1703080-00 ~ 1 ]���
 ������@����	 ������� Gear change lever Levier de vitesses Schalthebel Palanca caja de cambios

26 21070-1703080-01 ~ 1 ]���
 ������@����	 ������� Gear change lever Levier de vitesses Schalthebel Palanca caja de cambios

27 + 00001-0038321-01 3 ����� �6 � �������# �������# Toothed collar nut M6 Ecrou M6 à collet denté [ahnbundmutter M6 Tuerca M6 de collar dentado

28 + 21070-1703204-00 1 ������ ����
� Housing, lever Corps de levier Schalthebelgehäuse Cuerpo de la palanca

29 + 21070-1703240-03 1 "�������� Gasket Joint Dichtung Junta

30 + 21070-1703210-00 3 ����� Washer Rondelle Scheibe Arandela

31 + 21070-1703098-00 2 ����� �������	@;�	 Guide washer Rondelle de guidage Führungsscheibe Arandela guía

32 + 21070-1703097-00 2 "����� Plate Plaque Leiste Placa

33 + 21070-1703090-00 1 "������� Plate Plaque de guidage Platte Placa

34 + 00001-0009032-21 2 &��� �6�40 Bolt M6x40 Boulon M6x40 Schraube M6x40 Tornillo M6x40
35 + 21070-1703218-00 1 "������� �������@;�	 Stop plate Plaque de verrouillage Sperrplatte Placa de bloqueo



- 138 -

21214-20
21214-30
2131-30
2131-41

B240
�������� 
����
&"���� 
�����"
Gearshifting mechanism
Sélection des vitesses
Gangschaltung
Mecanismo de cambio velocidades 

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 139 -

B240

1 + 21010-1702086-00 3 
����� ������� Sleeve, spring Douille de ressort Federbuchse Casquillo de muelle

2 + 21010-1702087-00 2 "������ ?��������� 1-�,2-
�,3-�,4-� ��������

Spring, detent Ressort de verrou Riegelfeder Muelle del fiador

3 + 21010-1702024-00 2 
���� ������@����	
�������

1st and 2nd gear selector
fork

Fourchette de 1-ère et 2-eSchaltgabel 1. und 2.
Gang

Horquilla de cambio
velocidades 1 y 2

4 + 00001-0005164-70 4 ����� 6 ��������	 Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

5 + 21010-1702028-00 3 &��� ����� Bolt, selector fork Boulon de fourchette Gabelschraube Tornillo de  horquilla

6 + 21070-1702071-00 ~ 1 ���� ����� 3-� � 4-�
��������

3rd^4th selector rod Coulisseau de 3-e et 4-e Schaltstange 3. und 4.
Gang

Vástago de velocidades 3
y 4

6 + 21070-1702071-01 ~ 1 ���� ����� 3-� � 4-�
��������

3rd^4th selector rod Coulisseau de 3-e et 4-e Schaltstange 3. und 4.
Gang

Vástago de velocidades 3
y 4

7 + 21010-1702109-00 1 /����� ������������� 5-�
�������� � �����
� ����

Locking collet Verrou Kegelstück Chaveta

8 + 21010-1702084-10 1 
����� ������������	 Bush, rod Douille de tige Schaltstangenbuchse Buje de vástago

9 + 21070-1702036-00 ~ 1 
���� 5-� �������� �
�����
� ����

Reverse and 5th gear
selector fork

Fourchette de 5-e et de
marche arrière

Schaltgabel f. R-Gang
und 5. Gang

Horquilla de la marcha
atrás y de 5 velocidad

9 21070-1702036-01 ~ 1 
���� 5-� �������� �
�����
� ����

Reverse and 5th gear
selector fork

Fourchette de 5-e et de
marche arrière

Schaltgabel f. R-Gang
und 5. Gang

Horquilla de la marcha
atrás y de 5 velocidad

10 + 21010-1702077-00 3 ����� Ball Bille Kugel Bola

11 + 21070-1702060-00 ~ 1 ���� ����� 1-� � 2-�
��������

1st^2nd selector rod Coulisseau de 1-ère et 2-
e

Schaltstange 1. und 2.
Gang

Vástago de velocidades 1
y 2

11 21070-1702060-01 ~ 1 ���� ����� 1-� � 2-�
��������

1st^2nd selector rod Coulisseau de 1-ère et 2-
e

Schaltstange 1. und 2.
Gang

Vástago de velocidades 1
y 2

12 + 21010-1702107-00 1 /����� ������������� 1-�
� 2-� ��������

Locking collet Verrou Kegelstück Chaveta

13 + 21010-1702108-00 1 /����� ������������� 3-�
� 4-� ��������

Locking collet Verrou Kegelstück Chaveta

14 + 21080-1703038-00 1 
��� ���������� Bolt, selector fork Boulon de fourchette Gabelschraube Tornillo de  horquilla

15 + 21070-1702080-00 ~ 1 ���� 5-� �������� �
�����
� ����

5th^reverse selector rod Coulisseau de 5-e et de
marche arrière

Schaltstange f. R-Gang
und 5. Gang

Vástago de 5 velocidad y
de la marcha atrás

15 + 21070-1702080-01 ~ 1 ���� 5-� �������� �
�����
� ����

5th^reverse selector rod Coulisseau de 5-e et de
marche arrière

Schaltstange f. R-Gang
und 5. Gang

Vástago de 5 velocidad y
de la marcha atrás

16 + 21080-1702087-00 1 "������ ?�������� 5-�
�������� � �����
� ����

Spring, detent Ressort de verrou Riegelfeder Muelle del fiador



- 140 -

21214-20
21214-30
2131-30
2131-41

B290
������ �
��������
Speedometer drive
Câble du compteur de vitesse
Tachometerantrieb
Mando de velocimetro

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 141 -

B290

1 + 00001-0005166-70 3 ����� 8 ��������	 Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

2 + 00001-0061008-11 3 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

3 + 21110-3843010-00 1 >����� ��������
����#����	

Vehicle speed sender Capteur de vitesse Geschwindigkeitssensor Sensor de velocidad

4 + 21230-3802834-00 1 �������	 ����#�	 �������
�����#����

Driven gear Pignon entraîné Tachoritzel Piñón conducido

5 + 21210-3802822-01 1 ������ ������� �����#���� Speedometer drive hous-
ing

Corps de commande de
compteur de vitesse

Antriebsgehäuse des
Geschwindigkeitsmessers

Cuerpo de mando del
velocímetro

6 + 21010-3802718-01 1 "�������� Gasket Joint Dichtung Junta

7 + 21010-3802717-00 1 ����� Washer Rondelle Scheibe Arandela



- 142 -

21214-20
21214-30
2131-30
2131-41

B300
����!�� �������"���
Transfer case
Boîte de trasfert
Verteilergetriebe
Caja de transferencia

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 143 -

B300

1 + 00001-0045677-80 1 <�#�� 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5
2 + 21214-1800028-00 1 ����
 ��������� ������

����������� �������
Transfer box breather
air hose

Tuyau à air du souffleur
de la boîte de transfert

Luftschlauch des
Entlüftungsventils des
Verteilerg

Manguera del aire del
respiradero de la caja
de tr

3 + 00001-0026467-01 4 ����� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
4 + 00001-0005166-70 4 ����� 8 ��������	 Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica
5 + 00001-0061008-11 4 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
6 + 00001-0001685-90 1 <�#�� 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
7 + 21214-1800020-10 1 ������� ����������	 Transfer case Boîte de transfert Verteilergetriebe Caja de transferencia
8 21236-2301128-00 1 \�
����� �����������	

������� ������
Plug Obturateur Stopfen Obturador

9 + 21230-1700021-00 1 ������ ������ �������
�������

Breather housing Corps de reniflard Entlüftergechäuse Cuerpo del respiradero

10 + 21213-3710180-00 ~ 1 
���@������ ?����	 �����
�����
� ����

Differential lock switch Contacteur de témoin
de blocage de différen-
tiel

Schalter f.
Differentialsperrsignal

Interruptor aviso blo-
queo diferencial

10 + 21213-3710180-01 ~ 1 
���@������ ?����	 �����
�����
� ����

Differential lock switch Contacteur de témoin
de blocage de différen-
tiel

Schalter f.
Differentialsperrsignal

Interruptor aviso blo-
queo diferencial

11 + 21080-3512115-00 1 "�������� Gasket Joint Dichtung Junta de tapón
12 + 21210-1801042-00 ~ 4 "�������� ��
����������	 Adjuster plate Cale de réglage Einstellplatte Placa de regulación
12 + 21210-1801044-00 ~ 2 "�������� ��
����������	 Adjuster plate Cale de réglage Einstellplatte Placa de regulación
13 + 21210-1801010-02 2 ��������� ��������

����������� �������
Bracket Support Halter Soporte

14 + 21210-1001045-01 2 Z���� ��������
����������� �������

Mounting Silentbloc arrière Motorlagerung Apoyo

15 + 00001-0005168-70 2 ����� 10 ��������	 Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica
16 + 00001-0021647-11 2 ����� �10�1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25



- 144 -

21214-20
21214-30
2131-30
2131-41

B301
����!�� �������"���
Transfer case
Boîte de trasfert
Verteilergetriebe
Caja de transferencia

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 145 -

B301

1 + 21210-1802016-00 1 ������ �@�� Cover Couvercle Sichtfensterdeckel Tapa de acceso

2 + 21213-1802017-00 1 "�������� Gasket Joint Dichtung Junta

3 + 21210-1802010-00 1 ������ �����������
�������

Casing Carter Verteilergetriebegehäuse Carter

4 + 00001-0035439-21 9 ������� �8�45 Stud M8x45 Goujon M8x45 Stift M8x45 Espárrago M8x45

5 + 21210-1802021-03 1 "�������� ������ ������� Gasket Joint Dichtung Junta

6 + 21210-1802015-00 1 ������ ������� Cover, casing Couvercle de carter Gehäusedeckel Tapa del carter

7 + 21210-1802028-00 1 ������ �������
�
����������

Cover, front Couvercle avant Vorderer Deckel Tapa delantera

8 + 00001-0035433-21 5 ������� �8�20 Stud M8x20 Goujon M8x20 Stift M8x20 Espárrago M8x20

9 + 00001-0005166-70 28 ����� 8 ��������	 Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

10 + 00001-0061008-11 28 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

11 + 21230-1800072-00 1 "����� 22�1,5 �������	 Filler plug 22x1.5 Bouchon de remplissage,
22x1,5

Einfuellstopfen 22 x 1,5 Tapón de relleno 22x1,5

12 + 21210-1802237-03 1 "�������� Gasket Joint Dichtung Junta

13 + 00001-0035435-21 6 ������� �8�25 Stud M8x25 Goujon M8x25 Stift M8x25 Espárrago M8x25

14 + 21210-1803026-00 1 
����� Bush Douille Buchse Casquillo

15 + 21210-1802232-10 1 ������ Case Carter Gehäuse Carter

16 + 00001-0035167-21 4 ������� �8�18 Stud M8x18 Goujon M8x18 Stift M8x18 Espárrago M8x18

17 + 00001-0058962-11 4 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

18 + 00001-0005164-70 4 ����� 6 ��������	 Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

19 + 00001-0015000-21 4 ������� �6�12 Stud M6x12 Goujon M6x12 Stift M6x12 Espárrago M6x12

20 + 00001-0035437-21 3 ������� �8�35 Stud M8x35 Goujon M8x35 Stift M8x35 Espárrago M8x35

21 + 21210-1802080-10 1 ������ ����		 Rear cover Couvercle arrière Hinterdeckel Tapa trasera

22 + 21010-1701017-00 2 ���?� Pin Cheville Stift Pasador

23 + 21210-1802235-03 1 "�������� ������� Gasket Joint Dichtung Junta

24 + 21230-2401046-00 1 "����� #�
�����	 Cap Bouchon Stopfen Tapón



- 146 -

21214-20
21214-30
2131-30
2131-41

B310
%������� �������"��� ����!��
Transfer case gears
Pignonnerie de boîte de transfert
Verteilergetrieberäder
Piñones de la caja de transferencia

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 147 -

B310

1 + 21010-1701119-00 1 /������ #�?�� Synchro hub Moyeu baladeur Synchronkörper Cubo del sincronizador
2 + 21213-1802036-00 1 �������	 Gear Pignon [ahnrad Piñón

3 + 21210-1802025-00 1 
�� ����;�� Shaft Arbre Welle Arbol

4 + 21010-1701033-01 ~ 1 "�������� ��������
� ����
������

Bearing Roulement Lager Cojinete

4 + 21010-1701033-02 ~ 1 "�������� ��������
� ����
������

Bearing Roulement Lager Cojinete

4 + 21010-1701033-03 ~ 1 "�������� ��������
� ����
������

Bearing Roulement Lager Cojinete

4 + 21010-1701033-04 ~ 1 "�������� ��������
� ����
������

Bearing Roulement Lager Cojinete

4 + 21070-1701033-00 ~ 1 "�������� ��������
� ����
������

Bearing Roulement Lager Cojinete

5 + 21210-1802037-00 1 ������ ������� Ring Bague Ring Anillo

6 + 21010-2402052-01 1 /������ Oil seal Garniture d'étanchéité Dichtring Retén

7 + 21213-2201100-00 1 Y����� Flange Bride Flansch Brida

8 + 21010-2201106-01 1 ����� Washer Rondelle Scheibe Arandela
9 + 00001-0025749-21 1 ����� �16�1,5

��#�������;�	�	
Self-locking nut M16x1.5 Ecrou autofreiné M16x1,5 S.Mutter M16x1,5 Tuerca M16x1,5

10 + 21230-1802084-00 1 
�� ���#��������� � ����� Layshaft Arbre intermediaire [wischenwelle Eje intermedio
11 + 21210-3802836-00 1 ����� ������	 Thrust washer Rondelle de butée Scheibe Arandela tope

12 + 21230-3802833-00 1 �������	 ����;�	 Drive gear Pignon d'attaque Antriebsrad Piñón motriz

13 + 21213-1802092-00 ~ 1 "�������� ���#��������
�
���� ��������

Bearing Roulement Lager Cojinete

13 + 21213-1802092-01 ~ 1 "�������� ���#��������
�
���� ��������

Bearing Roulement Lager Cojinete

13 + 21213-1802092-02 ~ 1 "�������� ���#��������
�
���� ��������

Bearing Roulement Lager Cojinete

14 + 21230-1802084-00 1 
��  ���#��������� Layshaft Arbre intermediaire [wischenwelle Eje intermedio

15 + 00001-0040441-71 2 ����� �18�1,5 � ��	���# Nut M18x1.5 Ecrou M18x1,5 Mutter M18x1,5 Tuerca M18x1,5

16 + 21210-1802103-00 2 ������ Thrust ring Rondelle de butée Ring Arandela tope

17 + 21010-1701192-00 ~ 2 ������ ������������ Thrust ring Bague de butée Sicherungsring Anillo de tope

17 + 21010-1701192-01 ~ 2 ������ ������������ Thrust ring Bague de butée Sicherungsring Anillo de tope

18 + 21070-1701190-01 ~ 2 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

18 + 21070-1701190-03 ~ 2 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

18 + 21070-1701190-04 ~ 2 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

18 + 21070-1701190-05 ~ 2 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

18 + 21070-1701190-06 ~ 2 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

18 + 21070-1701190-07 ~ 2 "�������� ��������
� ����
���#���������

Bearing Roulement Lager Cojinete

19 + 21010-1701113-00 1 
����� �������� Bush Douille de pignon Gangradbuchse Buje de engranaje

20 + 21213-1802040-00 1 �������	 Gear Pignon [ahnrad Piñón

21 + 21210-1802116-00 1 ��?�� ���@����	 Gear shift coupling Baladeur à clabotage Schaltmuffe Collarín de conexión



- 148 -

21214-20
21214-30
2131-30
2131-41

B320
��((�������
 �������"��� ����!��
Transfer case differential
Différentiel de boîte de transfert
Differential Verteilergetriebe
Diferencial de la caja de transferencia

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 149 -

B320

1 + 21230-2403050-00 2 �������	 ������� #����
��??���������

Differential side gear Planétaire Antriebswellenrad Piñón planetario

2 + 21230-1802162-00 1 ������ ��??���������
��������

Housing, differential Corps de différentiel Differentialgehäuse Cuerpo de diferencial

3 + 21213-1802180-00 1 �������	 ����#�	 Gear Pignon [ahnrad Piñón

4 + 21213-1802168-00 ~ 1 "�������� ��??���������
��������

Bearing Roulement Lager Cojinete

4 + 21213-1802168-01 ~ 1 "�������� ��??���������
��������

Bearing Roulement Lager Cojinete

4 + 21213-1802168-02 ~ 1 "�������� ��??���������
��������

Bearing Roulement Lager Cojinete

5 + 21210-1802169-00 1 ������ ������������ Thrust ring Bague de butée Anschlagring Anillo de tope
6 + 21210-1802172-00 1 ����� ��������	 Washer Rondelle Scheibe Arandela
7 + 00001-0010690-76 1 ������ 45 ��������� Thrust ring Bague de butée Seegerring Anillo de tope

8 + 21210-1802148-00 1 ��?�� ���������� Lock coupling Baladeur de blocage Sperrmuffe Collarín de bloqueo

9 + 21210-1802110-00 1 
�� ������� �������
� #���� Input shaft Arbre avant Welle Arbol delantero

10 + 21210-1802210-00 2 ������ ������� Thrust ring Bague de butée Anschlagring Anillo de tope
11 + 00001-0025749-21 2 ����� �16�1,5

��#������	;�	�	
Self-locking nut M16x1.5 Ecrou autofreiné M16x1,5 S.Mutter M16x1,5 Tuerca M16x1,5

12 + 21010-2201106-01 2 ����� Washer Rondelle Scheibe Arandela

13 + 21010-2201100-10 2 Y����� Flange Bride Flansch Brida

14 + 21010-2402052-01 ~ 1 /������ ��������� �����
�
#����

Oil seal Garniture d'étanchéité Dichtring Retén

14 + 21010-2402052-03 ~ 1 /������ ��������� �����
�
#����

Oil seal Garniture d'étanchéité Dichtring Retén

15 + 21210-1802275-00 2 ��������������� Oil deflector Déflecteur d'huile Ölabweiser Deflector de aceite

16 + 21214-1802208-00 2 "�������� ���� �������
�������
� #����

Bearing Roulement Lager Cojinete

17 + 21210-1802209-00 2 ������ Thrust ring Bague de butée Anschlagring Anillo de tope

18 + 00001-0042339-30 6 &��� �10�1,25�45
��#������	;���	

Bolt M10x1.25x45 Boulon M10x1,25x45 Schraube M10x1,25x45 Tornillo M10x1,25x45

19 + 00001-0010664-76 2 ������  16 ������� Thrust ring 16 Bague de butée 16 Seegerring 16 Anillo de tope 16
20 + 21210-1802157-10 1 ����� ��������	 ���

����������
Spring washer Rondelle élastique Federscheibe Arandela elástica

21 + 21210-1802161-00 2 ����� ������	 Thrust washer Rondelle de butée Anschlagscheibe Arandela tope

22 + 21010-2403055-01 2 /������� ��??��������� Pinion Satellite Ausgleichkegelrad Satélite
23 + 21210-2302052-00 ~ 1 /������ ��������� �������
�

#����
Oil seal Garniture d'étanchéité Dichtring Retén

23 + 21210-2302052-01 ~ 1 /������ ��������� �������
�
#����

Oil seal Garniture d'étanchéité Dichtring Retén

24 + 21210-1802186-00 1 
�� ������� �����
� #���� Rear shaft Arbre arrière Welle Arbol trasero
25 + 21213-1802189-00 ~ 1 "�������� ��??���������

������
Bearing Roulement Lager Cojinete

25 + 21213-1802189-01 ~ 1 "�������� ��??���������
������

Bearing Roulement Lager Cojinete

25 + 21213-1802189-02 ~ 1 "�������� ��??���������
������

Bearing Roulement Lager Cojinete

26 + 21230-1802163-00 1 ������ ��??��������� ������ Housing, differential Corps de différentiel Differentialgehäuse Cuerpo de diferencial

27 + 21210-1802160-10 1 Z�� ����������
��??���������

Pinion shaft Axe de satellites Ausgleichbolzen Eje de los satélites

28 + 21230-1802150-00 1 >�??�������� � ����� Differential Différentiel Differential Diferencial



- 150 -

21214-20
21214-30
2131-30
2131-41

B330
������ 	
���
���� �������"��� ����!���
Transfer case control
Commande de boîte de transfert
Betätigung Verteilergetriebe
Mando de la caja de transferencia

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 151 -

B330

1 + 21030-1703088-00 2 ]���	��� Grip Pommeau Griff Manecilla

2 + 21213-1804124-00 1 :���� ����
� ���������� Boot, lock lever Soufflet de levier de
blocage

Sperrhebelmanschette Funda de la palanca de
bloqueo

3 + 21210-1804043-00 4 
����� ��� ����
� Bush Douille Buchse Casquillo

4 + 21210-1804044-00 2 Z�� ����
� Shaft Axe Bolzen Eje

5 + 21210-1804040-00 1 ]���
 Lever Levier Hebel Palanca

6 + 00001-0076808-01 3 
��� 4,9�25,4
��#�������@;��

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

7 + 00001-0041897-71 3 /���� Clip Etrier Bügel Grapa

8 + 00001-0010880-76 2 ����� 9 ��������	 Lock washer 9 Rondelle d'arrêt 9 Sicherungsblech 9 Arandela 9 de fijación

9 + 21210-1804110-00 1 ������ Cover Couvercle Deckel Tapa

10 + 21213-1804122-00 1 :���� ������ Boot, lower Soufflet inférieur Untere Manschette Funda inferior

11 + 21210-1804021-00 1 ��������� ����
� Bracket Support Halter Soporte

12 + 21213-1804098-00 1 :���� ����
� Boot, lever Soufflet de levier Hebelmanschette Funda de  palanca

13 + 21210-1804052-00 1 ]���
 ����������
��??���������

Lever Levier Hebel Palanca

14 + 00001-0061008-11 6 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

15 + 00001-0005166-70 6 ����� 8 ��������	 Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

16 + 21230-1802236-00 1 ������ Cover Couvercle Deckel Tapa



- 152 -

21214-20
21214-30
2131-30
2131-41

B340
�������� 	
���
���� �������"��� ����!���
Transfer case control mechanism
Mécanisme de commande de boîte de transfert
Steuerung Verteilergetriebe
Mecanismo de mando de la caja de transferencia

Catalogue LADA 4x4  08.2010



���. � ���. ���� ����� ����
� ������� ������ ��
. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 153 -

B340

1 + 21210-1803022-00 2 
����� ������������	 Bush Douille Buchse Casquillo

2 + 21210-1803026-00 2 
����� Bush Douille Buchse Casquillo

3 + 21210-1803025-00 2 ������ �������������� Ring Bague Ring Anillo

4 + 21210-1803027-00 2 :���� ����� Boot Soufflet protecteur Manschette Funda

5 + 21210-1803024-00 1 ���� ����� Rod Tige Schaltstange Vástago

6 + 21210-1804058-00 2 "������ Spring Ressort Feder Muelle

7 + 21010-1702077-00 2 ����� Ball Bille Kugel Bola

8 + 21210-1803030-00 1 ���� ����� ����������
��??���������

Rod Tige Schaltstange Vástago

9 + 21210-1803020-00 1 
���� Fork Fourchette Schaltgabel Horquilla

10 + 00001-0005164-70 2 ����� 6 ��������	 Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

11 + 21010-1702028-00 1 &��� Bolt, selector fork Boulon de fourchette Gabelschraube Tornillo de  horquilla

12 + 21080-1702087-00 2 "������ ?�������� Spring, detent Ressort de verrou Riegelfeder Muelle del fiador

13 + 21010-1702086-00 2 
����� ������� ?�������� Sleeve, spring Douille de ressort Federbuchse Casquillo de muelle

14 + 21210-1803032-00 1 &��� ��������	 ����� Bolt, selector fork Boulon de fourchette Schaltgabelschraube Tornillo de  horquilla

15 + 21210-1803028-00 1 
���� Fork Fourchette Schaltgabel Horquilla



- 154 -

21214-20
2131-30

B400
������ �����	�
��� 
����
� � ���	��
Front wheel drive
Commande de boîte de transfert et des trains
Antrieb der Verteilergetriebe und der Achsen
Mando de la caja de transferencia y puentes

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 155 -

B400

1 + 00001-0061041-11 20 ����� �8 ������	
��
���� Self-locking nut M8 Ecrou autofreiné M8 S.Mutter M8 Tuerca M8 autoblocante

2 + 21213-2202010-00 1 ��� �����		��
�������
��	�� � �����

Layshaft Arbre de transmission
intermédiaire

Gelenkwelle Arbol de cardán interme-
dio

3 + 00001-0061051-11 3 ����� �12�1,25
������	
��
����

Nut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

4 + 00001-0055413-21 3 ���
 �12�1,25�75 Bolt M12x1.25x75 Boulon M12x1,25x75 Schraube M12x1,25x75 Tornillo M12x1,25x75

5 + 21214-2203012-10 1 ��� �����		�� �����	�� �
�����

Propeller shaft, forward Arbre de transmission
avant

Gelenkwelle vorne Arbol de cardán delantero

6 + 21010-2201107-00 16 ���
 ������	�� ���	��� Bolt Boulon Schraube Tornillo

7 + 21214-2201012-10 1 ��� �����		�� ���	�� �
�����

Propeller shaft, rear Arbre de transmission
arrière

Gelenkwelle hinten Arbol de cardán trasero



- 156 -

2131-30
2131-41

B401
������ �����	�
��� 
����
� � ���	��
Front wheel drive
Commande de boîte de transfert et des trains
Antrieb der Verteilergetriebe und der Achsen
Mando de la caja de transferencia y puentes

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 157 -

B401

1 + 21290-2202128-00 1 ���	!
��	 �������	��
�
����	��

Protective bracket, top Support de protection
supérieur

Halter, oben Soporte de protección
superior

2 + 21290-2202125-00 1 ���	!
��	 �������	��
�
	��	��

Protective bracket, bottomSupport de protection
inférieur

Halter, unten Soporte de protección
inferior

3 + 00001-0061041-11 20 ����� �8 ������	
��
���� Self-locking nut M8 Ecrou autofreiné M8 S.Mutter M8 Tuerca M8 autoblocante

4 + 21213-2202010-00 1 ��� �����		��
�������
��	��

Layshaft Arbre de transmission
intermédiaire

Gelenkwelle Arbol de cardán interme-
dio

5 + 00001-0061051-11 3 ����� �12�1,25
������	
��
����

Nut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

6 + 00001-0055413-21 3 ���
 �12�1,25�75 Bolt M12x1.25x75 Boulon M12x1,25x75 Schraube M12x1,25x75 Tornillo M12x1,25x75

7 + 21010-2201107-00 16 ���
 Bolt Boulon Schraube Tornillo

8 + 21214-2203012-10 1 ��� �����		�� �����	�� Propeller shaft, forward Arbre de transmission
avant

Gelenkwelle vorne Arbol de cardán delantero

9 + 00001-0005196-01 2 "���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

10 + 00001-0005166-70 6 "���� 8 �����		�� Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

11 + 00001-0061008-11 6 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

12 + 21050-2202078-00 1 #���� �����		�$� ���� �
�����

Propeller shaft mounting Appui d'arbre de transmis-
sion

Gelenkwellenlagerung Soporte de árbol cardán

13 + 21310-2201010-00 1 ���  �����		��  ���	�� �
�����

Propeller shaft assy Arbre de transmission
complet

Gelenkwelle komplett Arbol de cardán en con-
junto

14 + 21010-2202106-00 4 �
���� Bush Douille Buchse Casquillo

15 + 21010-220210400 4 �
���� ������	�� Spacer sleeve Douille entretoise Abstandshülse Espaciador

16 + 00001-0026470-01 4 "���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

17 + 21310-2204102-00 1 %�������	� �����
�����		�$� ����

Crossmember Traverse d'appui Querträger Travesaño

18 + 00001-0025984-71 4 "���� 8 �
����	�� Lock washer 8 Rondelle d'arrêt 8 Sicherungsscheibe 8 Arandela 8 de fijación

19 + 00001-0060433-21 2 ���
 �8�18 Bolt M8x18 Boulon M8x18 Schraube M8x18 Tornillo M8x18

20 + 21200-2204010-00 1 ���   �������
��	�� Propeller shaft assy Arbre de transmission
complet

Gelenkwelle komplett Arbol de cardán en con-
junto



- 158 -

21214-20
21214-30
2131-30
2131-41

B410
��� 
�������� �������	�
���
Layshaft
Arbre de transmission intermédiaire
Kardan-Zwischenwelle
Arbol cardán intermedio

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 159 -

B410

1 + 21213-2202068-00 1 &���� ������� !��	��� Boot Gaine Manschette Funda

2 + 11110-2215034-00 1 (���
 Clip Collier Bandschelle Abrazadera de funda

3 + 11110-2215088-00 1 ���)�� �
����	�� Circlip Bague d'arrêt Haltering Anillo de fijación

4 + 21213-2202024-00 1 *��	�� Flange, flexible coupling Bride d'accouplement
élastique

Flansch Brida de acoplamiento
elástico

5 + 21010-2202120-00 ~ 1 ���
� /���
��	�� Flexible coupling Accouplement élastique Elastische Muffe Collarín elástico

5 + 21010-2202120-02 ~ 1 ���
� /���
��	�� Flexible coupling Accouplement élastique Elastische Muffe Collarín elástico

6 + 00001-0061051-11 3 ����� �12�1,25
������	
��
����

Nut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

7 + 21210-2202070-00 ~ 1 "���� ����	�������	�� Washer Rondelle Scheibe Arandela

7 + 21210-2202071-00 ~ 1 "���� ����	�������	�� Washer Rondelle Scheibe Arandela

8 + 00001-0055413-21 3 ���
 �12�1,25�75 Bolt M12x1.25x75 Boulon M12x1,25x75 Schraube M12x1,25x75 Tornillo M12x1,25x75

9 + 21213-2202019-00 1 :�$��!�� !��	��� Plug Obturateur Stopfen Obturador

10 + 21213-2202016-00 1 "��	�� �����		�$� ���� �
����� 

Housing, balljoint Corps de joint homociné-
tique

Scharniergehäuse Cuerpo de articulación

11 + 21213-2202036-00 1 (���
 Clip Collier Schelle Abrazadera

12 + 21213-2202066-00 1 ����� ��
�
	�� Casing Soufflet protecteur Abdeckung Protector



- 160 -

2131-30
2131-41

B411
��� 
�������� �������	�
���
Layshaft
Arbre de transmission intermédiaire
Kardan-Zwischenwelle
Arbol cardán intermedio

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 161 -

B411

1 + 21213-2202036-00 1 (���
 Clip Collier Schelle Abrazadera

2 + 11110-2215034-00 1 (���
 Clip Collier Bandschelle Abrazadera de funda

3 + 21213-2202068-00 1 &���� Boot Gaine Manschette Funda

4 + 21213-2202016-00 1 "��	�� �����		�$� ���� �
�����

Housing, balljoint Corps de joint homociné-
tique

Scharniergehäuse Cuerpo de articulación

5 + 21213-2202019-00 1 :�$��!�� Plug Obturateur Stopfen Obturador

6 + 21213-2202066-00 1 ����� Casing Soufflet protecteur Abdeckung Protector

7 + 21050-2202078-00 1 #���� �����		�$� ���� �
�����

Propeller shaft mounting Appui d'arbre de transmis-
sion

Gelenkwellenlagerung Soporte de árbol cardán

8 + 21010-2202080-00 1 #���� Propeller shaft mounting Appui d'arbre de transmis-
sion

Gelenkwellenlagerung Soporte de árbol cardán

9 + 21050-2202094-00 ~ 1 %��!��	�� �����
�����		�$� ����

Bearing Roulement Lager Cojinete

9 + 21050-2202094-01 ~ 1 %��!��	�� �����
�����		�$� ����

Bearing Roulement Lager Cojinete

9 + 21050-2202094-02 ~ 1 %��!��	�� �����
�����		�$� ����

Bearing Roulement Lager Cojinete

9 21050-2202094-03 ~ 1 %��!��	�� �����
�����		�$� ����

Bearing Roulement Lager Cojinete

9 21050-2202094-04 ~ 1 %��!��	�� �����
�����		�$� ����

Bearing Roulement Lager Cojinete

10 + 00001-0010605-76 1 ���)�� 52 �
����	�� Thrust ring 52 Bague de butée 52 Seegerring 52 Anillo de tope 52

11 + 21200-2204105-00 1 ����� Nut Ecrou Mutter Tuerca

12 + 21010-2202103-00 2 #
����
��) ���!��	���
�����

Deflector Deflecteur Reflektor Deflector

13 + 21200-2204015-00 1 ��� Propeller shaft Arbre de transmission Gelenkwelle Arbol de cardán central

14 + 11110-2215088-00 1 ���)�� �
����	�� Circlip Bague d'arrêt Haltering Anillo de fijación



- 162 -

21214-20
21214-30
2131-30
2131-41

B420
���� 
��������
Propeller shafts
Arbres de transmission
Kardanwellen
Arboles cardán

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 163 -

B420

1 21211-2201047-00 2 ����� ����)��
�� Fork Fourchette Gabel Horquilla

2 + 21211-2202034-00 2 %����-�����	�� Grease nipple Graisseur Drucköler Lubricador a presión

3 + 21211-2202043-00 ~ 8 ���)�� �
����	�� 1,45 �� Circlip 1.45 mm Bague d'arrêt 1,45 mm Haltering 1,45 mm Anillo de fijación 1,45 mm

3 + 21211-2202044-00 ~ 8 ���)�� �
����	�� 1,48 �� Circlip 1.48 mm Bague d'arrêt 1,48 mm Haltering 1,48 mm Anillo de fijación 1,48 mm

3 + 21211-2202045-00 ~ 8 ���)�� �
����	�� 1,52 �� Circlip 1.52 mm Bague d'arrêt 1,52 mm Haltering 1,52 mm Anillo de fijación 1,52 mm

3 + 21211-2202046-00 ~ 8 ���)�� �
����	�� 1,56 �� Circlip 1.56 mm Bague d'arrêt 1,56 mm Haltering 1,56 mm Anillo de fijación 1,56 mm

3 + 21211-2202047-00 ~ 8 ���)�� �
����	�� 1,60 �� Circlip 1.60 mm Bague d'arrêt 1,60 mm Haltering 1,60 mm Anillo de fijación 1,60 mm

3 + 21211-2202048-00 ~ 8 ���)�� �
����	�� 1,64 �� Circlip 1.64 mm Bague d'arrêt 1,64 mm Haltering 1,64 mm Anillo de fijación 1,64 mm

3 + 21211-2202049-00 ~ 8 ���)�� �
����	�� 1,67 �� Circlip 1.67 mm Bague d'arrêt 1,67 mm Haltering 1,67 mm Anillo de fijación 1,67 mm

3 + 21211-2202050-00 ~ 8 ���)�� �
����	�� 1,40 �� Circlip 1.40 mm Bague d'arrêt 1,40 mm Haltering 1,40 mm Anillo de fijación 1,40 mm

4 + 21211-2202025-00 4 ����
���	� Trunnion Croisillon Kreuzstück Cruceta

5 21211-2202029-34 6 %����-�����	�� Grease nipple Graisseur Drucköler Lubricador a presión

6 21211-2201023-00 4 �����-���	�� �����		�$�
����

Flange Bride Flansch Brida

7 21211-2201015-00 1 ��� �����		�� ���	�� Propeller shaft, rear Arbre de transmission
arrière

Gelenkwelle hinten Arbol de cardán trasero

7 21211-2203015-00 1 ��� �����		�� �����	�� Propeller shaft, forward Arbre de transmission
avant

Gelenkwelle vorne Arbol de cardán delantero

8 + 21010-2202115-00 2 #����� ���)	��� Retainer, oil seal Porte-garniture
d'étanchéité

Wellendichtringgehäuse Collar del retén

9 + 21010-2202110-00 2 ;��)	�� ���	��
/���
��	�� ���
�

Oil seal Garniture d'étanchéité Dichtring Retén



- 164 -

21214-20
21214-30
2131-30
2131-41

B430
������ �������� 
����
Front wheel drive
Transmission aux roues avant
Vorderradantrieb
Mando de las ruedas delanteras

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 165 -

B430

1 + 21230-2215012-00 2 "��	�� 	����	�� � ����� Outer CV joint Joint homocinétique
extérieur

Außengelenk Junta homocinética exteri-
or

2 + 21210-3103060-10 2 ����� $������
�
	�� Guard ring Bague pare-boue Staubschutzring Anillo guardapolvos

3 + 21210-3103033-00 2 �
���� Bush, oil seal Douille de garniture
d'étanchéité

Buchse Casquillo de retén

4 + 21230-2215020-00 2 ������ !��	��� Outer joint housing Corps de joint homociné-
tique extérieur

Außenscharniergahäuse Cuerpo de articulación
exterior

5 + 21213-2215030-00 2 &����  	����	�$� !��	��� Outer joint boot Soufflet de joint
homocinétique extérieur

Außengelenk-Manschette Funda de la junta
homocinética exterior

6 + 21210-2215090-00 4 (���
 Clip Collier Schelle Abrazadera

7 + 21210-2215038-01 2 ����� ��
�
	�� Outer case Carter extérieur Außendeckel Funda exterior

8 + 21213-2215010-00 1 %����� ������ � �����
<��� ������
��=<Z>22=

Wheel drive, RH Transmission D complète Antriebswelle rechts Transmisión der.

8 + 21213-2215010-20 1 %����� ������ � �����
<��� ������
��=<Z>24=

Wheel drive, RH Transmission D complète Antriebswelle rechts Transmisión der.

8 + 21213-2215011-00 1 %����� ����� � ����� <���
������
��=<Z>22=

Wheel drive, LH Transmission G complète Antriebswelle links Transmisión izq.

8 + 21213-2215011-20 1 %����� ����� � ����� <���
������
��=<Z>24=

Wheel drive, LH Transmission G complète Antriebswelle links Transmisión izq.

9 + 21210-2215098-00 2 (���
 Clip Collier Schelle Abrazadera

10 21210-2215070-00 2 ��� ������� �����	��
�����

Shaft Arbre Welle Arbol

11 + 21210-2215082-00 4 ���)�� ����	�� Thrust ring Bague de butée Anschlagscheibe Anillo de tope

12 + 21210-2215084-00 4 ���)�� �
����	�� Circlip Bague d'arrêt Haltering Anillo de fijación

13 + 21080-2215034-00 2 (���
 ������	�� ����� Clip Collier Bandschelle Abrazadera de funda

14 + 21210-2215068-01 2 &���� �	�
��		�$�
!��	���

Inner joint boot Soufflet de joint
homocinétique intérieur

Innengelenk-Manschette Funda de la junta
homocinética interior

15 + 21210-2215086-10 2 *����
�� �	�
��		�$�
!��	���

Retaining clip Circlip Arretierung Fijador

16 + 21210-2215056-00 1 "��	�� �	�
��		�� ������
<��� ������
��=<Z>22=

Inner CV joint, RH <Z>22=Joint homocinétique
intérieur D <Z>22=

Innengelenk rechts <Z>22=Junta homocinética interi-
or der. <Z>22=

16 + 21210-2215057-00 1 "��	�� �	�
��		�� �����
<��� ������
��=<Z>22=

Inner CV joint, LH <Z>22= Joint homocinétique
intérieur G <Z>22=

Innengelenk links <Z>22= Junta homocinética interi-
or izq. <Z>22=

16 + 21230-2215056-00 1 "��	�� �	�
��		�� ������
<��� ������
��=<Z>24=

Inner CV joint, RH <Z>24=Joint homocinétique
intérieur D <Z>24=

Innengelenk rechts <Z>24=Junta homocinética interi-
or der. <Z>24=

16 + 21230-2215057-00 1 "��	�� �	�
��		�� �����
<��� ������
��=<Z>24=

Inner CV joint, LH <Z>24= Joint homocinétique
intérieur G <Z>24=

Innengelenk links <Z>24= Junta homocinética interi-
or izq. <Z>24=



- 166 -

21214-20
21214-30
2131-30
2131-41

B500
���	 ��������
Front axle
Train avant
Vorderachse
Puente delantero

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 167 -

B500

1 + 00001-0059707-21 3 ���
 �10�1,25�25 Bolt M10x1.25x25 Boulon M10x1,25x25 Schraube M10x1,25x25 Tornillo M10x1,25x25

2 + 00001-0005168-70 3 "���� 10 �����		�� Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica

3 + 00001-0061015-11 2 ����� �12�1,25 Nut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

4 + 00001-0005170-70 3 "���� 12 �����		�� Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

5 + 21210-2301063-00 1 ���	!
��	 ������	��
�����	�� ����� �����

Bracket, LH Support G Tragebock links Soporte izq.

6 + 21213-2300012-10 1 ���
 �����	�� � ����� Front axle Train avant Vorderachse Puente delantero

7 + 21213-2302010-10 1 ?����
�� �����	�$� ���
� �
�����

Front axle reduction gear Réducteur de train avant Differential Vorderachse Reductor de eje delantero

8 + 00001-0055405-21 1 ���
 �12�1,25�35 Bolt M12x1.25x35 Boulon M12x1,25x35 Schraube M12x1,25x35 Tornillo M12x1,25x30

9 + 21010-2904228-00 1 "���� ������� 12�25 Adjuster shim 3 mm Rondelle de calage 3 mm Einstellscheibe 3 mm Arandela de regulación 3
mm



- 168 -

21214-20
21214-30
2131-30
2131-41

B510
������ � 
��!
� ����
	���
Reducer housing and covers
Corps et couvercles de réducteur
Achsgetriebegehäuse und …deckel
Cuerpo y tapas del reductor

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 169 -

B510

1 + 00001-0061015-11 4 ����� �12�1,25 Nut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

2 + 00001-0005170-70 4 "���� 12 �����		�� Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

3 + 00001-0005200-01 4 "���� 12 Washer 12 Rondelle 12 Scheibe 12 Arandela 12

4 + 00001-0035328-21 4 "���)�� �12�1,25�40 Stud M12x1.25x40 Goujon M12x1,25x40 Stift M12x1,25x40 Espárrago M12x1,25x40

5 + 00001-0035326-21 1 "���)�� �12�1,25�30 Stud M12x1.25x30 Goujon M12x1,25x30 Stift M12x1,25x30 Espárrago M12x1,25x30

6 + 00001-0035325-21 1 "���)�� �12�1,25�25 Stud M12x1.25x25 Goujon M12x1,25x25 Stift M12x1,25x25 Espárrago M12x1,25x25

7 + 21230-2401074-00 1 %����� ���)�����
��	�������

Tapered plug 22x1.5 Bouchon conique 22x1,5 Verschlußschraube mit
Kegelgewinde 22x1,5

Tapón cónico 22x1.5

8 + 21236-2302015-00 1 ���
�� Casing Carter Gehäuse Carter

9 + 21210-2301014-10 1 ���!�� ���
��� 	��	�� Cover, lower Couvercle inférieure Unterdeckel Tapa inferior

10 + 00001-0005166-70 14 "���� 8 �����		�� Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

11 + 00001-0060436-21 8 ���
 �8�25 Bolt M8x25 Boulon M8x25 Schraube M8x25 Tornillo M8x25

12 + 00001-0058962-11 8 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

13 + 00001-0005164-70 8 "���� 6 �����		�� Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

14 + 00001-0015000-21 8 "���)�� �6�12 Stud M6x12 Goujon M6x12 Stift M6x12 Espárrago M6x12

15 + 21210-2301022-00 1 ���!�� ���
��� Cover Couvercle Deckel Tapa

16 + 21213-2301070-00 1 %�������� Gasket Joint Dichtung Junta

17 + 21213-2303087-03 2 %�������� Gasket Joint Dichtung Junta

18 + 21210-2303086-00 2 ���!�� ���!��	��� Cover Couvercle Deckel Tapa

19 + 21210-2301060-00 1 ���	!
��	 ������	��
�����	�$� ���
�

Bracket, RH Support D Tragebock rechts Soporte der.

20 + 00001-0035435-21 6 "���)�� �8�25 Stud M8x25 Goujon M8x25 Stift M8x25 Espárrago M8x25

21 + 00001-0061008-11 6 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

22 + 21010-1700020-00 1 ;���	 Breather Reniflard Entlüfter Respiradero

23 + 21230-2401046-00 1 %����� ��$	�
	�� Cap Bouchon Stopfen Tapón



- 170 -

21214-20
21214-30
2131-30
2131-41

B520
"���
	�� � ��##����$��� �������%� ���	�
Front axle reducer and differential
Réducteur et différentiel du train avant
Vorderachsgetriebe und …differential
Reductor y diferencial del puente delantero

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 171 -

B520

1 + 21213-2301035-00 ~ 1 ;��)	�� ����� Oil seal, LH Garniture d'étanchéité G Dichtring links Retén izq.

1 + 21213-2301035-01 ~ 1 ;��)	�� ����� Oil seal, LH Garniture d'étanchéité G Dichtring links Retén izq.

1 + 21230-2303121-00 ~ 1 ;��)	�� ����� Oil seal, LH Garniture d'étanchéité G Dichtring links Retén izq.

2 + 21010-1701192-01 2 ���)�� ��
�	����	�� Thrust ring Bague de butée Sicherungsring Anillo de tope

3 + 21070-1701190-01 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

3 + 21070-1701190-03 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

3 + 21070-1701190-04 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

3 + 21070-1701190-05 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

3 + 21070-1701190-06 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

3 + 21070-1701190-07 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

4 + 21010-1701035-00 2 ���)�� �����		�� Backing ring Bague de calage Stellring Anillo de ajuste

5 + 21010-1701037-00 2 ���)�� �
����	�� Circlip Bague d'arrêt Haltering Anillo de fijación

6 + 21010-2402080-00 ~ 1 ���)�� 2,55 �� Ring 2.55 mm Bague 2,55 mm Ring 2,55 mm Anillo 2,55 mm

6 + 21010-2402081-00 ~ 1 ���)�� 2,60 �� Ring 2.60 mm Bague 2,60 mm Ring 2,60 mm Anillo 2,60 mm

6 + 21010-2402082-00 ~ 1 ���)�� 2,65 �� Ring 2.65 mm Bague 2,65 mm Ring 2,65 mm Anillo 2,65 mm

6 + 21010-2402083-00 ~ 1 ���)�� 2,70 �� Ring 2.70 mm Bague 2,70 mm Ring 2,70 mm Anillo 2,70 mm

6 + 21010-2402084-00 ~ 1 ���)�� 2,75 �� Ring 2.75 mm Bague 2,75 mm Ring 2,75 mm Anillo 2,75 mm

6 + 21010-2402085-00 ~ 1 ���)�� 2,80 �� Ring 2.80 mm Bague 2,80 mm Ring 2,80 mm Anillo 2,80 mm

6 + 21010-2402086-00 ~ 1 ���)�� 2,85 �� Ring 2.85 mm Bague 2,85 mm Ring 2,85 mm Anillo 2,85 mm

6 + 21010-2402087-00 ~ 1 ���)�� 2,90 �� Ring 2.90 mm Bague 2,90 mm Ring 2,90 mm Anillo 2,90 mm

6 + 21010-2402088-00 ~ 1 ���)�� 2,95 �� Ring 2.95 mm Bague 2,95 mm Ring 2,95 mm Anillo 2,95 mm

6 + 21010-2402089-00 ~ 1 ���)�� 3,00 �� Ring 3.00 mm Bague 3,00 mm Ring 3,00 mm Anillo 3,00 mm

6 + 21010-2402090-00 ~ 1 ���)�� 3,05 �� Ring 3.05 mm Bague 3,05 mm Ring 3,05 mm Anillo 3,05 mm

6 + 21010-2402091-00 ~ 1 ���)�� 3,10 �� Ring 3.10 mm Bague 3,10 mm Ring 3,10 mm Anillo 3,10 mm

6 + 21010-2402092-00 ~ 1 ���)�� 3,15 �� Ring 3.15 mm Bague 3,15 mm Ring 3,15 mm Anillo 3,15 mm

6 + 21010-2402093-00 ~ 1 ���)�� 3,20 �� Ring 3.20 mm Bague 3,20 mm Ring 3,20 mm Anillo 3,20 mm

6 + 21010-2402096-00 ~ 1 ���)�� 3,35 �� Ring 3.35 mm Bague 3,35 mm Ring 3,35 mm Anillo 3,35 mm



- 172 -

21214-20
21214-30
2131-30
2131-41

B520
"���
	�� � ��##����$��� �������%� ���	�
Front axle reducer and differential
Réducteur et différentiel du train avant
Vorderachsgetriebe und …differential
Reductor y diferencial del puente delantero

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 173 -

B520

7 + 21010-2402024-00 ~ 1 �������
 ���!��	���� Set of bearings Jeu de roulements Lagersatz Juego de cojinetes

7 + 21010-2402024-10 ~ 1 �������
 ���!��	���� Set of bearings Jeu de roulements Lagersatz Juego de cojinetes

8 21010-2402041-00 1 %��!��	�� ����
��
!��
��	� �����	��

Bearing Roulement Lager Cojinete

8 21010-2402041-10 1 %��!��	�� ����
��
!��
��	� �����	��

Bearing Roulement Lager Cojinete

9 21010-2402025-00 1 %��!��	�� ����
��
!��
��	� ���	��

Bearing Roulement Lager Cojinete

9 21010-2402025-10 1 %��!��	�� ����
��
!��
��	� ���	��

Bearing Roulement Lager Cojinete

10 + 21210-2302052-00 ~ 1 ;��)	�� �����
��� Oil seal Garniture d'étanchéité Dichtring Retén

10 + 21210-2302052-01 ~ 1 ;��)	�� �����
��� Oil seal Garniture d'étanchéité Dichtring Retén

10 + 21230-1802216-00 ~ 1 ;��)	�� �����
��� Reducer oil seal Garniture d'étanchéité du
réducteur

Getriebedichtung Retén del reductor

11 + 21010-2201100-10 1 *��	�� Flange Bride Flansch Brida

12 + 21010-2201106-01 1 "���� Washer Rondelle Scheibe Arandela

13 + 00001-0025749-21 1 ����� �16�1,5
������	
��
����

Self-locking nut M16x1.5 Ecrou autofreiné M16x1,5 S.Mutter M16x1,5 Tuerca M16x1,5

14 + 21010-2402075-00 1 ������
����
��) Oil deflector Déflecteur d'huile Ölabweiser Deflector de aceite

15 + 21010-2402029-01 1 �
���� ������	��
���!��	����

Spacer sleeve Douille entretoise Abstandshülse Casquillo distanciador

16 + 21210-2303064-00 2 ����� ���!��	��� Nut Ecrou Mutter Tuerca

17 + 00001-0038242-21 2 ���
 �6�14 � �����		��
!�����

Bolt M6x14 w@spring
washer

Boulon M6x14 avec ron-
delle élastique

Schraube M6x14 mit
Federring

Tornillo M6x14 con aran-
dela elástica

18 + 21010-2403066-00 ~ 2 %���
�	� Plate Plaque Platte Placa

19 + 21010-2403065-00 ~ 2 %���
�	� Plate Plaque Platte Placa

20 + 21213-2301034-00 ~ 1 ;��)	�� ������ Oil seal, RH Garniture d'étanchéité D Dichtring rechts Retén der.

20 + 21213-2301034-01 ~ 1 ;��)	�� ������ Oil seal, RH Garniture d'étanchéité D Dichtring rechts Retén der.

20 + 21230-2303120-00 ~ 1 ;��)	�� ������ Oil seal, RH Garniture d'étanchéité D Dichtring rechts Retén der.

21 21230-2303010-00 1 X������	���� �����	�$�
���
� � �����

Differential Différentiel Differential Diferencial

21010-2402024-00 > 21010-2402025-00 + 21010-2402041-00     

21010-2402024-10 > 21010-2402025-10 + 21010-2402041-10     



- 174 -

21214-20
21214-30
2131-30
2131-41

B530
���	 ������ � �������
Rear axle and axle shafts
Train arrière et demi-arbres de roues
Hinterachse und Achswellen
Puente trasero y semiejes

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 175 -

B530

1 + 21214-2401010-00 1 ����� ���	�$� ���
� �
�����

Beam, rear axle Corps de train arrière Hinterachsbruecke Viga del puente trasero

2 + 21230-2401074-00 1 %����� 22�1,5 ��	������� Tapered plug 22x1.5 Bouchon conique 22x1,5 Verschlußschraube mit
Kegelgewinde 22x1,5

Tapón cónico 22x1.5

3 + 21010-2401050-01 1 ;���	 Breather Reniflard Entlüfter Respiradero

4 + 21230-2401046-00 1 %����� ��$	�
	�� Cap Bouchon Stopfen Tapón

5 + 21230-2403069-00 1 %�����) � ����� Half-shaft Demi-arbre Achswelle Semieje

6 + 21230-2403084-00 2 ���)�� �����	��
���!��	���

Bearing race Bague de roulement Lagerring Anillo del cojinete

7 + 21210-2403080-00 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

7 + 21210-2403080-01 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

7 + 21210-2403080-02 ~ 2 %��!��	�� Bearing Roulement Lager Cojinete

8 + 21210-2403086-00 2 %���
�	� ������	��
���!��	���

Plate Plaque Platte Placa

9 + 21210-2403087-03 2 %��������
������
����
���

Gasket Joint Dichtung Junta

10 + 00001-0013438-33 8 ���
 �10�1,25�50 Bolt M10x1.25x50 Boulon M10x1,25x50 Schraube M10x1,25x50 Tornillo M10x1,25x50

11 + 21210-2403072-00 2 ������
����
��) Oil deflector Déflecteur d'huile Ölabweiser Deflector de aceite

12 + 00001-0005164-70 4 "���� 6 �����		�� Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

13 + 00001-0003763-01 4 ��	
 �6�8 Screw M6x8 Vis M6x8 Schraube M6x8 Tornillo M6x8

14 + 21210-3104039-00 10 ���
 ������	�� ������ Bolt Boulon Schraube Tornillo

15 + 21214-2400012-00 1 ���
 ���	�� � 
�������� �
�����

Rear axle and brakes
assy

Train AR avec les freins
complet

hintere Achse mit
Bremsen komplett

Conjunto del puente
trasero y frenos

16 + 21210-3103065-00 2 ������ �
����� ������ Wheel hub cover Couvre-moyeu Radnabenkappe Casquete del cubo rueda

17 + 21100-2301034-00 ~ 1 ;��)	�� ������� ������ Oil seal, RH Garniture d'étanchéité D Dichtring rechts Retén der.

17 + 21100-2301034-01 ~ 1 ;��)	�� ������� ������ Oil seal, RH Garniture d'étanchéité D Dichtring rechts Retén der.

17 + 21100-2301035-00 ~ 1 ;��)	�� ������� ����� Oil seal, LH Garniture d'étanchéité G Dichtring links Retén izq.

17 + 21100-2301035-01 ~ 1 ;��)	�� ������� ����� Oil seal, LH Garniture d'étanchéité G Dichtring links Retén izq.

18 + 21210-2401065-00 2 ���)�� ����
	�
��)	�� Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura

19 + 00001-0005168-70 8 "���� 10 �����		�� Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica

20 + 00001-0021647-11 8 ����� �10�1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25



- 176 -

21214-20
21214-30
2131-30
2131-41

B540
"���
	�� � ��##����$��� �����%� ���	�
Rear axle reducer and differential
Réducteur et différentiel du train arrière
Hinterachsgetriebe und …differential
Reductor y diferencial del puente trasero

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 177 -

B540

1 + 21010-2402024-00 ~ 1 �������
 ���!��	���� ����
��
!��
��	�

Set of bearings Jeu de roulements Lagersatz Juego de cojinetes

1 + 21010-2402024-10 ~ 1 �������
 ���!��	���� ����
��
!��
��	�

Set of bearings Jeu de roulements Lagersatz Juego de cojinetes

2 21010-2402041-00 1 %��!��	�� ����
�� !��
��	�
���	��

Bearing Roulement Lager Cojinete

2 21010-2402041-10 1 %��!��	�� ����
�� !��
��	�
���	��

Bearing Roulement Lager Cojinete

3 21010-2402025-00 1 %��!��	�� ����
�� !��
��	�
�����	��

Bearing Roulement Lager Cojinete

3 21010-2402025-10 1 %��!��	�� ����
�� !��
��	�
�����	��

Bearing Roulement Lager Cojinete

4 + 21010-2402075-00 1 ������
����
��) Oil deflector Déflecteur d'huile Ölabweiser Deflector de aceite
5 + 21010-2402052-03 ~ 1 ;��)	�� �����
��� ���	�$�

���
�
Oil seal Garniture d'étanchéité Dichtring Retén

5 + 21230-1802120-00 ~ 1 ;��)	�� �����
��� ���	�$�
���
�

Oil seal Garniture d'étanchéité Dichtring Retén

6 + 21010-2201100-10 1 *��	�� ������	�� �����		�$�
����

Flange Bride Flansch Brida

7 + 21010-2201106-01 1 "���� Washer Rondelle Scheibe Arandela
8 + 00001-0025749-21 1 ����� �16�1,5

������	
��
����
Self-locking nut M16x1.5 Ecrou autofreiné M16x1,5 S.Mutter M16x1,5 Tuerca M16x1,5

9 + 21010-2402029-01 1 �
���� ������	�� Spacer sleeve Douille entretoise Abstandshülse Casquillo distanciador
10 + 21010-2402015-11 1 ���
�� �����
��� ���	�$� ���
� Casing Carter Gehäuse Hinterradgetriebe Carter
11 + 21010-2402101-10 8 ���
 Bolt Boulon Schraube Tornillo
12 + 00001-0005168-70 4 "���� 10 �����		�� Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica
13 + 00001-0013438-21 4 ���
 �10�1,25�50 Bolt M10x1.25x50 Boulon M10x1,25x50 Schraube M10x1,25x50 Tornillo M10x1,25x50
14 + 21010-2402080-00 ~ 1 ���)�� 2,55 �� Ring 2.55 mm Bague 2,55 mm Ring 2,55 mm Anillo 2,55 mm
14 + 21010-2402081-00 ~ 1 ���)�� 2,60 �� Ring 2.60 mm Bague 2,60 mm Ring 2,60 mm Anillo 2,60 mm
14 + 21010-2402082-00 ~ 1 ���)�� 2,65 �� Ring 2.65 mm Bague 2,65 mm Ring 2,65 mm Anillo 2,65 mm
14 + 21010-2402083-00 ~ 1 ���)�� 2,70 �� Ring 2.70 mm Bague 2,70 mm Ring 2,70 mm Anillo 2,70 mm
14 + 21010-2402084-00 ~ 1 ���)�� 2,75 �� Ring 2.75 mm Bague 2,75 mm Ring 2,75 mm Anillo 2,75 mm
14 + 21010-2402085-00 ~ 1 ���)�� 2,80 �� Ring 2.80 mm Bague 2,80 mm Ring 2,80 mm Anillo 2,80 mm
14 + 21010-2402086-00 ~ 1 ���)�� 2,85 �� Ring 2.85 mm Bague 2,85 mm Ring 2,85 mm Anillo 2,85 mm
14 + 21010-2402087-00 ~ 1 ���)�� 2,90 �� Ring 2.90 mm Bague 2,90 mm Ring 2,90 mm Anillo 2,90 mm
14 + 21010-2402088-00 ~ 1 ���)�� 2,95 �� Ring 2.95 mm Bague 2,95 mm Ring 2,95 mm Anillo 2,95 mm
14 + 21010-2402089-00 ~ 1 ���)�� 3,00 �� Ring 3.00 mm Bague 3,00 mm Ring 3,00 mm Anillo 3,00 mm
14 + 21010-2402090-00 ~ 1 ���)�� 3,05 �� Ring 3.05 mm Bague 3,05 mm Ring 3,05 mm Anillo 3,05 mm
14 + 21010-2402091-00 ~ 1 ���)�� 3,10 �� Ring 3.10 mm Bague 3,10 mm Ring 3,10 mm Anillo 3,10 mm
14 + 21010-2402092-00 ~ 1 ���)�� 3,15 �� Ring 3.15 mm Bague 3,15 mm Ring 3,15 mm Anillo 3,15 mm
14 + 21010-2402093-00 ~ 1 ���)�� 3,20 �� Ring 3.20 mm Bague 3,20 mm Ring 3,20 mm Anillo 3,20 mm
14 + 21010-2402096-00 ~ 1 ���)�� 3,35 �� Ring 3.35 mm Bague 3,35 mm Ring 3,35 mm Anillo 3,35 mm
15 + 21060-2403010-00 1 X������	���� ���	�$� ���
� �

�����
Rear-axle differential assy Différentiel du train AR com-

plet
Hinterachsdifferential Conjunto del diferencial del

puente trasero
16 + 00001-0038240-11 2 ���
 �6�10 � �����		��

!�����
Bolt M6x10 w@spring washer Boulon M6x10 avec rondelle

élastique
Schraube M6x10 mit
Federring

Tornillo M5x10 con arandela
elástica

17 + 21010-2403066-00 ~ 2 %���
�	� Plate Plaque Platte Placa
18 + 21010-2403065-00 ~ 2 %���
�	� Plate Plaque Platte Placa
19 + 21010-2403064-00 2 ����� Nut Ecrou de roulement Lagermutter Tuerca del cojinete
20 + 21060-2402010-00 1 ?����
�� ���	�$� ���
� � �����

<3.9=
Rear axle reduction gear assy
<3.9=

Réducteur de train arrière
<3.9=

Differential Hinterachse kom-
plett <3.9=

Reductor del eje trasero en
conjunto <3.9=

21010-2402024-00 > 21010-2402025-00 + 21010-2402041-00    
21010-2402024-10 > 21010-2402025-10 + 21010-2402041-10     



- 178 -

21214-20
21214-30
2131-30
2131-41

B550
��##����$���
Differential
Différentiel
Differential
Diferencial

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 179 -

B550

1 + 21010-2403036-00 ~ 2 %��!��	�� �������
�������	����� ���	�$�
���
�

Bearing Roulement Lager Cojinete

1 + 21010-2403036-01 ~ 2 %��!��	�� �������
�������	����� ���	�$�
���
�

Bearing Roulement Lager Cojinete

1 + 21010-2403036-02 ~ 2 %��!��	�� �������
�������	����� ���	�$�
���
�

Bearing Roulement Lager Cojinete

1 + 21230-2303036-00 2 %��!��	�� �������
�������	����� �����	�$�
���
�

Bearing Roulement Lager Cojinete

2 + 21060-2402020-00 1 "��
��	� ����
�� �
������� <�������
=

Final drive 43@11 Couple conique 43@11 Achsantrieb 43@11 Piñón y corona 43@11

3 21010-2403018-10 1 ������� �������	�����
���	�$� ���
�

Differential case Boîtier de différentiel Differentialgehäuse Caja del diferencial

3 + 21230-2303018-00 1 ������� �������	�����
�����	�$� ���
�

Differential case Boîtier de différentiel Differentialgehäuse Caja del diferencial

4 + 21010-2403021-00 8 ���
 Bolt Boulon Schraube Tornillo

5 21010-2403055-00 2 ;�
����
 Pinion Satellite Ausgleichkegelrad Satélite

6 21230-2303050-00 2 "��
��	� �������
�����	�$� ���
�

Differential side gear Planétaire Antriebswellenrad Piñón planetario

6 + 21230-2403050-00 2 "��
��	� ������� ���	�$�
���
�

Differential side gear Planétaire Antriebswellenrad Piñón planetario

7 + 21010-2403060-00 1 #�) ��
����
�� Pinion shaft Axe des satellites Ausgleichbolzen Eje de los satélites



- 180 -

21214-20
21214-30
21214-50
2131-30
2131-41

C100
������ 	� �����
Brake pedal
Pédale de frein
Bremspedal
Pedal del freno

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 181 -

C100

1 + 21030-3504016-00 1 %���� 
����
��� Pin, plunger Axe de poussoir Stangenbolzen
Perno del empujador

2 + 00001-0010640-76 1 ;���� 8 �
����	�� Retainer clip Etrier d'arrêt Sicherungsbügel
Grapa de fijación

3 + 21010-1602069-00 * 1 �
���� �	�
��		�� Inner bush Douille intérieure Innenbuchse
Buje interior

4 + 21010-1602072-00 * 2 �
���� 	����	�� Outer bush Douille extérieure Außenhülse
Buje exterior

5 + 21030-3504010-02 * 1 %����) 
������ Brake pedal Pédale de frein Bremspedal
Pedal del freno

6 + 21010-1602048-00 * 1 Y������� ������ Pedal pad Couvre-pédale Pedalauflage
Goma de pedal

[ - �����
 � ���
�� 21214-1602006-00, 21214-1602006-10 <�100=



- 182 -

21214-20
21214-30
21214-50
2131-30
2131-41

C110
&�����	� ������� 	� ������
Brake drive components
Eléments de commande des freins 
Hauptteile des Bremsantriebs
Elementos de mando de frenos 

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 183 -

C110

1 + 21030-3510030-00 ~ 1 %�������� ������	�$�
�����
���

Gasket Joint Dichtung Junta

1 + 21070-3510030-00 ~ 1 %�������� ������	�$�
�����
���

Gasket Joint Dichtung Junta

2 + 21214-3510420-00 1 ;
���	 ����
	�
���

����
���

Seal retainer Cage de joint d'étanchéitéDichtungsbecher Vaso del compactador

3 + 21080-3510418-02 1 \���
	�
��) 
����
��� Seal, pushrod Joint d'étanchéité de
poussoir

Stößeldichtung Empaquetadura de empu-
jador

4 + 00001-0038322-01 2 ����� �8 � �����
��
���
����

Toothed collar nut M8 Ecrou M8 à collet denté Zahnbundmutter M8 Tuerca M8 de collar den-
tado

5 + 00001-0045702-80 1 ;���� 24x3 Clamp 24 Etrier 24 Kabelschelle 24 Grapa 24

6 + 21070-3510430-00 1 (���
 � ����� Clip Collier Schelle Abrazadera

7 + 21103-3510050-00 1 "��	$ �����
��� 800 Hose, servo unit 800 mm Durit de servo-frein 800
mm

Schlauch 800 mm Manguera del servofreno
800 mm

8 + 21214-3510006-00 1 \����
��) ������	�� �
$���	�� ����	����

Vacuum booster with mas-
ter cylinder

Servo-frein à depression
avec maître-cylindre

Saugluftbremsverstärker
mit Hauptzylinder

Refuerzo de servofreno
con el cilindro principal

9 + 21214-3510406-00 1 ���	!
��	 �����
��� Bracket, stay Support de servo-frein Tragarm Soporte de refuerzo

10 + 00001-0021700-90 4 (���
 16 ��	
��	�� Retaining strap 16 Collier à ruban 16 Bandschelle 16 mm d Abrazadera 16 de cinta

11 + 00001-0005166-70 4 "���� 8 �����		�� Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

12 + 00001-0061008-11 4 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

13 + 00001-0058962-11 2 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

14 + 00001-0005164-70 2 "���� 6 �����		�� Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

15 + 21210-3505120-00 1 (���
 Clip Collier Schelle Abrazadera

16 21213-3505096-01 ~ 1 ����� �� !��	$��� Reservoir and hoses Réservoir avec les tuyaux Tank mit Schlaeuchen Depósito con tubos flexi-
bles

16 + 21213-3505096-02 ~ 1 ����� �� !��	$��� Reservoir and hoses Réservoir avec les tuyaux Tank mit Schlaeuchen Depósito con tubos flexi-
bles

17 + 21030-3505110-02 ~ 1 X�
��� ������	�$� ����	�

�����	�� ������
�

Brake fluid level sensor Bouchon-contacteur de
niveau

Standsgeber,
Bremsflüssigkeit

Aforador nivel líquido de
frenos

17 + 21030-3505110-03 ~ 1 X�
��� ������	�$� ����	�

�����	�� ������
�

Brake fluid level sensor Bouchon-contacteur de
niveau

Standsgeber,
Bremsflüssigkeit

Aforador nivel líquido de
frenos

18 + 21011-3505102-00 1 ����� $���	�$� ����	���

�������

Brake fluid reservoir Réservoir de compensa-
tion

Bremsflüssigkeitsbehälter Depósito de frenos
hidráulicos

19 + 21213-3505125-00 2 "��	$ $����� ����� Hose Tuyau Schlauch Manguera

20 + 00001-0026467-01 2 "���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

21 + 21210-3505152-00 1 ;���� Clamp Etrier Bügel Grapa

22 + 00001-0045677-80 2 (���
 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5



- 184 -

21214-20(01)
21214-30(01)
21214-50(01)
2131-30(02)
2131-41(02)

C120
������ %����	� ������
Hydraulic brakes drive
Commande hydraulique des freins
Antrieb der Hydraulikbremse
Mando de frenos hidráulicos 

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 185 -

C120

1 + 00001-0026053-71 2 "���� 6 �
����	�� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

2 + 00001-0007259-11 <02= 2 ����� �6 	����� Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja

2 + 00001-0058962-11 <01= 2 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

3 + 21010-3506091-00 2 ]���	�� T-piece Raccord en T T-Stück Racor en T

4 + 21210-3506140-00 1 ]����� �
 
���	��� � ����	���
�����$� 
������

Pipe Tube Rohr Tubo

5 + 21210-3506061-10 * 2 "��	$ 	��	�� Brake hose Durit avant Schlauch Manguera

6 + 21210-3506060-10 * 2 "��	$ ����	�� Brake hose Durit avant Schlauch Manguera

7 + 21210-3506046-00 3 ;���� Clamp Etrier Klammer Grapa

8 + 21214-3506040-00 1 ]����� � ���� ����	����
�����$� 
������

Pipe to  RH  brake two cylin-
ders

Tuyau vers deux cylindres du
frein droit

Rohr zu den zwei Zylindern
der rechten Bremse

Tubo hacia dos cilindros del
freno derecho

9 + 21214-3506170-00 1 ]����� �
 $���	�$� ����	��� �

���	���

Pipe Tube Rohr Tubo

10 + 21214-3506050-00 1 ]����� � ���� ����	����
����$� 
������

Pipe to  LH  brake two cylin-
ders

Tuyau vers deux cylindres du
frein gauche

Rohr zu den zwei Zylindern
der linken Bremse

Tubo hacia dos cilindros del
freno izquierdo

11 + 21214-3506150-00 1 ]����� � ����	��� ����$�

������

Pipe Tube Rohr Tubo

12 + 21210-3506054-00 ** 1 ;���� ������ Fixing Etrier Klammer Grapa

12 + 21210-3506055-00 *** 1 ;���� ����� Fixing Etrier Klammer Grapa

13 + 21210-3506056-00 ** 1 ���	!
��	 ������ Bracket, RH Support D Halter rechts Soporte der.

13 + 21210-3506057-00 *** 1 ���	!
��	 ����� Bracket, LH Support G Halter links Soporte izq.

14 + 00001-0003963-80 4 ���)�� ����
	�
��)	�� Sealing ring 12x1.5 Bague d'étanchéité 12x1,5 Dichtring 12x1,5 Anillo de empaquetadura
12x1,5

15 + 21010-3506073-00 5 ;���� Clamp Etrier Klammer Grapa

16 + 21210-3506082-00 1 ]����� �
 ��$���
��� � !��	$�
���	�� 
�������

Pipe Tube Rohr Tubo

17 + 21210-3506100-00 1 ]����� � ������� ���	���

������

Rear pipe, RH Tube D arrière Rohr rechts hinten Tubo der. trasero

18 + 21210-3506110-00 1 ]����� � ������ ���	���

������

Rear pipe, LH Tube G arrière Rohr links hinten Tubo izq. trasero

19 + 21061-3506085-00 1 "��	$ $����� ���	�� 
������� Brake hose Durit arrière Bremsleitung Manguera de freno

20 + 21010-5101129-00 1 X����
��) 
�����	��

������������

Retainer Plaque de maintien Halter Sujetador

21 + 21210-3506080-00 <01= 1 ]����� �
 
���	��� � ��$���
��� Pipe Tube Rohr Tubo

21 + 21290-3506080-00 <02= 1 ]����� �
 
���	��� � ��$���
��� Pipe Tube Rohr Tubo

22 + 21210-3506072-00 2 ���	!
��	 Bracket Support Halter Soporte

[ - �����
 � ���
�� 21214-3501004-00, 21214-3501005-00 <;200=

[[ - �����
 � ���
�� 21214-2901020-00 <D200=

[[[ - �����
 � ���
�� 21214-2901021-00 <D200=



- 186 -

21214-20
21214-30
21214-50
2131-30
2131-41

C130
������ ��%���	��� ��������
Pressure regulator actuator
Commande du limiteur de pression 
Druckreglerantrieb 
Mando del regulador de presión

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 187 -

C130

1 + 21213-3512120-00 1 ���	!
��	 ��$���
��� Bracket, brake pressure
regulator

Support de limiteur de
pression

Druckreglerhalter Soporte del regulador de
presión

2 + 00001-0005166-70 4 "���� 8 �����		�� Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

3 + 00001-0061008-11 4 ����� �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

4 + 21210-3512010-01 1 ?�$���
�� �����	�� Brake pressure regulator Limiteur de pression Druckregler Regulador de presión

5 + 21010-3512116-01 1 #�) ����$� Shaft, operating rod Axe de levier Hebelbolzen Eje de palanca

6 + 21010-3512118-00 1 &���� ��
�
	�� ������� Boot Cache-poussière Gehäuseschutzhülle Funda protectora

7 + 21010-3512117-00 1 %���
�	� ����$� Lockplate, operating rod Plaque d'appui Hebelplatte Placa de palanca

8 + 00001-0038200-21 1 ���
 �5�10 � �����		��
!�����

Bolt M5x10 w@spring
washer

Boulon M5x10 avec ron-
delle élastique

Schraube M5x10 mit
Federring

Tornillo M5x10 con aran-
dela elástica

9 + 00001-0025742-11 2 ����� �6 ������	
��
���� Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 Tuerca M6 autoblocante

10 + 21010-3512136-00 4 �
���� �
���� ����$� Rubber bush Douille entretoise de
boucle

Halterbuchse Casquillo

11 + 21010-3512135-00 2 �
���� ������	�� �
���� Spacer sleeve Douille entretoise de
boucle

Abstandsbuchse Casquillo distanciador

12 + 00001-0009028-21 2 ���
 �6�30 Bolt M6x30 Boulon M6x30 Schraube M6x30 Tornillo M6x30

13 + 00001-0005196-01 2 "���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

14 + 00001-0038256-21 2 ���
 �8�16 � �����		��
!����� 

Bolt M8x16 Boulon M8x16 Schraube M8x16 Tornillo M8x16

15 + 21210-3512122-00 1 ?���$ ������� ��$���
��� Operating rod Levier élastique de limi-
teur

Betätigungshebel
Druckregler

Palanca flexible de mando
de regulador

16 + 21210-3512126-00 1 ���	!
��	 Bracket Support Haltebock Soporte

17 + 00001-0009021-21 1 ���
 �6�14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14

18 + 21210-3512128-00 1 #����� ����	�� �
���� Retainer, mounting bush Cage de douille d'appui Buchsenhalter Collar del casquillo de
apoyo

19 + 00001-0005164-70 1 "���� 6 �����		�� Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

20 + 00001-0058962-11 1 ����� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

21 + 21010-3512125-00 1 �
���� ����$� ������� Bush, operating rod Douille de levier de com-
mande

Betätigungshebelbuchse Casquillo de la palanca de
mando

22 + 21010-3512132-00 1 ;
���� ����$� ������� Link Boucle de commande Schäkel Estribo de mando



- 188 -

21214-20
21214-30
21214-50
2131-30
2131-41

'150
+������ 
������� �����%� 	� �����
Rear brake wheel cylinder
Cylindre récepteur de frein AR
Hinterradbremszylinder
Cilindro de ruedas del freno trasero

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 189 -

'150

1 21050-3502048-00 4 ;����) Retainer Taquet Einlegekeil Chaveta

2 + 21050-3502050-01 2 %��!�	) �����	�$�
����	���

Piston Piston Kolben Pistón

3 21050-3502056-10 2 \��� ������� Shoe abutment plate Butée de segments Bremsbackenstütze Tope de zapatas

4 + 21010-3502058-01 2 ������ ��
�
	�� Protective cap Capuchon de protection Gummimanschette Protector

5 + 21010-3502051-01 2 ���)�� ����
	�
��)	�� Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura

6 21050-3502054-00 2 &�!�� Backing cup Cuvette Schale Platillo

7 21050-3502053-00 2 %����	� Spring, wheel cylinder Ressort de cylindre-
récepteur

Radbremszylinderfeder Muelle del cilindro de la
rueda

8 21050-3502043-00 2 ���)�� Ring Bague Ring Anillo

9 + 21010-1602591-01 1 "
���� !��	$� Union, hose Raccord de durit Schlauchstutzen Racor de tubo flexible

10 + 21010-1602592-00 1 �������� !
����� Cap, union Capuchon de raccord Kappe Casquete de racor

11 21050-3502044-00 2 ��	
 �
����	�� Stop screw Vis d'arrêt Sperrschraube Tornillo de fijación



- 190 -

21214-20
21214-30
21214-50C170

������ �	����
��%� 	� �����
Parking brake drive
Commande de frein de stationnement
Feststellbremsbetätigung
Mando del freno de estacionamiento

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 191 -

C170

1 + 21210-3508068-00 1 ]��� ������� 
������
�����	��

Handbrake cable Câble de frein à main Handbremsseil Cable de freno manual

2 21030-3508041-00 1 \���
	�
��) Seal Joint d'étanchéité Dichtung Empaquetadura

3 + 21030-3508012-02 1 ?���$ ������� Handbrake lever Levier de commande de
frein à main

Handbremshebel Palanca de freno de mano

4 + 21100-3508039-00 1 �	���� ����$� Button, handbrake lever Bouton de levier Hebelknopf Botón de palanca

5 + 00001-0009021-21 4 ���
 �6�14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14

6 + 00001-0005164-70 4 "���� 6 �����		�� Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

7 + 00001-0005196-01 1 "���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

8 + 00001-0007342-01 1 "���	
 2�15 Split pin 2x15 Goupille 2x15 Splint 2x15 Clavija 2x15

9 + 21030-3508040-00 1 &���� ��
�
	�� ����$� Cover boot Cache-plastique Schutzhülle Funda protectora

10 + 21210-3508045-00 1 ���	!
��	 ��
�
	�$�
�����

Bracket Support Träger Soporte

11 + 21010-3508076-00 1 �
���� ���	�$�
	���	��	���

Sleeve, cable end Douille d'embout Endstückbuchse Casquillo del terminal

12 + 00001-0061023-11 2 ����� �8 	����� Thin nut M8 Ecrou bas M8 Flachmutter M8 Tuerca M8 baja

13 + 21010-3508078-00 1 %����	� �

��	�� Return spring Ressort de rappel Rückholfeder Muelle

14 + 00001-0011954-70 4 "���� 5 �����		�� Spring washer 5 Rondelle élastique 5 Federscheibe 5 Arandela 5 elástica

15 + 00001-0009776-11 4 ���
 �5�12 Bolt M5x12 Boulon M5x12 Schraube M5x12 Tornillo M5x12

16 + 21230-3508180-00 1 ]��� ������� 
������
���	��

Handbrake cable Câble de frein à main Handbremsseil Cable de freno manual

17 + 21010-3508075-00 1 Y�������^
�� ���	�$�

����

Cable equalizer Palonnier de frein Bremsausgleicher Equilibrador del cable

18 + 00001-0076797-07 1 ��	
 4,3x15,9
����	�����^
��

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

19 + 00001-0033091-05 1 ��	
 �4�14 Screw M4x14 Vis M4x14 Schraube M4x14 Tornillo M4x14



- 192 -

2131-30
2131-41

C171
������ �	����
��%� 	� �����
Parking brake drive
Commande de frein de stationnement
Feststellbremsbetätigung
Mando del freno de estacionamiento

Catalogue LADA 4x4  08.2010



���. � ���. ��	� ����� ��	��� ������� ����	� ���. ������������ Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 193 -

C171

1 + 21310-3508263-00 1 ���	!
��	 Bracket Support Halter Soporte

2 + 00001-0009021-21 4 ���
 �6�14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14

3 + 00001-0005164-70 4 "���� 6 �����		�� Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

4 + 00001-0010640-76 1 ;���� 8 �
����	�� Retainer clip Etrier d'arrêt Sicherungsbügel Grapa de fijación

5 + 21080-3508012-20 1 ?���$ ������� ���	�$�

������

Handbrake lever Levier de commande de
frein à main

Handbremshebel Palanca de freno de mano

6 + 21100-3508039-00 1 �	���� ����$� Button, handbrake lever Bouton de levier Hebelknopf Botón de palanca

7 21080-3508036-00 1 %����	� 
�$� Spring Ressort de tige Betätigungsfeder Muelle del tirante

8 + 21010-3508037-00 1 "���� ����	�� �����	� Thrust washer Rondelle d'appui Scheibe Arandela de apoyo

9 + 21080-3508073-00 1 #�) 
�$� Shaft Axe de tringle Stangenachse Eje de varilla

10 + 21230-3508065-00 1 Y�������^
�� �����	�$�

����

Front cable guide Guide de câble AV Vorderseilfuehrung Guía del cable delantero

11 21290-3508044-00 1 ����� ��
�
	�� Protective shield Carter de protection Abdeckung Funda de protección

12 + 21310-3508068-00 1 ]��� �����	�� Handbrake cable Câble de frein à main Handbremsseil Cable de freno manual

13 + 21010-3508076-00 1 �
���� ���	�$�
	���	��	���

Sleeve, cable end Douille d'embout Endstückbuchse Casquillo del terminal

14 + 00001-0061023-11 2 ����� �8 	����� Thin nut M8 Ecrou bas M8 Flachmutter M8 Tuerca M8 baja

15 + 21010-3508078-00 1 %����	� �

��	�� Return spring Ressort de rappel Rückholfeder Muelle

16 + 00001-0011954-70 4 "���� 5 �����		�� Spring washer 5 Rondelle élastique 5 Federscheibe 5 Arandela 5 elástica

17 + 00001-0009776-11 4 ���
 �5�12 Bolt M5x12 Boulon M5x12 Schraube M5x12 Tornillo M5x12

18 + 21230-3508180-00 1 ]��� ������� 
������
���	��

Handbrake cable Câble de frein à main Handbremsseil Cable de freno manual

19 + 21010-3508075-00 1 Y�������^
�� ���	�$�

����

Cable equalizer Palonnier de frein Bremsausgleicher Equilibrador del cable

20 + 21080-3508046-00 1 &���� ��
�
	�� Gaiter Soufflet de protection Schutzhülle Funda protectora



- 194 -

21214-20
21214-30
21214-50
2131-30
2131-41

C200
������� ����	
��
Front brakes
Freins avant 
Vordere Bremsbackenträger 
Frenos delanteros

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 195 -

C200

1 + 21230-3501144-00 1 ����� ���	
� Splash guard, RH Tôle de protection D Abdeckplatte rechts Funda der.

1 + 21230-3501145-00 1 ����� �
	
� Splash guard, LH Tôle de protection G Abdeckplatte links Funda izq.

2 + 00001-0059707-30 4 ���� �10�1,25�25 Bolt M10x1.25x25 Boulon M10x1,25x25 Schraube M10x1,25x25 Tornillo M10x1,25x25

3 + 21230-3501148-00 1 ����� �
�
���� ���	
� Front splash guard, RH Tôle de protection D Abdeckung vorne rechts Funda delantera der.

3 + 21230-3501149-00 1 ����� �
�
���� �
	
� Front splash guard, LH Tôle de protection G Abdeckung vorne links Funda delantera izq.

4 + 00001-0026437-01 4 ����� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

5 + 00001-0038241-11 2 ���� �6�12 � ���������
������

Bolt M6x12 w/spring
washer

Boulon M6x12 avec ron-
delle élastique

Schraube M6x12 mit
Federring

Tornillo M6x12 con aran-
dela elástica

6 + 00001-0038246-11 2 ���� �6�25 � ���������
������

Bolt M6x25 w/spring
washer

Boulon M6x25 avec ron-
delle élastique

Schraube M6x25 mit
Federring

Tornillo M6x25 con aran-
dela elástica

7 + 21230-3501089-00 1 �����
�� 4-� �������
�
�������

Set of brake pads Jeu de plaquettes de freinSatz Bremsbacken Juego de pastillas

8 + 21214-3501004-00 1 ������ �
�
���� ���	
� �
����������

RH front brake Frein avant D Vorderradbremse rechts Freno delantero der.

8 + 21214-3501005-00 1 ������ �
�
���� �
	
� �
����������

LH front brake Frein avant G Vorderradbremse links Freno delantero izq.

9 + 21210-3501163-00 4 �
��� ��������� Lever Levier Hebel Palanca

10 + 21010-3501133-00 4 ������ Split pin Goupille Splint Clavija

11 + 21210-3501170-00 ~ 4 ��! ���������� �
���� Spring  shaft Axe de ressort Federachse Eje de muelle

11 + 21210-3501170-01 ~ 4 ��! ���������� �
���� Spring  shaft Axe de ressort Federachse Eje de muelle

11 + 21210-3501170-02 ~ 4 ��! ���������� �
���� Spring  shaft Axe de ressort Federachse Eje de muelle

12 + 21210-3501166-00 8 "������ Spring Ressort Feder Muelle

13 + 21213-3501154-00 1 #����	�$%&�$ �������
���	�$

Brake pad carrier, RH Support d'étrier D Bremsbackenhalter rechtsGuía de pastillas der.

13 + 21213-3501155-00 1 #����	�$%&�$ �������
�
	�$

Brake pad carrier, LH Support d'étrier G Bremsbackenhalter links Guía de pastillas izq.

14 + 21230-3501090-00 * 4 ������� � ��������� Front brake pad Plaquette de frein avant Bremsbacke, vorne Pastilla del freno delantero

15 + 21210-3501070-00 ** 2 (��� �
�
��
�� ������� Front brake disc Disque de frein avant Bremsscheibe, vorne Disco del freno delantero

* - 	����� 	 �����	 21230-3501089-00

** - 	����� 	 �����	 21230-3103011 )D400:



- 196 -

21214-20
21214-30
21214-50
2131-30
2131-41

C210
������� ����	
�� �� ������
Front brakes components
Supports des freins avant 
Hauptteile der Vorderbremsen
Elementos de los frenos delanteros

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 197 -

C210

1 + 21010-3501059-00 2 ;������� ����� Detent Vis de butée Riegelknopf Fijador

2 + 21010-3501060-00 2 "������ Spring Ressort Feder Muelle

3 + 21210-3501016-00 1 <������ ���	
� RH caliper Etrier de frein D Bremssattel rechts Soporte der.

3 + 21210-3501017-00 1 <������ �
	
� LH caliper Etrier de frein G Bremssattel links Soporte izq.

4 + 21210-3501178-00 1 ���� =�������	 �
���������� ���	
�

Cylinder housing assy, RH Bloc-cylindres récepteurs
D complet

Zylinderblock rechts kom-
plett

Bloque de cilindros der. en
conjunto

4 + 21210-3501179-00 1 ���� =�������	 �
���������� �
	
�

Cylinder housing assy, LH Bloc-cylindres récepteurs
G complet

Zylinderblock links kom-
plett

Bloque de cilindros izq. en
conjunto

5 + 21010-1602592-00 4 �������� Cap, union Capuchon de raccord Kappe Casquete de racor

6 + 21010-1602591-01 4 ���=
� ������ Union, hose Raccord de durit Schlauchstutzen Racor de tubo flexible

7 21210-3501055-00 ~ 6 "���
�! ���
�����
=�������

Piston Piston Kolben Pistón

7 21210-3501055-01 ~ 6 "���
�! ���
�����
=�������

Piston Piston Kolben Pistón

8 + 21210-3501051-00 6 ���!=� ��������
�!��
 Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura

9 + 21210-3501058-00 6 �������� ��&���
� Protective cap Cache-poussière Gummimanschette Casquete de protección

10 + 21210-3506076-00 1 ������
�� �����	�$%&��
���	
�

Bracket, RH Support D Halter rechts Soporte der.

10 + 21210-3506077-00 1 ������
�� �����	�$%&��
�
	
�

Bracket, LH Support G Halter links Soporte izq.

11 + 00001-0038241-11 2 ���� �6�12 � ���������
������

Bolt M6x12 w/spring
washer

Boulon M6x12 avec ron-
delle élastique

Schraube M6x12 mit
Federring

Tornillo M6x12 con aran-
dela elástica

12 + 21210-3506074-00 1 ������
�� �����	�$%&��
���	
�

Bracket, RH Support D Haltearm rechts Soporte der.

12 + 21210-3506075-00 1 ������
�� �����	�$%&��
�
	
�

Bracket, LH Support G Haltearm links Soporte izq.

13 + 21010-3506078-00 4 ���� �
�
������� Union bolt Boulon de by-pass Überlaufschraube Tornillo de paso

14 + 00001-0002844-60 8 "�������� Gasket Joint Dichtring Junta



- 198 -

21214-20
21214-30
21214-50
2131-30
2131-41

C220
������� � �	
�� � �����
Rear brakes assembly
Freins arrière complets
Hinterradbremse, komplett
Conjunto de frenos traseros

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 199 -

C220

1 + 21210-3502010-20 * 1 ������ ������ ���	
� Rear brake, RH Frein AR D Hinterradbremse, rechts Freno trasero derecho

1 + 21210-3502011-20 * 1 ������ ������ �
	
� Rear brake, LH Frein AR G Hinterradbremse, links Freno trasero izquierdo

2 + 21210-3502070-00 * 2 ������� ��������� ������ Brake drum Tambour de frein Bremstrommel Tambor del freno

3 + 21210-3502078-00 * 4 ���� Bolt Boulon Schraube Tornillo

* - 	����� 	 �����	 21214-2400012-00 )>530:



- 200 -

21214-20
21214-30
21214-50
2131-30
2131-41

C230
������� � �	
��
Rear brakes
Freins arrière 
Hinterradbremse 
Frenos traseros

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 201 -

C230

1 + 00001-0038241-21 4 ���� �6�12 � ���������
������

Bolt M6x12 w/spring
washer

Boulon M6x12 avec ron-
delle élastique

Schraube M6x12 mit
Federring

Tornillo M6x12 con aran-
dela elástica

2 + 21210-3502012-20 1 ?�� ���	
� RH brake backplate Flasque D de frein arrière Bremsschild, rechts Plato de freno der.

2 + 21210-3502013-20 1 ?�� �
	
� LH brake backplate Flasque G de frein arrière Bremsschild, links Plato de freno izq.

3 + 21080-3502019-01 2 @������� &��� End plug Obturateur Stopfen Obturador

4 + 21010-3502100-00 4 <����� ������� Steady post, shoe Colonnette Anschlag f. Bremsbacken-
Axialversatz

Montante de zapata

5 + 21010-3502103-00 4 I���� 	����
��$$ Cap, inner Cuvette intérieur Nnnenschale Platillo interior

6 + 21010-3502102-00 4 "������ Spring Ressort Feder Muelle

7 + 21010-3502104-00 4 I���� �������$ Cap, outer Cuvette extérieur Außenschale Platillo exterior

8 + 21050-3502040-00 2 Q������ ���
��
� Rear brake wheel cylinder Cylindre-récepteur arrière Radbremszylinder hinten Cilindro de rueda de freno
trasero

9 + 21010-3502035-00 2 "������ 	
���$$ Upper spring Ressort supérieur Rückholfeder, oben Muelle superior

10 + 21010-3507037-00 4 "������ ������ Expander strut Coussinet Spreizleistengummi Tope de la placa

11 + 21010-3507038-00 2 ��! �
���� Lever shaft Axe de levier Hebelbolzen Eje de palanca

12 + 21010-3507036-00 2 "����� ��������$ Expander strut Expandeur Spreizleiste Placa de separación

13 + 00001-0007343-01 2 ������ 2�20 Split pin 2x20 Goupille 2x20 Splint 2x20 Clavija 2x20

14 + 00001-0026386-01 2 ����� 10 Washer 10 Rondelle 10 Scheibe 10 Arandela 10

15 + 21010-3507034-00 1 �
��� ���	
� Lever, RH Levier D Hebel rechts Palanca der.

15 + 21010-3507035-00 1 �
��� �
	
� Lever, LH Levier G Hebel links Palanca izq.

16 + 21010-3502090-02 4 ������� � ��������� Brake shoe and lining Segment de frein avec
garniture

Bremsbacke mit Belag Zapata de freno con
pastilla

17 + 21010-3502038-00 2 "������ ����$$ Lower spring Ressort inférieur Rückholfeder, unten Muelle inferior



- 202 -

21214-20
21214-30
21214-50
2131-30
2131-41

D100
����
�� �������
Steering column
Colonne de direction
Lenksäule
Columna de dirección

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 203 -

D100

1 + 21210-3403090-00 * 1 ������
�� Steering shaft bracket Support d'arbre de direc-
tion

Lenkspindelrohr Soporte de dirección

2 + 21050-3401120-00 2 "�������� 	 ����
 Bearing Roulement Lager Cojinete

3 + 21050-3401126-00 2 "�������� Bearing Roulement Lager Cojinete

4 + 21050-3401160-00 1 >�� ���
	��� ����	�
��$ Steering shaft Arbre de direction Lenkspindel Arbol de dirección

5 + 21213-3401134-00 1 ���!=� ������	����
 Mounting ring Bague de calage Stellring Anillo de ajuste

6 + 00001-0045677-80 1 X���� 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5

7 + 00001-0061008-21 2 Y���� �8 [ut M8 Ecrou M8 Mutter M8 Tuerca M8

8 + 00001-0005166-70 4 ����� 8 ��������$ Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

9 + 21310-3401092-30 1 >�� ����
������
� �
���������

Nntermediate shaft Arbre intermédiaire Zwischenwelle Zwischenwelle

10 + 21213-3401324-00 1 "��	�� ����
 	��%���
�$
�������

[egative lead, intermedi-
ate shaft

Câble de masse d'arbre
intermédiaire

Lenkwelle-Massekabel Cable de masa

11 + 00001-0060426-31 2 ���� �8�35 Bolt M8x35 Boulon M8x35 Schraube M8x35 Tornillo M8x35

12 + 21050-3403010-10 1 ������
�� Steering shaft bracket Support d'arbre de direc-
tion

Lenkspindelrohr Soporte de dirección

13 + 21030-3403044-00 2 "������� Plate Plaque Platte Placa

14 21213-3403048-00 2 ����� ������$ Flat washer Rondelle plate Flachscheibe Arandela plana

15 + 00001-0005164-70 2 ����� 6 ��������$ Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica

16 + 21100-3704324-00 2 ���� �6 Bolt M6 Boulon M6 Schraube M6 Tornillo M6

17 + 21213-3402070-01 ! 1 ����=�	�� ��
���
	��%���
�$ �������

Steering wheel logo Emblème de volant Auflage Embellecedor

17 + 21213-3402070-10 !! 1 ����=�	�� ��
���
	��%���
�$ �������

Steering wheel logo Emblème de volant Auflage Embellecedor

18 + 21100-3402136-00 1 Y���� ���
	��� ���
�� [ut Ecrou Mutter Tuerca

19 + 21213-3402012-00 ~ ! 1 ���
�� ���
	�
 Steering wheel Volant de direction Lenkrad Volante de dirección

19 + 21213-3402012-01 ~ !! 1 ���
�� ���
	�
 Steering wheel Volant de direction Lenkrad Volante de dirección

19 + 21214-3402012-00 ! )01:)160,161,162: 1 ���
�� ���
	�
 Steering wheel Volant de direction Lenkrad Volante de dirección

20 + 21050-3403070-00 1 ����� 	
����� Upper column shroud Capot supérieur Deckel, oben Cubierta superior

21 + 21050-3403072-01 1 ����� ������ Lower column shroud Capot inférieur Deckel, unten Cubierta  inferior

22 + 00001-0076711-01 1 >��� 4,9x12,7
�������
��%&��

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

23 + 00001-0033112-01 4 >��� �5�20 Screw M5x20 Vis M5x20 Schraube M5x20 Tornillo M5x20

24 + 21030-3403048-00 2 ����� ������$ Flat washer Rondelle plate Flachscheibe Arandela plana

25 + 00001-0061008-11 2 Y���� �8 [ut M8 Ecrou M8 Mutter M8 Tuerca M8

* - 	����� 	 �����	 21213-5301090-00 )M240:



- 204 -

21214-20
21214-30
21214-50
2131-30
2131-41

D110
����
��� �������
Steering mechanism
Mécanisme de direction 
Lenkung
Mecanismo de dirección

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 205 -

D110

1 + 00001-0005196-01 2 ����� 8 Washer 8 Rondelle 8 Scheibe 8
Arandela 8

2 + 00001-0061041-11 2 Y���� �8 ���������$&�$�$ Self-locking nut M8 Ecrou autofreiné M8 S.Mutter M8
Tuerca M8 autoblocante

3 + 21230-3400010-20 1 �
������ ���
	�� �
�����������
�
� � ������

Steering gear complete 

4 + 21230-3401155-00 3 ���� Bolt Boulon Schraube
Tornillo

5 + 00001-0026386-01 3 ����� 10 Washer 10 Rondelle 10 Scheibe 10
Arandela 10

6 + 21214-3401165-00 1 \�������
�! ���
	���
�
�������

Seal Joint d'étanchéité Dichtung

Goma
7 + 21214-3401208-00 1 "������� ��������$ Retaining plate Plaque de serrage Druckplatte

Placa de apriete
8 + 00002-0376749-01 3 ����� 10 Washer 10 Rondelle 10 Scheibe10

Arandela 10
9 + 00001-0025745-11 3 Y���� �10�1,25

���������$&�$�$
Self-locking nut M10x1.25 Ecrou autofreiné

M10x1,25
S.Mutter M10x1,25 Tuerca M10x1,25



- 206 -

21214-20
21214-30
21214-50
2131-30
2131-41

D120
�����	 �������
Steering drive
Timonerie de direction
Lenkantrieb
Mando de dirección

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 207 -

D120

1 + 21230-3001030-00 1 �
��� ��	�����
� ���	
� RH arm, stub axle Levier D de pivot Spurstangenhebel rechts Brazo del muñón der.

1 + 21230-3001031-00 1 �
��� ��	�����
� �
	
� LH arm, stub axle Levier G de pivot Spurstangenhebel links Brazo del muñón izq.

2 + 21210-3001037-00 4 ���� ��	�������� �
���� Bolt, lever Boulon de levier Hebelschraube Tornillo de palanca

3 + 21210-3001040-00 2 "������� ��������$ Retaining plate Plaque d'arrêt Sicherungsblech Placa de fijación

4 + 00001-0061015-21 4 Y���� �12�1,25 [ut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

5 + 21230-3414052-00 1 �$�� �����$$ ���	�$ Track rod, RH Biellette de direction D Spurstange rechts Bieleta de dirección der.

6 + 21210-3401155-00 2 ���� Bolt Boulon Schraube Tornillo

7 + 00002-0376749-01 2 ����� 10 Washer 10 Rondelle 10 Scheibe10 Arandela 10

8 + 21213-3414080-00 1 �
��� � ������
���� Arm and bracket Levier avec support Hebel mit Träger Brazo oscilante con
soporte

9 + 00001-0025745-11 2 Y���� �10�1,25
���������$&�$�$

Self-locking nut M10x1.25 Ecrou autofreiné
M10x1,25

S.Mutter M10x1,25 Tuerca M10x1,25

10 + 00001-0026386-01 2 ����� 10 Washer 10 Rondelle 10 Scheibe 10 Arandela 10

11 + 21214-3414010-00 ~ 1 �$�� ��
��$$ Relay rod Biellette de direction Spurstange mitten Bieleta intermedia de
dirección

11 + 21214-3414010-01 ~ 1 �$�� ��
��$$ Relay rod Biellette de direction Spurstange mitten Bieleta intermedia de
dirección

12 + 21010-3003074-00 ~ 2 �������� ��&���
� Dust cap Capuchon de protection Gummimanschette Casquete de protección

12 + 21010-3003074-02 ~ 2 �������� ��&���
� Dust cap Capuchon de protection Gummimanschette Casquete de protección
13 + 00001-0007346-01 6 ������ 3�30 Split pin 3x30 Goupille 3x30 Splint 3x30 Clavija 3x30

14 + 00001-0007934-11 6 Y���� �14�1,5 ����
���$ [ut M14x1.5, slotted Ecrou crénelé M14x1,5 Kronenmutter M14x1,5 Tuerca almenada M14x1,5
15 + 21230-3414053-00 1 �$�� �����$$ �
	�$ Track rod, LH Biellette de direction G Spurstange links Bieleta de dirección izq.



- 208 -

21214-20
21214-30
21214-50
2131-30
2131-41

D130
������� ��	����������� �������� �������
��
Hydraulic steering system
Direction assistée hydrauliquement
Hydraulische Servolenkung
Sistema de la servodirección hidráulica

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 209 -

D130

1 + 21100-3724308-00 2 X���� Clip Collier Schelle Abrazadera

2 + 21230-3408018-00 1 ����� 	
������ ��	�
��$ High pressure hose Tuyau à haute pression Hochdruckschlauch Manguera de alta presión
3 + 21230-3408144-00 1 ���� �16�1,5 Channel bolt M16x1.5,

high pressure line
Boulon du tuyau à haute
pression M16x1.5

Schraube M16x1.5 für
Hochdruckschlauch

Tornillo M16x1,5 de la
manguera de alta presión

4 + 00001-0002570-60 2 ����� 16 Washer 16 Rondelle 16 Scheibe 16 Arandela 16

5 + 21214-3407009-00 1 #���� ����$�
�
�����������
�$ �
������
����

Power steering pump Pompe d'assistance Servopumpe Bomba del reforzador
hidráulico

6 + 21080-1300080-60 2 X���� 	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

7 + 21214-3408124-00 1 ����� ���	��$&�� 430 Supply hose 620 mm Tuyau d'arrivée 620 mm Einlaufschlauch 620 mm Manguera de entrada 620
mm

8 + 21214-3408027-00 1 ����� ������� ��	�
��$
600

Low pressure hose 600
mm

Tuyau à basse pression
600 mm

[iederdruckschlauch 600
mm

Manguera de baja presión
600 mm

9 + 21080-1300080-50 2 X���� 	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

10 + 21230-3408070-00 1 ���� �14�1,5 Channel bolt M14x1.5,
high pressure line

Boulon du tuyau à haute
pression M14x1.5

Schraube M14x1.5 für
Hochdruckschlauch

Tornillo M14x1,5 de la
manguera de alta presión

11 + 00001-0002800-60 2 ����� 14 Washer 14 Rondelle 14 Scheibe 14 Arandela 14

12 + 00001-0025741-11 1 Y���� �5 ���������$&�$�$ Self-locking nut M5 Ecrou autofreiné M5 S.Mutter M5 Tuerca M5 autoblocante
13 + 21214-3410105-00 1 ]
��� ��
��
��$ ����

������$
Oil reservoir strap )long: Sangle longue de fixation

du réservoir d'huile
Band, lang Cinta larga del depósito

de aceite
14 + 21214-3410100-01 1 ������
�� ����$���� ���� Bracket Support Halter Soporte

15 + 00001-0025742-11 3 Y���� �6 ���������$&�$�$ Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 Tuerca M6 autoblocante
16 + 00001-0005194-01 3 ����� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

17 + 21230-3410010-00 1 ��� ����$�
� Oil reservoir Réservoir d'huile Hydraulikölbehälter Depósito de aceite



- 210 -

21214-20
21214-30
21214-50
2131-30
2131-41

D150
"�#�� ����
������ � ���
$���
��
Idler arm with bracket
Levier de renvoi avec support
Schwinghebel mit Träger
Palanca pendular con soporte

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 211 -

D150

1 + 00001-0007346-01 1 ������ 3�30 Split pin 3x30 Goupille 3x30 Splint 3x30 Clavija 3x30

2 + 21010-3003106-00 1 ����� 	
���$$ Washer, upper Rondelle supérieure Obere Scheibe Arandela superior

3 + 21010-3003095-00 2 ���!=� ��������
�!��
 Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura

4 + 21010-3003094-00 ~ 2 >����� ��� �
���� Bush, arm pivot shaft Douille d'axe de levier de
renvoi

Hebelachsenbuchse Buje del eje palanca

4 + 21010-3003094-01 ~ 2 >����� ��� �
���� Bush, arm pivot shaft Douille d'axe de levier de
renvoi

Hebelachsenbuchse Buje del eje palanca

5 + 21213-3414084-00 1 �
��� ��$�����	
� Ndler arm Levier de renvoi Umlenkhebel Brazo oscilante

6 + 00001-0007922-11 1 Y���� �12�1,5 ����
���$ [ut M12x1.5, slotted Ecrou crénelé M12x1,5 Kronenmutter M12x1,5 Tuerca almenada M12x1,5

7 + 00001-0026469-01 1 ����� 12 Washer 12 Rondelle 12 Scheibe 12 Arandela 12

8 + 21010-3003092-00 1 ������
�� �
���� Bracket Support de levier de ren-
voi

Hebelhalter Soporte de palanca

9 + 21010-3003096-00 1 ��! ��$�����	��� �
���� Shaft, idler arm Axe de levier de renvoi Umlenkhebelachse Eje de palanca oscilante

10 + 21010-3003105-00 1 ����� ����$$ Washer, lower Rondelle inférieure Untere Scheibe Arandela inferior

11 + 00001-0025748-11 1 Y���� �14�1,5
���������$&�$�$

Self-locking nut M14x1.5 Ecrou autofreiné M14x1,5 S.Mutter M14x1,5 Tuerca M14x1,5



- 212 -

21214-20
21214-30
21214-50
2131-30
2131-41

D160
���� ������� ����
��
Steering links extreme
Biellettes de direction extrêmes
Endspurstangen
Bieleta de dirección extremas

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 213 -

D160

1 + 21230-3414138-00 2 #����
���� �����
� �$�� �
���������

Tie rod end, inner, with
cap

Embout intérieur avec
capuchon

Endstück innen Rótula de bieleta interior

2 + 21010-3003074-00 ~ 4 �������� ��&���
� Dust cap Capuchon de protection Gummimanschette Casquete de protección

2 + 21010-3003074-02 ~ 4 �������� ��&���
� Dust cap Capuchon de protection Gummimanschette Casquete de protección

3 + 21010-3003079-00 4 X���� ��$���� �����
� �$�� Clip Collier Schelle Abrazadera

4 + 00001-0005166-70 4 ����� 8 ��������$ Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

5 + 00001-0061008-11 4 Y���� �8 [ut M8 Ecrou M8 Mutter M8 Tuerca M8

6 + 00001-0060439-21 4 ���� �8�35 Bolt M8x35 Boulon M8x35 Schraube M8x35 Tornillo M8x35

7 + 21010-3003054-00 2 �$�� ���
	�� ����
=�� Link rod Barre d'accouplement Spurstange Barra del trapecio de
dirección

8 + 21010-3003134-00 2 #����
���� �����
� �$�� �
���������

Tie rod outer end with cap Embout extérieur avec
capuchon

Außengelenk Terminal exterior con
capacete



- 214 -

21214-20(01)
21214-30(01)
21214-50(01)
2131-30(02)
2131-41(02)

D200
������#�
� ����	
�� ��	����� � �����
Front suspension cross-member assembly
Traverse de suspension avant complète
Querträger komplett
Conjunto del travesaño de suspensión delant

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 215 -

D200

1 + 21214-2901016-00 )01: 1 "��
�
���� � �
������,
��������� � ������

Front suspension cross-
member assembly

Traverse de suspension
avant complète

^uerträger komplet Travesaño de suspensión
delantera en conjunto

1 21310-2901016-10 )02: 1 "��
�
���� � �
������,
��������� � ������

Front suspension cross-
member assembly

Traverse de suspension
avant complète

^uerträger komplet Travesaño de suspensión
delantera en conjunto

2 + 00001-0061015-11 4 Y���� �12�1,25 [ut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

3 + 21010-2904225-00 * 50 ����� �
������	����$ 0,5
��

Adjuster shim 0.5 mm Rondelle de calage 0,5
mm

Einstellscheibe 0,5 mm Arandela de regulación
0,5 mm

4 + 21010-2904228-00 4 ����� �
������	����$ 3
��

Adjuster shim 3 mm Rondelle de calage 3 mm Einstellscheibe 3 mm Arandela de regulación 3
mm

5 + 00001-0061427-21 4 ���� �12�1,25�70 �
������
��
� ���=��

Bolt M12x1.25x70 Boulon M12x1,25x70 Schraube M12x1,25x70 Tornillo M12x1,25x70

6 + 21214-2904124-00 2 Y���� �18�1,5 Thin nut M8x1,5 Ecrou bas M8x1,5 Flachmutter M8x1,5 Tuerca M8x1,5 baja

7 + 21214-2904045-00 4 ����� ������$ 	�����
�������$

Thrust washer Rondelle de butée Anschlagscheibe Arandela tope

8 + 21214-2904035-00 * 8 ����� ������$ 	�����
	����
��$$

Thrust washer Rondelle de butée Anschlagscheibe Arandela tope

9 + 21214-2904036-00 * 16 ����� �
������	����$ Thrust washer Rondelle de butée Anschlagscheibe Arandela tope

10 + 21214-2904032-00 2 ��! ����
�� �
���� Lower arm shaft Axe de bras inférieur Lenkerlachse unten Eje del brazo inferior

11 + 21214-2901020-00 1 �
���� � �������� ���	


	 ����


RH front suspension arms
assy

Bras D de suspension
avant assemblés

Vorderachslenker kom-
plett

Brazos de suspensión
delantera der..en conjunto

11 + 21214-2901021-00 1 �
���� � �������� �
	

 	
����


LH front suspension arms
assy

Bras G de suspension
avant assemblés

Vorderachslenker kom-
plett

Brazos de suspensión
delantera izq.en conjunto

12 + 00001-0005170-70 4 ����� 12 ��������$ Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

* - ������!�

 �����
��	�



- 216 -

21214-20
21214-30
21214-50
2131-30
2131-41

D210
%����
�� ����	
�� ��	�����
Front suspension components
Éléments de suspension avant 
Hauptteile der Vorderradaufhängung 
Elementos de la suspensión delantera

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 217 -

D210

1 + 00001-0005170-70 10 ����� 12 ��������$ Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

2 + 00001-0061015-11 8 Y���� �12�1,25 [ut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

3 + 00001-0007914-11 4 Y���� �16�1,5 �����$ Thin nut M16x1.5 Ecrou bas M16x1,5 Flachmutter M16x1,5 Tuerca M16x1,5 baja

4 + 21210-2904274-00 4 ����� Washer Rondelle Scheibe Arandela

5 + 21210-2904270-00 2 ����$��� �
�
��
�
���	
���

Tie rod Tirant Zugstrebe Tirante del brazo inferior

6 + 00001-0055404-21 2 ���� �12�1,25�30 Bolt M12x1.25x30 Boulon M12x1,25x30 Schraube M12x1,25x30 Tornillo M12x1,25x30

7 + 21010-2904228-00 * 8 ����� �
������	����$ 3
��

Adjuster shim 3 mm Rondelle de calage 3 mm Einstellscheibe 3 mm Arandela de regulación 3
mm

8 + 21010-2904222-00 4 "������� �
������	����$ Adjuster plate Cale de réglage Einstellplatte Placa de regulación

9 + 21214-2904248-00 2 ��_
� ���� ����$ Recoil buffer Butée élastique Dämpfergummi Tope de retroceso

10 + 21210-2904284-00 4 ���� Bolt Boulon Schraube Tornillo

11 + 00001-0021647-11 2 Y���� �10�1,25 [ut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

12 + 00001-0005168-70 2 ����� 10 ��������$ Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica

13 + 00001-0026386-01 2 ����� 10 Washer 10 Rondelle 10 Scheibe 10 Arandela 10

14 + 21210-2904242-00 2 ������
�� ��_
�� Bracket Support Träger Soporte

15 + 21010-2904195-10 2 "�������� �������%&�$
������


Spring gasket Joint de ressort Federdichtung Junta de muelle

16 + 21210-2902724-00 2 I���� ������$ ������

	
���$$

Coil spring seat, upper Coupelle d'appui de
ressort supérieure

Schale oben Cazoleta del muelle supe-
rior

17 + 21214-2902712-00 2 "������ �
�
��
�
���	
���

Front coil spring Ressort de suspension
avant

Feder Muelle de suspensión
delantera

18 + 21210-2902722-00 2 "�������� �������%&�$
������
 ����$$

Gasket, lower Joint inférieur Dichtung unten Junta inferior

* - ������!�

 �����
��	�



- 218 -

21214-20
21214-30
21214-50
2131-30
2131-41

D220
&����������� � ������������ ������#
�� �����#������
Anti-roll bar
Barre stabilisatrice et amortisseurs
Stossdämpfer und Querstabilisator 
Amortiguadores y barra estabilizadora trasversal 

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 219 -

D220

1 + 00001-0021647-11 2 Y���� �10�1,25 [ut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

2 + 00001-0005168-70 4 ����� 10 ��������$ Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica

3 + 21010-2905455-01 2 ����� Washer Rondelle Scheibe Arandela

4 + 21010-2905450-00 4 "������ ������������ Mounting rubber, shock
absorber

Bloc élastique de fixation
d'amortisseur

Stoßdämpferlagerung Tope del amortiguador

5 + 21214-2905004-00 2 `���������� �
�
��
�
���	
���

Shock absorber, front Amortisseur avant Stoßdämpfer, vorne Amortiguador delantero

6 + 00001-0013438-30 2 ���� �10�1,25�50 Bolt M10x1.25x50 Boulon M10x1,25x50 Schraube M10x1,25x50 Tornillo M10x1,25x50

7 + 00001-0061008-21 2 Y���� �8 [ut M8 Ecrou M8 Mutter M8 Tuerca M8

8 + 00001-0005166-70 10 ����� 8 ��������$ Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

9 + 00001-0060440-30 2 ���� �8�40 Bolt M8x40 Boulon M8x40 Schraube M8x40 Tornillo M8x40

10 + 00001-0021647-21 2 Y���� �10�1,25 [ut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

11 + 21214-2906010-01 1 <����������� ���
�
����
�������	����

Anti-roll bar assy Barre stabilisatrice com-
plète

Stabilisator komplett Estabilizador en conjunto

12 + 21210-2906043-00 2 ������
�� 	����
���� Nnner bracket Support intérieur Nnnenlagerbock Soporte interior

13 + 21210-2906046-00 2 "������ ������������� Flexible mounting, anti-roll
bar

Palier élastique de barre
stabilisatrice

Stabilisatordämpfer Tope de la barra

14 + 21210-2906042-00 2 ������
�� ������
� Outer bracket Support extérieur Außenlagerbock Soporte exterior

15 + 00001-0061008-11 8 Y���� �8 [ut M8 Ecrou M8 Mutter M8 Tuerca M8

16 + 21210-2906052-00 2 ������ ������� Retainer, flexible mountingChape de palier élastique Dämpfergehäuse Collar del cojín
17 + 21210-2906040-00 2 "������ ������������� Flexible mounting, anti-roll

bar
Palier élastique de barre
stabilisatrice

Stabilisatordämpfer Tope de la barra



- 220 -

21214-20
21214-30
21214-50
2131-30
2131-41

D230
"�#��� 
�'
��
Lower arms
Bras inférieurs
Untere Hebel
Brazos inferiores

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 221 -

D230

1 + 00001-0021647-21 8 Y���� �10�1,25 [ut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

2 + 00001-0005168-70 8 ����� 10 ��������$ Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica

3 + 21230-2902734-00 1 I���� ���	�$ Coil spring seat, lower, RHCoupelle de ressort
inférieure D

Schale unten rechts Cazoleta izq. inferior

3 + 21230-2902735-00 1 I���� �
	�$ Coil spring seat, lower, LH Coupelle de ressort
inférieure G

Schale unten links Cazoleta izq. inferior

4 + 21214-2904040-00 4 ������ �
���� Lower lever silentblock Silentbloc de bras
inférieur

Lenkergelenk Silentblock

5 + 21214-2904020-00 1 �
��� ���	
� RH lower suspension arm Bras inférieur D Achslenker, rechts Brazo inferior der.

5 + 21214-2904021-00 1 �
��� �
	
� LH lower suspension arm Bras inférieur G Achslenker, links Brazo inferior izq.

6 + 00001-0013438-30 8 ���� �10�1,25�50 Bolt M10x1.25x50 Boulon M10x1,25x50 Schraube M10x1,25x50 Tornillo M10x1,25x50

7 + 00001-0061008-21 4 Y���� �8 [ut M8 Ecrou M8 Mutter M8 Tuerca M8

8 + 00001-0005166-70 4 ����� 8 ��������$ Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

9 + 21230-2904192-00 ~ 2 "��
= ����	�� �
��&���
� �
����

Ballpin assy Rotule complète Kugelbolzen komplett Rótula en conjunto

9 + 21230-2904192-03 ~ 2 "��
= ����	�� �
��&���
� �
����

Ballpin assy Rotule complète Kugelbolzen komplett Rótula en conjunto

10 + 00001-0025748-11 2 Y���� �14�1,5
���������$&�$�$

Self-locking nut M14x1.5 Ecrou autofreiné M14x1,5 S.Mutter M14x1,5 Tuerca M14x1,5

11 + 21210-2904194-00 4 ���� Bolt Boulon Schraube Tornillo



- 222 -

21214-20
21214-30
21214-50
2131-30
2131-41

D240
"�#��� ����
��
Upper arms
Bras supérieurs
Obere Hebel
Brazos superiores

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 223 -

D240

1 + 00001-0025748-11 6 Y���� �14�1,5
���������$&�$�$

Self-locking nut M14x1.5 Ecrou autofreiné M14x1,5 S.Mutter M14x1,5 Tuerca M14x1,5

2 + 21010-2904045-00 4 ����� ������$ Thrust washer Rondelle de butée Anschlagscheibe Arandela tope

3 + 21010-2904040-00 4 ������ Lower lever silentblock Silentbloc de bras
inférieur

Lenkergelenk Silentblock

4 + 21010-2904035-00 4 ����� ������$ Thrust washer Rondelle de butée Anschlagscheibe Arandela tope

5 + 21210-2904112-00 2 ��! 	
���
�� �
���� Upper control arm shaft Axe de bras supérieur Lenkerachse Eje de la palanca superior

6 + 21210-2904100-00 1 �
��� 	
����� ���	
� RH upper suspension arm Bras supérieur D Achslenker, oben rechts Brazo superior der.

6 + 21210-2904101-00 1 �
��� 	
����� �
	
� LH upper suspension arm Bras supérieur G Achslenker, oben links Brazo superior izq.

7 + 21214-2904192-00 2 "��
= ����	�� 	
����� �
��&���
� �
����

Ballpin assy Rotule complète Kugelbolzen komplett Rótula en conjunto

8 + 00001-0061008-21 6 Y���� �8 [ut M8 Ecrou M8 Mutter M8 Tuerca M8

9 + 00001-0005166-70 6 ����� 8 ��������$ Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

10 + 00001-0060440-30 4 ���� �8�40 Bolt M8x40 Boulon M8x40 Schraube M8x40 Tornillo M8x40

11 + 21210-2904194-00 2 ���� Bolt Boulon Schraube Tornillo



- 224 -

21214-20
21214-30
21214-50
2131-30
2131-41

D250
������#�
� ����	
�� ��	�����
Front suspension cross-member
Traverse de suspension avant
Querträger der Vorderradaufhängung
Travesaño de suspensión delantera

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 225 -

D250

1 + 21214-2904200-00 1 "��
�
���� ���	
��� �
������
����� 

Front suspension cross-
member

Traverse de suspension
avant

^uerträger Travesaño de suspensión
delantera

2 + 00001-0012347-21 4 ���� �10�1,25�45 Bolt M10x1.25x45 Boulon M10x1,25x45 Schraube M10x1,25x45 Tornillo M10x1,25x45

3 + 00001-0005168-70 8 ����� 10 ��������$ Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elástica

4 + 00001-0021647-21 8 Y���� �10�1,25 [ut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

5 + 00001-0013070-21 4 ���� �10�1,25�40 Bolt M10x1.25x40 Boulon M10x1,25x40 Schraube M10x1,25x40 Tornillo M10x1,25x40

6 + 21210-2904232-10 2 ����� ������
 Coil spring mounting rub-
ber

Appui de ressort Federlagerung Apoyo de muelle

7 + 21210-2904248-00 2 ��_
� ���� �����$ Recoil buffer Butée élastique Dämpfergummi Tope de retroceso



- 226 -

21214-20
21214-30
21214-50
2131-30
2131-41

D300
��	���� ��	
��
Rear suspension
Suspension arrière
Hinterradaufhängung 
Suspensión trasera

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 227 -

D300

1 + 21214-2912624-00 1 ��_
� ��������
�!�
�
���� �����$

Buffer, supplementary Butée élastique addition-
nelle

Zusatzdämpfergummi Tope adicional

2 + 00001-0061015-11 8 Y���� �12�1,25 [ut M12x1.25 Ecrou M12x1,25 Mutter M12x1,25 Tuerca M12x1,25

3 + 00001-0005170-70 8 ����� 12 ��������$ Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

4 + 00001-0055422-21 2 ���� �12�1,25�160 Bolt M12x1.25x160 Boulon M12x1,25x160 Schraube M12x1,25x160 Tornillo M12x1,25x160

5 + 00002-0491283-10 4 ����� 12 Washer 12 Rondelle 12 Scheibe12 Arandela 12

6 + 21010-2919013-01 2 ������ ������!��$
	
���$$

Longitudinal bar, upper Barre longitudinale
supérieure

Längslenker oben Barra longitudinal

7 + 21010-2919105-10 6 >����� ��������$ Spacer sleeve Douille entretoise Abstandshülse Casquillo distanciador

8 + 21010-2919108-10 6 >����� Bush, upper bar Silentbloc de barre
supérieure

Buchse Casquillo

9 + 00001-0061050-11 2 Y���� �12�1,25
���������$&�$�$

Self-locking nut M12x1.25 Ecrou autofreiné
M12x1,25

S.Mutter M12x1,25 Tuerca M12x1,25 autoblo-
cante

10 + 00001-0055414-21 4 ���� �12�1,25�80 Bolt M12x1.25x80 Boulon M12x1,25x80 Schraube M12x1,25x80 Tornillo M12x1,25x80

11 + 21213-2919010-00 ~ 2 ������ ������!��$ ����$$ Longitudinal bar, lower Barre longitudinale
inférieure

Längslenker unten Barra longitudinal

11 + 21213-2919010-01 ~ 2 ������ ������!��$ ����$$ Longitudinal bar, lower Barre longitudinale
inférieure

Längslenker unten Barra longitudinal

12 + 21010-2919030-10 4 >����� ��������$ Spacer sleeve Douille entretoise Abstandshülse Casquillo distanciador

13 + 21010-2919042-10 4 >����� ������!��� ������ Bush, longitudinal bar Silentbloc de barre
inférieure

Längsstangenbuchse Casquillo del vástago infe-
rior

14 + 21010-2912652-10 2 "�������� 	
���$$ Gasket, upper Joint supérieur Obere Dichtung Junta superior

15 + 21210-2912712-00 ~ 2 "������ ����
� ���	
��� Rear suspension coil
spring

Ressort de suspension
arrière

Feder Muelle de la suspensión
trasera

15 + 21210-2912712-01 ~ 2 "������ ����
� ���	
��� Rear suspension coil
spring

Ressort de suspension
arrière

Feder Muelle de la suspensión
trasera

16 + 21010-2912622-00 2 ��_
� ���� �����$ Rear suspension buffer Butée élastique de sus-
pension arrière

Dämpfergummi Tope de suspensión
trasera

17 + 21010-2912650-00 2 "�������� ����$$ Gasket, lower Joint inférieur Untere Dichtung Junta inferior

18 + 21070-2919110-00 ~ 1 ������ ���
�
���$ Transverse bar Barre transversale Panhardstab Barra transversal

18 + 21070-2919110-01 ~ 1 ������ ���
�
���$ Transverse bar Barre transversale Panhardstab Barra transversal

19 + 00001-0055412-21 4 ���� �12�1,25�70 Bolt M12x1.25x70 Boulon M12x1,25x70 Schraube M12x1,25x70 Tornillo M12x1,25x70

21210-2912712-00�2 ~ 21210-2912712-01x2



- 228 -

21214-20
21214-30
21214-50
2131-30
2131-41

D310
&���������� ��	
�� ��	�����
Rear suspension shock absorber
Amortisseur de suspension arrière
Hinterachsstoßfänger
Amortiguador de Suspensión trasera

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 229 -

D310

1 + 21214-2915004-00 2 `���������� ����
�
���	
���

Rear suspension shock
absorber

Amortisseur arrière Stoßdämpfer, hinten Amortiguador de suspen-
sión trasera

2 + 00001-0055410-21 2 ���� �12�1,25�60 Bolt M12x1.25x60 Boulon M12x1,25x60 Schraube M12x1,25x60 Tornillo M12x1,25x60

3 + 00001-0005170-70 4 ����� 12 ��������$ Spring washer 12 Rondelle élastique 12 Federscheibe 12 Arandela 12 elástica

4 + 21010-2915544-01 2 ����� Washer Rondelle Scheibe Arandela

5 + 00001-0055408-31 2 ���� �12�1,25�50 Bolt M12x1.25x50 Boulon M12x1,25x50 Schraube M12x1,25x50 Tornillo M12x1,25x50

6 21230-2915560-00 ~ * 1 ������
�� ��
��
��$
������������ ���	
�

Shock absorber fastening
bracket,RH

Support de fixation de
l'amortisseur droit

Rechter
Stoßdämpferhalter

Soporte de fijación del
amortiguador derecho

6 + 21230-2915560-01 ~ * 1 ������
�� ��
��
��$
������������ ���	
�

Shock absorber fastening
bracket,RH

Support de fixation de
l'amortisseur droit

Rechter
Stoßdämpferhalter

Soporte de fijación del
amortiguador derecho

6 21230-2915561-00 ~ * 1 ������
�� ��
��
��$
������������ �
	
�

Shock absorber fastening
bracket,LH

Support de fixation de
l'amortisseur gauche

Linker Stoßdämpferhalter Soporte de fijación del
amortiguador izquierdo

6 + 21230-2915561-01 ~ * 1 ������
�� ��
��
��$
������������ �
	
�

Shock absorber fastening
bracket, LH

Support de fixation de
l'amortisseur gauche

Linker Stoßdämpferhalter Soporte de fijación del
amortiguador izquierdo

* - 	����� 	 �����	 21214-2400012-00 )>530:



- 230 -

21214-20
21214-30
21214-50
2131-30
2131-41

D400
�������
�� ������ � �����+�
Steering knuckles and hubs
Pivots et moyeux
Achsschenkel und Naben
Manguetas y cubos

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 231 -

D400

1 + 21230-3001014-00 * 1 ����� ��	�����
� ���	
� Stub axle, RH Pivot D Achsschenkel, rechts Muñón de rotación der.

1 + 21230-3001015-00 * 1 ����� ��	�����
� �
	
� Stub axle, LH Pivot G Achsschenkel, links Muñón de rotación izq.

2 + 21210-3103038-00 * 4 <��!��� �
�
��
�� ���
�� Oil seal Garniture d'étanchéité Dichtring Retén

3 + 21210-3103034-00 * 4 ���!=� �
��������

���!���� �����=


Ring, oil seal Bague de garniture
d'étanchéité

Ring Anillo de retén

4 + 21210-3103020-10 ~ * 4 "�������� �����=
 Hub bearing Roulement de moyeu Radlager Rodamiento del cubo

4 + 21210-3103020-11 ~ * 4 "�������� �����=
 Hub bearing Roulement de moyeu Radlager Rodamiento del cubo

5 + 21210-3001045-00 * 2 ����� ��$�
��&���
�
������
�

Outer guard ring Carter extérieur Abdeckung Funda exterior

6 + 21230-3103011-00 * 2 <����=� � ������ ������� Hub, front roadwheel Moyeu de roue avant Vorderradnabe Cubo de rueda delantera

7 + 21210-3103039-00 10 ���� Bolt Boulon Schraube Tornillo

8 + 21230-3103014-00 2 <����=� �
�
��
�� ���
�� Hub, front roadwheel Moyeu de roue avant Vorderradnabe Cubo de rueda delantera

9 + 21210-3103078-00 * 2 >����� �������$ �����=
 Bush Douille Buchse Casquillo

10 + 21210-3103065-00 ** )01: 2 ������ �����=
 ���
�� Wheel hub cover Couvre-moyeu Radnabenkappe Casquete del cubo rueda

10 + 21210-3103065-00 )02: 2 ������ �����=
 ���
�� Wheel hub cover Couvre-moyeu Radnabenkappe Casquete del cubo rueda

11 + 00001-0040441-71 * 2 Y���� �18�1,5 � ��$���� [ut M18x1.5 Ecrou M18x1,5 Mutter M18x1,5 Tuerca M18x1,5

* - 	����� 	 �����	 21214-2901016-00, 21310-2901016-10 )D200:

** - 	����� 	 �����	 21214-2901016-00 )D200:



- 232 -

21214-20
21214-30
21214-50
2131-30
2131-41

D410
������
Wheels
Roues 
Räder
Ruedas

Catalogue LADA 4x4  08.2010



���. 
 ���. ���� ����� 	����� �����
� ������ ���. �����
���
�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 233 -

D410

1 + 11180-3101301-00 ^ * )01:)160,161,162: 10 Y��� ���������	���
� 5� Balance weight, 5 g Masse d'équilibrage 5 g Ausgleichgewicht 5 g Contrapeso 5 gr.

1 + 21080-3101308-00 ^ * 10 Y��� ���������	���
� 5� Balance weight, 5 g Masse d'équilibrage 5 g Ausgleichgewicht 5 g Contrapeso 5 gr.

2 + 21080-3101301-00 ^ * 10 Y��� ���������	���
� 10� Balance weight, 10 g Masse d'équilibrage 10 g Ausgleichgewicht 10 g Contrapeso 10 gr.

3 + 11180-3101302-00 ^ * )01:)160,161,162: 10 Y��� ���������	���
� 10� Balance weight, 10 g Masse d'équilibrage 10 g Ausgleichgewicht 10 g Contrapeso 10 gr.

3 + 11180-3101303-00 ^ * )01:)160,161,162: 10 Y��� ���������	���
� 15� Balance weight, 15 g Masse d'équilibrage 15 g Ausgleichgewicht 15 g Contrapeso 15 gr.

3 + 11180-3101304-00 ^ * )01:)160,161,162: 10 Y��� ���������	���
� 20� Balance weight, 20 g Masse d'équilibrage 20 g Ausgleichgewicht 20 g Contrapeso 20 gr.

3 + 11180-3101306-00 ^ * )01:)160,161,162: 10 Y��� ���������	���
� 25� Balance weight, 25 g Masse d'équilibrage 25 g Ausgleichgewicht 25 g Contrapeso 25 gr.

3 + 11180-3101307-00 ^ * )01:)160,161,162: 20 Y��� ���������	���
� 30� Balance weight, 30 g Masse d'équilibrage 30 g Ausgleichgewicht 30 g Contrapeso 30 gr.

3 + 11180-3101308-00 ^ * )01:)160,161,162: 20 Y��� ���������	���
� 35� Balance weight, 35 g Masse d'équilibrage 35 g Ausgleichgewicht 35 g Contrapeso 35 gr.

3 + 11180-3101309-00 ^ * )01:)160,161,162: 20 Y��� ���������	���
� 40� Balance weight, 40 g Masse d'équilibrage 40 g Ausgleichgewicht 40 g Contrapeso 40 gr.

3 + 11180-3101310-00 ^ * )01:)160,161,162: 20 Y��� ���������	���
� 45� Balance weight, 45 g Masse d'équilibrage 45 g Ausgleichgewicht 45 g Contrapeso 45 gr.

3 + 11180-3101311-00 ^ * )01:)160,161,162: 10 Y��� ���������	���
� 50� Balance weight, 50 g Masse d'équilibrage 50 g Ausgleichgewicht 50 g Contrapeso 50 gr.

3 + 11180-3101312-00 ^ * )01:)160,161,162: 10 Y��� ���������	���
� 55� Balance weight, 55 g Masse d'équilibrage 55 g Ausgleichgewicht 55 g Contrapeso 55 gr.

3 + 11180-3101313-00 ^ * )01:)160,161,162: 10 Y��� ���������	���
� 60� Balance weight, 60 g Masse d'équilibrage 60 g Ausgleichgewicht 60 g Contrapeso 60 gr.

3 + 21080-3101302-00 ^ * 10 Y��� ���������	���
� 20� Balance weight, 20 g Masse d'équilibrage 20 g Ausgleichgewicht 20 g Contrapeso 20 gr.

3 + 21080-3101303-00 ^ * 20 Y��� ���������	���
� 30� Balance weight, 30 g Masse d'équilibrage 30 g Ausgleichgewicht 30 g Contrapeso 30 gr.

3 + 21080-3101304-00 ^ * 20 Y��� ���������	���
� 40� Balance weight, 40 g Masse d'équilibrage 40 g Ausgleichgewicht 40 g Contrapeso 40 gr.

3 + 21080-3101306-00 ^ * 10 Y��� ���������	���
� 50� Balance weight, 50 g Masse d'équilibrage 50 g Ausgleichgewicht 50 g Contrapeso 50 gr.

3 + 21080-3101307-00 ^ * 10 Y��� ���������	���
� 60� Balance weight, 60 g Masse d'équilibrage 60 g Ausgleichgewicht 60 g Contrapeso 60 gr.

3 + 21080-3101309-00 ^ * 10 Y��� ���������	���
� 15� Balance weight, 15 g Masse d'équilibrage 15 g Ausgleichgewicht 15 g Contrapeso 15 gr.

3 + 21080-3101310-00 ^ * 10 Y��� ���������	���
� 25� Balance weight, 25 g Masse d'équilibrage 25 g Ausgleichgewicht 25 g Contrapeso 25 gr.

3 + 21080-3101311-00 ^ * 20 Y��� ���������	���
� 35� Balance weight, 35 g Masse d'équilibrage 35 g Ausgleichgewicht 35 g Contrapeso 35 gr.

3 + 21080-3101312-00 ^ * 20 Y��� ���������	���
� 45� Balance weight, 45 g Masse d'équilibrage 45 g Ausgleichgewicht 45 g Contrapeso 45 gr.

3 + 21080-3101313-00 ^ * 10 Y��� ���������	���
� 55� Balance weight, 55 g Masse d'équilibrage 55 g Ausgleichgewicht 55 g Contrapeso 55 gr.

4 + 21210-3101040-00 20 Y���� ���
�� [ut, roadwheel Ecrou de roue Radmutter Tuerca de la rueda

5 + 21214-3101015-00 5 ���
�� Road wheel Jante Rad Rueda

* - ������!�

 �����
��	�



- 234 -

21214-20
21214-30
21214-50
2131-30
2131-41

E100
������� ��	��
���� � 
�
�
�	��
Heating and ventilation system
Chauffage-ventilation
Heizungs- und Lüftungsanlage
Sistema de ventilación y de calefacción

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 235 -

E100

1 + 21213-8102120-00 1 ����������	�� �
����	

	����	��� �����


Air duct, ventilation sys-
tem

Conduit d'air de ventila-
tion

Luftleitung Conducto aire de venti-
lación

2 + 00001-0005192-01 3 �
�

 4 Washer 4 Rondelle 4 Scheibe 4 Arandela 4

3 + 00001-0076690-01 3 ����  3,6x9,5
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

4 + 21213-8102100-00 1 �
�����
 	���������	��
 Flap Volet d'air Klappe Compuerta

5 + 00001-0041843-71 2 ���

 �
����
� 2,5 Clip Etrier Bügel Grapa

6 + 00001-0038318-01 2 �
��
 �5 � ��
�
�!�

�������

Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5 Tuerca M5 de collar den-
tado

7 + 21213-8108030-00 1 ����������	�� ��
	!� Air duct, RH Conduit d'air D Luftleitung rechts Conducto aire der.

7 + 21213-8108031-00 1 ����������	�� ��	!� Air duct, LH Conduit d'air G Luftleitung links Conducto aire izq.

8 + 21213-8108062-00 1 ����� ��
	�� RH vent nozzle Buse D Düse rechts Aireador der.

8 + 21213-8108063-00 1 ����� ��	�� LH vent nozzle Buse G Düse links Aireador izq.

9 21213-8104098-00 1 "���������# ����
 Grommet Joint d'étanchéité Dichtung Empaquetadura

10 + 21080-8104090-00 1 ����� $����
�#��� Centre facia vent nozzle Aérateur central Mitteldüse Aireador central

11 + 00001-0025991-70 2 �
�

 5 �������
� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

12 + 00001-0076700-01 2 ���� 4,3x9,5
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

13 + 21213-8101012-00 1 %�������# Heater unit assy Appareil de chauffage
complet

Heizgerät komplett Calefactor en conjunto

14 + 00001-0009032-21 4 &��� �6�40 Bolt M6x40 Boulon M6x40 Schraube M6x40 Tornillo M6x40

15 + 00001-0026437-01 4 �
�

 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

16 + 00001-0038321-01 4 �
��
 �6 � ��
�
�!�

�������

Toothed collar nut M6 Ecrou M6 à collet denté Zahnbundmutter M6 Tuerca M6 de collar den-
tado

17 + 21210-8101400-00 1 (���
�
 	������������
 Plegnum chamber, heater Boîtier d'arrivée d'air Luftkasten Toma aire de calefactor

18 + 21210-8101414-00 1 "���������# Grommet Joint d'étanchéité Dichtung Empaquetadura

19 + 00001-0051861-01 2 ���� 4,9x12
�
���
���
����

Self-tapping screw 4.9x12 Vis 4.9x12 taraudeuse Blechschraube 4.9x12 Tornillo 4.9x12 autor-
roscante

20 + 00001-0026381-01 2 �
�

 5 Washer 5 Rondelle 5 Scheibe 5 Arandela 5

21 + 21212-8101210-00 1 "���������# Grommet Joint d'étanchéité des
tubes

Dichtung f. Rohre Goma de tubos

22 + 21080-1300080-60 4 )���� 	����	�� Screw-type clip Collier à vis Schraubenschelle Abrazadera elicoidal

23 + 21214-8101204-00 1 ��
�� ��	������ Return hose Tuyau de départ Auslaufleitung Manguera de salida

24 + 21210-8101200-00 1 ��
�� ���	������ Supply hose Tuyau d'arrivée Zulaufschlauch Manguera de entrada



- 236 -

21214-20
21214-30
21214-50
2131-30
2131-41

E110
��
����
�
Heater
Bloc de chauffage-ventilation 
Heizgerät 
Calefactor 

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 237 -

E110

1 + 00001-0038318-01 2 �
��
 �5 � ��
�
�!�

�������

Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5 Tuerca M5 de collar den-
tado

2 + 21210-8101350-00 1 (�!*�
 	������������
 Upper cover, heater unit Couvercle d'appareil de
chauffage supérieur

Heizungsdeckel Tapa de calefactor superi-
or

3 + 21061-8101195-00 1 /����
��
 �����

�
��
���


Gasket Joint de couvercle Kühlerzargendichtung Junta de la cubierta

4 + 21010-8101020-10 1 (���� �
��
���
 Heater radiator cowling Carter de radiateur
d'appareil de chauffage

Kühlerzarge Cubierta del radiador

5 + 21010-8101140-00 1 (���� Fan cowl Capot de ventilateur Gebläsegehäuse Cubierta del ventilador

6 + 21010-8101110-00 6 ���

 Clamp Etrier Klammer Grapa

7 + 21213-8101094-00 1 (���� �
��
	������
	���������


Fan cowl Capot de ventilateur Lüftungskasten Cubierta del ventilador

8 + 00001-0041950-76 2 �
�

 4 �������
� Spring washer 4 Rondelle élastique 4 Federring 4 Arandela 4 elástica

9 + 21050-8101081-00 ~ 1 :������� ��

	���!� Resistor, fan Résistance de ventilateur
électrique

Zusatzwiderstand Resistor de ventilador
eléctrico

9 + 21050-8101081-04 ~ 1 :������� ��

	���!� Resistor, fan Résistance de ventilateur
électrique

Zusatzwiderstand Resistor de ventilador
eléctrico

10 + 00001-0038364-21 2 &��� �6�16 � ��
�
�!�

�������

Toothed collar bolt M6x16 Boulon M6x16 à collet
denté

Zahnbundschraube
M6x16

Tornillo M6x16 de collar
dentado

11 + 21010-8101105-00 2 /�����
 �������
� Spring Ressort Feder Muelle

12 + 00001-0007259-11 2 �
��
 �6 ����
� Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja

13 + 21210-8101050-10 1 :
��
��� ��������� Heater radiator Radiateur de chauffage Heizungsradiator Radiador del calefactor

14 + 00001-0040893-01 4 �
��
 �6 �	
��
��
� Nut M6, square Ecrou carré M6 Vierkantenmutter M6 Tuerca M6 cuadrada

15 + 00001-0009020-21 2 &��� �6�12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12

16 00001-0006154-71 6 �
�

 6 �������
� Retainer washer 6 Rondelle d'arrêt 6 Zahnscheibe 6 Arandela 6 de fijación

17 + 21210-8101328-00 1 ;��

 	�����
� �
��
���
 Inlet pipe, radiator Tube d'entrée de radia-
teur

Einlaufrohr Tubo de admisión

18 + 21010-8101150-00 1 (�
� ���
	�����
����������

Tap, heater Robinet de chauffage Heizungshahn Válvula del calefactor

19 + 21210-8101320-00 1 ;��

 	!�����
� �
��
���
 Outlet pipe, radiator Tube de sortie de radia-
teur

Auslaufrohr Tubo de salida

20 + 00001-0009022-21 4 &��� �6�16 Bolt M6x16 Boulon M6x16 Schraube M6x16 Tornillo M6x16

21 + 21010-8101332-10 3 /����
��
 ����������#�
� Gasket Joint Dichtung Junta

22 + 21010-8101078-01 ~ 1 <�������	��
���# �
	�����������

Cooling fan and motor Moteur électrique avec
ventilateur

E-Motor mit Heizgebläse Motor con turbina

22 + 21050-8101078-00 ~ 1 <�������	��
���# �
	�����������

Cooling fan and motor Moteur électrique avec
ventilateur

E-Motor mit Heizgebläse Motor con turbina

23 + 21010-8101134-00 1 �
��
 Nut Ecrou Mutter Tuerca

24 + 21010-8101136-00 2 /���*�
 Mounting rubber Coussinet Gummikissen Casquillo elástico



- 238 -

21214-20
21214-30
21214-50
2131-30
2131-41

E120
�����
�	�� ��	��
����� � 
�
����
��
Heating and ventilation control
Commande de chauffage-ventilation 
Steuerung für Heizung und Lüftung 
Comando de ventilación y de calefacción

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 239 -

E120

1 + 11180-8109135-00 5 ���

 Clip Etrier Bügel Grapa

2 + 21010-3724322-00 1 ���

 �������
� Clamp Etrier Klammer Grapa

3 21080-8109164-01 1 ;��
 ���
	����� �
������� Flap control cable, footwellCâble de volet de
chauffage des pieds

Fußraum-Heizklappe-
Seilzug

Tirante de mariposa

4 + 21213-8109020-00 1 :!�
�� ���
	�����
���������

Heater control levers Leviers de commande de
chauffage

Reglerhebel f. Heizung Palancas de mando del
calefactor

5 + 21050-8109044-00 3 :������
 �!�
��	
���
	�����

Knob Manette de levier Schalthebelgriff Empuñadura de palanca

6 + 21010-8109143-00 2 �
��
 �������
� Spring nut Bride à ressort Federmutter Tuerca elástica

7 00001-0026055-71 2 �
�

 8 �������
� Lock washer 8 Rondelle d'arrêt 8 Sicherungsscheibe 8 Arandela 8 de fijación

8 + 21030-8109142-00 2 ���� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

9 + 21213-8109121-00 1 ;��
 ���
	����� 	����*���
�
�������

Control cable, air intake
flap

Câble de volet
d'admission

Betätigung Starterklappe Tirante de mariposa de
entrada

10 + 21010-8109140-00 1 ���

 Clip Etrier Bügel Grapa

11 00001-0026051-71 1 �
�

 4 �������
� Lock washer 4 Rondelle d'arrêt 4 Sicherungsscheibe 4 Arandela 4 de fijación

12 + 00001-0004445-11 1 &��� �4�10 Bolt M4x10 Boulon M4x10 Schraube M4x10 Tornillo M4x10

13 + 21210-8109120-00 1 ;��
 ���
	����� ��
���
���������

Tap control cable Câble de commande de
robinet

Seilzug Heizungshahn Cable de mando del grifo



- 240 -

21214-20
21214-30
21214-50
2131-30
2131-41

E200
�������
� ����
�
�
 ����
�
Windscreen washer
Lave-glace du pare-brise
Windschutzscheibenwäscher
Lavaparabrisas

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 241 -

E200

1 21010-5208106-00 1 ;��
�
 �� �������
 �
��
	��� �������

Hose 710 mm Tuyau 710 mm Schlauch 710 mm Manguera 710 mm

2 + 21080-5208009-20 1 =
��� ��!	
���� Washer pump Pompe de lave-glace Pumpe f. Waschbehälter Bomba del lavador

3 + 21213-5208102-20 1 &
��� ��!	
���� Washer fluid container Réservoir de lave-glace Waschbehälter Depósito de lava-
parabrisas

4 + 21080-5208458-00 1 "���������# �
���

��!	
����

Seal Joint d'étanchéité Dichtung Empaquetadura

5 + 21080-5208422-10 1 (�!*�
 

��
 ��!	
���� Cap Couvercle de réservoir Deckel Tapa de depósito

6 + 00001-0032992-01 3 ���� �5�12 Screw M5x12 Vis M5x12 Schraube M5x12 Tornillo M5x12

7 + 21210-5208154-00 1 /�
����
 

��
 ��!	
���� Plate, fluid container Plaque de réservoir Behälterplatte Placa del deposito

8 + 21080-5208060-00 2 >����� ��!	
����
	����	��� �����


Washer jet Gicleur de lave-glace Spritzdüse Surtidor del lavador

9 21214-5208097-00 1 ;��
�
 �� �������
 �
��	���  �������

Pipe Tube Rohr Tubo

10 21210-5208238-00 1 ;������ T-piece Raccord en T T-Stück Racor en T

11 21080-5208095-10 1 ;��
�
  Hose 1700 mm Tuyau 1700 mm Schlauch 1700 mm Manguera 1700 mm



- 242 -

21214-20
21214-30
21214-50
2131-30
2131-41

E220
�������
� ����
� ����� �����
Tailgate window washer
Lave-glace de la lunette arrière
Heckscheibenwäscher
Lavaluneta del portón trasero

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 243 -

E220

1 + 21040-6318060-01 1 >����� ��!	
���� �����

�	��� �
��


Washer jet Gicleur de lave-glace Spritzdüse Surtidor

2 + 21040-6318022-00 1 (�!*�
 

��
 ��!	
����
�����
 �	��� �
��


Cover Couvercle Deckel Tapa

3 + 00001-0032740-01 2 ���� �5�12 Screw M5x12 Vis M5x12 Schraube M5x12 Tornillo M5x12

4 + 00001-0026052-71 2 �
�

 5 �������
� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

5 + 21040-6318015-00 1 &
���  ��!	
���� �����

�	��� �
��


Washer fluid container Réservoir de lave-glace Waschbehälter Depósito de lava-
parabrisas

6 + 21080-5208458-00 1 "���������# �
���

��!	
����

Seal Joint d'étanchéité Dichtung Empaquetadura

7 + 21213-6314426-10 1 ;��
�
 ��!	
���� Rear pipework Conduite arrière Rohrleitung Tubería trasera

8 + 21010-3724317-00 1 "���������# Grommet Joint d'étanchéité Dichtung Empaquetadura

9 + 21080-5208009-20 ~ 1 =
��� ��!	
���� Washer pump Pompe de lave-glace Pumpe f. Waschbehälter Bomba del lavador

9 + 21080-5208009-22 ~ 1 =
��� ��!	
���� Washer pump Pompe de lave-glace Pumpe f. Waschbehälter Bomba del lavador

9 + 21080-5208009-24 ~ 1 =
��� ��!	
���� Washer pump Pompe de lave-glace Pumpe f. Waschbehälter Bomba del lavador

9 + 21080-5208009-25 ~ 1 =
��� ��!	
���� Washer pump Pompe de lave-glace Pumpe f. Waschbehälter Bomba del lavador

9 + 21080-5208009-26 ~ 1 =
��� ��!	
���� Washer pump Pompe de lave-glace Pumpe f. Waschbehälter Bomba del lavador

9 + 21080-5208009-28 ~ 1 =
��� ��!	
���� Washer pump Pompe de lave-glace Pumpe f. Waschbehälter Bomba del lavador

9 + 21080-5208009-29 ~ 1 =
��� ��!	
���� Washer pump Pompe de lave-glace Pumpe f. Waschbehälter Bomba del lavador

10 21040-6318102-10 1 )���� ��������� 

��

��!	
����

Strap Collier Schelle Abrazadera



- 244 -

21214-20
21214-30
21214-50
2131-30
2131-41

E300
����


�������
�
Wipers
Essuie-glaces
Wischer
Limpiacristales

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 245 -

E300

1 + 00001-0061038-17 2 �
��
 �16�1,5 Thin nut M16x1.5 Ecrou bas M16x1.5 Flachmutter M16x1.5 Tuerca M12x1.5 baja

2 21010-5205050-00 2 �����
 Bush Douille Buchse Buje

3 21010-5205055-00 2 /����
��
 Gasket Joint Dichtung Junta

4 + 21210-5205010-00 ~ 1 ���������������#  
��
�!�
��	

Wiper assy Essuie-glace complet Scheibenwischer komplettLimpialunas en conjunto

4 + 21213-5205010-00 ~ 1 ���������������#  
��
�!�
��	

Windshield cleaner with-
out lever

Essuie-glace sans bras Scheibenwischer ohne
Wischerarme

Limpialuna sin palancas

5 + 00001-0058962-11 2 �
��
 �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

6 + 00001-0025995-71 2 �
�

 6 �������
� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

7 + 00001-0032766-01 2 ���� �6�25 Screw M6x25 Vis M6x25 Schraube M6x25 Tornillo M6x25

8 + 00001-0026053-71 2 �
�

 6 �������
� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

9 + 21230-1413130-00 ~ 1 ?
���� ����	��� ������ Rough road sensor Rough-road sensor Rough-Road-Sensor Sensor de camino acci-

9 + 21230-1413130-01 ~ 1 ?
���� ����	��� ������ Rough road sensor Rough-road sensor Rough-Road-Sensor Sensor de camino acci-

9 + 21230-1413130-02 ~ 1 ?
���� ����	��� ������ Rough road sensor Rough-road sensor Rough-Road-Sensor Sensor de camino acci-

9 + 21230-1413130-03 ~ 1 ?
���� ����	��� ������ Rough road sensor Rough-road sensor Rough-Road-Sensor Sensor de camino acci-
dentado

10 + 21214-1413134-00 1 (���*���� Bracket Support Halter Soporte

11 + 21050-5205070-01 ~ 2 @���
 Blade, wiper Balai d'essuie-glace Wischerblatt Escobilla

11 + 21080-6313200-01 ~ 2 @���
 Wiper blade Balai d'essuie-glace Wischerblatt Escobilla

12 + 21030-5205065-01 ~ 2 :!�
� Wiper arm Bras d'essui-glace Wischerarm Palanca de limpialunas

12 + 21050-5205065-00 ~ 2 :!�
� Wiper arm Bras d'essui-glace Wischerarm Palanca de limpialunas

13 + 21010-5205150-00 ~ 1 :��� ���������������� Relay Relais Relais Relé

13 + 21070-3747710-00 ~ 1 :��� ���������������� Windscreen wiper relay Relais essuie-glace Scheibenwischer-Relais Relé limpiaparabrisas

13 + 21070-3747710-01 ~ 1 :��� ���������������� Windscreen wiper relay Relais essuie-glace Scheibenwischer-Relais Relé limpiaparabrisas

14 + 00001-0038318-01 2 �
��
 �5  � ��
�
�!�

�������

Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5 Tuerca M5 de collar den-
tado



- 246 -

21214-20
21214-30
21214-50
2131-30
2131-41

E310
����


�������
� ���	��
Rear wiper
Essuie-glace arrière
Heckscheibenwischer
Limpialuneta trasera

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 247 -

E310

1 + 21213-6313150-00 1 :!�
� ����������������
�
����� ���


Wiper arm Bras d'essui-glace Wischerarm Palanca de limpialunas

2 + 21080-6313140-00 1 /����
��
 Gasket Joint Dichtung Junta

3 + 21210-6313100-00   1 �����-��������
����������

Gear motor, tailgate
wiper

Motoréducteur
d'essuie-glace arrière

Getriebemotor Motoreductor de limpia-
faros trasero

4 + 00001-0005194-01 2 �
�

 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

5 + 00001-0007259-11 2 �
��
 �6 Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja

6 + 21213-6313200-00 1 @���
 ���������������� Wiper blade Balai d'essuie-glace Wischerblatt Escobilla



- 248 -

21214-20
2131-41

K100
�
	��


�� ������� �����
�	�� �������
��
Engine management system control unit
Calculateur d'injection
Motorsteuergerät
Controller del sistema de mando motor

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 249 -

K100

1 + 21214-1411020-20 1 (��������� Q�7.9.7Q Electronic control module Calculateur d'injection Steuergerät
Ordenador

2 + 00001-0006153-71 2 �
�

 5 ��
�
�
� Retainer washer 5 Rondelle d'arrêt 5 Zahnscheibe 5
Arandela 5 de fijación

3 + 00001-0038318-01 2 �
��
 �5 � ��
�
�!�

�������

Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5
Tuerca M5 de collar den-
tado



- 250 -

21214-30
21214-50
2131-30K101

�
	��


�� ������� �����
�	�� �������
�� (!-���)
Engine management system control unit (!-���)
Calculateur d'injection (!-���)
Motorsteuergerät (!-���)
Controller del sistema de mando motor (!-���)

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 251 -

K101

1 + 21214-1411036-00 1 (���*���� Bracket Support Halter
Soporte

2 + 00001-0006153-71 2 �
�

 5 ��
�
�
� Retainer washer 5 Rondelle d'arrêt 5 Zahnscheibe 5
Arandela 5 de fijación

3 + 00001-0038318-01 6 �
��
 �5 � ��
�
�!�

�������

Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5
Tuerca M5 de collar den-
tado

4 + 21030-1308031-00 4 �����
 ����
�$����
� Distance sleeve Douille entretoise Abstandshülse
Buje espaciador

5 + 21214-1411020-50 XY-3[ 1 (��������� Electronic control module Calculateur d'injection Steuergerät
Ordenador

5 + 21214-1411020-60 XY-5[ 1 (��������� Electronic control module Calculateur d'injection Steuergerät
Ordenador



- 252 -

21214-20
21214-30
21214-50
2131-30
2131-41

K110
"��
#����
� ��$���	��
Ignition switch
Contact d'allumage
Zündschalter
Interruptor de encendido

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 253 -

K110

1 + 00001-0032718-01 2 ���� �4�8 Screw M4x8 Vis M4x8 Schraube M4x8 Tornillo M4x8

2 + 00001-0026051-71 2 �
�

 4 �������
� Lock washer 4 Rondelle d'arrêt 4 Sicherungsscheibe 4 Arandela 4 de fijación

3 + 21010-3704000-11 1 �!����
���# �
���
��� Ignition switch Contact d'allumage-
démarrage

Zündschalter Interruptor de encendido

4 + 21010-3704201-00 1 (��#$� Trim ring Enjoliveur Ring Anillo de revestimiento



- 254 -

21214-20
21214-30
21214-50
2131-30
2131-41

K120
%
��
� � ����� ��$���	��
Modules and spark plugs
Module d'allumage et bougies
Zündmodul und Zündkerzen
Módulo y bujías de encendido

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 255 -

K120

1 + 21110-3707010-00 ~ 4 �	��
 �
���
��� Spark plug Bougie d'allumage Zündkerze
Bujia de encendido

1 + 21110-3707010-01 ~ 4 �	��
 �
���
��� Spark plug Bougie d'allumage Zündkerze
Bujía de encendido

2 + 21214-3705410-40 1 (���*���� Bracket Support Halter
Soporte

3 + 00001-0005196-01 3 �
�

 8 Washer 8 Rondelle 8 Scheibe 8
Arandela 8

4 + 00001-0038258-21 3 &��� �8�20 � ���������
*
�
��

Bolt M8x20 Boulon M8x20 Schraube M8x20

Tornillo M8x20
5 + 21110-3705010-03 ~ 1 �����# �
���
��� Ignition coil Bobine d'allumage Zündspule

Bobina de encendido
5 + 21110-3705010-04 ~ 1 �����# �
���
��� Ignition coil Bobine d'allumage Zündspule

Bobina de encendido
6 + 21080-1003286-00 4 ���� Screw Vis Schraube

Tornillo



- 256 -

21214-20
21214-30
21214-50
2131-30
2131-41

K130
&������ ��� ���
��
�	��
Battery
Batterie
Batterie
Batería de acumuladores 

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 257 -

K130

1 + 00001-0061008-11 2 �
��
 �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

2 + 00001-0006156-71 1 �
�

 8 �������
� Retainer washer 8 Rondelle d'arrêt 8 Zahnscheibe 8 Arandela 8 de fijación

3 + 21214-3724080-21 1 /��	�� �
��! Earth lead Câble de masse Massekabel Cable de masa

4 + 21212-3703110-00 1 /�
��
  ���������

������������� 

�
��� 	
�
���

Fixing plate Plaque Leiste Placa

5 + 21213-3703115-00 1 �����
 ��
��� ���������

������������� 

�
���

Link Tendeur Spannschloß Tirante

6 + 21230-3703095-00 1 /����� 
�������������


�
���

Tray Cuvette Trägerplatte Bandeja

7 + 21100-3701686-00 2 �
��
 ��������� ��
��� Nut Ecrou Mutter Tuerca

8 + 21213-3724070-11 1 >��� ���	���	
����������#�!�

Battery positive lead Câble positif
d'accumulateur

Batteriekabel, positiv Cable de acumulador pos-
itivo

9 + 00001-0005166-70 1 �
�

 8 �������
� Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

10 + 21010-3724177-10 1 (���
��� �
����!�
�����! �����
���


Protective cap Capuchon de protection Gummimanschette Casquete

11 + 00001-0058962-11 1 �
��
 �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

12 + 00001-0005164-70 1 �
�

 6 �������
� Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elástica



- 258 -

21214-20
21214-30
21214-50
2131-30
2131-41

K140
������� � �������
�
Crank motor and accessories
Démarreur et ses fixations
Anlasser mit Träger
Arrancador con armadura

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 259 -

K140

1 + 21230-1008090-00 1 @���� ��
����
 Shield, starter motor Ecran thermique Starterabdeckung Protector del arrancador

2 + 00001-0011980-73 6 �
�

 8 �������
�
��������
�

Spring washer 8, tapered Rondelle à ressort
conique 8

Federscheibe 8 Arandela 8 elástica cónica

3 + 00001-0060431-21 1 &��� �8�14 Bolt M8x14 Boulon M8x14 Schraube M8x14 Tornillo M8x14

4 + 00001-0061008-11 2 �
��
 �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

5 + 00001-0060441-30 3 &��� �8�45 Bolt M8x45 Boulon M8x45 Schraube M8x45 Tornillo M8x45

6 + 21070-3708010-01 ~ 1 ��
���� Starter motor Démarreur Starter Arrancador

6 + 21213-3708010-00 ~ 1 ��
���� Starter motor Démarreur Starter Arrancador

6 + 21213-3708010-01 ~ 1 ��
���� Starter motor Démarreur Starter Arrancador



- 260 -

21214-20
21214-30
21214-50
2131-30
2131-41

K150
*�	����
� � �������
�
Alternator and fixtures
Alternateur et ses fixations
Generator mit Träger
Alternador con accesorios 

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 261 -

K150

1 + 00001-0021647-21 1 �
��
 �10�1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

2 + 00001-0011983-73 4 �
�

 10 �������
�
��������
�

Spring washer 10, taperedRondelle à ressort
conique 10

Federscheibe 10 Arandela 10 elástica cóni-
ca

3 + 21214-3701635-00 1 /�
��
 �����
���
 Adjustment link Glissière de réglage Leiste Placa de ajuste

4 + 21100-3701686-00 2 �
��
 ��������� ��
���
�����
���


Nut Ecrou Mutter Tuerca

5 + 21214-3701010-00 1 �����
��� Alternator Alternateur Generator Alternador

5 + 21214-3701010-02 1 �����
��� Alternator Alternateur Generator Alternador

6 + 00001-0059709-21 2 &��� �10�1,25�35 Bolt M10x1,25x35 Boulon M10x1,25x35 Schraube M10x1,25x35 Tornillo M10x1,25x35

7 + 21100-3701376-00 1 &��� Bolt Boulon Schraube Tornillo

8 + 00001-0060436-21 1 &��� �8�25 Bolt M8x25 Boulon M8x25 Schraube M8x25 Tornillo M8x25

9 + 21214-3701638-00 1 ���
�!* Bush Douille Buchse Casquillo

10 + 00001-0059705-21 1 &��� �10�1,25�20 Bolt M10x1.25x20 Boulon M10x1,25x20 Schraube M10x1,25x20 Tornillo M10x1,25x20

11 + 21214-3701650-00 1 (���*���� Bracket, alternator Support d'alternateur Träger Soporte de alternador



- 262 -

21214-20
21214-30
2131-30
2131-41

K200
���+
�� � ���
��� �����	��
Front lights
Front lights
Vordere Leuchtgeräte 
Alumbrado delantero

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 263 -

K200

1 + 21213-3711310-00 2 /����
��
 Gasket Joint Dichtung Junta

2 + 21213-3711010-01 ~ 2 \
�
 Headlight Phare Scheinwerfer Faro

2 + 21213-3711010-02 ~ 2 \
�
 Headlight Phare Scheinwerfer Faro

3 + 00001-0076797-01 2 ���� 4,3x15,9
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

4 + 00001-0076713-01 6 ���� 4,9x19
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

5 + 00001-0041897-76 8 ���

 Clip Etrier Bügel Grapa

6 + 21214-3712010-00 1 /��]
���� ��
	!� Sidelight, RH Feu clignotant D Begrenzungsleuchte
rechts

Lámpara señales der.

6 + 21214-3712011-00 1 /��]
���� ��	!� Sidelight, LH Feu clignotant G Begrenzungsleuchte links Lámpara señales izq.

7 + 00001-0076806-01 2 ���� 4,9 x19
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

8 + 00001-0025981-71 6 �
�

 5 �������
� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

9 + 00001-0038318-01 8 �
��
 �5 � ��
�
�!�

�������

Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5 Tuerca M5 de collar den-
tado

10 + 21210-3726080-00 2 (���� Protective cover Carter de protection Abdeckung Funda protectora

11 + 21210-3726087-00 2 "���������# Gasket Joint d'étanchéité Dichtung Junta

12 + 21060-3726010-01 ~ 2 "�
�
���# ��	����
 Direction indication side
repeater

Répétiteur latéral de clig-
notant

Fahrrichtungsanzeiger Luz de dirección lateral

12 + 21060-3726010-02 ~ 2 "�
�
���# ��	����
 Direction indication side
repeater

Répétiteur latéral de clig-
notant

Fahrrichtungsanzeiger Luz de dirección lateral

13 + 00001-0032742-01 2 ���� �5�16 Screw M5x16 Vis M5x16 Schraube M5x16 Tornillo M5x16



- 264 -

21214-20
21214-30
2131-30
2131-41

K210
*���
�
�����
� ,��
Hydraulic headlight adjuster
Commande de réglage de phares hydraulique
Leuchtweitenregler
Corrector hidráulico de faros

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 265 -

K210

1 + 21213-3718010-00 1 �������������� Hydraulic headlight
adjuster

Commande de réglage de
phares

Leuchtweitenregler Corrector hidráulico de
faros

2 + 00001-0041950-76 3 �
�

 4 �������
� Spring washer 4 Rondelle élastique 4 Federring 4 Arandela 4 elástica

3 + 21213-3718347-00 1 ��
�
 ��������������
 Scale Cadran Schirm Escala del corrector
hidráulico

4 + 21060-3710348-00 1 �
��
 Nut Ecrou Mutter Tuerca

5 + 21050-3718349-00 1 :������
 Knob Bouton Griff Manecilla de corrector
hidráulico

6 + 00001-0045677-80 1 )���� 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5



- 266 -

21214-20
21214-30
2131-30
2131-41

K220
����/�	�� ��

	�
Interior lighting
Eclairage de l'habitacle
Innenraumbeleuchtung
Alumbrado del habitáculo

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 267 -

K220

1 + 21010-3714000-00 2 /�
]�� 	����������
��	������ ����	


Interior light Plafonnier de l'habitacle Innenraumleuchte Luz de techo

2 + 21050-3714014-00 X01[ 1 :
��
 ��������� ��
]��
 Frame Cadre de plafonnier Innenraumleuchterahmen Marco de plafón

3 + 00001-0076700-01 X01[ 4 ���� 4,3�9,5
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

4 + 21050-3714010-00 X01[ 1 /�
]�� ��	������ �
���
 Interior light Plafonnier de l'habitacle Innenraumleuchte Luz de techo

5 + 21100-3710206-00 2 (���
��� �
����!�
�	������ 	!����
����
��
]��


Protective cap Capuchon de protection Gummimanschette Casquete de protección

5 + 21100-3710206-00 X01[ 4 (���
��� �
����!�
�	������ 	!����
����
��
]��


Protective cap Capuchon de protection Gummimanschette Casquete de protección

6 + 21100-3710205-00 2 /����
��
 �	������
	!����
���� ��
]��


Gasket Joint Dichtung Junta

6 + 21100-3710205-00 X01[ 4 /����
��
 �	������
	!����
���� ��
]��


Gasket Joint Dichtung Junta

7 + 21010-3710200-00 ~ 2 �!����
���# ��
]��

�	�����

Switch Contacteur Schalter Interruptor

7 + 21070-3710200-01 ~ 2 �!����
���# ��
]��

�	�����

Switch Contacteur Schalter Interruptor

7 + 21010-3710200-00 ~ X01[ 4 �!����
���# ��
]��

�	�����

Switch Contacteur Schalter Interruptor

7 + 21070-3710200-01 ~ X01[ 4 �!����
���# ��
]��

�	�����

Switch Contacteur Schalter Interruptor

8 + 00001-0076788-07 2 ���� 3,6�12,7
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

8 + 00001-0076788-07 X01[ 4 ���� 3,6�12,7
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante



- 268 -

21214-20
21214-30
2131-30
2131-41

K230
���+
�� � ���
��� ���	��
Rear lights
Eclairage arrière 
Hintere Leuchtgeräte 
Luces traseras

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 269 -

K230

1 + 21213-3716011-00 1 \��
�# �
���� ��	!� Rear light, LH Feu arrière G Schlußleuchte, links Piloto trasero izq.

2 + 21213-3716018-00 2 >��� ����������#�!� Seal Joint d'étanchéité de feu Schlußleuchte-Dichtung Empaquetadura de piloto

3 + 21050-3717012-00 2 /����
��
 ]��
�� Sealing gasket Joint d'étanchéitée Dichtung Empaquetadura

4 + 21050-3717010-00 2 \��
�# ��	������
��������� ��
�


Number plate light Eclaireur de plaque
d'immatriculation

Kennzeichenbeleuchtung Piloto de matrícula

5 + 00001-0076790-01 4 ���� 3,6�19
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

6 + 21213-3716810-00 ~ 1 ����
� ����������
����������#�!�

Brake light Feu stop Bremsleuchte Piloto de frenado

6 + 21213-3716810-01 ~ 1 ����
� ����������
����������#�!�

Brake light Feu stop Bremsleuchte Piloto de frenado

6 + 21213-3716810-02 ~ 1 ����
� ����������
����������#�!�

Brake light Feu stop Bremsleuchte Piloto de frenado

7 + 00001-0025981-71 4 �
�

 4 �������
� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

8 + 00001-0009778-21 4 &��� �5�16 Bolt M5x16 Boulon M5x16 Schraube M5x16 Tornillo M5x16

9 + 00001-0038318-01 4 �
��
 �5 � ��
�
�!�

�������

Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5 Tuerca M5 de collar den-
tado

10 + 00001-0006154-71 2 �
�

 6 �������
� Retainer washer 6 Rondelle d'arrêt 6 Zahnscheibe 6 Arandela 6 de fijación

11 + 21213-3716010-00 1 \��
�# �
���� ��
	!� Rear light, RH Feu arrière D Schlußleuchte, rechts Piloto trasero der.



- 270 -

21214-20
21214-30
2131-30
2131-41

K300
���	�
�
Tell-tales
Avertisseurs
Signale
Señales

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 271 -

K300

1 + 00001-0076700-01 2 ���� 4,3�9,5 �
���
���
���� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

2 + 00001-0026052-70 2 �
�

 5 �������
� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

3 + 00001-0076787-01 1 ���� 3,6�9,5 �
���
���
���� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

4 + 21010-3710200-10 ~ 1 �!����
���# �������#���
�
��!

Switch Contacteur Schalter Interruptor

4 + 21070-3710200-11 ~ 1 �!����
���# �������#���
�
��!

Switch Contacteur Schalter Interruptor

5 + 21030-3803138-00 1 (���*���� Bracket, switch Support de contacteur Tragarm f. Schalter Soporte de interruptor

6 + 21100-3721010-00 ~ 1 ����
� �	���	�� 	!������ ���
 Horn Avertisseur sonore Horn Claxón acústico

6 + 21100-3721010-03 ~ 1 ����
� �	���	�� 	!������ ���
 Horn Avertisseur sonore Horn Claxón acústico

6 + 21100-3721020-03 ~ 1 ����
� �	���	�� ������� ���
 Horn Avertisseur sonore Horn Claxón acústico

7 + 00001-0026055-71 1 �
�

 8 ��������
� Lock washer 8 Rondelle d'arrêt 8 Sicherungsscheibe 8 Arandela 8 de fijación

8 + 00001-0061008-11 1 �
��
 �8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

9 21210-3721290-10 1 (���*���� Bracket Support d'avertisseur Tragarm Soporte de señal

10 + 21050-3710010-03 ~ 1 �!����
���# 
	
������
����
���
$��

Switch, hazard flashers Interrupteur de signal de
détresse

Schalter f. Warnblinkanlage Interruptor de la señalización
de avería

10 + 21050-3710010-04 ~ 1 �!����
���# 
	
������
����
���
$��

Switch, hazard flashers Interrupteur de signal de
détresse

Schalter f. Warnblinkanlage Interruptor de la señalización
de avería

11 + 21061-3709500-00 1 ^
��
 _12-1,2 Bulb 12V 1.2W Ampoule 12V 1.2W Glühlampe 12 V, 1.2 Watt Lámpara 12V 1.2W

12 + 21050-3709310-00 ~ 1 /�������
���# �����!�
��!� 3-stalk switch Commodo à 3 manettes Hebelschalter Mando de luces de tres palan-
cas

12 + 21050-3709310-01 ~ 1 /�������
���# �����!�
��!� 3-stalk switch Commodo à 3 manettes Hebelschalter Mando de luces de tres palan-
cas

13 + 00001-0045677-80 1 )���� 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5

14 + 00001-0007912-11 3 �
��
 �12�1,5 ����
� Thin nut M12x1,5 Ecrou bas M12x1,5 Flachmutter M12x1,5 Tuerca M12x1,5 baja

15 + 21214-3720020-00 XY-�
�[ 1 �!����
���# ����
�

��������� ���
�� �$�������

�lutch pedal position signal
switch

�ommande du signal de posi-
tion de la pédale
d'embrayage

Signalschalter der
Kupplungspedalstellung

nterruptor del señal de posi-
ción del pedal de embrague

16 + 21213-3710180-00 ~ 1 �!����
���# 
������	��
��]]����$�
�


Differential lock switch Contacteur de témoin de
blocage de différentiel

Schalter f.
Differentialsperrsignal

Interruptor aviso bloqueo
diferencial

16 + 21213-3710180-01 ~ 1 �!����
���# 
������	��
��]]����$�
�


Differential lock switch Contacteur de témoin de
blocage de différentiel

Schalter f.
Differentialsperrsignal

Interruptor aviso bloqueo
diferencial

17 + 21080-3512115-00 1 /����
��
 Gasket Joint Dichtung Junta de tapón

18 + 21080-3720010-10 1 �!����
���# ����
�

����������

Brake light switch Contacteur de feu stop Bremslichtschalter Interruptor aviso de frenado

19 + 11180-3720010-00 ~ XY-�
�[ 1 �!����
���# ����
�

����������

Brake light switch Contacteur de feu stop Bremslichtschalter Interruptor aviso de frenado

19 + 11180-3720010-01 ~ XY-�
�[ 1 �!����
���# ����
�

����������

Brake light switch Contacteur de feu stop Bremslichtschalter Interruptor aviso de frenado

20 + 21150-3828210-00 ~ 1 ?
���� ������
���!
�����
���� ����!

Outside temperature sensor Capteur de température
ambiante

Außentemperaturfühler Sensor de temperatura exteri-
or

20 + 21150-3828210-02 ~ 1 ?
���� ������
���!
�����
���� ����!

Outside temperature sensor Capteur de température
ambiante

Außentemperaturfühler Sensor de temperatura exteri-
or

20 + 21150-3828210-03 ~ 1 ?
���� ������
���!
�����
���� ����!

Outside temperature sensor Capteur de température
ambiante

Außentemperaturfühler Sensor de temperatura exteri-
or



- 272 -

21214-20
21214-30
2131-30(01)
2131-41(02)

K310
���+
�� � �
�������
Instruments and backlighting
Instruments et leur éclairage
Instrumente und Aufhellung
Instrumentos y iluminación

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 273 -

K310

1 + 21040-3716175-00 2 �
��
 ���$�
�#�
� Special nut Ecrou spécial Sondermutter Tuerca especial

2 + 21080-3710310-00 1 �!����
���# ��	������
���
���	 � �����
���

Rheostat, dashboard illumina-
tion

Rhéostat d'éclairage des
instruments

Rheostat Reóstato de iluminación de
instrumentos

3 + 21060-3710348-00 1 �
��
 Nut Ecrou Mutter Tuerca

4 + 21050-3710349-00 1 :������
 Knob Bouton de rhéostat Griff Manecilla de reóstato

5 + 21102-3840063-00 X01-10,11[X02[ 1 /����!��
 $��� ��
�������� Jumper Barrete de connexion Brücke Puente de unión

6 + 00001-0038318-01 4 �
��
 �6 � ��
�
�!� 
������� Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5 Tuerca M5 de collar dentado

7 + 21102-3840010-01 ~ 1 &��� ���
	�����
����
����
�����

Immobilizer unit Bloc de commande antidé-
marrage

Wegfahrsperre-Steuergerät Bloque del inmobilizador

7 + 21102-3840010-02 ~ 1 &��� ���
	�����
����
����
�����

Immobilizer unit Bloc de commande antidé-
marrage

Wegfahrsperre-Steuergerät Bloque del inmobilizador

7 + 21102-3840010-03 ~ 1 &��� ���
	�����
����
����
�����

Immobilizer unit Bloc de commande antidé-
marrage

Wegfahrsperre-Steuergerät Bloque del inmobilizador

8 + 21010-1108122-00 1 /�
����
 Retaining plate Plaque de serrage Druckplatte Placa de apriete

9 + 21102-3840020-01 ~ 1 ?
����-����
���
��� Immobilizer warning sender Transmetteur
d'antidémarrage

Wegfahrsperre-
Anzeigeeinheit

Transmisor-avisador

9 + 21102-3840020-02 ~ 1 ?
����-����
���
��� Immobilizer warning sender Transmetteur
d'antidémarrage

Wegfahrsperre-
Anzeigeeinheit

Transmisor-avisador

9 + 21102-3840020-03 ~ 1 ?
����-����
���
��� Immobilizer warning sender Transmetteur
d'antidémarrage

Wegfahrsperre-
Anzeigeeinheit

Transmisor-avisador

10 + 21102-3840025-01 ~ 1 (������� ����	!� ������ Code keys kit Jeu de clés de code Satz Codeschlüssel Juego de llave electrónica

10 + 21102-3840025-02 ~ 1 (������� ����	!� ������ Code keys kit Jeu de clés de code Satz Codeschlüssel Juego de llave electrónica

10 + 21102-3840025-03 ~ 1 (������� ����	!� ������ Code keys kit Jeu de clés de code Satz Codeschlüssel Juego de llave electrónica

11 21102-3840030-01 1 (��� `��������!� ����	��� Black working key Clé de code noire Codeschlüssel, schwarz Llave electrónica negra

11 21102-3840030-02 1 (��� `��������!� ����	��� Black working key Clé de code noire Codeschlüssel, schwarz Llave electrónica negra

11 21102-3840030-03 1 (��� `��������!� ����	��� Black working key Clé de code noire Codeschlüssel, schwarz Llave electrónica negra

12 21102-3840040-01 1 (��� `��������!� �
��
���� Red learning key Clé de code rouge Lernschlüssel, rot Llave electrónica roja

12 21102-3840040-02 1 (��� `��������!� �
��
���� Red learning key Clé de code rouge Lernschlüssel, rot Llave electrónica roja

12 21102-3840040-03 1 (��� `��������!� �
��
���� Red learning key Clé de code rouge Lernschlüssel, rot Llave electrónica roja

13 + 21150-3801010-03 ~ 1 (��
��
$�� ���
���	 Instrument cluster Tableau de bord Kombiinstrument Cuadro instrumentos

13 + 21150-3801010-04 ~ 1 (��
��
$�� ���
���	 Instrument cluster Tableau de bord Kombiinstrument Cuadro instrumentos

13 + 21150-3801010-05 ~ 1 (��
��
$�� ���
���	 Instrument cluster Tableau de bord Kombiinstrument Cuadro instrumentos

14 + 21080-3714615-00 ~ 1 /
���� ����	���� Holder, illumination Douille d'éclaireur Lampenfassung Portalámparas de iluminación

14 + 21080-3714615-01 ~ 1 /
���� ����	���� Holder, illumination Douille d'éclaireur Lampenfassung Portalámparas de iluminación

14 + 21080-3714615-02 ~ 1 /
���� ����	���� Holder, illumination Douille d'éclaireur Lampenfassung Portalámparas de iluminación

15 + 21080-3725010-10 ~ 1 /������	
���# Cigarette lighter assy Allume-cigare complet Zigarettenanzünder Encendedor en conjunto

15 + 21080-3725010-11 ~ 1 /������	
���# Cigarette lighter assy Allume-cigare complet Zigarettenanzünder Encendedor en conjunto

16 + 21080-3725100-10 ~ 1 /
���� �������	
���� Cigarette lighter housing Corps d'allume-cigare Glimmzündergehäuse Cuerpo de encendedor

16 + 21080-3725100-11 ~ 1 /
���� �������	
���� Cigarette lighter housing Corps d'allume-cigare Glimmzündergehäuse Cuerpo de encendedor

17 + 21080-3725200-00 ~ 1 /��	���
� �
��#
�������	
����

Cigarette lighter mobile part Allume-cigare Zigarettenanzünder,
bewegliches Teil

Elemento móvil del encende-
dor

17 + 21080-3725200-01 ~ 1 /��	���
� �
��#
�������	
����

Cigarette lighter mobile part Allume-cigare Zigarettenanzünder,
bewegliches Teil

Elemento móvil del encende-
dor

18 21214-1108275-00 1 �
���*�
 Plug Obturateur Stopfen Obturador



- 274 -

21214-20
21214-30
2131-30
2131-41

K320
�����
#����
�
Switches
Interrupteurs
Schalter
Interruptores

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 275 -

K320

1 + 21080-3709600-10 ~ 1 /�������
���# �
�������
��	������

External lighting switch Commande d'éclairage
extérieur

Schalter f.
Außenbeleuchtung Interruptor alumbrado

exterior
1 + 21080-3709600-11 ~ 1 /�������
���# �
�������

��	������
External lighting switch Commande d'éclairage

extérieur
Schalter f.
Außenbeleuchtung Interruptor alumbrado

exterior
2 + 21040-3709612-00 ~ 1 /�������
���# ����������

� ��!	
���� �
�����
�����


Switch, rear window wiper Commande d'essui-glace
arrière

Wischerschalter

Interruptor limpialuneta
2 + 21040-3709612-01 ~ 1 /�������
���# ����������

� ��!	
���� �
�����
�����


Switch, rear window wiper Commande d'essui-glace
arrière

Wischerschalter

Interruptor limpialuneta
3 + 21070-3709608-01 1 /�������
���# ��������� Heater switch Commande de chauffage Schalter der Heizanlage

Interruptor del calefactor
4 + 21213-3709607-00 1 /�������
���# �
����	


�
����� �����

Heated rear window
switch

Commande de dégivrage
de glace arrière

Schalter f.
Scheibenbeheizung Interruptor de calefacción

luneta
5 + 21214-3803010-00 1 ;

�� �	���	�� Warning lamp cluster Bloc de témoins Anzeigeeinheit Bloque de lámparas testi-

go
6 + 21213-3709609-11 1 /�������
���# �
����

�����	����
��!� ]��
���
Rear foglight switch Commande de feux

antibrouillard AR
Schalter f.
Nebelschlußleuchten

Interruptor faros antiniebla
7 + 21050-3709604-00 2 �
���*�
 Plug Obturateur Stopfen

Obturador



- 276 -

21214-20
21214-30
2131-30
2131-41

K330
:�
� � +

�� ����
;��	���
��
Fuse block and relay
Relais et blocs des fusibles
Zentralelektrik und Relais
Caja fusibles y relé

Catalogue LADA 4x4  08.2010



�
�. � ���. ���� �
��� ����
� �����	� ��
��� �

. �����	
��	�� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 277 -

K330

1 + 21100-3747210-21 ~ 5 :��� Relay Relais Relais Relé

1 + 21100-3747210-23 ~ 5 :��� Relay Relais Relais Relé

2 + 00001-0038321-01 6 �
��
 �6 � ��
�
�!�

�������

Toothed collar nut M6 Ecrou M6 à collet denté Zahnbundmutter M6 Tuerca M6 de collar den-
tado

3 + 21050-3747010-01 ~ 1 :���-����!	
���#
��
�
����� ��	����
 

Turn indicator intermittent
relay

Relais des clignotants Relaisunterbrecher für
Fahrtrichtungsblinker

Relé-interruptor luz direc-
ción

3 + 21050-3747010-02 ~ 1 :���-����!	
���#
��
�
����� ��	����


Turn indicator intermittent
relay

Relais des clignotants Relaisunterbrecher für
Fahrtrichtungsblinker

Relé-interruptor luz direc-
ción

3 + 21050-3747010-03 ~ 1 :���-����!	
���#
��
�
����� ��	����


Turn indicator intermittent
relay

Relais des clignotants Relaisunterbrecher für
Fahrtrichtungsblinker

Relé-interruptor luz direc-
ción

4 + 21010-3726410-00 7 �����
 ����
�$����
� Bush Douille Buchse Casquillo

5 + 00001-0076710-01 8 ���� 4,9�9,5
�
���
���
����

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

6 + 00001-0026052-70 8 �
�

 5 �������
� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

7 + 21210-3747121-00 2 (���*���� ��� ���
��	��
����

Bracket Support Halter Soporte

8 + 11110-3722000-00 1 &��� �������
������� Fuse and relay box unit
assy

Boîtier de fusibles et de
relais complet

Relais- und
Sicherungskasten kom-
plett

Caja fusibles y relé en
conjunto

9 + 00001-0008580-90 7 /������
�����# 8 _ Fuse 8 A Fusible 8 A Sicherung 8 A Fusible 8 A

9 + 00001-0010489-90 3 /������
�����# 16 _ Fuse 16 A Fusible 16 A Sicherung 16 A Fusible 16 A

10 + 00001-0038318-01 4 �
��
 �5 � ��
�
�!�

�������

Toothed collar nut M5 Ecrou M5 à collet denté Zahnbundmutter M5 Tuerca M5 de collar den-
tado

11 + 21060-3722100-00 1 &��� �������
�������
����������#�!�

Fusebox Boîtier de fusibles Sicherungskasten Caja fusibles

12 + 21050-3747210-21 ~ 3 :��� Relay Relais Relais Relé

12 + 21050-3747210-23 ~ 3 :��� Relay Relais Relais Relé

13 + 21140-3747610-00 ~ 1 :��� �
����
�����	����
��!� �����

Fog-light relay Relais feux de brouillard
arrière

Nebelscheinwerfer-Relais Relé faros traseros anti-
niebla

13 + 21140-3747610-01 ~ 1 :��� �
����
�����	����
��!� �����

Fog-light relay Relais feux de brouillard
arrière

Nebelscheinwerfer-Relais Relé faros traseros anti-
niebla

13 + 21140-3747610-02 ~ 1 :��� �
����
�����	����
��!� �����

Fog-light relay Relais feux de brouillard
arrière

Nebelscheinwerfer-Relais Relé faros traseros anti-
niebla

13 + 21140-3747610-03 ~ 1 :��� �
����
�����	����
��!� �����

Fog-light relay Relais feux de brouillard
arrière

Nebelscheinwerfer-Relais Relé faros traseros anti-
niebla



- 278 -

21214-20
21214-30
2131-30
2131-41

K400
���� �����	�� 
�������� ���
��
Engine bay wire harness
Faisceaux du compartiment moteur
Kabelstränge für Motorraum
Mazos de cables del compartimiento del motor

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 279 -

K400

1 + 21213-3724020-00 1 ���� �����	�� ��	
���
��
������

Sidelight wire harness, RHFaisceau de câbles D de
feu de position AV

Begrenzungsleuchte-
Kabelbaum rechts

Haz de cables der.

2 + 21213-3724091-00 1 �����	 ����� ������ Earth lead Câble de masse Massekabel Cable de masa

3 + 21214-3724068-00 1 �����	 ���	
�
�������
���������� 
 ����	. �����

Connecting lead Câble de liaison Verbindungskabel Cable de unión

4 + 21010-3724060-00 1 �����	 ���	
���
�
�������� 
 ����	���� �����

Connecting lead Câble de liaison Verbindungskabel Cable de unión

5 + 21214-3707080-20 ~ 1 ���� ��������������
�����	��

HT leads Faisceau de câbles à
haute tension

Kabelbaum Cable de alta tensión

5 + 21214-3707080-22 ~ 1 ���� ��������������
�����	��

HT leads Faisceau de câbles à
haute tension

Kabelbaum Cable de alta tensión

6 + 21214-3724026-97 1 ���� �����	�� �
�����
���
���
� � �����

Ignition wire harness Faisceau de câbles de
système d'allumage

Kabelbaum f. Zündanlage Haz de cables

6 + 21214-3724026-44 (�-���) 1 ���� �����	�� �
�����
���
���
� � �����

Ignition wire harness Faisceau de câbles de
système d'allumage

Kabelbaum f. Zündanlage Haz de cables

7 + 21214-3724036-00 1 ���� �����	�� 
������� �
�����

Injector wire harness Faisceau de câbles
d'injecteurs

Einspritzventile-
Kabelbaum

Haz de cables

8 + 21213-3724021-00 1 ���� �����	�� ��	
���
��
�����

Sidelight wire harness, LH Faisceau de câbles G de
feu de position AV

Begrenzungsleuchte-
Kabelbaum links

Haz de cables izq.

9 + 21214-3724010-90 1 ���� �����	�� ����	�
� �
�����

Wire harness, front Faisceau de câbles avant Kabelbaum vorne Haz de cables delantero

9 + 21214-3724010-44 (�-���) 1 ���� �����	�� ����	�
� �
�����

Wire harness, front Faisceau de câbles avant Kabelbaum vorne Haz de cables delantero



- 280 -

21214-20
21214-30(01)
2131-30(02)
2131-41(03)

K410
���� �����	�� ������ � ���
�� ��������
Passenger compartment wire harness
Faisceaux de l'habitacle et de la planche de bord
Kabelstränge für Innenraum und Armaturenbrett
Mazos de cables del habitáculo y  tablero de instrumentos

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 281 -

K410

1 + 21214-3724210-10 1 ���� �����	�� ��	�
� Rear wire harness Faisceau de câbles
arrière

Kabelbaum, hinterer Haz de cables trasero

1 + 21214-3724210-44 (01) 1 ���� �����	�� ��	�
� Rear wire harness Faisceau de câbles
arrière

Kabelbaum, hinterer Haz de cables trasero

1 + 21310-3724210-40 (03) 1 ���� �����	�� ��	�
� Rear wire harness Faisceau de câbles
arrière

Kabelbaum, hinterer Haz de cables trasero

1 + 21310-3724210-44 (02) 1 ���� �����	�� ��	�
� Rear wire harness Faisceau de câbles
arrière

Kabelbaum, hinterer Haz de cables trasero

2 + 21214-3724030-70 1 ���� �����	�� �����

��
����� � �����

Instrument panel wire har-
ness

Faisceau de câbles de
planche de bord

Kabelbaum für
Armaturenbrett

Haz de cables del cuadro
de instrumentos

2 + 21214-3724030-44 (�-���) 1 ���� �����	�� �����

��
����� � �����

Instrument panel wire har-
ness

Faisceau de câbles de
planche de bord

Kabelbaum für
Armaturenbrett

Haz de cables del cuadro
de instrumentos

3 + 21214-3724094-00 1 �����	 ����� ��������
��	���� ������

Groud wire rear window
heating

Fil masse du réchauffeur de lunette
arrière

4 + 21213-3724214-00 1 ���� �����	�� �������

������ ��������� �����

Wire harness, number
plate lamp

Faisceau de câbles de
plaque d'immatriculation

Kennzeichenbeleuchtung-
Kabelbaum

Haz de cables



- 282 -

21214-20(01)
21214-30(01)
21214-50(02)
2131-30(03)
2131-41(04)

M001
�����
Body
Carrosserie 
Karosserie
CarrocerÌa

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 283 -

M001

1 + 21214-5000010-10 (01)(02) 1 ����� � ����� 	��
��������� 

Body, insulated Carrosserie garnie Karosserie komplett

Carrocería en conjunto
2 + 21214-5000014-10 (01) 1 ����� ���������� Bodyshell, painted Carrosserie peinte Karosserie lackiert

Carrocería pintada
2 + 21214-5000014-46 (01-162)(02) 1 ����� ���������� Bodyshell, painted Carrosserie peinte Karosserie lackiert

Carrocería pintada
2 + 21214-5000014-47 (01-161) 1 ����� ���������� Bodyshell, painted Carrosserie peinte Karosserie lackiert

Carrocería pintada
3 + 21310-5000010-00 (03)(04) 1 ����� � ����� 	��

��������� 
Body, insulated Carrosserie garnie Karosserie komplett

Carrocería en conjunto
4 + 21310-5000014-20 (04-40,140) 1 ����� ���������� Bodyshell, painted Carrosserie peinte Karosserie lackiert

Carrocería pintada
4 + 21310-5000014-41 (03)(04) 1 ����� ���������� Bodyshell, painted Carrosserie peinte Karosserie lackiert

Carrocería pintada



- 284 -

21214-20
21214-30
21214-50M100

��	
��� �
�
	��

Front seats
Sièges avant
Vordersitze
Asientos delanteros

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 285 -

M100

1 + 21213-6818010 -00 2 ��	������
� Head restraint Appui-tête Kopfstütze Apoyacabeza

2 + 21213-6818020-00 ** 2 !�
��� ��	������
�� Trim, head restraint Garniture d'appui-tête Kopflehnenpolsterung Guarnicido de apoyacabeza

3 21100-6818082-20 2 "��
��� ��	������
�� Padding, head restraint Matelassure d'appui-tête Kopfstützenpolsterung Relleno de apoyacabeza

4 + 00001-0025742-11 6 #���� $6 Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 Tuerca M6 autoblocante

5 + 21050-6818105-00 4 %����� Stop, head restraint Arrêtoir d'appui-tête Kopfstütze-Anschlag Montante de apoyacabeza

5 + 21100-6818105-00 2 %����� Stop, head restraint Arrêtoir d'appui-tête Kopfstütze-Anschlag Montante de apoyacabeza

6 + 00001-0032762-01 6 &
�� $6�16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16

7 + 21080-6818012-00 2 ������ ��	������
�� Head restraint frame Armature d'appui-tête Kopfstützegerüst Carcasa de apoyacabeza

8 21090-6818102-00 2 %����� ��	������
�� Head restraint pillar Montant d'appui-tête Kopflehne-Säule Montante de apoyacabeza

9 + 21083-6818052-10 2 !��
*���� ��
��

��	������
��

Plastic cover, head restraint Revêtement d'appui-tête Kopfstützenverkleidung Revestimiento de apoya-
cabeza

10 + 00001-0076797-01 4 &
�� 4,3�15,9 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

11 + 21213-6812310-00 ** 2 !�
��� ��	���
 �
	���� Front seat cushion trim Garniture de coussin de 
siège AV

Sitzpolsterbezug Guarnecido del cojín asiento
delantero

12 + 21213-6810010-00 * 1 %
	���� ������ Front seat, RH Siège avant D Vordersitz, rechts Asiento delantero der.

12 + 21213-6810011-00 * 1 %
	���� ����� Front seat, LH Siège avant G Vordersitz, links Asiento delantero izq.

13 + 21213-6813014-00 1 ������ ����	���� �
	����
������

RH seat frame Armature de siège AV D Sitzgestell rechts Armadura del asiento der.

13 + 21213-6813015-00 1 ������ ����	���� �
	����
�����

LH seat frame Armature de siège AV G Sitzgestell links Armadura del asiento izq.

14 + 21060-6818142-00 4 &����� �������� Bush, outside Douille extérieure Außenhülse Casquillo exterior

15 + 21080-6818144-00 4 &����� ���������� Bush, inner Douille intérieure Innenbuchse Casquillo interior

16 + 21213-6812610-10 ** 2 !�
��� ��
��
 �
	���� Seat back trim, front seat Garniture de dossier de siège
AV

Rücklehnenpolsterung Guarnecido de respaldo
asiento delantero

17 21213-6815020-00 1 !������
� ��
��
 ����	����
�
	���� ������

RH seat back frame Armature de dossier D Sitzrahmen, rechts Base del respaldo der.

17 21213-6815021-00 1 !������
� ��
��
 ����	����
�
	���� �����

LH seat back frame Armature de dossier G Sitzrahmen, links Base del respaldo izq.

18 + 21080-6814270-00 4 "�������
� ����� End piece Embout d'appui Lagerendstück Casquillo del apoyo

19 + 00001-0026406-01 4 ;���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

20 + 21213-6810048-00 1 !��
*���� ������ RH trim, seat rails Cache commande D de siège
AV

Schlittenverkleidung rechts Revestimiento de corredera
der.

20 + 21213-6810049-00 1 !��
*���� ����� LH trim, seat rails Cache commande G de siège
AV

Schlittenverkleidung links Revestimiento de corredera
izq.

21 + 00001-0005194-01 2 ;���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

22 + 00001-0009020-23 2 <��� $6�12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12

23 + 00001-0026122-50 2 ;���� 3,6 ���
*������� Facing washer 3,6 Rondelle d'embellissement
3,6

Zierscheibe 3,6 Arandela 3,6 de revestimiento

24 + 00001-0076788-06 2 &
�� 3,6�12,7����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

25 + 21100-6810054-00 8 <��� $8 Bolt M8 Boulon M8 Schraube M8 Tornillo M8

26 + 21010-6810052-00 8 ;���� Washer Rondelle Scheibe Arandela

27 + 00001-0026467-01 4 ;���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

+ 21213-6810250-00 1 �������� �
	��
� Kit of seats Jeu de sièges Satz Sitze Juego de asientos

+ 21213-6812250-00 1 �������� ��
��� �
	��
� Seat trim set Jeu de garnitures de sièges Satz Sitzbezüge Juego de revestimientos de
asientos

= - ���	
� � �������� 21213-6810250-00
== - ���	
� � �������� 21213-6812250-00



- 286 -

2131-30
2131-41

M101
��	
��� �
�
	��

Front seats
Sièges avant
Vordersitze
Asientos delanteros

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 287 -

M101

1 + 21093-6810012-00 * 1 %
	���� ����	��� ������ Front seat, RH Siège avant D Vordersitz, rechts Asiento delantero der.

1 + 21093-6810013-00 * 1 %
	���� ����	��� ����� Front seat, LH Siège avant G Vordersitz, links Asiento delantero izq.

2 + 21093-6818010-00 2 ��	������
� Head restraint Appui-tête Kopfstütze Apoyacabeza

3 + 21100-6818082-20 1 "��
��� ��	������
�� Padding, head restraint Matelassure d'appui-tête Kopfstützenpolsterung Relleno de apoyacabeza

4 + 21093-6818020-00 ** 2 !�
��� ��	������
�� Trim, head restraint Garniture d'appui-tête Kopflehnenpolsterung Guarnicido de apoyacabeza

5 + 00001-0025742-11 6 #���� $6 ����������:���� Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 Tuerca M6 autoblocante

6 + 21050-6818105-00 4 %����� Stop, head restraint Arrêtoir d'appui-tête Kopfstütze-Anschlag Montante de apoyacabeza

6 + 21100-6818105-00 2 %����� Stop, head restraint Arrêtoir d'appui-tête Kopfstütze-Anschlag Montante de apoyacabeza

7 + 00001-0032762-01 6 &
�� $6�16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16

8 21090-6818102-00 2 %����� ��	������
�� Head restraint pillar Montant d'appui-tête Kopflehne-Säule Montante de apoyacabeza

9 + 21080-6818012-00 2 ������ ��	������
�� Head restraint frame Armature d'appui-tête Kopfstützegerüst Carcasa de apoyacabeza

10 + 00001-0076797-01 4 &
�� 4,3�15,9 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

11 + 21083-6818052-10 2 !��
*���� ��
��

��	������
��

Plastic cover, head restraint Revêtement d'appui-tête Kopfstützenverkleidung Revestimiento de apoya-
cabeza

12 + 21060-6818142-00 4 &����� �������� Bush, outside Douille extérieure Außenhülse Casquillo exterior

13 + 21080-6818144-00 4 &����� ���������� Bush, inner Douille intérieure Innenbuchse Casquillo interior

14 + 21083-6812610-00 ** 2 !�
��� ��
��
 Seat back trim, front seat Garniture de dossier de siège
AV

Rücklehnenpolsterung Guarnecido de respaldo
asiento delantero

15 + 21083-6812310 -00 ** 2 !�
��� ��	���
 Front seat cushion trim Garniture de coussin de siège
AV

Sitzpolsterbezug Guarnecido del cojín asiento
delantero

16 + 21090-6813014-00 1 ������ ����	���� �
	����
������

RH seat frame Armature de siège AV D Sitzgestell rechts Armadura del asiento der.

16 + 21090-6813015-00 1 ������ ����	���� �
	����
�����

LH seat frame Armature de siège AV G Sitzgestell links Armadura del asiento izq.

17 + 21080-6810060-00 2 >���
�� ������ Torsion bar, RH Barre de torsion D Drehstab, rechts Barra de torsión der.

17 + 21080-6810061-00 2 >���
�� ����� Torsion bar, LH Barre de torsion G Drehstab, links Barra de torsión izq.

18 + 00001-0061041-11 8 #���� $8 Self-locking nut M8 Ecrou autofreiné M8 S.Mutter M8 Tuerca M8 autoblocante

19 + 00001-0005196-01 8 ;���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

20 + 00001-0035175-11 8 ;�
���� $8�45 Stud M8x45 Goujon M8x45 Stift M8x45 Espárrago M8x45

21 + 21080-6810024-00 2 ��������� ����	�
� ������ RH front bracket Support avant D Vordersitzstütze, rechts Soporte delantero izq.

21 + 21080-6810025-00 2 ��������� ����	�
� ����� LH front bracket Support avant G Stütze, vorne links Soporte delantero izq.

22 + 21100-6810054-00 8 <��� $8 Bolt M8 Boulon M8 Schraube M8 Tornillo M8

23 + 21010-6810052-00 8 ;���� Washer Rondelle Scheibe Arandela

+ 21093-6810250-00 1 �������� �
	��
� Kit of seats Jeu de sièges Satz Sitze Juego de asientos

+ 21093-6812250-00 1 �������� ��
��� �
	��
� Seat trim set Jeu de garnitures de sièges Satz Sitzbezüge Juego de revestimientos de
asientos

= - ���	
� � �������� 21093-6810250

== - ���	
� � �������� 21093-6812250



- 288 -

21214-20
21214-30
21214-50M110

�
�����
 ��������� �
�
	��� ��	
���
Front seats adjustment mechanism
Mécanisme de réglage des sièges avant
Vorderes Sitzbefestigungsmechanismus
Mecanismo de instalación de los asientos  delanteros

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 289 -

M110

1 + 21080-6814282-00 2 !��
*���� Cover plate Revêtement de poignée Verkleidung Revestimiento de palanca

2 + 21080-6814280-00 2 ?���� Knob, seat back tipping
catch

Poignée de levier de
dossier

Griff Palanca de fiador de
respaldo

3 + 21080-6814287-00 1 >��� ����� Operating rod, LH Tringle G Stange links Varilla izq.

4 + 21080-6814286-00 1 >��� ������ Operating rod, RH Tringle D Stange, rechts Cable der.

5 + 21213-6814272-00 1 !��
*���� ������ Inner cover plate, RH Revêtement intérieur D Verkleidung rechts Revestimiento interior der.

5 + 21213-6814273-00 1 !��
*���� ����� Inner cover plate, LH Revêtement intérieur G Verkleidung links Revestimiento interior izq.

6 + 21010-6810052-00 8 ;���� Washer Rondelle Scheibe Arandela

7 + 21010-6810054-00 8 <��� $8�16 Bolt Boulon Schraube Tornillo

8 + 21213-6814310-00 2 %�����
 ����	���� �
	����
������

RH rails, front LH seat Glissière D de siège AV GSchlitten rechts f. linken
Vordersitz

Corredera der. de asiento
delantero izq.

8 + 21213-6814311-00 2 %�����
 ����	���� �
	����
�����

LH rails, front LH seat Glissière G de siège AV GSchlitten links f. linken
Vordersitz

Corredera izq. de asiento
delantero izq.

9 + 21213-6814044-00 1 ?���� ��:���
 ������ Lever, RH Levier D Hebel rechts Palanca der.

9 + 21213-6814045-00 1 ?���� ��:���
 ����� Lever, LH Levier G Hebel links Palanca izq.

10 + 21213-6814308-00 1 !��
*���� ������ Outer cover plate, RH Revêtement extérieur D Verkleidung rechts Revestimiento exterior
der.

10 + 21213-6814309-00 1 !��
*���� ����� Outer cover plate, LH Revêtement extérieur G Verkleidung links Revestimiento exterior izq.

11 + 21080-6814242-00 2 ������	�� Gasket Joint Dichtung Junta

12 + 00001-0026406-01 2 ;���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

13 + 21080-6814234-01 2 @�������� Holder Support Halter Sujetador

14 + 00001-0009020-23 2 <��� $6�12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12

15 + 21080-6814232-00 2 ?���� Reclining adjustment
knob, seat back

Poignée de réglage de
dossier

Griff Palanca de regulador de
respaldo

16 + 21010-1602155-00 4 ����
�� Spring Ressort Feder Muelle

17 + 21213-6814323-10 4 &����� Bush Douille Buchse Casquillo



- 290 -

2131-30
2131-41

M111
�
�����
 ��������� �
�
	��� ��	
���
Front seats adjustment mechanism
Mécanisme de réglage des sièges avant
Vorderes Sitzbefestigungsmechanismus
Mecanismo de instalación de los asientos  delanteros

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 291 -

M111

1 + 21140-6814272-00 1 !��
*���� ����������
������

Inner cover plate, RH Revêtement intérieur D Verkleidung rechts Revestimiento interior der.

1 + 21140-6814273-00 1 !��
*���� ����������
�����

Inner cover plate, LH Revêtement intérieur G Verkleidungsstück, innen
links

Revestimiento interior izq.

2 + 21140-6814010-00 1 %�����
 ��������
�
������

Inner seat rail, RH Glissière intérieure D Schlitten, innen rechts Corredera interior der.

2 + 21140-6814011-00 1 %�����
 ��������
� ����� Inner seat rail, LH Glissière intérieure G Schlitten, innen links Corredera interior izq.

3 + 21080-6814020-00 1 %�����
 �������� ������ Outer seat rail, RH Glissière extérieure D Schlitten, außen rechts Carredera exterior der.

3 + 21080-6814021-00 1 %�����
 �������� ����� Outer seat rail, LH Glissière extérieure G Schlitten, außen links Corredera exterior izq.

4 + 21080-6814040-00 2 ?���� Adjuster knob Poignée de glissière Griff Palanca de corredera

5 + 21080-6814308-00 1 !��
*���� ��������
������

Outer cover plate, RH Revêtement extérieur D Verkleidungsstück, außen
rechts

Revestimiento exterior
der.

5 + 21080-6814309-00 1 !��
*���� �������� ����� Outer cover plate, LH Revêtement extérieur G Verkleidungsstück, außen
links

Revestimiento exterior izq.

6 + 21080-6814242-00 2 ������	�� Gasket Joint Dichtung Junta

7 + 21080-6814270-00 4 "�������
� ����� End piece Embout d'appui Lagerendstück Casquillo del apoyo

8 + 21080-6814234-01 2 @�������� Holder Support Halter Sujetador

9 + 00001-0026406-01 10 ;���� 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

10 + 21080-6814232-00 2 ?���� Reclining adjustment
knob, seat back

Poignée de réglage de
dossier

Griff Palanca de regulador de
respaldo

11 + 00001-0009020-23 10 <��� $6�12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12

12 + 21080-6814318-00 4 ����* �������
� ������� Securing pin Doigt de fixation de glis-
sière

Befestigungsbolzen Perno de fijación de
carrederas

13 + 00001-0010664-76 2 ����*�  ������� Thrust ring 16 Bague de butée 16 Seegerring 16 Anillo de tope 16



- 292 -

21214-20
21214-30
21214-50M120

��	
��
 ��	�


Rear seat
Siège arrière
Rücksitze
Asiento trasero

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 293 -

M120

1 + 21214-6820210-00 1 %�
���  ��	���� �
	���� �
�����

Rear seat back Dossier de banquette AR Rücksitzbanklehne Respaldo del asiento
trasero

2 + 21214-6822610-00 1 !�
��� ��
��
 ��	����
�
	���� � �����

Rear seat back trim Garniture de dossier de
banquette AR

Rücklehnenbezug Guarnicido del respaldo
trasero

3 + 21214-6820110-00 1 ��	���� ��	���� �
	���� �
�����

Rear seat cushion Coussin de banquette AR Rücksitzpolsterung Cojín del asiento trasero

4 + 21214-6820310-00 1 !�
��� ��	���
 ��	����
�
	���� � �����

Rear seat cushion trim Garniture de coussin de
banquette

Sitzpolsterbezug Guarnicido de cojín
trasero

5 + 00001-0025990-71 2 ;���� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

6 + 00001-0009021-21 2 <��� $6�14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14

7 + 21080-6105268-00 4 &
�� �������
� �����
	���


Lock securing screw Vis de fixation de serrure Befestigungsschraube Tornillo fijación cierre

8 + 11180-6824090-00 2 N
������ ����� ��
��

��	���� �
	���� � �����

Striker plate Arrêtoir de serrure Schloßverriegelung Fijador del cierre

9 + 21214-6820066-00 1 ���������
�����.

������� ��
��
 �Q�
����.� �����

Bracket, rear seat Support de banquette AR Hintersitzstütze Soporte de asiento trasero

10 + 21214-6820067-00 1 ���������
�����.

������� ��
��
 �Q�
���.� �����

Bracket, LH Support de banquette AR,
G

Hintersitzstütze, links Soporte de asiento
trasero, izq.

11 + 00001-0026055-71 14 ;���� 8 ��������� Lock washer 8 Rondelle d'arrêt 8 Sicherungsscheibe 8 Arandela 8 de fijación

12 + 00001-0060432-31 14 <��� $8�16 Bolt M8x16 Boulon M8x16 Schraube M8x16 Tornillo M8x16



- 294 -

2131-30
2131-41

M121
��	
��
 ��	�


Rear seat
Siège arrière
Rücksitze
Asiento trasero

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 295 -

M121

1 + 21083-6820230-00 (140) 1 %�
��� ��	���� �
	���� Rear seat back Dossier de banquette AR Rücksitzbanklehne Respaldo del asiento

1 + 21093-6820230-00 1 %�
��� ��	���� �
	���� Rear seat back Dossier de banquette AR Rücksitzbanklehne Respaldo del asiento

1 + 21093-6820210-00 * 1 %�
��� ��	���� �
	���� �
����
��� ������
��

Rear seat back Dossier de banquette AR Rücksitzbanklehne Respaldo del asiento
trasero

2 + 21093-6828010-00 (140) 2 ��	������
� ��	����
�
	����

Rear seat head restraint Appui-tête de banquette
arrière

Rücksitz-Kopflehne Apoyacabeza del asiento
trasero

3 + 21060-6818142-00 (140) 4 &����� ���
*������� Bush, outside Douille extérieure Außenhülse Casquillo exterior

4 + 21083-6828144-00 (140) 4 &����� ���������� Bush Douille Buchse Casquillo

5 + 21083-6828148-01 (140) 4 !��
*���� ��������/:�� Trim Enjoliveur Verkleidung Revestimiento

6 + 21083-6822610-00 ** 1 !�
��� ��
��
 ��	����
�
	����

Rear seat back trim Garniture de dossier de
banquette AR

Rücklehnenbezug Guarnicido del respaldo
trasero

7 + 21083-6825020-00 1 !������
� ��
��
 ��	����
�
	����

Rear seat back frame Armature de dossier de
banquette AR

Rücklehnenrahmen Base del respaldo

8 + 21093-6820110-00 * 1 ��	���� ��	���� �
	���� Rear seat cushion Coussin de banquette AR Rücksitzpolsterung Cojín del asiento trasero

9 + 21093-6822310-20 ** 1 !�
��� ��	���
 ��	����
�
	����

Rear seat cushion trim Garniture de coussin de
banquette AR

Sitzpolsterbezug Guarnicido de cojín
trasero

10 + 21020-6820062-00 5 <�
�� Buffer, rear seat Tampon de banquette AR Puffer Tope asiento trasero

11 + 21090-6823020-00 1 !������
� ��	���

��	���� �
	����

Cushion pan Embase de siège Trägerplatte Base del asiento

12 + 21080-6824176-00 2 !��
*���� ����
 Hinge trim Enjoliveur de charnière Scharnierverkleidung Revestimiento de la bis-
agra

13 + 00001-0009024-21 2 <��� $6�20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20

14 + 00001-0026053-71 2 ;���� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

15 + 00001-0025982-71 2 ;���� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

16 + 00001-0009020-21 2 <��� $6�12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12

+ 21093-6810250-00  1 �������� �
	��
� Kit of seats Jeu de sièges Satz Sitze Juego de asientos

+ 21093-6812250-00  1 �������� ��
��� �
	��
� Seat trim set Jeu de garnitures de
sièges

Satz Sitzbezüge Juego de revestimientos
de asientos

= - ���	
� � �������� 21093-6810250-00

== - ���	
� � �������� 21093-6812250-00



- 296 -

2131-30
2131-41

M130
�
�����
 ��������� ��	�
�� ��	
���
Front seats adjustment mechanism
Mécanisme de réglage de la banquette arrière
Hinteresr Sitzbefestigungsmechanismus 
Mecanismo de instalación del asiento trasero

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 297 -

M130

1 + 21080-6824156-00 1 ?������� ��
��	� �����
��
��
 ��	���� �
	����

Handle Manette Schloßgriff Manija del cierre

2 + 21080-6824140-00 1 ��
��	 ����� ��
��

��	���� �
	����

Lock linkage Commande de verrou Schloßantrieb Mando del cierre

3 + 21080-6822812-00 1 ������ ��
��
 ��	����
�
	����

Center panel, seat back Panneau de dossier
médian

Rücklehnenblech Panel de respaldo central

4 21080-6820066-00 1 ��������� 

�������
��
��
 ������

Bracket, rear seat Support de banquette AR Hintersitzstütze Soporte de asiento trasero

4 21080-6820067-00 1 ��������� 

�������
��
��
 �����

Bracket, LH Support de banquette AR,
G

Hintersitzstütze, links Soporte de asiento
trasero, izq.

5 + 21080-6824102-00 2 N
������ ��
��
 ��	����
�
	����

Lock catch Arrêtoir de verrou Schloßverriegelung Fijador del cierre

6 + 21080-6824184-00 2 !��
*���� 

�������
��
��
 ��	���� �
	����

Trim Revêtement d'arrêtoir Verriegelungsverkleidung Revestimiento del fiador

7 + 00001-0026055-71 6 ;���� 8 ��������� Lock washer 8 Rondelle d'arrêt 8 Sicherungsscheibe 8 Arandela 8 de fijación

8 + 00001-0060431-21 6 <��� $8�14 Bolt M8x14 Boulon M8x14 Schraube M8x14 Tornillo M8x14

9 + 21080-6822814-00 1 ������ ��
��
 ��	����
�
	���� ������

RH panel, seat back Panneau de dossier D Rücklehnenblech rechts Panel de respaldo der.

10 + 21210-6306028-00 1 !�� ����� ��
��
 ��	����
�
	����

Shaft Axe de verrou Achse Eje del cierre

11 + 00001-0026052-70 2 ;���� 5 ��������� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

12 + 00001-0076711-01 2 &
�� 4,9�12,7
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

13 + 21080-6824168-00 2 @�������� ���
 ��
��	�
����� ��
��
 

Backstop Support de tringle Stangenträger Sujetador de la varilla

14 + 21010-6203232-00 2 <�
�� Buffer Tampon Puffer Tope

15 + 21080-6824110-00 2 U���� ��
��
 ��	����
�
	����

Seat back lock Verrou de dossier Rücklehnenschloß Cierre de respaldo asiento

16 + 21080-6824122-00 2 X��� ����� ��
��
 ��	����
�
	���� � �����

Lock tongue Ergot de verrou Schloßzunge Lámina del cierre

17 + 00001-0032762-01 4 &
�� $6�16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16

18 + 00001-0026053-71 4 ;���� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

19 + 21080-6822815-00 1 ������ ��
��
 ��	����
�
	���� �����

LH panel, seat back Panneau de dossier G Rücklehnenblech links Panel de respaldo izq.

20 + 00001-0076797-07 16 &
�� 4,3�15,9
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

21 + 21080-6824210-00 1 ��
��	 ����� ��	����
�
	����

Lock linkage Commande de verrou Schloßantrieb Mando del cierre

22 + 21080-6824208-00 1 ����
�� ����� ��	����
�
	����

Spring Ressort de verrou Schloßfeder Muelle



- 298 -

21214-20(01)
21214-30(01)
21214-50(01)
2131-30(02)
2131-41(02)

M135
�

�� �
����������
Safety belts
Ceintures de sécurité
Sicherheitsgurte
Cinturones de seguridad

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 299 -

M135

1 + 21214-8217154-00 (01-
45,160,161,162)

2 ����� ������
 ����	����
����� �����������


Front safety belt reel
housing

Protecteur de l'enrouleur
de ceinture de sécurité

Spulengehaeuse des
vorderen
Sicherheitsriemens

Cubierta de la bobina del
cinturon de seguridad de

2 + 21214-8217010-00 (01-
45,160,161,162)

1 ?����� �����������

����	�
� ������
(��������)

Seat belt Ceinture de sécurité Sicherheitsgurt Cinturón de seguridad

3 + 21210-8217008-20 (01) 1 ?���
 �����������

����	�
� (��������)

Seat belt Ceinture de sécurité Sicherheitsgurt Cinturón de seguridad

4 + 21214-8217011-00 (01-
45,160,161,162)

1 ?����� �����������

����	�
� ����� (��������)

Seat belt Ceinture de sécurité Sicherheitsgurt Cinturón de seguridad

5 + 21210-8217008-20 (02) 2 ?����� �����������

����	�
� (��������)

Seat belt Ceinture de sécurité Sicherheitsgurt Cinturón de seguridad

6 + 21214-8217210-00 (01-
45,160,161,162)

1 ?����� �����������

��	�
� �������
������(��������)

Seat belt Ceinture de sécurité Sicherheitsgurt Cinturón de seguridad

7 + 21210-8217208-20 (01) 1 ?���
 �����������
 ��	�
�
(��������)

Seat belt Ceinture de sécurité Sicherheitsgurt Cinturón de seguridad

8 + 21214-8217211-00 (01-
45,160,161,162)

1 ?����� �����������

��	�
� �������
�����(��������)

Seat belt Ceinture de sécurité Sicherheitsgurt Cinturón de seguridad

9 + 21080-8217310-00 (02) 1 ?����� �����������

��	�
� ���	�
� (��������)

Rear middle safety belt
(kit)

Ceinture de sécurité AR
médiane (jeu)

der hintere mittlere
Sicherheitsriemen (Satz)

Cinturon de seguridad
trasero medio (juego)

10 + 21040-8217208-30 (02) 1 ?���
 �����������
 ��	�
�
(��������)

Rear safety belts (kit) Ceintures de sécurité AR
(jeu)

Sicherheitsriemen hinten
(satz)

Cinturones de seguridad
traseros (juego)



- 300 -

21214-20(01)
21214-30(01)
21214-50(01)
2131-30(02)
2131-41(02)

M140
!
�
�"�
������#��
Interior thermal and noise insulation
Isolations thermique et phonique de l'habitacle 
Wärmeisolation und Schalldämpfung 
Aislamiento térmosonoro del habitáculo

Catalogue LADA 4x4  08.2010



1 + 00001-0041843-71 (01) 10 %���� Clip Etrier Bügel Grapa

1 + 00001-0041843-71 (02) 14 %���� Clip Etrier Bügel Grapa

2 + 21210-5002043-10 1 !�
��� ����
����*
�����
������ ����

Insulation, floor tunnel Garniture de carter de
plancher

Bodenblechverkleidung Tapizado de cubierta del piso

3 + 21210-5002046-10 1 !�
���  ����
����*
�����
�����
�� ������ 

Bodyside insulation, RH Garniture de côté D Seitenwandverkleidung rechtsTapizado de lateral der.

3 + 21210-5002047-10 1 !�
��� ����
����*
�����
�����
�� �����

Bodyside insulation, LH Garniture de côté G Seitenwandverkleidung links Tapizado de lateral izq.

4 + 21210-5002126-10 1 !�
���  ����
����*. :
���
����	�� �
���� ����.

Stiffener insulation, RH Garniture de renfort D Verkleidung rechts Tapizado der.

5 + 21210-5002131-10 1 !�
��� ����
����*
�����
��		��� ������������

Insulation, floor pan Garniture de bas de caisse Yntersatzverkleidung Tapizado de bandeja

6 + 21213-5002117-00 1 ������	�� 
����*
�����
������ ����	���

Gasket, front Joint avant Dichtung vorne Junta delantera

7 + 21213-5002110-00 1 ������	�� 
����*
�����
������ ������� ������

Gasket, RH side Joint latéral D Dichtung rechts Junta lateral der.

8 + 21213-5002118-00 1 ������	�� 
����*
�����
������ ��	���

Gasket, rear Joint arrière Dichtung hinten Junta trasera

9 + 21213-5002111-00 1 ������	�� 
����*
�����
������ ������� �����

Gasket, LH side Joint latéral G Dichtung links Junta lateral izq.

10 + 21214-5002140-11 1 [���� ����
����*
����� �
 �����

\oise shield Ecran Schalldämpferabschirmung Pantalla antisonora

11 + 21214-5002146-00 2 ��������� �������
� ]����� Bracket Support Halter Soporte

12 + 00001-0005166-70 2 ;���� 8 ����
���� Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elástica

13 + 00001-0061008-11 2 #���� $8 \ut M8 Ecrou M8 Mutter M8 Tuerca M8

14 + 21310-5002026-00 (02) 1 ������	�� ����
 ��	��� Roof gasket Joint de pavillon, avant Dichtung Junta de tapa delantera

14 + 21213-5002025-01 (01) 1 ������	�� ����
 ��	��� Roof gasket, rear Joint de pavillon, arrière Dichtung hinten Junta trasera

15 + 21213-5002022-01 1 ������	�� ����
 ����	��� Roof gasket, front Joint de pavillon, avant Dichtung vorne Junta de tapa delantera

16 + 21214-5002062-00 (01) 1 !�
��� ����
����*
�����
���� ������
��

Floor insulation, luggage com-
partment

Garniture de plancher de cof-
fre à bagages

Gepäckraumbodenverkleidun
g

Tapizado del piso de maletero

17 + 21310-5002054-00 (02) 1 !�
��� ����
����*
�����
��	���� ���� 

Floor insulation, rear Garniture de plancher arrière Verkleidung hinten Tapizado de piso trasero

18 + 21213-5002054-00 (01) 1 !�
��� ����
����*
�����
��	���� ���� 

Floor insulation, middle Garniture de plancher médi-
ane

Verkleidung mitten Tapizado de piso central

19 + 21310-5002038-00 (02) 1 !�
��� ����
����*
�����
����	���� ���� ������

Floor insulation, front RH Garniture de plancher avant
D

Verkleidung rechts Tapizado de salpicadero der.

19 + 21310-5002039-00 (02) 1 !�
��� ����
����*
�����
����	���� ���� �����

Floor insulation, front LH Garniture de plancher avant
G

Verkleidung links Tapizado de salpicadero izq.

20 + 21210-5002038-00 (01) 1 !�
��� ����
����*
�����
����	���� ���� ������

Floor insulation, front RH Garniture de plancher avant
D

Verkleidung rechts Tapizado de salpicadero der.

20 + 21210-5002039-00 (01) 1 !�
��� ����
����*
�����
����	���� ���� �����

Floor insulation, front LH Garniture de plancher avant
G

Verkleidung links Tapizado de salpicadero izq.

21 + 21210-5002134-00 1 !�
��� ����
���.�����
��
����	�� �
����  ����.

Insulation, RH Garniture D Verkleidung rechts Tapizado der.

22 + 21310-5002036-00 (02) 1 !�
��� ����
����*
�����
����	���� ���� ������

Floor insulation, front RH Garniture de plancher avant
D

Verkleidung rechts Tapizado de salpicadero der.

22 + 21310-5002037-00 (02) 1 !�
��� ����
����*
�����
����	���� ���� �����

Floor insulation, front LH Garniture de plancher avant
G

Verkleidung links Tapizado de salpicadero izq.

23 + 21210-5002127-10 1 !�
���  ����
����*
�����
:
��� �
���� ����� 

Stiffener insulation, LH Garniture de renfort G Verkleidung links Tapizado izq.

24 + 21214-5002032-00 1 !�
��� ����
����*
�����
:
��� ����	�� 

Bulkhead sound-deadener Garniture de tablier d'auvent Stirnwandverkleidung Tapizado de salpicadero

25 + 21210-5002128-10 1 !�
���  ����
����*
�����
:
��� ����	�� ������� 

Insulation, upper Garniture supérieure Verkleidung oben Tapizado superior

���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 301 -

M140



- 302 -

21214-20
21214-30
21214-50M150

�������
Mats
Tapis 
Bodenmatten 
Alfombras 

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 303 -

M150

1 + 00001-0076809-01 5 &
�� 4,9�31,8 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

2 + 00001-0041897-71 4 %���� Clip Etrier Bügel Grapa

3 + 21213-5109052-00 1 !��
*���� ��
��
 ������ Trim, floor tunnel Revêtement de tunnel Verkleidung BodenabdeckungRevestimiento del tunel

4 + 21213-5109014-10 1 ����
� ������ Carpet, RH Tapis de plancher D Bodenmatte rechts Alfombra del piso der.

5 + 21213-5109012-00 1 ����
� �����
� ������ Carpet, upper RH Tapis de plancher supérieur DBodenmatte oben rechts Alfombra superior der.

6 + 21213-5109050-00 1 !�
��� ������ ���� Carpet, floor tunnel Tapis de tunnel Polsterung Bodenabdeckung Alfombra del túnel

7 + 00001-0026111-50 1 ;���� 5 ���
*������� Facing washer 5 Rondelle d'embellissement 5 Zierscheibe 5 Arandela 5 de revestimiento

8 + 21214-5109013-10 1 ����
� �����
� ����� Carpet, upper LH Tapis de plancher supérieur
G

Bodenmatte oben links Alfombra superior izq.

9 + 21230-6302336-00 13 &
�� ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

10 + 21210-5109068-01 1 !�
��� ����	�� ������ Front trim, RH Garniture d'auvant D Verkleidung rechts Tapizado de frente der.

10 + 21214-5109069-00 1 !�
��� ����	�� ����� Front trim, LH Garniture d'auvant G Vorbauverkleidung links Tapizado de frente izq.

10 + 21214-5109069-01 (46,146,161) 1 !�
��� ����	�� ����� Front trim, LH Garniture d'auvant G Vorbauverkleidung links Tapizado de frente izq.

11 + 21030-5004028-00 4 ������ Retaining clip Bouton Knopf Botón

12 + 00001-0076705-07 1 &
�� 4,3�25,4 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

13 + 21210-5109112-00 12 ������ Retainer Bouton Knopf Botón

14 + 00001-0045664-80 4 U������� Retainer Bouton Druckknopf Botón

15 + 00001-0076691-01 4 &
�� 3,6�12,7 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

16 + 00001-0026122-50 4 ;���� 3,6 ���
*������� Facing washer 3,6 Rondelle d'embellissement
3,6

Zierscheibe 3,6 Arandela 3,6 de revestimiento

17 + 21214-5109055-00 1 ����
� ������
�� Luggage compartment carpet Tapis de coffre à bagages Kofferraummatte Alfombra del portaequipajes

18 + 21213-5109044-00 1 ����
� ��	�
� Rear floor carpet Tapis de plancher arrière Bodenmatte hinten Alfombra del piso trasera

19 + 21210-5109078-00 1 !��
*���� ������ ��	���
������

Sill trim, rear RH Revêtement de seuil arrière DVerkleidung, hinten rechts Revestimiento de bajo trasero
der.

19 + 21210-5109079-00 1 !��
*���� ������ ��	���
�����

Sill trim, rear LH Revêtement de seuil arrière
G

Verkleidung, hinten links Revestimiento de bajo trasero
izq.

20 + 21213-5109015-10 1 ����
� ����� Carpet, LH Tapis de plancher G Bodenmatte links Alfombra del piso izq.

21 + 21210-5109076-00 1 !��
*���� ������ ����	���
������

Sill trim, front RH Revêtement de seuil avant D Verkleidung, vorne rechts Revestimiento de bajo
delantero der.

21 + 21210-5109077-00 1 !��
*���� ������ ����	���
�����

Sill trim, front LH Revêtement de seuil avant G Verkleidung, vorne links Revestimiento de bajo
delantero izq.

22 + 00001-0076790-01 10 &
�� 3,6�19 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

23 + 00001-0076804-01 2 &
�� 4,9�12,7 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

24 + 21214-5109085-00 1 ������ ��
��
 ����	�� Fuse box cover Couvercle de boîtier à
fusibles

Sicherungskastendeckel Tapa del bloque fusibles

25 + 21010-8109137-00 2 %���� Spring nut Bride à ressort Federmutter Tuerca elástica



- 304 -

2131-30
2131-41

M151
�������
Mats
Tapis 
Bodenmatten 
Alfombras 

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 305 -

M151

1 + 00001-0076790-07 34 &
�� 3,6�19,0
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

2 + 00001-0076809-01 4 &
�� 4,9�31,8
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

3 + 00001-0041897-71 6 %���� Clip Etrier Bügel Grapa

4 + 21213-5109052-00 1 !��
*���� ��
��
 ������
����

Trim, floor tunnel Revêtement de tunnel Verkleidung
Bodenabdeckung

Revestimiento del tunel

5 + 21310-5109078-00 1 !��
*���� ������ ��	���
������

Sill trim, rear RH Revêtement de seuil
arrière D

Verkleidung, hinten rechts Revestimiento de bajo
trasero der.

6 + 21310-5109076-00 1 !��
*���� ������
����	��� ������

Sill trim, front RH Revêtement de seuil
avant D

Verkleidung, vorne rechts Revestimiento de bajo
delantero der.

7 + 21210-5109068-01 1 !�
��� ����	�� ������ Front trim, RH Garniture d'auvant D Verkleidung rechts Tapizado de frente der.

8 + 21310-5109012-00 1 ����
� ����	�
� ������ Carpet, RH Tapis de plancher D Bodenmatte rechts Alfombra del piso der.

9 + 21310-5109050-00 1 !�
��� ������ ���� Floor trim Garniture de tunnel de
plancher

Bodenbezug Guarnecido del tunel piso

10 + 00001-0025991-77 17 ;���� 5 ��������� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

11 + 21310-5109013-00 1 ����
� ����	�
� ����� Carpet, LH Tapis de plancher G Bodenmatte links Alfombra del piso izq.

12 + 21214-5109069-01 1 !�
��� ����	��  ����� Front trim, LH Garniture d'auvant G Vorbauverkleidung links Tapizado de frente izq.

13 + 21030-5004028-00 4 ������ Retaining clip Bouton Knopf Botón

14 + 00001-0076792-03 1 &
�� 3,6�25,4
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

15 + 21030-3508040-00 1 ^���� ��:
���� ������
��
��	� ������� �������

Cover boot Cache-plastique Schutzhülle Funda protectora

16 + 21310-5109250-00 1 !�
��� ������ ��	���
������

Carpet, sill RH Tapis de seuil, D Schwellenmatte rechts Alfombra der.

17 + 00001-0076793-06 8 &
�� 3,6�31,8
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

18 + 21310-5109055-00 ~ 1 ����
� ������
�� Luggage compartment
carpet

Tapis de coffre à bagages Kofferraummatte Alfombra del portaequipa-
jes

18 + 21310-5109055-02 ~ 1 ����
� ������
�� Luggage compartment
carpet

Tapis de coffre à bagages Kofferraummatte Alfombra del portaequipa-
jes

19 + 21310-5109310-00 1 !��
*���� ����
 	���

��	��

Tailgate lock knob plastic
cover

Revêtement de poignée Verkleidung f. Hecktürgriff Revestimiento de manija

20 + 21310-5109251-00 1 !�
��� ������ ��	���
�����

Carpet, sill LH Tapis de seuil, G Schwellenmatte links Alfombra izq.

21 + 21310-5109079-00 1 !��
*���� ������ ��	���
�����

Sill trim, rear LH Revêtement de seuil
arrière G

Verkleidung, hinten links Revestimiento de bajo
trasero izq.

22 + 21310-5109044-00 1 ����
� ���� ��	�
� Rear floor carpet Tapis de plancher arrière Bodenmatte hinten Alfombra del piso trasera

23 + 21310-5109077-00 1 !��
*���� ������
����	��� �����

Sill trim, front LH Revêtement de seuil
avant G

Verkleidung, vorne links Revestimiento de bajo
delantero izq.

24 + 00001-0076804-01 2 &
�� 4,9�12,7
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

25 + 21214-5109085-00 1 ������ ��
��
 ����	�� Fuse box cover Couvercle de boîtier à
fusibles

Sicherungskastendeckel Tapa del bloque fusibles



- 306 -

21214-20
21214-30
21214-50M160

$����� ������ (11, 47, 111, 147, 162)
Interior trim (11, 47, 111, 147, 162)
Garniture de l'habitacle (11, 47, 111, 147, 162)
Innenraumverkleidung (11, 47, 111, 147, 162)
Guarnecido del habitáculo (11, 47, 111, 147, 162)

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 307 -

M160

1 + 00001-0041843-71 62 %���� Clip Etrier Bügel Grapa

2 + 21210-5004102-00 1 !�
��� ����
 Headlining Garniture de pavillon Dachhimmelverkleidung Tapizado del techo

3 + 00001-0076712-07 1 &
�� 4,9�15,9 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

4 + 21214-5004032-00 1 !�
��� �����
�� 
 ���
 ������
������ � �����

Insulation, RH Garniture D Verkleidung rechts Tapizado der.

4 + 21214-5004033-00 1 !�
��� �����
�� 
 ���
 ������
�����  � �����

Insulation, LH Garniture G Verkleidung links Tapizado izq.

5 + 00001-0076717-07 4 &
�� 4,9�38,1 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

6 + 21213-5607008-02 ~ 1 ����� ������
�� � ��
���� �
�����

Parcel shelf and buffer
assembly

Plage AR avec le bloc élas-
tique complète

Kofferraumablage mit Puffer
komplett

Conjunto de la repisa del
maletero y tope de goma

6 + 21213-5607008-03 ~ 1 ����� ������
�� � ��
���� �
�����

Parcel shelf and buffer
assembly

Plage AR avec le bloc élas-
tique complète

Kofferraumablage mit Puffer
komplett

Conjunto de la repisa del
maletero y tope de goma

7 + 21213-5607080-00 2 <�
�� ����
 ������
�� Buffer Butée Puffer Tope

8 + 21213-5607010-02 ~ 1 ����� ������
�� Rear parcel shelf Tablette à bagages Hutablage Repisa de maletero

8 + 21213-5607010-03 ~ 1 ����� ������
�� Rear parcel shelf Tablette à bagages Hutablage Repisa de maletero

9 + 00001-0076705-07 2 &
�� 4,3�25,4 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

10 + 21213-5602046-00 1 !��
*���� ������ 	���
 ��	�� Hatch sill trim panel Revêtement de seuil Verkleidung Revestimiento de bajo de
portón

11 + 21210-5004286-00 4 #���� ���	������ Square nut Ecrou carré Vierkantmutter Tuerca cuadrada

12 + 21230-6302332-00 12 &
�� ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

13 + 21213-5004066-00 1 _/� ��
��
 �����
�� 
 ���

������ ������

Cover, RH insulation cutout Porte d'accès de garniture D Deckel Puerta de escotilla de reves-
timiento der.

13 + 21213-5004067-00 1 _/� ��
��
 �����
�� 
 ���

������ �����

Cover, LH insulation cutout Porte d'accès de garniture G Deckel Puerta de escotilla de reves-
timiento izq.

14 + 00001-0076705-01 4 &
�� 4,3�25,4 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

15 + 00001-0026381-01 8 ;���� 5 Washer 5 Rondelle 5 Scheibe 5 Arandela 5

16 + 21230-6302336-00 2 &
�� ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

17 + 21210-5004106-00 5 @��� ��
��
 ����
 Headlining support Arceau de garniture de pavil-
lon

Dachhimmelbogen Arco de revestimiento del
techo

18 + 21213-5702208-00 10 &����� Bush Douille Buchse Buje

19 + 00001-0041897-76 1 %���� Clip Etrier Bügel Grapa

20 + 21213-5004098-05 1 !�
��� ��	��� ������� �����

�����
�� ������

Insulation sheet, RH Garniture D Verkleidungsplatte rechts Panel de tapizado der.

20 + 21213-5004099-05 1 !�
��� ��	��� ������� �����

�����
�� �����

Insulation sheet, LH Garniture G Verkleidungsplatte links Panel de tapizado izq.

21 + 21213-5004070-00 ~ 1 !�
��� *���������� �����

������

RH centre pillar insulation Garniture D Verkleidung rechte B-Säule Tapizado de pilar central der.

21 + 21213-5004070-01 ~ 1 !�
��� *���������� �����

������

RH centre pillar insulation Garniture D Verkleidung rechte B-Säule Tapizado de pilar central der.

21 + 21213-5004071-00 ~ 1 !�
��� *���������� �����

�����

LH centre pillar insulation Garniture G Verkleidung linke B-Säule Tapizado de pilar central izq.

21 + 21213-5004071-01 ~ 1 !�
��� *��������� �����

�����

LH centre pillar insulation Garniture G Verkleidung linke B-Säule Tapizado de pilar central izq.

22 + 21213-5004060-00 1 !�
��� �����
 ��������� ����
������

Pillar insulation, RH Garniture de montant D Säulenverkleidung rechts Tapizado de montante der.

22 + 21213-5004061-00 1 !�
��� �����
 ��������� ����
�����

Pillar insulation, LH Garniture de montant G Säulenverkleidung links Tapizado de montante izq.

23 + 00001-0076788-03 6 &
�� 3,6�12,7 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

24 + 21210-5004064-10 2 @�������� ��
��
 �����
�� Retainer, LH Support de garniture G Verkleidungshalter links Sujetador

25 + 00001-0028419-90 10 U������� Rivet 4x6 Rivet 4x6 \iet 4x6 Remache 4x6

26 + 00001-0051861-01 4 &
�� 4,9�12,0 ����������/:
� Self-tapping screw 4.9x12 Vis 4.9x12 taraudeuse Blechschraube 4.9x12 Tornillo 4.9x12 autorroscante



- 308 -

21214-20
21214-30
21214-50M161

$����� ������
Interior trim
Garniture de l'habitacle
Innenraumverkleidung
Guarnecido del habitáculo

Catalogue LADA 4x4  08.2010



1 + 00001-0041843-71 62 %���� Clip Etrier Bügel Grapa
2 + 21210-5004102-00 1 !�
��� ����
 Headlining Garniture de pavillon Dachhimmelverkleidung Tapizado del techo
3 + 21230-6302332-00 4 &
��  ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

4 + 00001-0076717-07 4 &
�� 4,9�38,1 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante
5 + 21213-5607008-02 ~ 1 ����� ������
�� � ��
���� �

�����
Parcel shelf and buffer
assembly

Plage AR avec le bloc élas-
tique complète

Kofferraumablage mit Puffer
komplett

Conjunto de la repisa del
maletero y tope de goma

5 + 21213-5607008-03 ~ 1 ����� ������
�� � ��
���� �
�����

Parcel shelf and buffer
assembly

Plage AR avec le bloc élas-
tique complète

Kofferraumablage mit Puffer
komplett

Conjunto de la repisa del
maletero y tope de goma

6 + 21213-5607080-00 2 <�
�� ����
 ������
�� Buffer Butée Puffer Tope
7 + 21213-5607010-02 ~ 1 ����� ������
�� Rear parcel shelf Tablette à bagages Hutablage Repisa de maletero
7 + 21213-5607010-03 ~ 1 ����� ������
�� Rear parcel shelf Tablette à bagages Hutablage Repisa de maletero
8 + 00001-0076705-07 2 &
�� 4,3�25,4 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante
9 + 21214-5004372-00 1 !�
��� �����
�� ��	���

������
RH rear trim, bodyside Garniture de côté de caisse

arrière D
Seitenwandverkleidung, hin-
ten rechts

Tapizado del lateral trasero
der.

10 + 00001-0076701-01 1 &
�� 4,3�12,7 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

11 + 21214-6102034-00 7 U������� ��
��
 ����	���
	���


End plug Cache de garniture Stopfen Obturador

12 + 21210-5004286-00 4 #���� ���	������ Square nut Ecrou carré Vierkantmutter Tuerca cuadrada

13 + 21213-5602046-00 1 !��
*���� ������ 	���
 ��	�� Hatch sill trim panel Revêtement de seuil Verkleidung Revestimiento de bajo de
portón

14 + 21214-5004382-00 1 _/� ��
��
 �����
�� ��	���
������

Cover, RH insulation cutout Porte d'accès de garniture D Deckel Puerta de escotilla de reves-
timiento der.

14 + 21214-5004383-00 1 _/� ��
��
 �����
�� ��	���
�����

Cover, LH insulation cutout Porte d'accès de garniture G Deckel Puerta de escotilla de reves-
timiento izq.

15 + 00001-0076705-01 4 &
�� 4,3�25,4 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

16 + 00001-0026381-01 4 ;���� 5 Washer 5 Rondelle 5 Scheibe 5 Arandela 5

17 + 21210-5004106-00 5 @��� ��
��
 ����
 Headlining support Arceau de garniture de pavil-
lon

Dachhimmelbogen Arco de revestimiento del
techo

18 + 21213-5702208-00 10 &����� Bush Douille Buchse Buje
19 + 21230-6302332-00 12 &
��  ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante
20 + 21230-6302336-00 4 &
��  ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante
21 + 21213-5004098-05 4 !�
��� ��	��� ������� �����


�����
�� ������
Insulation sheet, RH Garniture D Verkleidungsplatte rechts Panel de tapizado der.

21 + 21213-5004099-05 1 !�
��� ��	��� ������� �����

�����
�� �����

Insulation sheet, LH Garniture G Verkleidungsplatte links Panel de tapizado izq.

22 + 21010-8109137-00 8 #���� ����
���� Spring nut Bride à ressort Federmutter Tuerca elástica

23 + 21140-5325388-00 8 &
�� ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

24 + 21213-5004060-00 1 !�
��� �����
 ��������� ����
������

Pillar insulation, RH Garniture de montant D Säulenverkleidung rechts Tapizado de montante der.

24 + 21213-5004061-00 1 !�
��� �����
 ��������� ����
�����

Pillar insulation, LH Garniture de montant G Säulenverkleidung links Tapizado de montante izq.

25 + 00001-0076788-03 6 &
�� 3,6�12,7 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

26 + 21214-5004070-00 1 !�
��� *���������� �����

������

RH centre pillar insulation Garniture D Verkleidung rechte B-Säule Tapizado de pilar central der.

26 + 21214-5004071-00 1 !�
��� *���������� �����

�����

LH centre pillar insulation Garniture G Verkleidung linke B-Säule Tapizado de pilar central izq.

27 + 21080-5402270-00 8 @�������� ��
��
 Securing clip Clip Befestigungsstück Grapa tapizado

28 + 21080-5402271-00 8 N
������ 	�������� Pin, securing clip Attache de clip Haltersperre Fijador del revestimiento

29 + 21214-5004362-00 1 !�
��� �����
�� ���	���
������

RH trim, bodyside Garniture de côté de caisse DSeitenwandverkleidung rechtsTapizado de lateral der.

29 + 21214-5004363-00 1 !�
��� �����
�� ���	���
�����

LH trim, bodyside Garniture de côté de caisse
G

Seitenwandverkleidung links Tapizado de lateral izq.

30 + 00001-0076713-07 6 &
�� 4,9�19 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

31 + 21214-5004372-00 1 !�
��� �����
�� ��	��� ����� RH rear trim, bodyside Garniture de côté de caisse
arrière D

Seitenwandverkleidung, hin-
ten rechts

Tapizado del lateral trasero
der.

���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 309 -

M161



- 310 -

2131-30
2131-41

M162
$����� ������
Interior trim
Garniture de l'habitacle
Innenraumverkleidung
Guarnecido del habitáculo

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 311 -

M162

1 + 21310-5004098-00 1 !�
��� ��	��� �������
�����
 �����
�� ������

Insulation sheet, RH Garniture D Verkleidungsplatte rechts Panel de tapizado der.

1 + 21310-5004099-00 1 !�
���  ��	��� �������
�����
 �����
��  �����

Insulation sheet, LH Garniture G Verkleidungsplatte links Panel de tapizado izq.

2 + 21210-5004106-00 6 @��� ��
��
 ����
 Headlining support Arceau de garniture de
pavillon

Dachhimmelbogen Arco de revestimiento del
techo

3 + 00001-0041843-71 72 %���� Clip Etrier Bügel Grapa
4 + 21310-5004101-10 1 !�
��� ����
 � ������
 �

�����
Headlining Garniture de pavillon Dachhimmelverkleidung Tapizado del techo

5 + 00002-0204136-01 12 ;���� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
6 + 21213-5702208-00 12 &����� �������
� 	��


��
��
 ����

Bush Douille Buchse Buje

7 + 00001-0076790-07 36 &
�� 3,6�19
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

8 + 00001-0076808-01 6 &
�� 4,9�25,4
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

9 + 21213-5602046-00 1 !��
*���� ������ ����
��	��

Hatch sill trim panel Revêtement de seuil Verkleidung Revestimiento de bajo de
portón

10 + 21210-5004286-00 4 #���� ���	������ Square nut Ecrou carré Vierkantmutter Tuerca cuadrada
11 + 21213-5004066-00 1 _/� ��
��
 
 ���
 ������

������
Cover, RH insulation
cutout

Porte d'accès de garniture
D

Deckel Puerta de escotilla de
revestimiento der.

11 + 21213-5004067-00 1 _/� ��
��
 
 ���
 ������
�����

Cover, LH insulation
cutout

Porte d'accès de garniture
G

Deckel Puerta de escotilla de
revestimiento izq.

12 + 00001-0041897-76 4 %���� Clip Etrier Bügel Grapa
13 + 00001-0076711-01 4 &
�� 4,9�12,7

����������/:
�
Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

14 + 21010-3724118-00 4 �̀����
���� Grommet Joint d'étanchéité Dichtung Empaquetadura
15 + 00001-0025991-73 12 ;���� 5 ��������� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación
16 + 21213-5004060-00 1 !�
��� �����
 ���������

���� ������
Pillar insulation, RH Garniture de montant D Säulenverkleidung rechts Tapizado de montante der.

16 + 21213-5004061-00 1 !�
��� �����
 ���������
����  �����

Pillar insulation, LH Garniture de montant G Säulenverkleidung links Tapizado de montante izq.

17 + 00001-0076787-03 6 &
�� 3,6�9,5
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

18 + 21310-5004070-20 1 !�
��� *���������� �����

������

RH centre pillar insulation Garniture D Verkleidung rechte B-
Säule

Tapizado de pilar central
der.

18 + 21310-5004071-20 1 !�
��� *���������� �����

�����

LH centre pillar insulation Garniture G Verkleidung linke B-Säule Tapizado de pilar central
izq.

19 + 21310-5004090-00 1 !�
��� ��	��� �����

������

RH  rear pillar insulation Garniture de montant AR
D

Verkleidung rechte C-
Säule

Tapizado de montante
trasero der.

19 + 21310-5004091-00 1 !�
��� ��	��� �����

�����

LH  rear pillar insulation Garniture de montant AR
G

Verkleidung linke C-Säule Tapizado de montante
trasero izq.

20 + 21310-5004032-00 1 !�
��� ���
 ������ ������
� �����

Insulation, RH Garniture D Verkleidung rechts Tapizado der.

20 + 21310-5004033-00 1 !�
��� ���
 ������ �����
� �����

Insulation, LH Garniture G Verkleidung links Tapizado izq.

21 + 00001-0076793-07 4 &
�� 3,6�31,8
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante



- 312 -

2131-30
2131-41

M170
����� ����%����
Rear parcel shelf
Plage arrière
Ablagefach
Repisa de portaequipajes 

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 313 -

M170

1 + 00001-0076806-06 10 &
�� 4,9�19,0
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

2 + 00001-0041897-76 10 %���� Clip Etrier Bügel Grapa

3 + 21310-5607072-10 1 !���� ����
 ������
��
������

Shelf support, RH Support de tablette D Hutablagehalter rechts Apoyo de repisa der.

4 21043-5607120-00 2 @�������� ����
 Retaining tab Support Halter Soporte de bandeja

5 + 00001-0025991-70 2 ;���� 5 ��������� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

6 + 00001-0076710-01 2 &
�� 4,9�9,5
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

7 + 21043-5607010-02 1 ����� ������
�� Rear parcel shelf Tablette à bagages Hutablage Repisa de maletero

8 + 21310-5607073-10 1 !���� ����
 ������
��
�����

Shelf support, LH Support de tablette G Hutablagehalter links Apoyo de repisa izq.

9 + 21310-5607040-10 1 ��������� ����� ����

������
�� ������

Support, RH Support D Halter rechts Soporte de apoyo der.

9 + 21310-5607041-10 1 ��������� ����� ����

������
�� �����

Support, LH Support G Halter links Soporte de apoyo izq.

10 + 00001-0032762-01 2 &
�� $6�16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16

11 + 00001-0025982-71 2 ;���� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

12 + 00001-0033037-11 4 &
�� $8�25 Screw M8x25 Vis M8x25 Schraube M8x25 Tornillo M8x25

13 + 00001-0025983-71 4 ;���� 8 ���������      Lock washer 8 Rondelle d'arrêt 8 Sicherungsscheibe 8 Arandela 8 de fijación

14 + 21210-6824104-00 1 ������	�� 

�������
��
��
 ��	���� �
	����
����.

Gasket, RH Joint D Dichtung rechts Junta der.

14 + 21210-6824105-00 1 ������	��  

�������
��
��
 ��	���� �
	����
���.

Gasket, LH Joint G Dichtung, links Junta izq.



- 314 -

21214-20(01)
21214-30(02)
21214-50(02)
2131-30(02)
2131-41(02)

M180
�����	�
%����� ������
Interior accessories and mirrors
Accessoires de l'habitacle 
Innenraumzubehör 
Accesorios del habitáculo y retrovisores

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 315 -

M180

1 + 21210-8201008-10 ~ 1 U������ ��	���� �
	� �����. �
�����������  � ����� 

Interior mirror Rétroviseur intérieur Innen-Rückblinkspiegel Retrovisor interior

1 + 21210-8201008-20 ~ 1 U������ ��	���� �
	� �����.
����
���������/:��

Interior mirror Rétroviseur intérieur Innen-Rückblinkspiegel Retrovisor interior

2 + 21213-8204011-00 (01) 1 �������  ����
�����������
�����

Sunvisor, LH Pare-soleil G Sonnenblende, links {uitasol izq.

2 + 21310-8204011-00 (02) 1 ������� ����
�����������
�����

Sunvisor, LH Pare-soleil G Sonnenblende, links {uitasol izq.

3 + 21011-8201050-10 (01-161) 2 U������ ��	���� �
	�
�������� � �����

Exterior mirror Rétroviseur extérieur Außenspiegel Retrovisor exterior

4 + 00001-0033112-07 4 &
�� $5�20 Screw M5x20 Vis M5x20 Schraube M5x20 Tornillo M5x20

5 + 21210-8201058-01 (01-161) 1 ������	�� ��������� �������
��	���� �
	� ������

Packing, RH Joint D Dichtung rechts Junta der.

5 + 21210-8201059-01 (01-161) 1 ������	�� ��������� �������
��	���� �
	� �����

Packing, LH Joint G Dichtung, links Junta izq.

6 + 00001-0032744-01 6 &
�� $5�20 Screw M5x20 Vis M5x20 Schraube M5x20 Tornillo M5x20

7 + 00001-0025991-71 6 ;���� 5 ��������� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

8 + 21214-8201020-00 1 U������  �������� ������ Exterior mirror, RH Rétroviseur extérieur D Außenspiegel, rechts Retrovisor exterior der.

8 + 21214-8201021-00 1 U������  �������� ����� Exterior mirror, LH Rétroviseur extérieur G Außenspiegel, links Retrovisor exterior izq.

9 + 21214-8201384-00 1 !��
*���� ����	��� 	���

���������� ������

RH cover Revêtement D Verkleidung, rechts Revestimiento der.

9 + 21214-8201385-00 1 !��
*���� ����	��� 	���

���������� �����

LH cover Revêtement G Verkleidung, links Revestimiento izq.

10 + 11180-8201327-00 2 !��
*���� �������
 ���������
�������

Trim, bonnet release handle Revêtement de poignée Griffverkleidung Revestimiento de  manija

11 + 21140-5325388-00 2 &
�� ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

12 + 00001-0076899-01 2 &
�� 5,6�1 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

13 + 21213-8204010-00 (01) 1 ������� ����
�����������
������

Sunvisor, RH Pare-soleil D Sonnenblende, rechts {uitasol der.

13 + 21310-8204010-00 (02) 1 �������  ����
�����������
������

Sunvisor, RH Pare-soleil D Sonnenblende, rechts {uitasol der.

14 + 00001-0076796-07 6 &
�� 4,3�12,7 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

15 + 21050-8202025-00 2 ��/��� 	�� �	��	� Coat hook Crochet porte-vêtement Hacken Gancho para ropa

16 + 21050-8202010-00 3 �������� � ����� Grab handle Poignée Handgriff Agarradero

14 + 21030-8202018-00 6 �����
�� �������
� ������� Plate Plaque Platte Placa

18 + 00001-0026053-71 6 ;���� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

19 + 00001-0032762-01 6 &
�� $6�16 Screw M6x16 Vis M6x16 Schraube M6x16 Tornillo M6x16

20 + 21030-8202020-00 6 !��
*���� �����
�� �������
�
�������

Cover Enjoliveur de plaque Verkleidung Revestimiento

21 + 21030-8203206-00 (01) 2 ?���� ���
*������� �������
�������
*�

Trim frame Enjoliveur Verkleidungsrahmen Marco de revestimiento

22 + 21050-8203200-00 (01) 2 �������
*� ������� Side ashtray Cendrier latéral Aschenbecher Cenícero lateral

23 + 00001-0076790-01 (01) 4 &
�� 3,6�19,0 ����������/:
� Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

24 + 21010-5325062-00 1 !��
*���� �������
*� �����

��
�����

Ashtray trim Enjoliveur de cendrier Aschenbecherauskleidung Revestimiento de cenicero

25 + 21011-8203010-00 1 �������
*� �����
 ��
����� �
�����

Ashtray, front Cendrier avant Aschenbecher, vorne Cenícero delantero



- 316 -

21214-20
21214-30
21214-50
2131-30
2131-41

M190
���
�� ��������
Instrument panel
Planche de bord
Armaturenbrett 
Tablero de instrumentos 

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 317 -

M190

1 + 21213-5325160-10 1 �̀
�
���� �����
 ��
����� Reinforcement Renfort de planche de
bord

Verstärker Refuerzo del panel

2 + 00001-0038331-21 2 <��� $5�10 Toothed collar bolt M5x10 Boulon M5x10 à collet
denté

Zahnbundschraube
M5x10

Tornillo M5x10 de collar
dentado

3 + 21010-5325054-00 2 ��������� �������
�
�����
 ��
�����

Bracket Support Halter Soporte

4 + 00001-0038321-01 4 #���� $6 � ��������
����
���

Toothed collar nut M6 Ecrou M6 à collet denté Zahnbundmutter M6 Tuerca M6 de collar den-
tado

5 + 00001-0041897-76 4 %���� Clip Etrier Bügel Grapa

6 + 00001-0026111-50 2 ;���� 5 ���
*������� Facing washer 5 Rondelle
d'embellissement 5

Zierscheibe 5 Arandela 5 de reves-
timiento

7 + 00001-0076808-01 2 &
�� 4,9�25,4
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

8 + 21214-5325120-00 1 |
��� �����
 ��
����� �
�����

Facia panel Visière de planche de
bord

Instrumententafel Visera del tablero

9 + 21213-5325128-00 2 ����
�� :
��� �����

��
�����

Spring Ressort de visière Feder Muelle

10 + 00001-0025980-70 2 ;���� 4 ��������� Lock washer 4 Rondelle d'arrêt 4 Sicherungsscheibe 4 Arandela 4 de fijación

11 + 00001-0076690-01 2 &
�� 3,6�9,5
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

12 + 21214-5325124-00 1 |
���  �����
 ��
����� Facia panel Visière de planche de
bord

Instrumententafel Visera del tablero

13 + 00001-0041885-80 2 @�������� 
���*���� Flange holder Support de bride Flanschhalter Sujetador de brida

14 + 00001-0076705-07 1 &
�� 4,3�25,4
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

15 + 00001-0076701-07 2 &
�� 4,3�12,7
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

16 + 00001-0025991-73 3 ;���� 5 ��������� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

17 + 00001-0076717-07 2 &
�� 4,9�38,1
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

18 + 00001-0076711-01 4 &
�� 4,9�12,7
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

19 + 00001-0025991-71 4 ;���� 5 ��������� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

20 + 21213-5325452-00 1 ��������� �������
�
�����
 ��
����� ������

Bracket, RH Support D Halter, rechts Soporte der.

20 + 21213-5325453-00 1 ��������� �������
�
�����
 ��
����� �����

Bracket, LH Support G Halter, links Soporte izq.

21 + 21213-5325054-00 2 ��������� �������
�
�����
 ��
�����

Bracket Support Halter Soporte

22 + 21214-5325010-00 1 ������ ��
����� � ����� Instrument panel assy Planche de bord complèteArmaturenbrett komplett Tablero de instrumentos
en conjunto

23 + 21213-5325012-10 1 ������ ��
����� Instrument panel Planche de bord Armaturenbrett Tablero de instrumentos

24 + 21214-5325212-10 1 ������ �������
�
��	
���
���
��

RadioQcassette panel Console pour radio Autoradiotafel Panel de radio

25 + 21080-5326016-00 1 ������� 	�� ����
�
���	�����

Trinket tray Boîtier Fach Caja

26 + 21010-8109137-00 1 #���� ����
���� Spring nut Bride à ressort Federmutter Tuerca elástica



- 318 -

21214-20
21214-30
21214-50
2131-30
2131-41

M195
&+�� �
+
���
Glove box
Boîte à gants
Handschuhfach
Guantera

Catalogue LADA 4x4  08.2010



���. � ���. ���� ��

� 	
���� ���

�� 

���� ���. ���

������
 Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 319 -

M195

1 + 00001-0025991-71 12 ;���� 5 ��������� Lock washer 5 Rondelle d'arrêt 5 Sicherungsscheibe 5 Arandela 5 de fijación

2 + 00001-0041897-76 7 %���� Clip Etrier Bügel Grapa

3 + 00001-0076701-01 1 &
�� 4,3�12,7
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

4 + 00001-0076690-01 4 &
�� 3,6�9,5
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

5 + 00001-0025980-73 9 ;���� 4 ��������� Lock washer 4 Rondelle d'arrêt 4 Sicherungsscheibe 4 Arandela 4 de fijación

6 + 21213-5303016-10 1 ������ ��:����� �:
�� �
�����

Glovebox lid Couvercle de boîte à
gants

Handschuhfachdeckel Tapa guantera

7 + 21213-5303025-10 1 ������ ��:����� �:
�� Inner panel, lid Panneau intérieur Tafel Panel de tapa interior

8 + 21213-5303020-10 1 ������ ��:����� �:
�� Glovebox lid Couvercle de boîte à
gants

Handschuhfachdeckel Tapa guantera

9 + 21213-5303064-00 1 &������ ����� Trim, lid Revêtement de couvercle Deckelauskleidung Revestimiento de tapa

10 + 21213-5303090-00 1 ����� Parcel shelf Tablette Ablage Repisa de tablero

11 + 00001-0076711-01 11 &
�� 4,9�12,7
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

12 + 21213-5303014-10 1 ������ ��:����� �:
�� Housing, glovebox Corps de boîte à gants Handschuhfach-Gehäuse Cuerpo de guantera

13 + 21213-5303034-00 2 U���� ����
 Hinge link Elément de charnière Scharnierglied Eslabón de la bisagra

14 + 21213-5303046-00 1 U���� ��:����� �:
��
������

Locking knob, RH Touche de verrou D Schloßknopf, rechts Tecla del cierre der.

14 + 21213-5303047-00 1 U���� ��:����� �:
��
�����

Locking knob, LH Touche de verrou G Schloßknopf, links Tecla del cierre izq.

15 + 00001-0076691-07 5 &
�� 3,6�12,7
����������/:
�

Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante



- 320 -

21214-20
21214-30
21214-50
2131-30
2131-41

M200
�����
Hood
Capot de moteur 
Motorhaube
Capó 

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 321 -

M200

1 + 21213-8402012-00 1 ����� Bonnet Capot Motorhaube Capó

2 21070-8407021-00 1 ������	
� ����� ������

	����


Bracket, stay Support de béquille Halterung f.
Motorhaubenstütze

Soporte de tope

3 + 21210-8407010-01 2 �	��� ������ 
 ����	 Bonnet hinge, RH Charnière de capot D Motorhaubenscharnier,
rechts

Bisagra del capó der.

4 + 00001-0005196-01 9 ��
�� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

5 + 00001-0060434-20 8 ���� �8�20 Bolt M8x20 Boulon M8x20 Schraube M8x20 Tornillo M8x20

6 + 00001-0007343-01 2 ������ 2�20 Split pin 2x20 Goupille 2x20 Splint 2x20 Clavija 2x20

7 21210-6106108-00 1 ���	� ����� ������ Sleeve Douille Buchse Casquillo

8 + 00001-0026427-01 1 ��
�� 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

9 + 21213-8407118-00 1 ������	
� ���������
����� ������

Bracket, stay Support de béquille Halterung f.
Motorhaubenstütze

Soporte de tope

10 + 21210-8402214-00 1 ���	� ������ ���
�
 Buffer LH, bonnet Tampon de capot D Gummipuffer rechts Tope del capó der.

10 + 21210-8402215-00 1 ���	� ������ �	
�
 Buffer RH, bonnet Tampon de capot G Gummipuffer links Tope del capó izq.

11 + 00001-0026053-71 3 ��
�� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

12 + 00001-0032760-01 3 ���� �6�12 Screw M6x12 Vis M6x12 Schraube M6x12 Tornillo M6x12

13 + 21010-8406010-00 1 ����� ������ Bonnet lock Serrure de capot Motorhaubenschloß Cierre del capó

14 + 21010-8406034-00 1 ������� Bonnet lock spring Ressort de serrure de
capot

Motorhaubenschloßfeder Muelle del cierre del capó

15 + 00001-0058962-11 2 ��
�� �6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

16 + 00001-0025995-71 2 ��
�� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

17 21010-6205221-00 2 ��
�� Washer Rondelle Scheibe Arandela

18 + 21210-8402200-01 1 ��������	�! Bonnet seal Joint d'étanchéité de
capot

Dichtungsprofil
Motorhaube

Empaquetadura de capó

19 + 21010-8406161-00 1 "����� Tube Tube Rohr Tubo

20 + 21010-8406142-02 1 #����$�� ��%� Outer cable, bonnet lock
operating rod

Gaine de tringle de ser-
rure de capot

Seilzughülle Vaina de varilla

21 + 21010-1108124-00 1 ������ ��������	�!��� Grommet Joint d'étanchéité Dichtstopfen Empaquetadura

22 + 21213-8406132-00 1 &�$�% 
 ����	 Operating lever, bonnet
lock

Levier de commande de
serrure de capot

Betätigungshebel f.
Motorhaubenschloß

Palanca de cerradura de
capó

23 + 21010-8406156-00 1 "�%� Bonnet lock operating rod Tringle de serrure de
capot

Motorhaubenschloßstang
e

Varilla de cierre de capó

24 + 21213-8407122-00 1 ���� Bonnet stay Béquille de capot Motorhaubenstütze Tope del capó



- 322 -

21214-20
21214-30
21214-50
2131-30(01)
2131-41(01)

M230
��� ����
�
Body floor
Plancher de la carrosserie 
Boden 
Piso de la carrocería 

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 323 -

M230

1 + 21210-5101210-00 1 #���� ������� � ���	��
(�)�	
 ��)
	��� ���
��

Coil spring mounting, RH Support de ressort D Federlagerung, rechts Apoyo del muelle der.

1 + 21210-5101211-00 1 #���� ������� � ���	��
(�)�	
 ��)
	��� �	
��

Coil spring mounting, LH Support de ressort G Federlagerung, links Apoyo del muelle izq.

2 + 21210-5101170-00 1 ���	�	$��� ���� Crossmember, floor Traverse de plancher Bodenquerträger Travesaño del piso

3 + 21213-5101160-00 1 ���	�	$��� ���� �	�	)��� Front crossmember, floor Traverse de plancher
avant

Bodenquerträger vorne Travesaño de piso
delantero

4 + 21213-6810030-00 1 ������	
� �	�	)�	%�
��)	�!� ���
�


RH seat bracket Support de siège D Haltebock rechts Soporte de asiento der.

5 + 21213-6810031-00 1 ������	
� �	�	)�	%�
��)	�!� �	
�


LH seat bracket Support de siège G Haltebock links Soporte de asiento izq.

6 + 21213-5101034-00 1 ���	�! ���� (�)��� Middle floor panel Plancher médian Bodenplatte, mitten Panel del piso central

7 + 21210-5101024-00 1 ���	�! ���� �	�	)��� Front floor panel Plancher avant Bodenplatte, vorne Panel del piso delantero

8 + 21290-5101100-00 *01/ 1 ������	�! ������	
��
��$��%� �����(�

Bracket reinforcement Renfort de support Verstärker Refuerzo

9 + 21290-5101158-00 *01/ 1 ������	�! ���� Floor reinforcement Renfort de plancher Bodenverstärker Refuerzo del piso



- 324 -

21214-20
21214-30
21214-50
2131-30
2131-41

M235
������ ����
��	� ����
�
Underbody frame
Carcasse de bas de caisse
Karosserieboden-Gerippe
Armadura de la base de la carrocería

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 325 -

M235

1 + 21210-5101306-00 1 :�)���
�� �	�	)�	%�
����	���� ���
��

Extension, RH Rallonge D Ansatzstück rechts Extensión der.

2 + 21214-5101284-00 2 ������	�! ��	)�	%�
����	����

Middle rail booster Renfort de longeron médi-
an

Verstärkung des
Mittelängsträgers

Refuerzo del languero
medio

3 + 21214-5101370-00 1 ;�	)����	�! ����%� �
����	���� (�)��
 ���
�


Connection, RH Elément de liaison D Verbindungsstück rechts Conexión der.

3 + 21214-5101371-00 1 ;�	)����	�! ����%� �
����	���� (�)��
 �	
�


Connection, LH Elément de liaison G Verbindungsstück links Conexión izq.

4 + 21210-5101410-00 1 ������	
� )�������
���
�


Bracket, RH Support D Tragebock rechts Soporte der.

4 + 21210-5101411-00 1 ������	
� )������� �	
�
 Bracket, LH Support G Tragebock links Soporte izq.

5 + 21210-5101252-00 1 ������	�! ����%� ����
���
�


Sill reinforcement, RH Renfort de seuil D Schwellenverstärker
rechts

Refuerzo de bajo der.

6 + 21210-5101302-00 2 <���	��� ���� �	�	)��
 Front chassis arm, RH Longeron avant D Längsträger, rechts Larguero delantero der.

7 + 21210-5101340-00 1 ;�	)����	�! ����%� �
����	���� �	�	)��

���
�


Connection, RH Elément de liaison D Verbindungsstück rechts Conexión der.

7 + 21210-5101341-00 1 ;�	)����	�! ����%� �
����	���� �	�	)��
 �	
�


Connection, LH Elément de liaison G Verbindungsstück links Conexión izq.

8 + 21210-8404314-00 1 ������	
� ��	��	���
������� ���	�� ���
�


Bracket, RH Support D Träger rechts Soporte der.

8 + 21210-8404315-00 1 ������	
� ��	��	���
������� ���	�� �	
�


Bracket, LH Support G Träger links Soporte izq.

9 + 21213-5601096-00 1 ���	�	$��� ������� (�)��
������

Crossmember, floor Traverse de plancher Bodenquerträger Travesaño del piso

10 + 21210-5101048-00 1 :�)���
�� (�)�	%� ����
���
��

Extension, RH Doublure D Ansatzstück rechts Alargadera der.

10 + 21210-5101049-00 1 :�)���
�� (�)�	%� ����
�	
��

Extension, LH Doublure G Ansatzstück links Alargadera izq.

11 + 21210-2804036-10 1 ������	
� (�)�	%�
����	�� ���
�


Bracket, RH Support D Träger, rechts Soporte der.

11 + 21210-2804037-10 1 ������	
� (�)�	%�
����	�� �	
�


Bracket, LH Support G Träger, links Soporte izq.

12 + 21214-5101270-00 1 ���	�	$��� ���� (�)��� �
����	������ 
 ����	

Rear crossmember, floor Traverse de plancher
arrière

Querträger hinten Travesaño de piso trasero

13 + 21214-5101272-00 1 ���	�	$��� ���� (�)��� 

����	

Middle crossmember, floor Traverse de plancher
médiane

Bodenquerträger mitten Travesaño central del piso

14 + 21210-5101307-00 1 :�)���
�� �	�	)�	%�
����	���� �	
��

Extension, LH Rallonge G Ansatzstück links Extensión izq.

15 + 21210-5101400-00 2 ������	
� )�������
�	�	)��


Bracket Support Tragebock Soporte

16 + 21210-5101253-00 1 ������	�! ����%� ����
�	
�


Sill reinforcement, LH Renfort de seuil G Schwellenverstärker links Refuerzo de bajo izq.



- 326 -

21214-20
21214-30(01)
21214-50(01)
2131-30
2131-41

M240
������ �������
Body front frame 
Carcasse de la partie avant
Vorbau
Armadura del frente

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 327 -

M240

1 + 21213-5301090-00 1 ������	�! =���� �	�	)�� 

����	 

Bulkhead reinforcement
assy

Renfort de tablier complet Stirnwandverstärker kom-
plett

Refuerzo en conjunto

2 + 21210-5301160-00 1 ��))�� ������������ Battery tray assy Berceau de batterie
assemblé

Untersatz komplett Bandeja de acumulador
en conjunto

3 + 21213-5301094-00 1 ������	�! =���� �	�	)�� Bulkhead reinforcement Renfort de tablier Stirnwandverstärker Refuerzo del tablero

4 + 21213-8403260-00 *01/ 1 ���(%�
�� ���
�
 Inner wing assy, RH Demi-bloc AV D complet Schmutzfänger rechts
komplett

Pase de rueda der. en
conjunto

4 + 21214-8403260-00 1 ���(%�
�� ���
�
 Inner wing assy, RH Demi-bloc AV D complet Schmutzfänger rechts
komplett

Pase de rueda der. en
conjunto

5 + 21213-8401050-00 1 &���� ��)������ Radiator support assy Cadre de radiateur com-
plet

Kühlerrahmen komplett Marco  radiador en con-
junto

6 + 21210-8401442-00 1 ;��
�� ����>�
��
��)������ ���
��

RH support, frame Montant de cadre D Säule, rechts Montante de bastidor der.

7 21213-8401441-00 1 ;��
�� ����>�
��
��)������ �	
�� 
 ����	

LH support, frame Montant de cadre G Säule links Montante izq.

8 + 21210-8401076-00 1 ���	�	$��� ���	��
����>�
�� ��)������
������

Support bottom piece Traverse de cadre
inférieure

Querträger unten Traviesa de marco inferior

9 + 21213-5325079-00 1 ���	�	$��� ��	��	���
���	�� �������


Crossmember Traverse Querträger Travesaño de panel

10 + 21210-5401070-00 1 ���	�! �	�	)�	
 ���
��
����
��� ���
��  

Panel, RH Panneau D Tafel rechts Panel der.

10 + 21210-5401071-00 1 ���	�! �	�	)�	
 ���
��
����
��� �	
��

Panel, LH Panneau G Tafel links Panel izq.

11 + 21210-5301086-00 1 ?���� �	�	)�� Bulkhead assy Tablier complet Stirnwand komplett Salpicadero

12 + 21210-8403261-00 *01/ 1 ���(%�
�� �	
�
 Inner wing assy, LH Demi-bloc AV G complet Schmutzfänger links kom-
plett

Pase de rueda izq. en
conjunto

12 + 21214-8403261-00 1 ���(%�
�� �	
�
 Inner wing assy, LH Demi-bloc AV G complet Schmutzfänger links kom-
plett

Pase de rueda izq. en
conjunto

13 + 21210-8403280-00 1 <���	��� �	�	)��
 ���
�
 Front chassis arm, RH Longeron avant D Längsträger, rechts Larguero delantero der.

13 + 21210-8403281-00 1 <���	��� �	�	)��
 �	
�
 Front chassis arm, LH Longeron avant G Längsträger links Larguero delantero izq.



- 328 -

21214-20(01)
21214-30(02)
21214-50(02)M250

������ ����
	�� 	 �����
Body side and rear frame
Carcasse des parties latérale et arrière
Seitenwand und Boden hinten
Armadura del lateral y de la parte trasera

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 329 -

M250

1 + 21210-5401080-00 1 ������	�! ���
�
 Reinforcement, RH Renfort D Verstärker rechts Refuerzo der.

1 + 21210-5401081-00 1 ������	�! �	
�
 Reinforcement, LH Renfort G Verstärker links Refuerzo izq.

2 + 21210-5401120-00 1 ������	�! �	�	)�	
 ���
��
����
��� ���
�
 
 ����	

Front pillar reinforcement,
RH

Renfort D de montant
avant

Verstärker A-Säule rechts Refuerzo del montante
delantero der.

2 + 21210-5401121-00 1 ������	�! �	�	)�	
 ���
��
����
��� �	
�
 
 ����	

Front pillar reinforcement,
LH

Renfort G de montant
avant

Verstärker A-Säule links Refuerzo del montante
delantero izq.

3 + 21210-5401150-00 1 ������	�! >	�����!��

���
�� ����
��� ���
�
 

����	

Pillar reinforcement, RH Renfort de montant D Verstärker B-Säule rechts Refuerzo del montante
der.

3 + 21210-5401151-00 1 ������	�! >	�����!��

���
�� ����
��� �	
�
 

����	

Pillar reinforcement, LH Renfort de montant G Verstärker A-Säule rechts Refuerzo del montante
izq.

4 + 21210-5401102-00 2 :����)�� ����
�� ������ Kick-strip Doublure inférieure Auflage unten Placa inferior

5 + 21213-5401050-00 *01-46,146,161/ 1 ���	�! ����
���

����	���� ���
�� 
 ����	

Side panel, RH Panneau de côté de
caisse D

Seitenwand, rechts Lateral de carrocería der.

5 + 21214-5401050-00 *01/*02/ 1 ���	�! ����
���

����	���� ���
�� 
 ����	

Side panel, RH Panneau de côté de
caisse D

Seitenwand, rechts Lateral de carrocería der.

5 + 21213-5401051-00 *01-46,146,161/ 1 ���	�! ����
���

����	���� �	
�� 
 ����	

Side panel, LH Panneau de côté de
caisse G

Seitenwand, links Lateral de carrocería izq.

5 + 21214-5401051-00 *01/*02/ 1 ���	�! ����
���

����	���� �	
�� 
 ����	

Side panel, LH Panneau de côté de
caisse G

Seitenwand, links Lateral de carrocería izq.

6 + 21210-5401062-00 *01-46,146,161/ 1 ���	�! ����
���

����	���� ���
��

RH side panel, outer Panneau de côté de
caisse externe D

Seitenwandblech rechts Panel lateral exterior der.

6 + 21214-5401062-00 *01/*02/ 1 ���	�! ����
���

����	���� ���
��

Side panel, RH Panneau de côté de
caisse D

Seitenwand, rechts Lateral de carrocería der.

6 + 21210-5401063-00 *01-46,146,161/ 1 ���	�! ����
���

����	���� �	
��

LH side panel, outer Panneau de côté de
caisse externe G

Seitenwandblech links Panel lateral exterior izq.

6 + 21214-5401063-00 *01/*02/ 1 ���	�! ����
���

����	���� �	
��

Side panel, LH Panneau de côté de
caisse G

Seitenwand, links Lateral de carrocería izq.

7 + 21210-5601070-00 1 ����� (�)�� 
	����� 

����	

Top beam, car rear Traverse supérieure Dachquerträger Viga del faldón superior

8 + 21213-5601108-00 1 ;��
�� ���	�� )
	�� (�)��
���
��

Tailgate pillar, RH Montant de jupe arrière D C-Säule rechts Montante del faldón
trasero der.

8 + 21213-5601109-00 1 ;��
�� ���	�� )
	�� (�)��
�	
��

Tailgate pillar, LH Montant de jupe arrière G C-Säule links Montante del faldón
trasero izq.

9 + 21213-5601096-00 1 ���	�	$��� ������� (�)��
������ 
 ����	

Crossmember, floor Traverse de plancher Bodenquerträger Travesaño del piso

10 + 21214-5101240-00 1 @��� (�)�	%� ���	�� ���
�� Rear wheel arch, RH Passage de roue arrière
D

Radbogen, rechts Pase de rueda trasera
der.

10 + 21214-5101241-00 1 @��� (�)�	%� ���	�� �	
�� Rear wheel arch, LH Passage de roue arrière
G

Radbogen, links Pase de rueda trasera izq.

11 + 21214-5107108-00 1 ������	
� ��	��	���
������ �	�(����� ���
��

Fuel tank lid fastening
bracket,RH

Support de fixation du
couvercle de réservoir à
ca

Rechter Träger der
Kraftstofftankklappe

Soporte derecho de
fijación de la tapa del
depósit

11 + 21214-5107109-00 1 ������	
� ��	��	���
������ �	�(����� �	
��

Fuel tank lid fastening
bracket,LH

Support de fixation du
couvercle de réservoir à
ca

Linker Träger der
Kraftstofftankklappe

Soporte izquierdo de
fijación de la tapa del
depós



- 330 -

2131-30
2131-41

M251
������ ����
	�� 	 �����
Body side and rear frame
Carcasse des parties latérale et arrière
Seitenwand und Boden hinten
Armadura del lateral y de la parte trasera

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 331 -

M251

1 + 21290-5401522-00 1 ;�	)����	�! ����� �������

���
�


Roof connection, front, RH Elément de liaison de toit AV
D

Verbindungsstück, vorne
rechts

Conexión del techo delantera
der.

1 + 21290-5401523-00 1 ;�	)����	�! ����� �������

�	
�


Roof connection, front, LH Elément de liaison de toit AV
G

Verbindungsstück, vorne linksConexión del techo delantera
izq.

2 + 21310-5401514-00 1 ;�	)����	�! �����

����	���
 ���
�


RH front cover plate, body
panel

Doublure de côté de caisse,
avant D

Seitenwandauflage, vorne
rechts

Placa del lateral delantera der.

2 + 21310-5401515-00 1 ;�	)����	�! �����

����	���
 �	
�


LH front cover plate, body
panel

Doublure de côté de caisse,
avant G

Seitenwandauflage, vorne
links

Placa del lateral delantera izq.

3 + 21210-5401080-00 1 ������	�! ���
�
 Reinforcement, RH Renfort D Verstärker rechts Refuerzo der.

3 + 21210-5401081-00 1 ������	�! �	
�
 Reinforcement, LH Renfort G Verstärker links Refuerzo izq.

4 + 21210-5401120-00 1 ������	�! 
 ����	 ���
�
 Front pillar reinforcement, RH Renfort D de montant avant Verstärker A-Säule rechts Refuerzo del montante

4 + 21210-5401121-00 1 ������	�! 
 ����	 �	
�
 Front pillar reinforcement, LH Renfort G de montant avant Verstärker A-Säule links Refuerzo del montante

5 + 21310-5401770-00 1 ������	�! ���
�� ���
�
 Pillar reinforcement, RH Renfort de montant D Verstärker, rechts Refuerzo del montante der.

5 + 21310-5401771-00 1 ������	�! ���
�� �	
�
 Pillar reinforcement, LH Renfort de montant G Verstärker, links Refuerzo del montante izq.

6 + 21310-5401102-00 2 :����)�� ����
��� ������ Kick-strip Doublure inférieure Auflage unten Placa inferior

7 + 21050-6105194-00 4 X	����	�! �������� Holder Support de plaque Halter Sujetador de placa de fiador

8 + 21050-6105196-00 4 �������� ��������� Plate Plaque  d'arrêtoir Platine Placa de fiador

9 + 21310-5401786-00 1 ;�	)����	�! ����� �������

���
�


Roof connection, rear, RH Elément de liaison de toit AR
D

Verbindungsstück, hinten
links

Conexión del techo trasera
der.

9 + 21310-5401787-00 1 ;�	)����	�! ����� �������

�	
�


Roof connection, rear, LH Elément de liaison de toit AR
G

Verbindungsstück, hinten
rechts

Conexión del techo trasera
izq.

10 + 21310-5401748-00 1 ;�	)����	�! ����� ��	)��

���
�


RH middle cover plate, body
panel

Doublure de côté de caisse
médiane G

Seitenwandauflage, links mit-
ten

Placa del lateral central der.

10 + 21310-5401749-00 1 ;�	)����	�! ����� ��	)��

�	
�


LH middle cover plate, body
panel

Doublure de côté de caisse
médiane D

Seitenwandauflage, links mit-
ten

Placa del lateral central izq.

11 + 21310-5401754-00 1 ;�	)����	�! �����

����	���
 ���
�


LH rear cover plate Doublure de côté de caisse,
arrière G

Seitenwandauflage, links hin-
ten

Placa de lateral izq. trasera

11 + 21310-5401755-00 1 ;�	)����	�! �����

����	���
 �	
�


LH rear cover plate Doublure de côté de caisse,
arrière G

Seitenwandauflage, links hin-
ten

Placa de lateral izq. trasera

12 + 21310-5401724-00 1 ���	�! ����
��� 
����	����
���
��

Body panel, inner, RH Panneau de côté de caisse
interne G

Seitenwand, innen rechts Panel lateral interior der.

12 + 21310-5401725-00 1 ���	�! ����
��� 
����	����
�	
��

Body panel, inner, LH Panneau de côté de caisse
interne D

Seitenwand, innen links Panel lateral interior izq.

13 + 21310-6820108-00 1 ������	�! ������	
�� ���
�
 Bracket reinforcement RH Renfort de support D Verstärker, rechts Refuerzo

13 + 21310-6820109-00 1 ������	�! ������	
�� �	
�
 Bracket reinforcement LH Renfort de support G Verstärker, links Refuerzo

14 + 21213-5601108-00 1 ;��
�� (�)�� ���
�� Tailgate pillar, RH Montant de jupe arrière D C-Säule rechts Montante del faldón trasero
der.

14 + 21213-5601109-00 1 ;��
�� (�)�� �	
�� Tailgate pillar, LH Montant de jupe arrière G C-Säule links Montante del faldón trasero
izq.

15 + 21213-5601096-00 1 ���	�	$��� ������� (�)�� Crossmember, floor Traverse de plancher Bodenquerträger Travesaño del piso

16 + 21210-5101240-00 1 @��� ���
�� Rear wheel arch, RH Passage de roue arrière D Radbogen, rechts Pase de rueda trasera der.

16 + 21210-5101241-00 1 @��� �	
�� Rear wheel arch, LH Passage de roue arrière G Radbogen, links Pase de rueda trasera izq.

17 + 21310-5401760-00 1 :����)�� (�)�	
 ���
�� ���
�� Rear pillar cover plate, RH Enjoliveur de montant arrière,
D

Auflage C-Säule, rechts Placa del montante trasero
izq.

17 + 21310-5401761-00 1 :����)�� (�)�	
 ���
�� �	
�� Rear pillar cover plate, LH Enjoliveur de montant arrière,
G

Auflage C-Säule, links Placa del montante trasero
der.

18 + 21310-5401780-00 1 ������	�! (�)�	
 ���
��
���
�


Reinforcement, RH rear pillar Renfort de montant arrière D Verstärker C-Säule rechts Refuerzo der.

18 + 21310-5401781-00 1 ������	�! (�)�	
 ���
�� �	
�
 Reinforcement, LH rear pillar Renfort de montant arrière G Verstärker C-Säule links Refuerzo izq.

19 + 21310-5401756-00 1 :����)�� ���
�� ���
�� Pillar cover, RH Doublure de montant D Säulenauflage rechts Cubrejunta del montante der.

19 + 21310-5401757-00 1 :����)�� ���
�� �	
�� Pillar cover, LH Doublure de montant G Säulenauflage links Cubrejunta del montante izq.



- 332 -

21214-20(01)
21214-30(02)
21214-50(02)M260

�����	 ����
�
Body panels
Panneaux de la carrosserie
Außenteile
Paneles de la carrocería

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 333 -

M260

1 + 21210-5701012-00 1 ���	�! ����� Roof panel Pavillon Dachblech Panel del techo

2 + 21213-5601082-00 1 ���	�! (�)�� Rear panel Panneau de jupe arrière Rückwandblech Panel del faldón

3 + 21213-5601106-00 2 ������	�! Reinforcement Renfort Verstärker Refuerzo

4 + 21213-5601012-00 1 ���	�! �%��
�� ���
�� Corner panel, RH Panneau angulaire D Ecktafel rechts Panel angular der.

4 + 21213-5601013-00 1 ���	�! �%��
�� �	
�� Corner panel, LH Panneau angulaire G Ecktafel links Panel angular izq.

5 + 21213-5400010-00 *01-46,146,161/ 1 ����
��� ��(�
� ���
�� 

����	

RH bodyside assy Côté de caisse D complet Seitenwand rechts kom-
plett

Lateral de carrocería der.
en conjunto

5 + 21214-5400010-00 *01/*02/ 1 ����
��� ��(�
� ���
�� 

����	

RH bodyside assy Côté de caisse D complet Seitenwand rechts kom-
plett

Lateral de carrocería der.
en conjunto

6 + 21210-5401064-00 1 ���	�! ����
��� ���
�� RH side panel, outer Panneau de côté de
caisse externe D

Seitenwandblech rechts Panel lateral exterior der.

7 21213-5413016-00 1 &���� �Y�� ����
��

%����
��� 
 ����	

Frame panel Cadre de trappe de réser-
voir

Rahmen Marco de la boca de
bomba de combustible

8 + 21010-8404160-00 1 ���	� Buffer Tampon de couvercle Gummipuffer Tope

9 + 21210-5413010-00 1 ������ �Y�� ����
��

%����
���

Fuel filler flap Trappe de réservoir à car-
burant

Deckel Tapa de acceso depósito
combustible

10 + 21030-8404114-00 1 ������� Coil, flap Ressort de couvercle Deckelfeder Muelle de la tapa

11 + 00001-0032760-01 2 ���� �6�12 Screw M6x12 Vis M6x12 Schraube M6x12 Tornillo M6x12

12 + 00001-0025990-71 2 ��
�� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

13 + 21210-5701014-00 3 ������	�! ����� Roof reinforcement Renfort de pavillon Dachverstärker Refuerzo del techo

14 + 21210-5201012-00 1 ���	�! ���� 
	���
�%�
����

Windscreen scuttle panel Baie de pare-brise Windschutzscheibenrahm
en

Marco del parabrisas

15 + 21210-5201028-00 1 ;��
�� ���
�� Pillar, RH Montant D Windschutzsäule rechts Montante der.

15 + 21210-5201029-00 1 ;��
�� �	
�� Pillar, LH Montant G Windschutzsäule links Montante izq.

16 + 21210-5401078-00 1 ;�	)����	�! ���
�
 Connection, RH Elément de liaison D Verbindungsstück rechts Conexión der.

16 + 21210-5401079-00 1 ;�	)����	�! �	
�
 Connection, LH Elément de liaison G Verbindungsstück links Conexión izq.

17 + 21213-5400011-00 *01-46,146,161/ 1 ����
��� ��(�
� �	
�� 

����	

LH bodyside assy Côté de caisse G complet Seitenwand links komplettLateral de carrocería izq.
en conjunto

17 + 21214-5400011-00 *01/*02/ 1 ����
��� ��(�
� �	
�� 

����	

LH bodyside assy Côté de caisse G complet Seitenwand links komplettLateral de carrocería izq.
en conjunto

18 + 21210-5401065-00 1 ���	�! ����
��� �	
�� LH side panel, outer Panneau de côté de
caisse externe G

Seitenwandblech links Panel lateral exterior izq.

19 + 21210-8403025-00 1 ����� �	�	)�		 �	
�	 Front wing, LH Aile avant G Kotflügel, vorne links Aleta delantera izq.

20 + 21213-8401120-00 1 ���	�! ����>�
��
��)������

Radiator cowling panel Panneau de calandre de
radiateur

Verkleidungsblech Panel frontal de radiador

21 + 21210-8403024-00 1 ����� �	�	)�		 ���
�	 Front wing, RH Aile avant D Kotflügel, vorne rechts Aleta delantera der.



- 334 -

2131-30
2131-41

M261
�����	 ����
�
Body panels
Panneaux de la carrosserie
Außenteile
Paneles de la carrocería

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 335 -

M261

1 + 21210-5701014-00 3 ������	�! ����� Roof reinforcement Renfort de pavillon Dachverstärker Refuerzo del techo

2 + 21310-5701017-00 1 ���	�! ����� (�)��� Roof panel, rear Panneau arrière Dachpartie, hinten Panel del techo trasero

3 + 21310-5401743-00 1 ���	�! ����
��� (�)���
�	
��

Body panel, rear, LH Panneau de côté de
caisse AR G

Seitenwand, hinten links Panel lateral trasero izq.

4 + 21213-5601012-00 1 ���	�! �%��
�� ���
�� Corner panel, RH Panneau angulaire D Ecktafel rechts Panel angular der.

4 + 21213-5601013-00 1 ���	�! �%��
�� �	
�� Corner panel, LH Panneau angulaire G Ecktafel links Panel angular izq.

5 + 21213-5601082-00 1 ���	�! (�)�� Rear panel Panneau de jupe arrière Rückwandblech Panel del faldón

6 + 21213-5601106-00 2 ������	�! Reinforcement Renfort Verstärker Refuerzo

7 + 21310-5401742-00 1 ���	�! ����
��� (�)���
���
��

Body panel, rear, RH Panneau de côté de
caisse AR D

Seitenwand, hinten rechts Panel lateral trasero der.

8 + 21010-8404160-00 1 ���	� Buffer Tampon de couvercle Gummipuffer Tope

9 + 21310-5413010-00 1 ������ �Y�� ����
��

%����
���

Fuel filler flap Trappe de réservoir à car-
burant

Deckel Tapa de acceso depósito
combustible

10 + 00001-0032760-01 2 ���� �6�12 Screw M6x12 Vis M6x12 Schraube M6x12 Tornillo M6x12

11 + 00001-0025990-71 2 ��
�� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

12 + 21310-5413016-00 1 &���� �Y�� ����
��

%����
���

Frame panel Cadre de trappe de réser-
voir

Rahmen Marco de la boca de
bomba de combustible

13 + 21310-5401720-00 1 ���	�! ����
��� ��	)���
���
��

Body panel, middle, RH Panneau de côté de
caisse médian D

Seitenwand, mitten rechts Panel lateral central der.

14 + 21310-5401732-00 1 ���	�! ����
��� �	�	)���
���
��

Body panel, front, RH Panneau de côté de
caisse AV D

Seitenwand, vorne rechts Panel lateral delantero
der.

15 + 21310-5701019-00 1 ���	�! ����� ��	)��� Roof panel, middle Panneau médian Dachpartie, mitten Panel del techo central

16 + 21310-5701013-00 1 ���	�! ����� �	�	)��� Roof panel, front Panneau avant Dachpartie, vorne Panel del techo delantero

17 + 21210-5201012-00 1 ���	�! ���� 
	���
�%�
����

Windscreen scuttle panel Baie de pare-brise Windschutzscheibenrahm
en

Marco del parabrisas

18 + 21210-5201028-00 1 ;��
�� ���
�� Pillar, RH Montant D Windschutzsäule rechts Montante der.

18 + 21210-5201029-00 1 ;��
�� �	
�� Pillar, LH Montant G Windschutzsäule links Montante izq.

19 + 21210-5401078-00 1 ;�	)����	�! ���
�
 Connection, RH Elément de liaison D Verbindungsstück rechts Conexión der.

19 + 21210-5401079-00 1 ;�	)����	�! �	
�
 Connection, LH Elément de liaison G Verbindungsstück links Conexión izq.

20 + 21310-5401733-00 1 ���	�! ����
��� �	�	)���
�	
��

Body panel, front, LH Panneau de côté de
caisse AV G

Seitenwand, vorne links Panel lateral delantero izq.

21 + 21210-8403025-00 1 ����� �	�	)�		 �	
�	 Front wing, LH Aile avant G Kotflügel, vorne links Aleta delantera izq.

22 + 21213-8401120-00 1 ���	�! ����>�
��
��)������

Radiator cowling panel Panneau de calandre de
radiateur

Verkleidungsblech Panel frontal de radiador

23 + 21210-8403024-00 1 ����� �	�	)�		 ���
�	 Front wing, RH Aile avant D Kotflügel, vorne rechts Aleta delantera der.

24 + 21310-5401721-00 1 ���	�! ����
��� ��	)���
�	
��

Body panel, middle, LH Panneau de côté de
caisse médian G

Seitenwand, mitten links Panel lateral central izq.



- 336 -

21214-20
21214-30
21214-50M300

�
��	 ������	�
Front doors
Portes avant
Vordertüren
Puertas delanteras

Catalogue LADA 4x4  08.2010



���. � 	�
. ���� ��
�� �����	 ��	
��� �
���� ���. ��	
���
��	� Description Désignation Benennug Denominación
Tl. Notif.N. Not.Data Part. N. Application Qty.

- 337 -

M300

1 + 21210-6107018-10 2 ��������	�! )
	�� Front door weatherstrip Joint d'étanchéité de
porte avant

Dichtungsprofil Vordertür Goma del vano de puerta
delantera

2 + 21210-6106096-00 2 ���	> �%����$��	�� Pin, check strap Doigt d'arrêt Türanschlagbolzen Perno de limitador

3 + 00001-0009021-21 4 ���� �6�14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14

4 + 00001-0025990-71 4 ��
�� 6 ��������� Lock washer 6 Rondelle d'arrêt 6 Sicherungsscheibe 6 Arandela 6 de fijación

5 + 21210-6106082-00 2 #%����$��	�! Door check strap Arrêt de porte Türanschlag Limitador de puerta

6 + 21010-6207032-00 2 "����� ��	)����	�!��� Linking insert Pièce de raccordement Verbindungsrohr Tubo de unión

7 + 00001-0032766-01 2 ���� �6�25 Screw M6x25 Vis M6x25 Schraube M6x25 Tornillo M6x25

8 + 21214-6816088-00 1 :����)�� ��$�� ���
��
�	�	)�	
 )
	�� ���
��

Cover plate, RH handgrab Applique de poignée D Auflage rechter Griff Cubrejunta der.

8 + 21214-6816089-00 1 :����)�� ��$�� ���
��
�	�	)�	
 )
	�� �	
��

Cover plate, LH handgrab Applique de poignée G Auflage linker Griff Cubrejunta izq.

9 + 00001-0032775-07 2 ���� �6�65 Screw M6x65 Vis M6x65 Schraube M6x65 Tornillo M6x65

10 + 21214-6816086-00 1 &�$�� ���
�� �	�	)�	

)
	�� ���
��

RH handgrab, armrest Poignée d'accoudoir D Armstützengriff, rechts Manilla apoyabrazos der.

10 + 21214-6816087-00 1 &�$�� ���
�� �	�	)�	

)
	�� �	
��

LH handgrab, armrest Poignée d'accoudoir G Armstützengriff, links Manilla apoyabrazos izq.

11 + 00001-0076713-07 8 ���� 4,9�19
�������	(�Y=�


Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante

12 + 21210-5004286-00 14 ��
�� �
�)������ Square nut Ecrou carré Vierkantmutter Tuerca cuadrada

13 + 21214-6102034-00 8 ��%����� ���
�� �	�	)�	

)
	��

End plug Cache de garniture Stopfen Obturador

14 + 21214-6101014-00 1 ���	�! �	�	)�	
  )
	��
�������� ���
��

RH door panel Panneau de porte D Türaußenblech, rechts Panel de puerta exterior
der.

14 + 21214-6101015-00 1 ���	�! �	�	)�	
  )
	��
�������� �	
��

LH door panel Panneau de porte G Türaußenblech, links Panel de puerta exterior
izq.

15 + 21214-6100030-10 1 X
	�! �	�	)��� ���
�� RH door Porte D Tür rechts Puerta der.

15 + 21214-6100031-20 1 X
	�! �	�	)��� �	
�� Front door, LH Porte avant G Vordertür, links Puerta delantera izq.

16 + 11180-6102053-00 12 ������ ��	��	��� ���
��
�	�	)�	
 )
	��

Securing clip Clip de fixation de garni-
ture

Knopf Botón

17 + 21214-6102012-00 1 #��
�� �	�	)�	
 )
	��
���
�� � �������� 
 ����	

Trim, RH door Garniture de porte D Verkleidung rechte Tür Tapizado de la puerta der.

17 + 21214-6102013-00 1 #��
�� �	�	)�	
 )
	��
�	
�� � �������� 
 ����	

Trim, LH door Garniture de porte G Verkleidung linke Tür Tapizado de la puerta izq.

18 + 00001-0076716-07 6 ���� 4,9�31,8
�������	(�Y=�


Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante



- 338 -

21214-30
21214-50

M301
�
��	 ������	� (11, 111)
Front doors (11, 111)
Portes avant (11, 111)
Vordertüren (11, 111)
Puertas delanteras (11, 111)

Catalogue LADA 4x4  08.2010




















































































































































	Inhaltsverzeichnis

